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Copyright 1990 A.B.Dick Company

Allrights reserved. This publication may not be duplicated, reproduced, or transmitted {in
whole or in part) inany form or by any means, electronic or mechanical, {including, without
limitation, photocopy, facsimile, recording, or any information storage and retrieval sys-
tem) without prior written consent of A.B.Dick Company.

Disclaimer of Warranties (Express and implied)

While due care hasbeentakeninthe preparationof this manual, A.B.DickCompanymakes
no representation or warranties with respect to the adequacy or accuracy hereof and
specifically disclaims any implied warranties of merchantibility or fitness for any particular
purpose. Further, A.B.Dick Company reserves the right to revise this publication and to
make changes (both substantial and insubstantial in nature) in the contents hereof from
time to time hereafter without obligation of A.B.Dick Company to notify any person or
organization of such revisions or changes.

Safety Warning

Safety devices have been installed as original equipment for your protection and safety.
The removal, disconnection, or alteration of any safety guard, protective cover, safety
interlock, or other safety or protective device comprising partof the equipment described
herein poses an undue safety hazard and the same is strictly prohibited.

Disclaimer of Liability

A.B.Dick Company disclaims any responsibility or liability for personal injury, death, or
property damage caused by or arising out of (i) the removal, disconnection, or alteration of
any safety guard, protective cover, safety interlock, or other safety or protective device
comprising part oftheequipment described herein, or {ii) the failure of the person or per-
sons operating the equipment described herein or servicing or repairing the same to
observe all operating and safety procedures and warnings contained herein.

Trademarks
Itek Graphixis alicensed trademark of Itek Graphix Corp.

FCC Warning (FCC Rules apply to U.S.A. only.)

This equipmen t generates, uses,and canradiateradio frequency energy and if notinstalled
and used in accordance with the instructions manual, may cause interference to radio
communications. It has been tested and found to comply with the limits for a Class A
Computing Device pursuant to subpart J of part 15 of FCC Rules, which are designed
to providereasonable protectionagainst such interference whenoperated in a commercial
environment. Operation of this equipment in a residential area is likely to cause
interference in which case the user at his own expense wili be required to take whatever
measures may be required to correct the interference.
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PREFACE

Thank you for purchasing our small offset press.
Please use this parts list when ordering any parts or consulting
a service technician.

(Reference)  For the “ink, Water section”, the part quantities shown in the parts list are
the numbersof the parts to be used on one printing unit.
So, the actual part quantities for one machine are twice the number shown.
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How to use the parts list

1. Section number

This parts list is divided into machine sections and each section has a number,

{Example) Section number

5340Z 230
—_ -—-t/// The section numper
—L//______——v The machine model number
* This number includes bath the machine model number and
the section number.

2. How to use the parts list

1} To find the part number(when ordering the part}

Find the section number needed

Part to replace on this itlustration of the machine.

5l 536 210 240

¢ !

/ J
23 260 360 170 345

5340 23 117

R W L/ section moex
LRI —
..... - —
B ————————
AR — —
——— -~
........ - -

2) To find the section number and the position identificaiton number
of the part in the illustration when knowing the part number

To find the section number and
the position identification number
use the part number index at the
end of this manual.
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BED FRAME

SECTION
X ZDBRUHMRATESBL TEIHLANT, £V FERTEXLTTFTa L,
Note: Whea ordering items marked % ,indicate the set number because they are available only asa set.

SECTION NUMBER

i 294UG

11U i

NO. -gr;'i“r\iﬁoﬁ‘;:&L gf;?r%r;lo. EBSh & B f:!gifP%NENT PARTS-NO. PART NAME gﬁ‘ﬁ
1 5300 61 124-1 AN“- COVER 1
1 5340 61 461 AN - COVER 1 .
| 3-avne Ly FOR EUROPE
"2 9642061414 FANIZIY MEX14 SCREW M6X14 4
3 9710060008 ASRENAYR M6 SPRING WASHER M6 8
4 9716060014 ESH%hN2 M6 PLAIN WASHER M6 4L
5 97974 53R TRANSFORMER 1
3-0YN° 47 FOR EUROPE
5 97975 FSoR TRANSFORMER 1
6 5330 13 111 TSy b BRACKET 8
7 9670102008 YEYFESLE M10X20 SOCKET BOLT M10X20 32
8 5290 14 120 HNPYE-AS R JACK BASE
9 9660100014 $+9r M10 NUT M10 20
10 5340 11 110 FIEANY b BED
11 95101001 £-3- 1.5KW 3PH MOTOR 1.5KW 3PH 1
PAYN,HTRN LT FOR USA,CANADA
11 97038 £-8- 1.5KW 3PH 200V MOTOR 1.5KW 3PH 200V 1
12 9716080014 E5¥%A%2 M8 PLAIN WASHER M8 4
13 9710080008 NNRENANR M8 SPRING WASHER M8 4
4 9672081214 oUAZESILE M8X12 HEXAGON BOLT M8X12 4
15 5340 15 111 70 -1- PULLEY 1
16 90072 VANLE 3V 670 V-BELT 3V 670 1
17 9684060608 FARIN M6X6 SET SCREW M6X6 2
18 5340 15 112 T-2-Hnn- MOTOR COVER 1
19 9710050014 NS RENANR M5 SPRING WASHER M5 5
19 9710050014 NS RENANR M5 SPRING WASHER M5 7
FS4YPIES D)3 WITH GERMAN SAFETY FEATURES
20 9642051014 FANIZDY M5X10 SCREW M5X10 7
20 9642051014 FANIZDY M5X10 SCREW M5X10 9
bR {UPSENH3S WITH GERMAN SAFETY FEATURES
21 9672104514 QUhoASILE M10X45 HEXAGON BOLT M10X45 6
22 9710100008 ATRERANR M10 SPRING WASHER M10 14
23 9672102514 QUhoHNbE M10X25 HEXAGON BOLT M10X25 8
24 5330 11 181 7°L-k PLATE 4
25 5340 11 170 T =AY AN FEEDER BED 1
26 5340 11 151 ANS - COVER 1
7 5340 61 151 1IN -R-TV5H9h INVERTER BRACKET EB
28 95103002 (SN -3~ INVERTER KD

i

PANR,NFINLY

FOR USA,CANADA




BED FRAME

SECTION

SECTION NUMBER

i L R VI I ) 1

A COHERRBASTELSRL TELIEADT. Cr FBESCETLTTF a1,

Mote: When ardering items marked % indicate the set number because they are avadabls only as a set,

NO. gg#r?o% Egﬁ?ﬁ’%\&o A B ggmﬁ%wew"r PARTS NO. ) PARI TAME ?ﬁe
28 96051 {IN“-8- FR-2120-1.5K INVERTER FR-2120-1.5K 1
29 5340 61 154 LN =B=H)\" - INVERTER COVER 1
30 9670061208 YEYRESILE M6X12 SOCKET BOLT M6X12 -
31 9670061608 VEYREN LR M6X16 SOCKET BOLT M6X16 4
33 9660060014 TYE M6 NUT M6 4
34 99953 27 FAN 1
35 9710030008 NN zgvAN2 M3 SPRING WASHER M3 4
36 9642031414 FANI2IY M3X14 SCREW M3X14 4
37 9710050008 NN RHSANE M5 SPRING WASHER M5 2
38 5340 61 423 %55y} BRACKET 1
39 5340 11 113 INSHyp BRACKET 1
PAlR, hEANLE FOR USA,CANADA

39 5340 11 114 INShyp BRACKET 1
NPT E»2939 WITH GERMAN SAFETY FEATURES

40 95147 INYHIY SR-TW-2 BUSHING SR-7W-2 1
PAYRh,BhFANLY FOR USA,CANADA

40 98899 INYYIIY SR-6P3-5 BUSHING SR-6P3-5 1
PN(YPLENMI39 WITH GERMAN SAFETY FEATURES

41 9670051008 YEYRESIE M5X10 SOCKET BOLT M5X10 2
PAUR,NFANLE FOR USA,CANADA

42 99776 210L3- BKO=-C1947HO01 NOISE FILTER BKO-C1947HO01 1

43 9642042014 FANIZIS M4X20 SCREW M4X20 1

44 9710040008 NSEISAN R M4 SPRING WASHER M4 1

45 9660040014 TYh M4 NUT M4 1

46 5340 76 001 TN Y OIL PAN 2

10
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PUMP PIPING

SECTION NUMBER i 224uL i1y |
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PUMP PIPING

SECTION NUMBER | _ 53402 170 |

SECTION
*ZOBRRMATEHSELTEILANT, v FESTEILTFAL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

2uY9/%5vY9 (50HZ)

SINGLE PHASE/THREE PHASE 50HZ

No. St gg%ngf%wo. BEnH ggﬁM#;;?—)NENT PARTS NO. PART NAME ?ﬁ
5290 16 200-3 #°27° ASSY PUMP ASSY 1
3,7,12,21-27,29-37,52-57,59-62
91100-1 1070 PUMP 1
29,61,62 T
1 5340 17 127 -2 10X17X670 HOSE 10X17X670 1
2 91211 F-ANST S 16 HOSE BAND 16 5
3 5290 34 152 97l NIPPLE 2
4 9670052008 YrYrE*IbE M5X20 SOCKET BOLT M5X20 2
5 5290 17 120 17-2-27F1 AIR TERMINAL 1
6 97034 £-2- 200V 750W MOTOR 200V 750W 1
HoY0 THREE PHASE
6 97054 £-2- SCL-KR 550V MOTOR SCL-KR 550W _ 1
A3y 200V,208V,220V SINGLE PHASE 200v,208V,220V
7 5290 16 311 HS M BOTTLE 2
8 90904 AAM%~ 5X5X28 KEY 5X5X28 1
A3YHS SINGLE PHASE
8 90906 AANYE- 6X6X36 KEY 6X6X36 1
 PVEED THREE PHASE '
9 9710050008 AR28vHN 3z M5 SPRING WASHER M5 7
‘0 9642051014 FAvgzasw M5X10 SCREW M5X10 1
11 9672051214 QWHIHE N IE M5X12 HEXAGON BOLT M5X12 4
12 9664050014 FISFYL M5 WING NUT M5 2
13 9710060008 NS 2SN 2 M6 SPRING WASHER M6 4
14 9716060014 ES4%n%2 M6 PLAIN WASHER M6 4
15 5290 17 113 INTPA VALVE 1
16 9684060608 PRI M6X6 SET SCREW M6X6 1
17 9660060014 Y+ M6 NUT M6 1
18 5330 16 112 7° -y~ PULLEY 1
33Y% 60HZ SINGLE PHASE 60HZ
18 5340 16 111 7o -1~ (60HZ) PULLEY (60HZ) 1
oYY THREE PHASE
18 5340 16 112 7o -1- (50KZ) PULLEY (50HZ) 1
Yy THREE PHASE _
18 5340 16 113 7% -y~ (50HZ) PULLEY (50HZ) 1
R SINGLE PHASE’ o
19 90101 vArIbE A-35 V-BELT A-35 1
2399 /49395 (60HZ) SINGLE PHASE/THREE PHASE 60HZ
19 90102 VAMLE A-36 V-BELT A-36 - 1

13
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PUMP PIPING

SECTION NUMBER | 23407 170 |

SECTION
* L OMRMHARTEEELTEICADT, T+ P HFSTELL T Fag,
Mate: When ordering items marked & Jindicale the set number because they are suatable only asa set.

e FHS /HRES

NO seT no/PART NO s&sh /Component parTs NO,_ PART NAME ot
20 5340 17 113 ANC ~ - SPACER 2
21 5290 16 315 gapN R WASHER 2
22 5290 16 313 12~ FILTER s
23 91240 70-2 Y701 3/4 NIPPLE 3/4 5
24 91233 45 TLHS 3/4 ELBOW 3/4 1
25 5290 16 316 PEN SCREW 2
26 5290 16 314 R7° Yo7 SPRING 2
27 5290 16 312 nNewEy PACKING 2
28 9672101514 QYnZAESILE M10X15 HEXAGON BOLT M10X15 4
29 5290 16 215 KO 70 PUMP 1
30 91237 =y7°m 1/8 NIPPLE 1/8 1
31 91236 Tk 1/8 ELBOW 1/8 1
32 5290 16 411 ne17° PIPE 1
33 91241-1 YEYh 1/8X1/4 SOCKET 1/8X1/4 1
34 5290 16 415-2 JA%D NOZZLE 1
35 91234 TS 3/4 ELBOW 3/4 1
36 5290 16 212 +py7o CAP 2
37 91231 IVNW51 3/4X3/8 BUSHING 3/4X3/8 2
38 5340 17 123 K-A2 9X15X580 HOSE 9X15X580 2
39 9410301608 A7°Y39%E° S 3X16 SPRING PIN 3X16 2
40 5340 17 114 AL TSI SPINDLE 1
41 5340 16 421 fi-A2 15X22X1000 HOSE 15X22X1000 1
42 9642055014 $ANI2DY M5X50 SCREW M5X50 6
43 9650052014 IWH5325% M5X20 SCREW M5X20 2
44 5300 12 224 Fop-}h PLATE 2
45 5300 17 117 WIZ (PAHENY-) KNOB (IVORY) 2
45 5310 17 117 wIZ (70) KNOB (BLACK) 2
46 5300 17 116 AN - COVER 2
47 5290 17 115 270409 SPRING 2
48 5340 17 112 AL NI SPINDLE 1
49 91212 K-ANNTFS 25 HOSE CLAMP 25 2
50 5290 17 111 YRR VALVE 1
51 5290 17 119 7537° CLAMP 3
52 91251 IRYEELLAYIC 6 OIL CUP 6 1
53 5290 16 412-1 #¥YJ° cap 1
54 90502 0-437% P-46 0-RING P-46 1
55 91150 E=N WICK 1
56 5290 16 414 S MU BOTTLE 1
57 5290 16 413 FYb NUT 1

14
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B0V BIDD wrav SECTION NUMBER | 5340Z 170

PUMP PIPING SECTION .
KA IOBRBEHRSTRIBELTEEIHANT, 2 FBESTEXLTTa 0,
s Note: When crdering items marked % ,indicate the set number because they are available only as a set.

no.  E RS /EEER . BREH / SOMBONENT PARTS NO. PART NAME fgg
58 5340 16 423 -2 10x17x800 HOSE 10x17X800 1
59 91232 THANExILEY 374 ELBOW 3/4 1
0 91200 K-R=Y7°1 PT3/4 HOSE NIPPLE PT3/4 1
61 5290 16 226 79 -1~ _ PULLEY 1
62 9670081608 VEYbt® L M8X16 SOCKET BOLT M8X16 1
63 5340 17 125 =2 9X15X370 HOSE 9X15X370 2
64 5330 16 422 Hf=-2 10X17X1000 HOSE 10X17X1000 1

15
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1ST CYLINDER PRESSURE

T SECTION NUMBER L. z2nue ety |
SECTION
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1ST CYLINDER PRESSURE

(S

SECTION

SECTION NUMBER

| 53402 210 |

* OB/ BRITRESELTEIICADT. T2 P FEFTEIXLTTFE2 L,
Note: When ordering items marked %,indicate the set number because they are available only as a set.

NO. gé}Ti.f\?;? iaflﬂi-%NOv BB ’ggihﬁ:’%NENT PARTS NO. PART NAME g?s
5340 21 1202z hLUNY - ASSY CAM LEVER ASSY 1
24,28
5340 21 130 FI5L(EOD ASSY PIN ASSY 2
14,18,27
5340 21 1402 FORMBLAM - ASSY LEVER ASSY 1 -
75,78
5340 21 180 F39L1I%2 ASSY SHAFT ASSY 1
5-9,13
5340 21 5202 ALLNY = ASSY CAM LEVER ASSY 1
28,74
5340 21 5502-1 FOSLLAS- ASSY LEVER ASSY 1
| 78,87
5340 21 560  F3961L°T ASSY PIN ASSY 1
14,18,102
5340 21 570 5%0 ASSY SHAFT ASSY 1
94,95,105,106
5340 21 630 ™7 ASSY SHAFT ASSY 1
7,13,114-116 '
1 5340 21 191 A=l SCALE 1
? 5290 22 318 29% SCREW 1
3 5300 22 317 7°U-F PLATE 1
4 5300 22 313 25 1pl (PTHNY-) DIAL (IVORY) 1
4 5310 22 313 251y (70) DIAL (BLACK) :
5 5340 21 182 L CAM 1
6 9410302008 27°U27%E°y 3X20 SPRING PIN 3X20 1
7 9410301608 R7°US7VEC Y 3X16 SPRING PIN 3X16 3
8 5340 21 181 5% g SHAFT 1
9 9410302508 279432V ECy 3X25 SPRING PIN 3X25 1
10 9642040414 FANIZIY M4X4 SCREW M4X4 2
11 9710040008 NS RHNHSR M4 SPRING WASHER M4 6
12 5340 21 175  13n%z LEAF SPRING 2
13 5340 21 183 5F1Yh RATCHET 2
14 9660080014 Fub M8 NUT M8 10
15 5321 22 121 FN I BOLT 2
16 9684040408 FA23Y M4X4 SET SCREW M4X4 1
17 5290 37 433 270505 h% SPRING STUD :
3 9410301208 27°0TINECY 3X12 SPRING PIN 3X12 5
19 9710080008 NYZESANZ M8 SPRING WASHER M8 5
20 5340 21 131 Wb THRUSTER 1

17
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1ST CYLINDER PRESSURE

1 1 41w

(o

SECTION
W IMERUEEETREEL TAIHAOT. v FESTER L L F a1,
Mote: Whan ardering items marked & ,indicate the set number becsuse they are available only as 2 set.

SECTION NUMBER

L

2o4UL 21y

no. St fEmE R, wadm /POE T PARTS NO. PART NAME gﬁ«
21 9684050508 FAZIY M5X5 SET SCREW M5X5 10
22 5330 52 492 bARS- LOCK COLLAR L
23 9721100008 E-Y29% E-10 E-RING E-10 h
24 5340 21 120 LUNS - CAM LEVER 1
25 9670062508 JEYRESWE M6X25 SOCKET BOLT M6X25 2
26 5340 21 174 INShY BRACKET 1
27 5340 21 132 Eey PIN 2
28 5290 21 612 AR BUSHING 2
29 9670052008 JEYRES L E M5X20 SOCKET BOLT M5X20 6
30 5340 21 112 2R R stup 1
31 9410502008 A7°yyo%Eey 5X20 SPRING PIN 5X20 4
32 9721120008 E-U32Y E-12 E-RING E-12 2
33 5340 21 173 P-4 ARM 1
34 5340 21 172 Ees PIN 1
35 5290 33 451-1 A7°yuo" SPRING 2
36 5290 21 161 A7° )D7%hh SPRING STUD 2
37 5340 21 171 AR pw STUD 1
38 9710120008 NS ZYRANZ M12 SPRING WASHER M12 2
39 9660120014 FYr M12 NUT M12 2
40 5300 59 565 A7° 45N SPRING {
41 5290 41 114=1 A7°U32%hY SPRING STUD 1
42 9721040008 E-YJI% E-4 E-RING E-4 6
43 5300 56 088 Y SLERFTA SPRING 4
44 5340 21 111 Ry, LINK 1
45 5310 52 293 F A BOSS 1
46 9721070008 E-U2IN E-7 E-RING E-7 11
47 5340 21 210 Y, LINK 1
48 90628 AFWIE SSP-4 SNAP PIN SSP-4 2
49 5300 33 561-1 t°y PIN 1
50 5300 33 562 n3- COLLAR 2
52 5340 21 133 YITENR BOSS 2
53 5310 52 292 AR B STUD 1
54 5340 21 144 YIIEN A BOSS 1
55 5340 21 145 MY LINK 1
56 9670041208 YEYRRSE M4X12 SOCKET BOLT M4X12 4
57 97632 YUJ{FS AS-05N AC115V SOLENOID AS-05N AC115V 1
58 5330 57 151 78559 b BRACKET :
59 9660040014 Y M4 NUT M4 4
60 9670061208 YEYERM L M6X12 SOCKET BOLT M6X12 8




1ST CYLINDER PRESSURE

T3

SECTION

SECTION NUMBER

1

5340z 210 I

AZDBRZBHMITRBBELTEEZLADT., L7 MESTEXLTTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. St gpgfﬂR#Er%NO‘ BB ::sgiM#P%NENT PARTS NO. PART NAME ' fg’g
61 5340 21 154 457 L INK 3
62 90692 $50%% L10 SPRING L10 4
33 5340 21 152 Eeo PIN 2
64 9670103008 VrSRES LR M10X30 SOCKET BOLT M10X30 1
65 5340 21 160 PN S1UTP -4 ARM T
66 9670061008 YEYEES L E M6X10 SOCKET BOLT M6X10 2
67 5340 21 143 YEPHNS - THRUSTER COVER 1
68 5290 29 412 nLo-5-F197 CAM ROLLER WASHER 4
69 5340 21 148 Ry L INK 1
70 5340 21 151 957 LINK 3
71 9670065508 YEYEES I E M6X55 SOCKET BOLT M6X55 2
72 5340 21 147 FSSILLNS —ARYN® - STOPPER 1
73 5340 21 540 Y4 P THRUSTER 1
74 5340 21 520 nLuNS - CAM LEVER 1
75 5340 21 140 F2SI Lns- LEVER 1
76 5340 21 511 ARWp W STUD 1
77 5340 21 146 ARy - STOPPER 1
78 5290 26 112 AR BUSHING 2
79 9670063508 YSYRESLE M6X35 SOCKET BOLT M6X35 4
30 5330 21 664 AR - STOPPER 1
81 5340 21 134-1 AR STUD 1
82 9710100008 NS2HNHN R M0 SPRING WASHER M10 4
83 9660100014 Fyb M10 NUT M10 4
84 5290 52 244 2700308 nk SPRING STUD 2
85 9670061608 YSYRES LR M6X16 SOCKET BOLT M6X16 2
86 5330 21 662 AN - COVER 1
87 5340 21 550-1 FISLLNS- LEVER 1
88 5340 21 562-2 AFRYPY STUD 1
89 5340 21 563 AFYNC - STOPPER 1
90 5340 21 820-1 AA-I“HLLN - LEVER 1
91 5340 21 842 ARY P STUD 1
92 5340 21 564 =) L INK 1
94 5340 21 580 FS&1L P-4 (OPS) ARM (OPS) 1
95 9411503600 F-N°-E°3 5X36 TAPER PIN 5X36 2
97 5290 54 325 27° 437" SPRING 1
98 5340 21 830-1 Y7 L INK 1
)0 5340 21 850-1 437 ARM 1
101 5340 21 841 AZYEW STUD 1
102 5340 21 561 £o PIN 1
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PTo1L
1ST CYLINDER PRESSURE

- P

SECTION

SECTION NUMBER

!

23404 271U !

* IOBRBEMETRBELTZ2EHANT, 2y PESTEILTTF2,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SRS ??Rﬁ%NO. gﬁ‘ﬁ'%%/ggﬁMi%ONENT PARTS r\;o_ PART NAME g’t&y
103 5340 21 572 AZPUZINRYT BEARING COVER p
104 90319 Fe=larpyoan 6203717 BALL BEARING 6203212 2
105 5340 21 571 A SHAFT 1
106 5340 21 590 MS9IL P-4 (NOPS)‘ ARM (NOPS) {
107 5290 33 454 ZTOUSINAAY S SPRING STUD 1
108 5290 21 142 ATC IV RAY RN SPRING STUD 1
109 5340 21 610 P-4 ARM 1
1710 5340 21 621 AW bW STUD 1
1711 5340 21 633 Ay-b SCALE 1
112 5340 21 640 FARVED: PLATE 1
113 5340 21 622 FRSH5YL BRACKET 1
114 5340 21 631-1 22k SHAFT 1
1715 9410303008 AZ®HuonEey 3X30 SPRING PIN 3X30 1
116 5340 21 632-1 hé CAM 1
117 5300 54 152 A3 BUSHING 1
118 5290 37 123 AR BUSHING 1
119 5340 21 220 P-4 ARM 1
120 5340 21 891 hn»- COVER 1
122 9716040014 E29™h 2 M4 PLAIN WASHER M4 2
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2ND CYLINDER PRESSURE

SECTION NumBer | 23407 220 |

SECTION
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2ND CYLINDER PRESSURE

7iav
SECTION

— e ad = TEETTD

SECTION NUMBER

5340z 220

X INBRRBRITREHBELTIIVADT, vy FESTIEXLTFaw, ’
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No.  Ent RS SRS BEEH / CAPONENT PARTS NO. PART NAME gg
5340 21 130 FI9E1E°D ASSY PIN ASSY 2
11,37,93
5340 21 180 FASLILNT ASSY SHAFT ASSY 1
24,25,50-53 '
5340 21 5202  hbLNS- ASSY CAM LEVER ASSY 1
95,99 -
5340 21 5302 BLONY - ASSY CAM LEVER ASSY 1
94,95
5340 21 560  F35b{E°Y ASSY PIN ASSY 1
11,37,39
5340 21 630 %7 ASSY SHAFT ASSY 1
24-27,33
5340 21 7302 bn“- ASSY LEVER ASSY 1
76,77
5340 21 760z-1 LN - ASSY LEVER ASSY 1
77,89
5340 21 770 %9 ASSY SHAFT ASSY 1
28,32,38,91
1 9721070008 E-Y22% E-7 E-RING E-7 11
'2 5340 21 151 DY LINK 3
3 5290 33 451-1 A7°yu9% SPRING 2
4 5290 21 142 ADCHDINRARYEN SPRING STUD 1
5 5290 33 454 ATOYTINRAYPS SPRING STUD 1
6 9721120008 E-U27% E-12 E-RING E-12 2
7 5340 21 790 ?-5 ARM 1
8 5340 21 621 AZY b STUD 1
9 9710120008 NSFESANE M2 SPRING WASHER M12 2
10 9660120014 T9F M12 NUT M12 2
11 9660080014 TYF M8 NUT M8 10
12 9710080008 NNRNAN R M8 SPRING WASHER M8 5
13 5340 21 564 P LINK 1
14 90692 55/%% L10 SPRING L10 4
15 5340 21 152 Ee o PIN 2
16 5340 21 633 A=l SCALE 1
17 5340 21 640 70—} PLATE 1
18 9684050508 FA2DY MS5X5 SET SCREW M5X5 10
9 9642040414 TAR32D™ MEX4 SCREW M4X4 2
20 9710040008 ASZYS AN M SPRING WASHER M4 6
21 5340 21 175 TANS2 LEAF SPRING 2

7!



AR AL E 4T At SEcTion NnUmBer | 53407 220 |

2ND CYLINDER PRESSURE SECTION
AIOBPRERATEHRELTEEIVADOT. €Y FBSTEXLTTFA G,
Note: When ordering items marked ¥ ,indicate the set number because they are available only a5 a set.

NO. ;zékaN#o% ﬁgfg'g;\lo. %"%%m/?gghnﬁP%NENT PARTS NO. PART NAME gﬁ
22 5340 21 622 PAL AN BRACKET 1
23 9670063508 JEYRES LR M6X35 SOCKET BOLT M6X35 T4
24 5340 21 183 SFryh RATCHET 2
25 9410301608 A7°UD7%E°T 3X16 SPRING PIN 3X16 3
26 5340 21 631-1 3P+ SHAFT 1
27 5340 21 632-1 hé CAM 1
28 9411503600 F-N°-£E°Z 5X36 TAPER PIN 5X36 2
29 9670061208 UEYRESIE M6X12 SOCKET BOLT M6X12 8
30 5340 21 572 ANPYDINAY T BEARING COVER 2
31 90319 HN-ASPYIIY 620322  BALL BEARING 620322 2
32 5340 21 771 %7 SHAFT 1
33 9410303008 A7°437%E°y 3X30 SPRING PIN 3X30 1
35 5340 21 154 MY, L INK 3
36 9721100008 E-Y37% E-10 E-RING E-10 5
37 9410301208 A7°UZINESY 3X12 SPRING PIN 3X12 5
38 5340 21 780 Pl ARM 1
39 5340 21 561 Eo o PIN 1
40 5340 21 148 P LINK , 1
41 9670103008 YEYLESLE M10X30 SOCKET BOLT M10X30 1
42 5340 21 740 P-tb ARM 1
43 5340 21 830-1 142 LINK 1
44 5340 21 860-1 ULN“- LEVER 1
45 5340 21 871 ARYPS STUD 1
46 5340 21 191 A5 -l SCALE 1
47 5290 22 318 23N SCREW 1
48 5300 22 317 200t PLATE 1
49 5300 22 313 ANTPI (PARN =) DIAL (IVORY) 1
49 5310 22 313 ANTPl (70) DIAL (BLACK) 1
50 5340 21 182 ne ' CAM 1
51 9410302008 A7° Y52 E°Y 3X20 SPRING PIN 3X20 1
52 5340 21 181 %7 SHAFT 1
53 9410302508 A7°YII%E®y 3X25 SPRING PIN 3X25 1
54 9670062508 YEYRES I E M6X25 SOCKET BOLT M6X25 2
55 5340 21 174 ACZEL BRACKET 1
56 5340 21 172 Ee PIN 1
57 5340 21 173 P-4 ARM 1
58 9684040408 PA2DY M4X4 SET SCREW M4X4 1
59 5321 22 121 A1 b BOLT 2
60 5340 21 171 ARYES ' S5TYUD 1

24
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2ND CYLINDER PRESSURE

Te T2 p

w2iray

SECTION
X ZDWHEURTEEELTEILANT. v FBESTEXLTFaw,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

SECTION NUMBER

53407 220

NO. S B . gﬁ&'%ﬁ/?g%M%%NENT PARTS NO. PART NAME ga
61 5300 59 565  &I°y7™ SPRING 4
62 5290 52 244 A7 oM hy SPRING STUD 2
3 5290 54 325 A7e YN SPRING 1
64 9721040008 EmU30% E-b E-RING E-4 6
65 5330 21 664  AbYNC- STOPPER D
66 5340 21 880-1 P-4 ARM 1
67 5340 21 841  RAYEY STUD 1
68 9710100008 RS AYSANE MAO SPRING WASHER M10 3
69 9660100014 $uh M10 NUT M10 3
70 9670062008 YEIRESLE M6X20 SOCKET BOLT M6X20 >
71 5340 21 143 9%phnS- THRUSTER COVER 1
72 5290 29 412  hLo-3-F197 CAM ROLLER WASHER 4
73 9410502008 A7°452%E°Y 5X20 SPRING PIN 5X20 4
74 5290 37 433 AJ°UIIShY SPRING STUD 1
75 5290 21 161 R7° U7 0y SPRING STUD 2
76 5340 21 730 LAY~ LEVER 1
77 5290 26 112 A3 BUSHING 2
78 9670065508 YEYRESE MEX55 SOCKET BOLT M6X55 2
79 5340 21 147  FSO{LLAS-ARYNS - STOPPER 1
0 5340 21 134-1 RAYS STUD 1
81 9670061608 YEURES L M6X16 SOCKET BOLT M6X16 2
82 5330 21 662  hn“- COVER 1
83 5340 21 563  ARYNO- STOPPER 1
84 5340 21 144  UZ0H A BOSS 1
85 5340 21 145 137 L INK 1
86 5330 52 492 b Ah3- LOCK COLLAR 4
87 5300 56 088  A7°U3o° SPRING 4
88 5340 21 562-2 RAYFS STUD 1
89 5340 21 760-1 ULNS- LEVER 1
90 5340 21 133  ULOHSA BOSS 2
91 5340 21 590  F“S1L P-4 (NOPS) ARM (NOPS) 1
92 5340 21 146  Ak9n°- STOPPER 1
93 5340 21 132  t°3 PIN 2
94 5340 21 530 hLLAY - CAM LEVER 1
95 5290 21 612  #3W BUSHING 2
96 9670051608 YEYRESLE M5X16 SOCKET BOLT M5X16 3
7 5340 21 751 AR RS STUD 1
98 5340 21 131 Wit THRUSTER 1
99 5340 21 520  ALLN“- CAM LEVER 1




ANT2 PNOTL
2ND CYLINDER PRESSURE

g g

SECTION

SECTION NUMBER

I

53402 220;

XA ORIV TEIHFFELTSILADT, ¥ FPRBSTIEXLTTaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. RS gﬂf?ir%No. BB ?glvﬁ’%NENT PARTS NO. PART NAME Tg%
100 9670052008 YEYEENLE M5SX20 SOCKET BOLT M5X20 3
101 5340 21 112 ARWES STUD 1
102 5290 41 114-1 R7°432%hb SPRING STUD !
103 9670041008 YEYEENLE M4X10 SOCKET BOLT M4X10 4
104 97632 JLJ{bY AS-05N AC115V SOLENOID AS-05N AC115V 1
105 90628 23YIOL0L §Sp-4 SNAP PIN SSP-4 2
106 5300 33 562 ns- COLLAR 2
107 5340 21 721 Ytp 97 THRUSTER LINK 1
108 5300 33 561-1 to°u PIN 1
109 5340 21 210 L, LINK 1
110 5340 21 540 PES THRUSTER 1
111 9660040014 TUb M4 NUT M4 4
112 5330 57 151 PALLT BRACKET 1
113 5310 52 293 TN A BOSS 1
114 5340 21 710 YUY P-4 SOLENOID ARM 1
115 5310 52 292 AR STUD 1
116 5290 37 123 A3 BUSHING 1
117 5300 54 152 ARy BUSHING 1
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IMPRESSION CYLINDER

SECTION NUMBER i SIMUL £ 3UY |
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IMPRESSION CYLINDER

YT Firgls

SECTION

[ -

SECTION NUMBER

L

53407 230

X ZDBVRKRBHUKZTRERLTEICADRT. £y FEHESTEIXLTTF &L,

Note: When ordering items marked %, indicate the set number because they are available anly as a set.

NO. gékal?O% EBEIR#EI'-E;\JO BRBH ggxl\lﬁ:’%NENT PARTS NO. PART NAME {Qm'ﬁ
5340 23 110-2 PYF“Y ASSY IMPRESSION CYLINDER ASSY. 1
23,63
5340 23 1102-2 7YF%9 ASSY IMPRESSION CYLINDER ASSY 1
5,23,63
5340 23 210 b7 ASSY SHAFT ASSY e
28,32,33
5340 23 2312  R7°HIOVASAEY SPRING GUIDE 2
30,31
5340 23 2327  7“a¥7 BLOCK 2
38,39 o
5340 23 2342  7%359b BRACKET 4
5,16
1 9648030614 #3325% M3X6 SCREW M3X6 12
2 5340 23 240 PURS YA GRIPPER 12
3 5480 23 224 KR - HOLDER 12
4 90699 UFyr M5 U-NUT M5 12
5 91631 ANPYDIY HK1516LL BEARING HK1516LL 8
6 91630 An°-#- IR12X15X16.5 SPACER IR12X15X16.5 8
7 5290 29 311 VATRE WASHER 4
8 5340 23 237 Abwne - STOPPER 4
9 9670061608 YFYRESUE M6X16 SOCKET BOLT M6X16 15
10 548D 23 222 £ey PIN 12
11 5480 23 223 22° 07" SPRING 12
12 9410501208 RI°UIINEC Y 5X12 SPRING PIN 5X12 12
13 90179 OYHIPTIEFARI® M5X8  SET SCREW M5X8 12
14 9670051608 YEYRES L M5X16 SOCKET BOLT M5X16 14
15 5480 23 224-1 #ilb3%- HOLDER 12
16 5340 23 234 28559 BRACKET 4
17 9670062008 YFYRESE M6X20 SOCKET BOLT M6X20 8
18 9648040614 $3223% M4X6 SCREW M4X6 8
19 5340 75 811 2NYYN° =hnt - COVER 2
20 5290 24 127 b b BOLT 8
21 5330 23 113 AR WASHER 8
22 5340 23 112 £8P GEAR 1
23 5340 23 111-2 7?YF“9 IMPRESSION CYLINDER 1
25 5340 23 236 7°U-k PLATE 4
6 9660080014 $9b M8 NUT M8 1
27 9686082508 bARDY MBX25 SET SCREW M8X25 1
28 5340 23 211 yt7b SHAFT 2

29



FURYO

IMPRESSION CYLINDER

T

SECTION

SECTION NUMBER

| 53482 230 |

* IDBRIMIK/TRBBLTEILADNDT. £y PHEFTEXLTF &,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ;:gTrf?O% EBR??#T?’;JO. SRR *:g:hfp—%NENT PARTS NO. PART NAME {g‘%
29 9721070008 E-YDT™ E-7 E-RING E-7 2
30 5300 45 243 23 BUSHING 2
31 5340 23 231 RTC YIRS SPRING GUIDE >
32 9411502500 F~-No -2 5X25 TAPER PIN 5X25 2
33 5340 23 220 2NYYN°-P=4 ASSY GRIPPER ARM ASSY 2
34 5290 29 412 hto=3-F1Y2 CAM ROLLER WASHER 2
35 5290 29 411 nbo-5- CAM ROLLER 2
36 5340 23 212 ke PIN 2
37 5340 23 233 270 YDg" SPRING 2
38 5340 23 232 AL LY, BLOCK 2
39 90441 7%932 0812 BUSHING 0812 2
40 9660060014 9k M6 NUT M6 2
41 9710060008 NERYSNNE M6 SPRING WASHER M6 2
42 9670064508 YUY RESE M6X45 SOCKET BOLT M6X45 3
43 5340 23 136 b8 7oL~} PLATE 1
44 5340 23 133 ne CAM 1
45 5340 23 132 ARG — 4 - SPACER 2
46 5340 23 134 ni CAM 1
47 5340 23 135 A CAM 1
48 5340 23 131 A BOSS 1
49 5340 23 114 37 SHAFT 1
50 9670068008 YEWRENLE M6X80 SOCKET BOLT M6X80 2
51 5340 23 115 PURN AR BUSHING 1
52 91621 HFN=bANPYLIN 6207ZZCM BALL BEARING 6207ZZCM 2
53 5340 23 118 YRS HANP YD IV ANN ~ BEARING COVER 2
54 9670051001 YEYRES LN MSX10 SOCKET BOLT M5X10 6
56 5340 23 116-1 7PYPN9YFAZNL (NOPS) BUSHING (NOPS) 1
57 9716060014 ESHNANZ M6 PLAIN WASHER M6 6
58 5340 23 117 A2 BUSHING 1
59 5340 23 311 PYFNONL CAM 1
60 5340 23 312 ANC =4 - SPACER 2
61 5340 23 238 FY W D ASTES 37 SPACER 8
62 90181 YNZPHYWEYSI2IY MAX8 SCREW M4XS 8
63 5340 23 113-1 37t SHAFT 1
64 9670063508 YEYRE L M6X35. SOCKET BOLT M6X35 4

A
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1ST BLANKET CYLINDER

Rcdrdrg- P

SECTION
X ZOBXEMBITRBELTEEZBADT, o P BSTEXLTFaL,
Mote: When ordering items marked %,indicate the set number because they are avaitable only as a set.

s s g e mm

SECTION NUMBER

| 5340z 240

NO 2y P BS fEBLES
© BET NO./ PART NO

a S
gﬁ““*‘**/COMPONENT PARTS NO.

PART NAME

Ri7E=
Q'ty

16 9686082008

FARDY M8X20

SET SCREW M8X20

17 9660080014

39+ M8

NUT M8

18 9670084008

Y5Ykiatcibt M8X40

SOCKET BOLT M8X40

19 9410503208

A7°%YygnNE°ey 5X32

SPRING PIN 5X32

5322 24 230 9557° ASSY CLAMP ASSY 1
100-103
5340 24 220 FAUFERP ISR - QUICK SET BLANKET HOLDER ASSY 1
9,10,27,95
5340 24 550  {YY“5-R~ IvIF ASSY  INDICATOR SHAFT ASSY 1
45,46,50 B
5340 75 820-1 AnN®- ASSY COVER ASSY 1
54,104-111
1 5290 24 253  $9b NUT 1
2 5340 24 213 Fywant o BRACKET 2
3 5310 24 211 57k SHAFT 2
4 5430 24 125 Fub NUT 4
5 5430 24 124-1 #“Wh BOLT 4
6 9670063508 YEYRENLE M6X 35 SOCKET BOLT M6X35 4
7 9684060608 FA23% M6X6 SET SCREW M6X6 9
8 5341 24 214 I85hyp BRACKET 2
9 5340 24 215  nton BRACKET 4
10 9670051001 JEULESLE M5X10 SOCKET BOLT M5X10 6
11 5320 24 240 9= KNOB 1
2 5290 24 251 270 yuon SPRING 3
13 5290 29 313 ynpn 2 WASHER 2
14 9710040008 NSRYNANZ M4 SPRING WASHER M4 2
15 9642040814 FANIRIY M4XS SCREW M4X8 2
4
4
4
4
4
8

20 5340 24 164 A1(FFL INSHWh BRACKET

21 9642030614 FANIRINY M3X6 SCREW M3X6 B
22 9710030008 NN R¥V AN M3 SPRING WASHER M3

23 5340 24 161 JIMTFFA(R PLATE

24 5340 24 140 ANLERD NSO BUSHING

25 91622

FN=WANPYDLIY 690522ZCM

BALL BEARING 6905ZZcCM

26 5340 24 162

ARTPNZZRANN -

COVER

27 9648051014

%3323 M5X10

SCREW M5X10

ASAF 7Y9P- FTRA-6590

THRUST WASHER FTRA-6590

28 91629
7 91628

ASAPANPYIINFNTA-6590

THRUST BEARING FNTA-6590

30 9648051614

$532k9" M5X16

SCREW M5X16

31 5340 24 163

NEFPULINANN -

COVER

oo o[ a‘fv1:~ N )
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1ST BLANKET CYLINDER

BTl

SECTION

SECTION NUMBER

| 53407 240

K IDBREBRBTEBERELTIEILANOT, Ly P BB TETLTF AL,

Note: When ordering items marked % ,indicate the set number because they are avadable only as a set,

NO.

2y} ES /BRES
SET NO./ PART NO.

BRES
gﬁﬂ%?’f\/COMPONENT PARTS NO.

PART NAME

B
Dty

32 91624 FN-LASPYUDZY 691377 BALL BEARING 691322 >
33 9670052008 YEYRESLE M5X20 SOCKET BOLT M5X20 13
34 5340 24 131 VAR PRSP HOUSING 1
35 9642031614 FA% IR M3IX16 SCREW M3X16 >
36 5340 24 564 yACT DI BRACKET 1
37 97303 RYF V-1C2 SWITCH V-1C2 I
38 97380 PIFI-2- VAM21 ACTUATOR VAM21 1
39 5300 21 424 Jou- b PLATE 1
40 98501 AN - 360010-1 COVER 360010-1 1
42 5340 24 541 IRSHyh BRACKET 1
44 5330 24 341 OPRSTA HOUSING 1
45 5340 24 344 EO =A% P~ PINION GEAR 1
46 9410301608 ATCUTANES D 3X16 SPRING PIN 3X16 1
47 5330 24 351 2% by DIAL 1
48 9684050508 FAZI® M5XS SET SCREW M5X5 2
49 5330 24 349-1 MIL (7a) KNOB (BLACK) 1
49 5336 24 349-1 UIZ (PLHE™I-) KNOB (IVORY) 1
50 5340 24 560 12Dy =-8~-377+ ASSY INDICATOR SHAFT ASSY 1
51 5290 35 131-1 A7°337° SPRING 1
52 9721070008 E-Y22% E-7 E-RING E-7 1
53 5300 33 538 YIE (PIHENY-) KNOB (IVORY) 1
53 5310 33 538 YIZ (70 KNOB (BLACK) 1
54 9648041014 95325 M4X10 SCREW M4X10 6
55 5340 24 570 ASTENANY SLIDE PLATE 1
56 9670061208 YEYREN IR M6X12 SOCKET BOLT M6X12 5
57 5340 24 580 yACTLT BRACKET 1
58 5340 24 112-1 A{A“Y NAME PLATE 1
59 90730 Ne-h-EN3% 1.6X5 RIVET 1.6X5 2
60 5322 24 271 IN595%F PUN-BYR BLANKET PUN TYPE 1
61 5340 24 124 Myb- (OPS) WASHER (OPS) 3
62 5330 24 311 F9p— GEAR K
63 5330 24 319-2 # t-#1-l GEAR WHEEL 1
64 9672051214 QUhIHENILE M5X12 HEXAGON BOLT M5X12 1
65 5330 24 321 Mgy BLOCK N
66 9648040814 $5325% M4X8 SCREW M4X8 2
67 5330 24 322 135V -2- INDICATOR 1
68 91298 INY-ZZWTO CHABR NIPPLE C-TYPE ‘
69 90900 #- 5X5X16 KEY 5X5X16 1
70 5330 24 314-1 %= GEAR 1

34
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1ST BLANKET CYLINDER

SECTION NUMBER | _ 53407 240

SECTION
A _DBRFIHRBTESHELTEILADT. £y FESTEXLTTFaL,
Note: When ordering items marked % ,indicate the set number because they are available only asa set.

NO. gE/‘I'FI'?O% Egﬁnﬁ%rqo‘ ’%ﬂgﬁ/goﬁi«%%NENT PARTS NO. PART NAME {gg
71 90477 AJARAMPULZY TB-16 THRUST BEARING T8-16 1
72 5330 24 317 b GEAR 1
3 9410301608 RA7°N7NEC D 3X16 SPRING PIN 3X16 1
74 90700 UYk M8 U-NUT M8 q
75 5330 24 316-1 7%359h BRACKET 1
76 5330 24 315 S p- GEAR 2
77 9410301208 ATCNIPNEC Y 3X12 SPRING PIN 3X12 2
78 5330 24 318 Y7t SHAFT 1
79 5330 24 313 785459t BRACKET 1
81 5330 23 113 VAL AT WASHER 3
82 5322 24 112-1 #“p- GEAR _ 1
83 90688 $33%2 L8 CONED DISC SPRING L8 4
84 5340 24 121 RV T Ty SHAFT 1
85 91623 B -BANPYDIY 6909ZZCM BALL BEARING 6909ZZCM 1
86 5340 24 111-1  7S5259buUR% = BLANKET CYLINDER 1
87 5290 23 112 F9po GEAR 1
88 5290 24 127 RIS BOLT 3
89 91620 KN -ILANPYIIY 6008ZZCM BALL BEARING 6008ZZCM 1
90 5340 23 118 PYURNHANP YIS HAN - BEARING COVER 1
1 5340 24 123 £5- (NOPS) COLLAR (NOPS) 1
92 9670082008 VEUMERS LR MBX20 SOCKET BOLT M8X20 1
93 5340 24 150 ANLENONDTUARN BUSHING 1
94 5340 24 122 9P - WASHER 1
95 5340 24 221 FyThion BRACKET 2
96 5340 24 262 INSUHYE (PUNDDR) BLANKET (PUN TYPE) 1
97 5340 24 263 PN = b UNDER SHEET 1
98 5340 24 266 IN5TYE BLANKET (T=1.9MM) 1
99 5340 24 267 PIRAS == UNDER SHEET 1
100 5322 24 231 2537° CLAMP ASSY 2
101 5322 24 232 2537° CLAMP 2
102 5290 24 233 PR PILINE Y Fh BLANKET FIXING SCREW 2
103 5290 24 234 INSHEYR PR BLANKET FIXING SCREW 8
104 5340 75 830-1 7%a%2 (OPS) BLOCK (OPS) 1
105 5340 75 833-1 7%0%7 (NOPS) BLOCK (NOPS) 1
106 5340 75 834-1 E°J PIN 1
107 5290 38 235 A7° 932" SPRING 1
8 5340 75 821-1 hAn“- COVER 1
109 9410201008 A7°Y22%E°Y 2X10 SPRING PIN 2X10 2
110 5340 74 125 ATNND ' NAME PLATE 1
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XU AT LET Tr¥as SECTION NUMBER | 53407 240 I

1ST BLANKET CYLINDER SECTION
A ZDBABHIKITRIEELTEEILANDT. Y FFESTEXLTTFTaL,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ;céyT}nj#c;% lg;ff:sz#irj‘?;No. ﬂﬂ%m/?ﬁmﬁ%NENT PARTS‘NO. PART NAME gﬂi&y
1711 9716060014 ES54vhvz M6 PLAIN WASHER M6 1
112 5290 24 252 TUk NUT . 1
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SECTION

2ND BLANKET CYLINDER
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2ND BLANKET CYLINDER

B IR S X

R g P

SECTION
X DOBAGHMETRIHERELTEICANT. £y FES TEXILTTFS L,
Note: When ordering items marked % ,indicate the set number because they are availableonly as a set.

SECTION NUMBER L

5340z 245 |

No. St Nb. /BART o, wanh [ BONEONENT PARTS NO. PART NAME {Qﬁﬁ
5322 24 230 2527° ASSY CLAMP ASSY 1
100-103
5340 24 220 2499LYPINIO5YMELANY-  QUICK SET BLANKET HOLDER ASSY 1
9,10,27,95 | )
5340 24 550 1oV rw8~ SPT7h ASSY INDICATOR SHAFT ASSY ;_
45,4650 -
5340 75 820-1 hnv- ASSY COVER ASSY 1
54,104-111
1 5290 24 253 Tub NUT 1
2 5340 24 213 FuYshIon BRACKET 2
3 5310 24 211 I¥7H SHAFT 2
4 5430 24 125 TUhk NUT 4
5 5430 24 124-1 &“bb BOLT 4
6 9670063508 Vubsitbh M6X35 SOCKET BOLT M6X35 4
7 9684060608 FARIY M6X6 SET SCREW M6X6 9
8 5341 24 214 INSHub BRACKET 2
9 5340 24 215 hrov BRACKET 4
10 9670051001 YaEybEtbt M5X10 SOCKET BOLT M5X10 16
11 5320 24 240 PEE KNOB 1
2 5290 24 251 A7 Nog™ SPRING 3
13 5290 29 313 I WASHER 2
14 9710040008 BN RYBHNR M4 SPRING WASHER M4 2
15 9642040814 FAN3RIY MLX8 SCREW M4X38 2
16 9686082008 FAzyY m8xz0 SET SCREW M8X20 4
17 9660080014 YL M8 NUT M8 4
18 9670084008 vyhEYERE“ILE M8X40 SOCKET BOLT M8X40 4
19 9410503208 A7°unovE®L 5X32 SPRING PIN 5X32 4
20 5340 24 164 IJTFFEA V35V BRACKET 4
21 9642030614 FavaR2Y M3IX6 SCREW M3X6 8
22 9710030008 AN T HS 2 M3 SPRING WASHER M3 8
23 5340 24 161 INTFFALR PLATE 4
24 5340 24 150 IMLENONDDOAAD BUSHING 1
25 91622 wN=-pANPYL9Y 6905ZZCM BALL BEARING 69052ZCM 4_
26 5340 24 162 ANPUIINANS- COVER 2
27 9648051014 #3323% M5X10 SCREW M5X10 8
28 91629 ASAF DWIP~- FTRA-6590 THRUST WASHER FTRA-6590 4
9 91628 ASAPANPYIINFNTA-6590 THRUST BEARING FNTA-6590 2
"30 9648051614 #5129 M5X16 SCREW M5X16 6
31 5340 24 d63 AZWPUSINHNS - COVER __Em




[0 Y A Iy 1%

2ND BLANKET CYLINDER

TSI

SECTION
AIDBRIBMGATRBELTEICADT., By PESTEXLTF a0,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

SECTION NUMBER

23402 245 |

NoO. sﬁéy'r?n?o% g’sﬂﬁ%NO. gﬁ"n“’g*"/ggzwiﬁp%NENT PARTS NO. PART NAME ?iﬁy
32 91624 S -ASPYDIY 691377 BALL BEARING 691371Z 2
33 9470052008 YEYFES B M5X20 SOCKET BOLT M5X20 13
34 5340 24 611 AN LENANS N HOUSING T
35 9642031614 FANIRIS M3X16 SCREW M3X16 2
36 5340 24 565 VAPLET BRACKET 1
37 97303 ATYF V-1C2 SWITCH V-1C2 1
38 97380 P2FI-3- VAM21 ACTUATOR VAM21 1
39 5300 21 424 7°b~t PLATE 1
40 98501 ANS- 360010-1 COVER 360010-1 1
42 5340 24 541 PAFLOL BRACKET 1
44 5330 24 341 LEANTA HOUSING 1
45 5340 24 344 et SVE 2L I PINION GEAR 1
46 9410301608 AZHTIVECY 3X16 SPRING PIN 3X16 1
47 5330 24 351 AN APy DIAL 1
48 9684050508 PAZIY M5XS SET SCREW M5X5 2
49 5330 24 349-1 WIZ (70) KNOB (BLACK) 1
49 5336 24 349-1 WIS (PLE™Y-) KNOB (IVORY) 1
50 5340 24 560 195 -2-9P7F ASSY INDICATOR SHAFT ASSY 1
51 5290 35 131-1 A7°yoo SPRING 1
52 9721070008 E-Y32% E-7 E-RING E-7 1
53 5300 33 538 YIE (PIHNY-) KNOB (IVORY) 1
53 5310 33 538 Y3 (70) KNOB (BLACK) 1
54 9648041014 #3329 M4X10 SCREW M4X10 6
55 5340 24 620 ARSI NN SLIDE PLATE 1
56 9670061208 YEUMESILE M6X12 SOCKET BOLT M6X12 5
57 5340 24 580 VASLLL BRACKET 1
58 5340 24 112-1 AN NAME PLATE 1
59 90730 N°-h-E%3% 1.6X5 RIVET 1.6X5 2
60 5322 24 271 I%5559F PUN-BYR BLANKET PUN TYPE 1
61 5340 24 124 99yt~ (OPS) WASHER (OPS) 3
62 5330 24 311 FNp- GEAR 1
63 5330 24 319-2 F%v-hT1-l GEAR WHEEL 1
66 9672051214 aYhZHE b M5X12 HEXAGON BOLT M5X12 1
65 5330 24 321 VAPV BLOCK 1
66 9648040814 ¥5329% MAXS SCREW M4X8 2
67 5330 24 322 PEALEE B INDICATOR 1
68 91298 ZMY=RZWION AR NIPPLE C-TYPE 1
69 90900 ¥- 5X5X16 KEY 5X5X16 1
70 5330 24 314-1  #Vf- GEAR 1
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2NL2 INLPYG

2ND BLANKET CYLINDER

o iegqle

SECTION
A OBREHBTEIBHELTEIFANT, Cv FEFTEZLTTFI L,
Note: When ordering items marked & indicate the set number because they are available only as a set.

(LA | : -3

SECTION NUMBER

| 53407 245 |

NO. gg;n‘b% g»ﬁ??ngO. 55%"‘/?3?\4‘;9%NENT PARTS NO. PART NAME gg
71 90477 ASAPASPYIIY T8-16 THRUST BEARING T8-16 1
72 5330 24 317 F P GEAR 1
3 94103D1608 RICHIIVE®D 3X16 SPRING PIN 3X16 1
74 90700 UFYr M8 U-NUT M8 1
75 5330 24 316-1 7%3459b BRACKET 1
76 5330 24 315 V- GEAR 2
77 9410301208 A7OUBIVESD 3X12 SPRING PIN 3X12 2
78 5330 24 318 v7h . SHAFT 1
79 5330 24 313 INSHY b BRACKET 1
81 5330 23 113 yapep WASHER 3
82 5322 24 112-1 #“p- GEAR 1
83 90688 452 L8 CONED DISC SPRING L8 4
84 5340 24 121 %L FNHINg SHAFT 1
85 91623 wN=-bArPyo2™ 6909ZZCM BALL BEARING 6909ZZCM 1
86 5340 24 111-1 7%35359F3Y53%- BLANKET CYLINDER 1
87 5290 23 112 NP GEAR 1
88 5290 24 127 FAY BOLT 3
89 91620 BN -ANPHDOY 6008ZZCM BALL BEARING 600822CH 1
90 5340 23 118 PYRRSANPHLIVANN ~ BEARING COVER 1
1 5340 24 123 n5- (NOPS) COLLAR (NOPS) 1
92 9670082008 JEUbES b MBX20 SOCKET BOLT M8X20 1
93 5340 24 140 INLERS ARSI Lo BUSHING 1
94 5340 24 122 YD - WASHER 1
95 5340 24 221 FLET LA BRACKET 2
96 5340 24 262 INSuEub (PUNASA) BLANKET (PUN TYPE) 1
97 5340 24 263 POAS=H-p UNDER SHEET 1
98 5340 24 266 PATPLUL BLANKET (T=1.9MM) 1
99 5340 24 267 POAN—H- b UNDER SHEET 1
100 5322 24 231 7527° CLAMP ASSY 2
101 5322 24 232 75270 CLAMP 2
102 5290 24 233 AL S F A BLANKET FIXING SCREW 2
103 5290 24 234.  7%359FbAza® BLANKET FIXING SCREW 8
104 5340 75 830-1 7%0%7 (OPS) BLOCK (OPS) 1
105 5340 75 833-1 7%0%7 (NOPS) BLOCK (NOPS) 1
106 5340 75 834-1 t° PIN 1
107 5290 38 235 Y PADPTA SPRING 1
8 5340 75 821-1 hn“~ COVER 1
109 9410201008 AZ7°YTIVECS 2X10 SPRING PIN 2X10 2
110 5340 74 125 ATAND NAME PLATE 1

a



N2 INLEYY T7iak SECTION NUMBER | 53402 245

2ND BLANKET CYLINDER SECTION
X IOBEEBHATRBHSBELTEIETLANT, €Yy FPESTEXLTTF2u,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyTFr?o% B NO: 53”3‘“‘/E§M¥:§NENT PARTS NO. PART NAME ) gﬁ
111 9716060014 ESHMhYR Mé PLAIN WASHER M6 1
112 5290 24 252 FTYk NUT 1
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Al SECTION NumBer | __ 53402 250 }
SECTION

UL

DRIVE




- AT E D

o s -t.! 7 ieg
TP SECTION NUMBER 53407 250
DRIVE SECTION
KX _DBRAMATRESELTEEICANDT. Y PHSTEXLTFaL,
— Note: When ordering items marked % ,indicate the set number because they are available only as a set.
oy b S JBRES IR ES bk
NO.  seT no. /PART NO. BREH/ COMOONENT PARTS NO. PART NAME Q'ty

5340 25 110-1

GROE*90%2 ASSY

DRIVE SHAFT ASSY

14-16

1

1 9660080014 Fub M8 NUT M8 1
2 9710080008 NYENHRE M8 SPRING WASHER M8 :
3 5340 25 213 ¥AO-g- SUPPORTER T
4 5340 25 215  ANO -4~ SPACER 1
5 5340 25 212 7°-y- PULLEY 1
6 90211 FN-BAYPUTOY 620222  BALL BEARING 620222 1
7 9723350008 C-HuIY (35 C-RING C-35 1
8 5340 25 214 ZRY RS STUD 1
9 90072 VAMLE 3V 670 V-BELT 3V 670 1
10 5290 23 113  #p 3 WASHER 2
11 9670061208 YEYRES LR M6X12 SOCKET BOLT M6X12 4
12 5290 25 114  ANPUIIVANS- BEARING COVER 2
12 90207 ASPUDIY  6203LL8 BEARING 6203LLB 2
14 9411602500 F-n°-£°3 6X25 TAPER PIN 6X25 1
15 5330 25 118 5 ubveivp- GEAR 1
16 5340 25 111-1 5 upsons DRIVE SHAFT 1
17 90900 £- 5X5X16 KEY 5X5X16 1
8 5290 25 113 ANPYIINHILAS - BEARING HOLDER 1
19 9670063008 YEYRKS IR M6X30 SOCKET BOLT M6X30 3
20 5340 25 211 v 7°-1- V PULLEY 1
21 5430 11 219  #%hz2 WASHER 1
22 9670081608 YEYRESIE M8X16 SOCKET BOLT M8X16 1
23 9642061014 FANI25S M6X10 SCREW M6X10 3
24 9710060008 NRRINHYE M6 SPRING WASHER M6 3
25 9662031614 FASIASY MZX16 SCREW M3X16 2
26 5340 25 150  7%559F ASSY BRACKET ASSY 1
27 97380 PoFI-8~ VAM21 ACTUATOR VAM21 :
28 97303 A1YF V-1C2 SWITCH V-1C2 1
29 5300 21 424  7°U-+ PLATE 1
30 5340 25 160  hN“- ASSY COVER ASSY :
31 9721070008 E-139% E-7 E-RING E-7 1
32 9410402508  A7°UII Oy 4X25 SPRING PIN 4X25 1
33 5340 25 216 AN- COVER 1
34 9710050008 NSRENHYZ M5 SPRING WASHER M5 2
5 9642051014 FANIZIN M5X10 SCREW M5X10 >
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R ey SECTION NUMBER | >34UZ 260 |

CAM SHAFT SECTION

46
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BLINT SECTION NUMBER 5340z 260
CAM SHAFT SECTION

A OB R B TRBELTIIHADT, v BB TETLT TR L,

Mute: ‘When ordering Hems marked #indicate the set number bezause they are svaitable only as a sel.

ty P RS /HLES o MRS Nk

NO.  seT NO. /PART NO. BEEH / DOMRONENT PARTS NO, PART NAME 'ty

1 9670063508 YrYbBS MR M6X35 SOCKET BOLT M6X35 3
2 5330 35 234  I%Fuub BRACKET 1
3 5330 35 233 7%559p BRACKET 1
4 9716060014 ES4 %2 M6 PLAIN WASHER M6 3
5 9670065508 YEURESE MEX55 SOCKET BOLT M6X55 6
6 9660060014 Fyk M6 NUT M6 1
7 9710060008 nRaYvhHv 2z M6 SPRING WASHER M6 7
10 5330 35 232-1 #7-I WHEEL 1
11 5330 35 231 £es PIN 1
12 9660100014 Fyk M10 NUT M10 :
13 9710100008 NSRSV HYE M10 SPRING WASHER M10 1
14 5330 26 223-3 hi CAM 1
15 5200 26 222  h3>- COLLAR 1
16 5330 26 224-3 hi CAM 1
17 5330 26 221  #lba- HOLDER 1
18 5330 26 225-2 hé CAM 1
19 9642051014 FANIRSY M5X10 SCREW M5X10 3
20 5290 25 115 AVNPULONERN - BEARING COVER 1
21 90207 AWPHLgw 6203LLEB BEARING 6203LLB 2
2 5330 26 121 297k SHAFT 1
23 5340 26 230-1 Nt CAM 1
24 9684060608 FAZTY MEX6 SET SCREW M6X6 2
25 5330 25 113 #pa"- HOLDER 1
26 5290 25 114  ASPYDISANS- BEARING COVER 3
27 9670064508 VEYMELE MEX4S SOCKET BOLT M6X45 1
28 5330 24 522  A7°059h SPROCKET :
29 5330 26 211  #HWbA“- HOLDER :
30 5330 26 216 - he CAM 1
31 5290 26 213 A4l BUSHING :
32 90690 ASZ9%H%2 M10 ERSY  SPRING WASHER M10 CLEFT) :
33 90710 0Uh7tIt M10 E3™ Y HEXAGON NUT M10 (LEFT) 1
34 9710050008 N RSN SR M5 SPRING WASHER M5 3
35 90842 0-5-FI-3 RS37-1 CHAIN RS37-1 1
36 90856 5%313RY39 RS37-1 JOINT LINK RS37-1 K
37 5330 35 235  h3- COLLAR 1
38 5290 23 113 943 WASHER 2
9 9670066008 YEUEES I E MEX6D SOCKET BOLT M&6X60 2
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MAIN FRAME SECTION

SECTION NUMBER | __ 23407 290 |
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DL PRV &

MAIN FRAME

g

SECTION
A OBREMBTEBFLTEILADT, Y FBSTEXLTFE L,
Note: When ordering items marked % ,indicate the set number because they are avaitable only as a set.

B T

SECTION NUMBER

| 53407 290

No. ST B JERER . BRI S ENT PARTS NO. PART NAME ?3
1 5340 29 112-4 #3%7U-4L (NOPS) FRAME (NOPS) 1
2 9670052008 YEYRRS L MEX20 SOCKET BOLT M5X20 32
3 9670081608 UEYRES L MBX16 SOCKET BOLT M8X16 10
4 9670051608 YEYEES LR M5X16 SOCKET BOLT M5X16 4
5 9670082008 YEYRES LR M8X20 SOCKET BOLT M8X20 s
6 5340 29 236 AT- STAY 2
7 5340 29 111-3  #3%7U-4 (OPS) FRAME (OPS) 1
8 99959 #A%- NZ30120 HOLDER N230120 >
9 9660030014 FYr M3 NUT M3 2
10 99960 5{1-537° 15U FLUORESCENT LAMP 15W 1
11 5340 61 161 T1A9 90y LAMP COVER 1
12 9710040008 NSRESANE M4 SPRING WASHER M4 2
13 9642041514 FANIZIY M4X15 SCREW M4X15 2
14 9710050008 NS 24N N2 M5 SPRING WASHER M5 6
15 9642050814 FANI2IY M5X8 SCREW M5X8 2
16 9648030614 33222 M3IX6 SCREW M3X6 2
17 5340 61 163 LRI YA LR BRACKET 1
18 5340 61 162 AT- STAY 1
19 9642053014 FA%2HIY M5X30 SCREW M5X30 2
'8 96420851014 FARIZTY M5X10 SCREW M5X10 2
21 5340 29 238 AN = COVER 1
23 97825 Y- SENSOR 2
24 9710030008 NS RENHNR M3 SPRING WASHER M3 4
25 9642031414 FADIRIY M3IX14 SCREW M3X14 4
26 5340 61 164 INSHYp BRACKET 1
27 5340 29 235-1 A5~ STAY 1
28 5340 29 237 AF- STAY 1
29 5340 29 241 FASTLRS BRACKET 2
30 5310 29 232 AT~ STAY 1
31 9648040614 #5929% M4LX6 SCREW M4X6 .20
32 5340 87 562 NP GUIDE 5
33 5340 36 561-1 AF- STAY 2
34 5340 36 562 BN GUIDE 5
36 9670054008 YEYRESLE M5X40 SOCKET BOLT M5X40 4
37 5340 36 563-1 ©o#-7%5459} SENSOR BRACKET :
38 5340 61 612 Y- SENSOR ' . 1
9670051001 YEYREN LR M5X10 SOCKET BOLT M5X10 2

i9
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SECTION

FEED TABLE
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SECTION NUMBER 5340z 310

2T T A

SECTION
*XIDBRARHATRIERLTEELADNT, €y FESTEXLTTFE W,

FEED TABLE

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

ey b ES /BLEBS

oz fEES
NO.  sgT nNo. /PART NO. SLEL Y PART NAME ]

COMPONENT PARTS NO. Qty

5310 31 120 F-IMUIYE (Z0) TABLE FOOT ASSY (BLACK) 4
24-28
5330 31 130 59F ASSY LATCH ASSY 2
36,39-41
5330 31 160 UNY- ASSY LEVER ASSY 2
41,42 ,45,46
5330 31 220-1 Fz1- CHAIN 2
13-16
1 9660080014 Fwk M8 NUT M8 12
2 9710080008 NNRENANZ M8 SPRING WASHER M8 12
3 5330 31 212 AZYES STUD 4
6 5330 35 232-1 #H{-l WHEEL 3
7 5290 29 312 AP WASHER 4
8 9722100008 c-Y9% €-10 C-RING C-10 4
9 5330 31 218 n3- COLLAR 12
10 5330 31 211-1  UL-W RAIL 4
11 9670064508 YSYPENLE M6X45 SOCKET BOLT M6X45 12
13 5330 31 221 YENF YT JOINT LINK 12
14 9414100614 INESD 1X6 SPLIT PIN 1X6 24
5 90111002 FI-o CHAIN 2
16 5330 31 232 £o o PIN 12
17 90318 FN AN TPYZTIY 60872 BALL BEARING 60822 14
18 90654 GS-YJ7% GS-8 GS-RING GS-8 6
19 9684050508 FA%3Y M5X5 SET SCREW M5X5 2
20 5330 31 268 AR BUSHING 2
21 5310 31 215 IPI+ SHAFT 1
22 9648061214 #5229 M6X 12 SCREW M6X12 4
23 5330 31 111-1 F-7% TABLE 2
24 5310 31 121 F-IMUIYE (70)  TABLE FOOT (BLACK) 4
25 9642030614 FANIRIY M3X6 SCREW M3X6 8
26 5290 31 122 IF{HToN FIXING PLATE 4
27 9710030008 ANRENHN2 M3 SPRING WASHER M3 8
28 9660030014 FYb M3 NUT M3 8
29 9670062008 YEYRENLE M6X20 SOCKET BOLT M6X20 4
30 5330 31 216 PAY-LY, BLOCK 2
31 9660060014 FYb M6 NUT M6 6
) 9672065014 oWh2E M E M6X50 HEXAGON BOLT M6X50 2
33 9670061201 YEYRENBE M6X12 SOCKET BOLT M6X12 8
34 5330 31 112-1 7559 BRACKET 2

51




F1-bT-7" 0
FEED TABLE

R Ve g

SECTION
A IOFRBBITULEELTIIHAONT, Ty FESTEILT TS L,

SECTION NUMBER | 53402 310 |

Mota: Whan arderiag Mems marked & jindicate the set number becawsy they are available oy as a set.

no. SRS /ERESw gm%"’“/ggﬁs_ﬁ%NENT PARTS NO. PART NAME _ gﬁ
35 9710060008 NSRYSHSR M6 SPRING WASHER M6 8
36 5330 31 116  AF- STAY 4
37 5330 31 113-1 7%559¢ BRACKET o
39 5330 31 140  59F LATCH >
40 5330 31 150 59F LATCH >
41 9410301608 ATONyoN Lo, 3X16 SPRING PIN 3X16 8
42 5330 31 180 P00 ARM 2
43 5330 31 181 ey L INK 2
44 90626 G-927% G-8 G-RING G-8 g
45 5330 31 161 57 b SHAFT 2
46 5330 31 170 e LEVER 2
47 5300 59 132 ATO YD INALAN - SPRING HOLDER 2
48 5300 59 133 s SPRING 2
49 9721040008 E-029% E-4 E-RING E-4 4
50 5300 59 331 ko PIN 2
51 5330 31 118 2R h STUD 8
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MULTI-SIZE PAPER PILE BOARD

i SECTION NUMBER |__ >34UZ 312
SECTION




NY2A0F133% T riar

MULTI-SIZE PAPER PILE BOARD

SECTION NUMBER 53407 312

SECTION NU I

SECTION
* ZDBSURMBTRERLTEILANT. Y FESTEILTT AW,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SR AR e BREH [ DOMOONENT PARTS NO. PART NAME oy
5341 31 510 NSO o158 1 PAPER TABLE 2
_ 1-14
1 9648042514 93223 M4X25 SCREW M4&4X25 {E“
2 91319007 E229%4.1X16 WOOD SCREW 4.1X16 4
3 5341 31 512 PARTES PLATE _E_
4 5341 31 514 PARVESY PLATE Eﬂ
5 5341 31 515 Jeu-t PLATE 2
6 5341 31 513 7°L-t PLATE %_
7 5341 31 511 A BOARD 2
8 9710040014 A 2“1 % Mé SPRING WASHER M4 10
9 9660040014 TUL M4 NUT M4 10
10 9660030014 TYF M3 NUT M3 8
11 9710030014 nexg¥ vz M3 SPRING WASHER M3 8
12 5290 31 122 IF1HhTo™ FIXING PLATE 4
13 9642030614 FANIRIN M3X6 SCREW M3X6 8
14 5341 31 516 Tt FOOT 2
15 5341 32 140 RI7o1rvoLs MICRO SIDE WAY 1
16 5341 32 171 HAPNNSWaTNGP - BLOWER 1
17 5341 32 172 YAy gP- BLOWER 1
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FEEDER FRAME SECTION

SECTION NUMBER | »340Z 315 |
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— v = v w2

J1=2=Ju-6 it secTion nomser | 53407 315 |

FEEDER FRAME SECTION
X ZDBRBEITREFELTIZIHEANT, By FESTELLTF &L,
Note: When ordering items marked & ,indicate the set number because they are available only as a set,

Y+ ES /BaES Lt ] PART NAME ke

NO.  sgT No./ PART NoO. HRER [ COMPONENT PARTS NO. Q'ty
1 5340 31 001 b-4 FRAME 1
2 9670052008 YyEYbHE“RE M5X20 SOCKET BOLT M5X20 4
3 9670081608 Y5YrEMLE M8X16 SOCKET BOLT M8X16 8
4 5310 32 410 AT - STAY _ 1
5 5310 29 232 AT- STAY 1
6 5330 29 234 AT - STAY 2
7 5310 55 315  AF- |  STAY 1
8 5340 31 002-2 7JuL=-4 FRAME 1

R7



AvY=-nr-nrir"
PAPER GUIDE

e was SECTION NUMBER | 238UZ 320 |
SECTION




T ENTSRTTIET
PAPER GUIDE

T7wzs

SECTION
KAIOBHEMBTEBFELTEEHANT, £y FEHESTEILTTF 2V,

SECTION NUMBER

L

53407 320

Note: When ordering items marked % ,indicate the set number because they are available only asa set.

27 9410301608

ATOYIME®y 3X16

SPRING PIN 3X16

28 90804

F1-> RS25 83pP

CHAIN RS25 83p

9 90852

I%31obY2 RS25

JOINT LINK RS25

30 9642053014

Favaza™ M5X30

SCREW M5X30

NO. ;Zg'rbr?c? gPBfR#;T%NO, gﬁﬁ%%/’c’?ﬁ%msmr PARTS NO. PART NAME {g%'
5300 58 1437  #h#“- HOLDER 4
11,12
5330 32 560 AT ER42)23% ASSY GUIDE MOVING SCREW ASSY a
13,20,21 | o
5330 32 570 hYfh™Fay25% ASSY GUIDE MOVING SCREW ASSY 2
13,20,21,26,27
5330 32 580-1 ASANLESp-ghusnns DRIVE SHAFT ASSY 2
24,26,33 -
1 9642040414 FANI2DY MAX4 SCREW M4X4 10
2 9716040014 ES4nhnz M4 PLAIN WASHER M4 12
3 5290 32 451 J-bENeu-32- SHEET SEPARATOR ;ﬁ
L 5290 32 420  7%5h9h BRACKET 1
5 5290 32 452 W3S KNOB 6
6 5290 32 440 I S4ub BRACKET 2
7 5290 32 430  JV55ub BRACKET 1
8 5290 32 533-2 4{F“I%gP- SIDE BLOWER 2
9 9642051014 FA%123% M5X10 SCREW M5X10 27
10 9710050814 nrEevhr2 M5 SPRING WASHER M5 33
11 5300 58 143  #lb&“- HOLDER 4
2 5300 58 144 23l BUSHING 4
13 5330 32 566 23" SCREW 4
14 9721120008 E-Yuo% E-12 E-RING E-12 4
15 5290 32 532-1 7%g¥7 BLOCK 2
16 9642051614 FANI2IY M5X16 SCREW M5X16 2
17 5330 32 563  h“Th® GUIDE 2
18 9716050014 E54%h%2 M5 PLAIN WASHER M5 4
19 5290 38 121 A3 BUSHING 4
20 5300 32 571 A7°0rYt SPROCKET 4
21 9410302008 A7°557%E° s 3X20 SPRING PIN 3X20 9.
22 5300 32 569 7 349b BRACKET 4
23 9642040814 $AR3EIN M4X8 SCREW M4X8 12
24 5290 32 531 pegpo GUIDE 2
25 9648041014 #5325 M4X10 SCREW M4X10 4
26 5300 32 574  $%%- GEAR 4
2
2
2
8
4

31 5330 32 575

%oz

BLOCK

59



N =N =nr1pn gyvar SECTION NUMBER 53401 320_|
PAPER GUIDE SECIlodJi\Jﬁﬂn?n(iﬁﬁxT(: BRELTEIYADT., v P HFSTEXLTTF&L,

Note: When ordering items marked % indicate the set number because they are avarlsble anly 25 a gal,
no. S SRR e BABH /BB ONENT PARTS .rao_ PART NAME gﬁ
32 9721070008 E-939% E-7 E-RING E-7 >
33 5330 32 576-1 P7h SHAFT 4
34 5300 12 220-1 NIFSL (PAANY-) HANDLE (IVORY) z
34 5310 12 220 NI (70) HANDLE (BLACK) 2
35 5300 12 223 INYYTO (PLHSY-) GRIP (IVORY) 2
35 5310 12 223 75970 (70) GRIP (BLACK) >
36 9650052014 WH53I25% M5X20 SCREW M5X20 3
37 5300 12 224  7°L-t PLATE 3
38 5330 32 510-1 ASTHS GUIDE 1
39 5300 32 550  ANTRS GUIDE 1
40 5330 32 520-1 AMTFY GUIDE 1
41 9670081608 JEURAN LR M8X16 SOCKET BOLT M8X16 2
42 5290 32 112 13- COLLAR 1
43 5290 32 115 ) ARM 1
44 5310 32 111 27- STAY 1
45 5290 32 126 SAn) LABEL 1
46 5290 32 125 As-1b SCALE 1
47 5290 32 123-1 3% KNOB 1
48 5290 32 141 w2z KNOB 1
49 5290 32 211-1 #LAS- HOLDER 2
50 5290 32 117 ARYNO - STOPPER 2
51 5290 32 113 35~ COLLAR 1
52 90603 CE-Y27“ CE-12 CE-RING CE-12 3
53 5290 32 122 ANS - COVER 1
54 5290 32 121 27° 4370 SPRING 1
55 5290 32 114 P-4 ARM 1
56 9710040008 NSRS ANE M4 SPRING WASHER M4 8
57 9642041014 $AN3I23% M4X10 SCREW M4X10 4
58 5310 32 118  I¢7h SHAFT 1
59 5310 32 116 DN PN RT - GUIDE STAY 1
60 5340 32 130 2170 1N 91T MICRO SIDE WAY 1
61 5290 32 215 AN b BOLT \ 4
62 5290 32 212-2 7°UL-F PLATE 2
64 5340 32 713 I%gy7 BLO CK 2
65 5290 32 216 3= KNOB 4
66 5290 32 213 I%gy2 BLOCK 2
67 5290 32 214  A7°Uuo" SPRING 1
68 5340 32 711 $1FN 7%gP- (NOPS) SIDE BLOWER (NOPS) 1
69 5340 32 719  #i-A 10X17X2400 HOSE 10X17X2400 1
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PAPER GUIDE
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SECTION
A _DBRKIBE TR BERLTEIEADT, T b FSTEXLTF A
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

R L I K]

SECTION NUMBER

| 53407 320

NO. ot e /B, maan/BE e NenT PARTS NO. PART NAME 53
70 5340 32 716 f=-295 HOSE HOLDER 4
.71 5340 32 173 #i=A2 8X13.5X1000 HOSE 8X13.5X1000 1
2 5340 32 712 ¥4 b I%0F~ (OPS) SIDE BLOWER (OPS) 1
73 5290 32 310 AZPNognang SPRING BASE 2
74 91324 3293~ CONNECTOR 1
75 5290 32 313 AZ°aan SPRING 2
76 5340 32 714 ANG wtf = SPACER 1
77 5340 32 715 avg BASE 1_
78 5340 32 717 ANRIN TIRSHUb BRACKET 1_
79 5290 17 113 AN A VALVE 1
80 5340 17 114 ACe oMb SPINDLE 1‘
81 5290 17 115 A7e g SPRING 'I_~
82 5300 17 116 hne- COVER 1
83 5300 17 117 YT APTHNY-) KNOB (IVORY) 1
83 5310 17 117 YRI (70) KNOB (BLACK) 1
87 5340 32 718 fh-A 10X17x200 HOSE 10X17X200 1
88 91211 Fi-ANSOrFY 16 HOSE BAND 16 2
89 5290 17 127 #i-A2 10X17X580 HSOE 10X17X580 1
90 9648041514 2329 M4X15 SCREW M4X15 2
-1 5290 32 217 W3I KNOB 2
92 5340 32 174  #-A 8X13.5X820 HOSE 8X13.5X820 1
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SECTION NUMBER

| 5340z 330

X INELKEMBTREBELTEIHADOT. B PBBSTELLTFaL,

Note: When ordering items marked  ,indicate the set number because they are available only as a set.

NO. AN o 0. Eﬁ%%”/?éﬁwiﬁ%n‘am PARTS NO. PART NAME {dﬁﬁ'
5290 33 2132-1 P-4 ARM 1
20,28
5290 33 2152-1 P-4 ARM 1
20,31 o
5330 33 110Z-1 LN™- LEVER kR
3,55 D
5330 33 210-1 #2333P-LI%7+ ASSY SUCTION ARM SHAFT ASSY 1
20,26-28,31,66 h
5330 33 4102  LN“- LEVER 1
3,54
5330 33 440Z-1 bLN“- LEVER 1
- -
5330 37 1102  N{3IZALLAN- HEIGHT CONTROL CAM LEVER 1
3,56
5341 33 200-1 %233279F ASSY SUCTION FOOT ASSY 1
16-20,25-28,31,66
1 5290 35 136-1 A7°yu2° SPRING 1
2 9721100008 E-Y22% E-10 E-RING E-10 - 2
3 5290 37 123 AR BUSHING 4
4 9642051004 FANIRIY M5X10 SCREW M5X10 3
5 9710050014 NERESNS R M5 SPRING WASHER M5 8
6 5330 33 440-1 ULN“- LEVER 1
7 5330 33 453 ne CAM 1
8 5290 33 455 ATO DTN SPRING 1
9 5340 33 452 AZY RN STUD 2
10 9710100008 NSRS YR M0 SPRING WASHER M10 2
11 9660100014 9+ M10 NUT M10 1
12 5290 33 142-1 A72°UNAFYRS SPRING STUD 1
13 5290 33 431 to s PIN 1
14 9710060008 ASRISHN R M6 SPRING WASHER M6 2
15 9660060014 TYr M6 NUT M6 2
16 9411503200 F-N°-£E°y 5X32 TAPER PIN 5X32 1
17 5290 33 230-2 P-4 ARM 1
18 9684050508 PAZDY MEX5 SET SCREW M5X5 2
19 5290 29 314 bAHF- LOCK COLLAR 1
20 5290 33 214 AR BUSHING 2
2 5341 33 317 Jon KNOB 12
23 90514 OuyoY p-12 0-RING P-12 24
25 5341 33 221-1 $733079bab7h SUCTION FOOT SHAFT 1

|
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SECTION
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Note: When ordering items marke d % ,indicate the set number because they are available only as a set.

SECTION NUMBER L_

5340z 330 |

NO. gg;r?o% EBA&R#T%vo, %§%W/?§2M%%NENT PARTS NO. PART NAME gﬁ/
26 5310 33 211-1 2%72F SHAFT 1
27 9411503600 F~-N°-t°y 5X36 TAPER PIN 5X36 3
28 5290 33 213-1 P-4 ARM 1
29 5290 33 314 #Yh- SUCKER 12
30 5341 33 316-1 %223079F SUCTION FOOT 12
31 5290 33 215-1 7»-4& ARM 1
32 5290 29 210 AR BUSHING 2
33 96420516814 Favaaon M5X16 SCREW M5X16 4
34 9660080014 FYh M8 NUT M8 1
35 9710080008 NhrHNANR M8 SPRING WASHER M8 1
36 5290 34 142 ARYES STUD 1
37 9660050014 -FYE M5 NUT M5 3
38 5330 34 110 vn» - LEVER 1
39 5290 21 123 E°> PIN 1
40 5290 29 312 gwpnz WASHER 1
41 9721070008 E-Y2IN E-7 E-RING E-7 10
42 5300 57 052 N7 L INK 1
43 5290 37 434-1 A7°yuon SPRING 1
44 5290 21 161 Y PAR WEAY L. SPRING STUD 1
45 91211 F=ANNDEY 16 HOSE BAND 16 1
46 5290 34 151 NN LY VALVE 1
47 9670062008 YEYbarbhd M6X20 SOCKET BOLT M6X20 2
48 5290 34 153 fi-A 7.8X18X310 RUBBER HOSE 7.8X18X310 1
49 5290 34 130 v - LEVER 1
50 5290 34 141-1 n°w#y PACKING 1
51 9716050014 ES¥MH % M5 PLAIN WASHER M5 2
52 5330 33 420 N9 L INK 1
53 91213 H=ANSTE* 19 HOSE CLAMP 19 2
54 5330 33 410 vn™- LEVER 1
55 5330 33 110-1 uLQAN- LEVER 2
56 5330 37 110 vn®- LEVER 1
57 5340 33 121-1 RARRYE™ STUD 1
58 5290 38 141-1 A7?%yoz* SPRING 1
59 5290 29 313 A WASHER 1
60 5330 38 130 g0 LINK 1
61 5330 38 142 939FLEe PIN 1
62 5290 21 643 AZC Yon SPRING e
63 5290 21 641 AZBYONRARY Y SPRING STUD 1
64 5330 33 130 420 LINK o

64
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SUCTION DRIVE SECTION
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Note: When ordering items marked % ,indicate the set number because they are available only asa set.

no.  EntER g&iio_. gﬁﬁ%%/?ggnﬁ%NENT PARTS NO. PART NAME gﬁ
65 5290 33 141 ey PIN :
66 5330 33 240-1 7-4 ARM 1
7 5290 34 152  =y7°N NIPPLE >
68 5300 54 161-1 RICUIISRARYPS SPRING STUD 1
69 9721050008 E-Y39% E-5 E-RING E-5 1
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SECTION NUMBER

| 5340z 350

A ZDBRHEMRITRSBELTEICLANT, By FESTEZLTFan,

Note: When ordering items marked *,indicate the set number because they are available only as a set.

no. &' /RRm No. aask /BOE enT PARTS NO. PART NAME __ e

5330 35 310 JM=tv0~3- ASSY FEED ROLLER ASSY 1
82,83,102,-104

5330 35 330Z2-1 o-5- ROLLER 8
61,62 B

5330 35 370 EnNAZ I{-FYp-3- 2ND FEED ROLLER 1‘
82,83,86

5330 35 460 2IT15FYF ASSY DOUBLE SHEET DETECTOR ASSY 1

3,11-20,31-33,36-41,43-46,58,108-111.,112

1 9670061208 YEYRENILE M6X12 SOCKET BOLT M6X12 2
2 9716060014 E34Y A% % Mé PLAIN WASHER M6 2
3 95117 A33hNN- AP-B TERMINAL COVER AP-B 1
4 5330 35 231 Ee PIN 1
5 5330 35 464 e SCREW 1
6 5330 35 232-1 HT1-W WHEEL 1
7 9710120008 NR2YSH™ 2 M12 SPRING WASHER M12 2
8 90214 BY-ANPYD2Y 600022 BALL BEARING 60002z 4
10 5330 35 233 pARL LA BRACKET 1
11 9710060008 NN RENNN R M6 SPRING WASHER M6 2
12 9660060014 FYF M6 NUT M6 3
3 5330 35 465 FEN SCREW 1
14 9670061608 JEUREMILE M6X16 SOCKET BOLT M6X16 5
15 5430 35 314 ANC -4 - SPACER 1
16 9716030014 E>#%h e M3 PLAIN WASHER M3 2
17 9642032514 FARIRIY M3X25 SCREW M3X25 3
18 5430 35 324 YDA KNOB 1
19 5430 35 322 [l PIN 1
20 5430 35 323 A2e Yo SPRING 1
21 5330 35 461 AT - STAY 1
22 9672123514 owhoZEN bk M12X35 HEXAGON BOLT M12X35 1
23 5330 35 361-1 %I= KNOB 2
24 5330 35 351-1 RARFY™ STUD 2
25 9710080008 ANRYMAY 2 M8 SPRING WASHER M8 4
26 9660080014 TYhb M8 NUT M8 4
27 9721050008 E-U29" E-5 E-RING E-5 1
28 5430 35 224 FOLE WA SPRING 2
29 5330 35 362 teo PIN 2
0 9684050508 FA23Y M5X5 SET SCREW M5X5 2
31 9660040014 FUb M4 NUT M4 7
32 5430 35 312 13N R LEAF SPRING 1

R7
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SECTION
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Note: When ordering items marked % ,indicate the set number because they are available only as a set.

FEED ROLLER

No. St ES gﬁﬁ%NO, Eﬁg’%“/?oﬂwiﬁ;%NENT PARTS NO. PART NAME gmﬁ
33 5430 35 332 Eoy PIN 2
34 9670051008 YEYRESLE M5X10 SOCKET BOLT M5X10 R
35 5340 35 391 Lnv - LEVER :
36 5330 35 467-2 7°L-F PLATE 1
37 5330 35 463-1 h5- COLLAR 2
38 5430 35 321-1 #lbA%- HOLDER 1
39 9660030014 9 M3 NUT M3 1
40 9642040614 TANI2RIY M4X6 SCREW M4X6 1
41 9710040008 NN2YNHNR M4 SPRING WASHER M4 7
42 9642051014 FA%I23% M5X10 SCREW M5X10 17
43 9710050014 NNREWHNZ M5 SPRING WASHER M5 15
44 5330 35 466 Lnw- LEVER 1
45 5330 35 462-1 LE°3 PIN 1
46 90307 HN-ANPYZIY 60522 BALL BEARING 605121 1
47 5330 35 352 ARYPN STUD 2
48 5330 35 354=2 LN“= LEVER 2
49 9721100008 E-U32% E-10 E-RING E~10 2
50 5340 35 381 9P b SHAFT 1
51 9642030614 FATIRIN M3X6 SCREW M3X6 6
52 9710030014 NS 2YSHYz M3 SPRING WASHER M3 6
53 5340 35 554 N5~ RETAINER 3
54 5330 35 551-1 4YF=-3-7%7 RETAINER HOOK 3
55 5290 32 452 VeSS KNOB 3
56 5330 35 552 Jop~} PLATE 3
57 9670052008 YSYEEN LR M5X20 SOCKET BOLT M5X20 2
58 5430 35 311-1 #lAS- HOLDER 1
59 5340 35 455 PAGLON BRACKET 1
60 5330 35 341-1 13Nz SPRING 8
61 90204 N -ARPYS2Y 600122  BALL BEARING 600122 10
62 5330 35 330-1 g-3- ROLLER 8
63 9710050008 NSRHVHAYR M5 SPRING WASHER M5 4
64 5340 35 722 NS zhy SPRING STUD 1
65 5290 21 316 ADCYIN SPRING 1
66 9660100014 9k M10 NUT M10 1
67 9710100014 NS2YNHN 2 M10 SPRING WASHER M10 1
68 5330 35 225 ARY bW STUD 1
69 9723280008 C-Yo9% ¢-28 C-RING €-28 %
70 5330 35 222 h3- COLLAR 1
71 cARd SHAFT 2

5340 35 353

68
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Note: When ordering items marked % ,indicate the set number because they are available only as a set.

SECTION NUMBER

53407 350

NO. 2y b ES /BRES

SET NO./ PART NO.

AL
ﬂﬁ%”‘/compoNENT PARTS NO.

PART NAME

e
Aty

72 5340 35 451-1

MUt

TRAY

73 9642040414

FAN3RIN M4LX4

SCREW M4X4

4 9410301008

A7eNTmg%Eey 3X10

SPRING PIN 3X10

?5 5330 35 323-2

gFP=AC=Ne =™

LOWER PAPER GUIDE

76 5330 35 322 V55 BRACKET
77 5290 21 521 A7eHna™ SPRING
78 5290 37 434-1 RAR7°yno™ SPRING

79 5290 36 351

AZe NN hE

SPRING STUD

80 90840

FI-> RS25 48P

CHAIN RS25 48P

81 90852

IN31FY22 RS25

JOINT LINK RS25

82 5300 58 145

AZ°abkvt

SPROCKET

83 9410301608

A7 o%E%y 316

SPRING PIN 3X16

84 5330 35 312

ANPHYDINANN -

BEARING COVER

85 5330 35 410 SpY 5 SHUTTER

86 5330 35 371 a-3- ROLLER

87 5340 35 321 IN5HYh BRACKET

88 9721070008 E-U32% E-7 E-RING E-7

89 5330 35 430  5%% LATCH

90 90200 A -bANPYLDY 60722 BALL BEARING 60722
1 5330 35 441 RAYh Y STUD

92 9670051608 YEYRESLE M5X16 SOCKET BOLT M5X16
93 5330 35 223 N po GEAR

94 5330 35 221 KA = HOLDER

95 5330 35 224 A7°95 9t SPROCKET

96 9670041008

YSYbH*IbE M4X10

SOCKET BOLT M4X10

97 9722120008

C=y22% C-12

C-RING C-12

98 9642042514

FANIRIN M4LX25

SCREW M&4X25

99 5330 35 422 E°o PIN
100 5330 35 424 Wi/ LINK

101 9721040008 E-Y27" E-4 E-RING E-4 2
102 5330 35 311 ar7h SHAFT 1
103 5330 35 421 £z PIN 1
104 5290 36 214 Fop- GEAR 1
105 97603 Jyub/1b™ MS-354 AC115V SOLENOID MS-35J AC115V w1__
106 9410401408 A7°ULINECD 4X14 SPRING PIN 4X14 1
107 5430 35 212 TAN™ 2 LEAF SPRING 2

.3 925119 A1UF 1~15G65-B SWITCH Z-15GS-B 1
109 534D 35 456 PAFEEA) BRACKET 1
110 5330 35 235 hn5- COLLAR 1
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SECTION

SECTION NUMBER

E
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A IDBREHRBTREB/LTEILANDT, v PESTEXLTTF& W,
Mote: When ordering ifems marked & ndicate the set number because they are swailable only as a sot.

NO. ?é’rkff E-B;%Rsirﬁmo. e g‘cﬁ\ﬁ’%NENT PARTS NO. PART NAME {gﬁ
111 5330 35 468 JoL=F PLATE 1
112 9642051614 FaMIRI» MEX16 SCREW M5X16 2

70
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FEEDER BOARD

A SECTION NUMBER |

53402 355

SECTION

*ZOBREMBETESELTEIBANT, £ FBSTEILTTF L,

Note: When ordering items marked ,indicate the set number because they are available only as a set.

BaEw o= #ART NAME

NO. ;:éyTFr?o% iﬂszﬁ%No. COMPONENT PARTS NO. {Qm‘t’;
5340 35 310 21-F%0-5- ASSY l FEED ROLLER ASSY i
64,113,418 o
5340 35 610 ALY (OPS) ASSY GUIDE (OPS) ASSY 1
36,41-43,52,57,58,73,169,175,184
5340 35 620 A" (NOPS) ASSY  GUIDE (NOPS) ASSY 1
35,36,41-43,53,57,73,169,175,184 _
5340 35 650 RTCUZTNHILAS~ ASSY  SPRING HOLDER ASSY 1
34,45,46,79,88,143,158,170
5340 35 670 FY3AVTPTIF ASSY TENTION SHAFT ASSY 1
145,146,174 )
5340 35 680 h“1b“(OPS) ASSY GUIDE (OPS) ASSY 1
36,58 o
5340 35 690 A SMFN(NOPS) ASSY GUIDE (NOPS) ASSY 1
| 35,36
5340 35 7202 BLUN®= ASSY LEVER ASSY 1
24,40
5340 35 740 457 ASSY LINK ASSY 1
18,70,144
5340 35 7407 Y32 ASSY LINK ASSY 1
18,23,70,144
5340 35 910 A+YWFS0-5(0PS) ASSY  SKID ROLLER (OPS) ASSY 1
1-5,8-13,130
5340 35 920  A+YFS0-5(NOPS) ASSY SKID ROLLER (NOPS) ASSY 1
1-5,8-13,131
5430 36 620-1 L£°J ASSY PIN ASSY 2
116,117
5430 36 640-1 L° ASSY PIN ASSY 6
3,4
5430 36 650-1 A%¥Yh“0-5- ASSY SKID ROLLER ASSY 2
1,2,5,8-13,116,117
5430 36 660-1 A*Wt“o-5- ASSY SKID ROLLER ASSY 4
1-5,8-13
1 9662060014 FUL M6 NUT M6 8
2 9710060008 NSRS HNZ M6 SPRING WASHER M6 9
3 90218 A -LASPYSTS 6002 BALL BEARING 6002 6
4 5430 36 641-1 Lo PIN 6
5> 90741 JINENMLE M5X10 KNOB BOLT M5X10 _é_
6 9642051014 FASI2HS M5X1D SCREW M5X10 16
7 5340 35 572 0-5-N%- ' BAR 2

3
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FEEDER BOARD

C7war

SECTION

SECTION NUMBER

| 5340z 355 |

AIDBRABWATEIHEL TEILADT, v FFEFTEXLIFaw,
© Note: When ardering items marked % ,indicale the set number because they are avalabile oniy a8 a set,

CR AR S F oA BREH /COUBONENT PARTS NO. PART NAME rh
8 5430 36 622-1 #HL3A™- HOLDER 8
9 5430 36 624-1 P-4 ARM 8
10 5430 36 623-1 AbYN°- STOPPER s
11 9716050014 E54%hvz M5 PLAIN WASHER M5 8
12 9710050008 NS RESANR M5 SPRING WASHER M5 12
13 9672051014 gYHIESbE M5X10 HEXAGON BOLT M5X10 8
14 5330 35 573 YA BOSS >
15 9684060608 FA25Y M6X6 SET SCREW M6X6 5
16 5290 32 141 w3z KNOB 2
17 5341 35 761-1 D%3h%-hs CAM 1
18 5340 35 662 Y59 LINK 1
20 9710050014 NS RSN R M5 SPRING WASHER M5 5
21 5290 89 324 R7° DTN ARY pY SPRING STUD 1
22 5330 35 571 57 b SHAFT 1
23 5340 52 606 A8 BUSHING 1
24 5340 35 720 NLLNS - LEVER 1
25 5340 35 711 ARY P STUD 1
26 9710080008 NS 2¥SHAN R M8 SPRING WASHER M8 1
27 9660080014 t9p M8 NUT M8 1
28 5330 35 536 F-7°0-5- TAPE ROLLER 1
29 5340 35 534-1 TIJFSLAT-7° 1tWh=5%3 ENDLESS TAPE (1SET=5PCS) 1
30 9721100014 E~Y29% E-10 E-RING E=10 2
31 5341 35 791 ASTRS AN - BAR 1
34 5341 35 882 A7°Y2Y (PYASEIH) SPRING (FOR THICK PAPER) 1
35 5340 35 640 ASTES (NOPS) ASSY GUIDE (NOPS) ASSY 1
36 5340 35 613 A5 -1 SCALE 2
37 5341 35 795 2% BOLT 2
38 5330 35 797 bRS- LEVER 3
39 9684050508 P22 M5X5 SET SCREW M5X5 7
40 5290 31 214 AR "BUSHING 1
41 5290 54 338 AL RTA SPRING 2
42 9716060014 ES49%nv2 M6 PLAIN WASHER M6 2
43 9721050008 E-Y2J9% E-5 E-RING E-5 5
44 5341 35 539 DRSS - GUIDE BAR 1
45 9642030314 FAN3RIY M3X3 SCREW M3X3 3
46 5341 35 883 A7° YD (HANDEFH) SPRING (FOR THIN PAPER) 1
47 90200 FN-BASNPYDIY 60722 BALL BEARING 60722 .
50 5430 39 614 b2 = HOLDER 1
51 9721070014 E-Y29% E-7 E-RING E-7 6

74



PR AR AR
FEEDER BOARD

R 472 g
SECTION

*Z OUMRERAETEHELTEILADT, €7 FESTEXLTFa L,

SECTION NUMBER I_

5340z 355

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géyrbfo? gﬂﬁ%\:o. gﬁ“n“%ﬁ‘/ggzM%%NENT PARTS NO. PART NAME gﬁ
52 5341 35 793  HKlbA - HOLDER 1
53 5341 35 851 b A - HOLDER R
4 9710040014 NN 2INANE M4 SPRING WASHER M4 4
57 5430 39 118 3= KNOB 4
58 5340 35 630 NSTES (OPS) ASSY GUIDE (OPS) ASSY 1
59 5341 35 844  HH°-A- SUPPORTER )
60 5341 35 843  HNTFVEPYTF GUIDE CATCH

61 5340 35 842-1 HNAFY GUIDE

62 9648031014 45325% M3X10 SCREW M3X10 1
63 5341 35 821 A9 TN - BAR

64 9410301608

AJ°4yo™Eey

3X16

SPRING PIN 3X16

65 5341 35 784 FANS- LOCK COLLAR
66 5341 35 782 2327%aY7 BLOCK

67 5300 58 513 ns- LOCK COLLAR
68 5330 35 783 ANC =¥ - SPACER

69 5341 35 770 -6 ARM

70 9670051208

YEYbkrIbE M5X12

SOCKET BOLT M5X12

I_\_\mNNN;\,;\;\_\;\N_\.N_\_\_\_\_\N_\Dmmm_

72 5340 35 511-2 2JbL-4L (OPS) FRAME (OPS)

73 90652 GS-Y29% GS-5 GS-RING GS-5

'4 5290 32 452 YE KNOB

75 5341 35 781 PINPARAIYL- SCREW

76 5330 35 551-1 Y5=-3-297 RETAINER HOOK

77 5330 35 552 2°v-+F PLATE

78 5340 35 555 Y7-3- (HAHNZ39) RETAINER (FOR 'THIN PAPER)

78 5340 35 556 yF-1- (?UD“EBO)%E%Q?JRETAINER (FOR THICK PAPER)

78 5340 35 557 UF-F- (PYH“Z39) " RETAINER (FOR THICK PAPER)

79 9710030014 AN R¥VANZ M3 SPRING WASHER M3 1
80 9642030614 FAvIRI™ M3X6 SCREW M3X6

81 5341 35 562 0-5-N“=-9% SHAFT

82 5341 35 822 PASL AN BRACKET

84 5341 35 823 NP DIAL 1
85 9670051001 JEYrH“IbE M5X10 SOCKET BOLT M5X10 17
88 9721040008 E-N29" E-4 E-RING E-4 1
89 9721070008 E-NJ9% E-7 E-RING E-7 1
90 5290 29 312 VA AT WASHER 3
91 5330 35 792 ARV SPRING" 1
2 5330 35 561 PAAVESS PLATE 2
94 9642050514 FA®IRIN M5X5 SCREW M5X5 1
97 5341 35 750-1 BRACKET ASSY 1

AINNYINS5IE ASSY
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PRCEAEL AR
FEEDER BOARD

23

SECTION

SECTION NUMBER

53402 355 |

R INBeERSATREFELTAIVANT, £ P &S TIELLTF o,

Mipte: When crdesing items marked &, indicate the set number because they are available orly as a set.

no.  E T ES/BRER S BaaH /G ONENT PARTS NO, PART NAME a
98 5290 21 641 270 S INRAYRS SPRING STUD 1
99 5290 54 542-1 A7°4u9% SPRING 1

100 5330 54 521 139N r-3- INDICATOR 1
101 5330 24 349-1 932 (70) KNOB (BLACK) 1
101 5336 24 349-1 YIZ (PAHYY-) KNOB (IVORY) 1
103 5341 35 538 AN RN R GUIDE 5
104 5300 59 126-1 A2°4uo® SPRING 5
105 9670103008 Y5YbENLE M10X30 SOCKET BOLT M10X30 2
106 5340 35 454 7855y} BRACKET 1
107 97823 tY- SENSOR 1
108 9710030008 NN RENASZ M3 SPRING WASHER M3 2
109 9642031414 FARIRIN M3IX14 SCREW M3X14 2
110 5341 35 534-1 AF- STAY 2
111, 5340 35 533-2 J1-AS—fi%-p® FEEDER BOARD 1
112 5340 35 521-2 JU-6L (NOPS) FRAME (NOPS) 1
113 5300 58 145 27° 0 yh SPROCKET 1
114 5330 35 312 ANPYIINANY - BEARING COVER 2
115 90214 AN-bANPYS2Y 600022  BALL BEARING 600022 6
116 90212 AN =ASPYDIS 629 BALL BEARING 629 2
117 5430 36 621-1 Lt° PIN 2
118 5330 35 311 5t b SHAFT 1
119 5341 35 812 teo PIN ?
130 NBH -624S FHIATO o SPRING 1
131 5340 35 921 A7°Y50% SPRING 1
142 5340 35 512 INSHyp BRACKET 2
143 5340 35 651 ATO YIS FK A - SPRING HOLDER 1
144 5340 35 760 Y59 7°L-t LINK PLATE 1
145 5340 35 671 YA CAM 2
146 5340 35 672 547 b SHAFT 1
147 5340 35 673 535397-4 (OPS) TENTION ARM (OPS) 1
148 5340 35 674 $5535P-4 (NOPS) TENTION ARM (NOPS) 1
149 5340 35 675 F5935P-L35IEC D PIN 2
150 5340 35 676 $5335h5- TENTION COLLAR 2
151 5341 35 532 LT, BLOCK 2
152 5341 35 742 Abwpe - STOPPER 2
153 5341 35 753 23 pw STUD 1
154 5341 35 754 ARY RS STUD 1
155 5341 35 762 23% BOLT 1
156 5290 89 219 A3 BUSHING 1
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Jlm A=
FEEDER BOARD

twoa
SECTION

—s v 3 WD

SECTION NUMBER

| 5340z 355

AZDHRXERBITEBELTSEILANDT, 2y PESTEXLTTF S,

Nate: When ordering items marked % ,indicate the set number because they are available only as a set.

No. T E E’BE‘R*}%NQ %gngm/gggmtimerw PARTS NO. PART NAME ?ﬁ
157 5341 35 785 ANG -4 - SPACER 1
158 5341 35 892 PR BOLT 1

9 5341 35 921 Fu9Ava-5- ROLLER q
160 5341 35 824 AHINS 2 SPRING RN
161 5341 35 924 AF- STAY IR
162 5321 43 117 ANO <4 SPACER 2
163 5430 35 314 ARG -4 - SPACER 1
164 5640 23 136 Abwne - STOPPER 1
166 90308 AN-RANPUSIN 60671 BALL BEARING 60621 1
167 90692 #57A%2 L10 SPRING L10 1
168 91609 B ~RASPYSSY 690027  BALL BEARING 690022 2
169 91929 A7 43N §T-6 SPRING ST-6 2
170 9642031014 FANIZIY M3X10 SCREW M3X10 1
171 9670053508 YEYREN L M5X35 SOCKET BOLT M5X35 10
172 9670051608 UEYRAS L M5XT6 SOCKET BOLT M5X16 6
173 9670052008 YEYRESILE M5X20 SOCKET BOLT M5X20 9
174 9410402008 AT7°UDINEC D 4X20 SPRING PIN 4X20 2
175 9710020014 NRRYNHSR M2 SPRING WASHER M2 4
177 9670061408 YEYMESILE M6X 14 SOCKET BOLT M6X14 2

8 9642040614 FANIZHN MLX6 SCREW M4X6 4
179 9660060014 Twk M6 NUT M6 1
180 9410503208 ATONDINESD 5X32 SPRING PIN 5X32 4
181 9670081208 YEYEHESHE MBX12 SOCKET BOLT M8X12 1
182 9670051008 YEYRESILE M5X10 SOCKET BOLT M5X10 2
184 9642020514 FARIRIY M2XS SCREW M2X5 4
185 9660050014 FYF M5 NUT M5 2
186 9721100008 E-U27% E-10 E-RING E-10 2
187 5341 35 536 DEEER GUIDE 1
188 9670063508 YSYRES IR M6X 35 SOCKET BOLT M6X35 4
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PAPER INSERTION

s SECTION NUMBER | 22%Uf 30U |
SECTION




Ve

I B i I v e

PAPER INSERTION

i P

SECTION

SECTION NUMBER

| 53407 360 |

A ZDBRABBRKATRASELTEILANDT, Y FESTIEIXLTTFa,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. .géyTPr?f AT NO. B8/ BOMEONENT PARTS NO. PART NAME g‘tg;
5290 43 1121 S GEAR 2
34,35
5330 36 531Z-1 PUN°=21-t"a-3- UPPER FEED ROLLER 1
3,4 B
5340 36 210 aP-21-F"g-3- ASSY LOWER FEED ROLLER ASSY 1_
41-43 i
5340 36 310 FPYNC-21-t20-3-P-4 UPPER FEED ROLLER ARM ASSY 1

7,17,18,24

5340 36 380 AFYI° DL - ASSY STOP FINGER ASSY
50-53,56
1 5340 36 414 AR GUIDE 1
2 9670052008 YIYREN L M5X20 SOCKET BOLT M5X20 5
3 90202 FN=ANPYDIN 624121 BALL BEARING 62411 2
4 5330 36 531-1 PYNC-T{-t%O~3~ UPPER FEED ROLLER 1
5 5290 36 354 230 SCREW 1
6 9684050508 PA2IN M5X5 SET SCREW M5X5 5
7 9411403200 F-N°-E°3 4X32 TAPER PIN 4X32 2
8 5290 36 321 teo PIN 2
9 5290 52 244 A7°UD2N hy SPRING STUD 1
05290 51 123-1 z7°y59n SPRING 1
11 9648051614 #3323 M5X16 SCREW M5X16 4
12 5330 36 314-1 A3l BUSHING 2
13 5340 36 340-1 J1-b“LNM- FEED LEVER 1
14 90200 N =pANP YN 607212 BALL BEARING 60722 1
15 9721050008 E-Y9% E-5 E-RING E-5 1
16 5290 29 314 FADS- LOCK COLLAR 1
17 5330 36 312 P-L ARM 1
18 5340 36 311 2P7h SHAFT 1
19 5340 36 315 -1~ RETAINER 2
20 9670041008 YEYRESILE M4X10 SOCKET BOLT M4X10 8
21 9642051014 FARI2SY M5X10 SCREW M5X10 4
23 5290 36 353 13N 2 LEAF SPRING 1
24 5330 36 313 P-0 ARM 1
25 5330 36 370 ne CAM 1
26 5290 36 355-1 A7°Uuy9v SPRING 1
27 5340 36 344-1 Fub NUT 1
5 9670043508 YRR M4X35 SOCKET BOLT M4X35 1
29 5300 36 352 PEE KNOB 1
30 91250 A1WAYI® 1/4" 0IL CUP 1/4" 2
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PAPER INSERTION

THE T LT

iSECTION
X IDBRIHBTRBELTSIIVLART, Ly FESTEXLTF& WL,

SECTION NUMBER

534607 3460 |

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. ST JEEER R‘ﬁ‘%ﬁ/ggzMgp%NENT PARTS NO. PART NAME éﬁﬁ
31 9660100008 TYh M10 NUT M10 2
32 9710100008 ARRHSAY R MI0 SPRING WASHER M10 2
33 5290 36 112 AR b STUD :
34 5290 37 123 AR BUSHING 2
35 5290 43 112 Fp- GEAR 2
36 5290 29 311 PAVIRR WASHER 2
37 9721100008 E-U22% E-10 E-RING E-10 2
38 9670051608 Y5YRENILE M5X16 SOCKET BOLT M5X16 2
39 5330 36 211 ANPYDINRILAN - HOUSING 1
40 90352 AN -WANTFUTIY 698712 BALL BEARING 69871 2
41 5290 36 214 N p- GEAR 1
42 9410301608 ATOUDTNECY 3X16 SPRING PIN 3X16 1
43 5340 36 220 0-3- ROLLER 1
44 5310 36 215 bANS- LOCK COLLAR 1
45 9716050014 E39%h % M5 PLAIN WASHER M5 4
46 90813 N RS I32Y M5X110 SCREW M5X10 4
47 5290 36 212 AR RN - HOUSING 1
48 9721070008 E-N09% E-7 E-RING E-7 2
49 5330 36 392 AR BUSHING 2
50 5330 36 381-1 ot2h SHAFT 1
51 9410303008 A7°U22%E° 3X30 SPRING PIN 3X30 1
52 5340 36 382 21ohN = FINGER 6
53 9410251608 A2°Y29%E°Y 2.5X16 SPRING PIN 2.5X16 7
S4 9648051014 #3332% MS5X10 SCREW M5X10 2
55 5340 36 413-2 HWAI GUIDE 1
56 5330 36 383 hi CAM 1
57 5330 36 391 PUAN VDA SPRING 1
58 5290 37 433 YO NUAYL] SPRING STUD 1
50 5340 36 411-1 AF- STAY 1
60 97606-1 YUJ{FY AS-D3A AC115V SOLENOID AS-03A AC115V 1
61 9710040008 AS2YYANR M4 SPRING WASHER M4 4
63 9660050014 FYh MS NUT M5 1
64 5340 36 4£31 PARL AN BRACKET 1
65 5340 36 417 NS axhy SPRING STUD 1
66 5300 59 565 FALIVEA SPRING 1
67 9721040008 E-U29% E-4 E-RING E-4 1
68 5340 36 433 IR LINK 1
69 5300 33 562 h3- COLLAR 2
70 90628 RTUIPE®D §S5P~4 SNAP PIN SSP-4 2

80



—_— o = = g

AT =N =107-930 woiar
VI =107-930 SECTION NUMBER
SECTION .

A IDWRUBRATEEFELTELLADT, £y PEFSTIEXLCFay,

Note: When ordering items marked % ,indicate the set number because they are avaitable only as a set.

| 5340z 360

PAPER INSERTION

oy b BT /BRES PART NAME s

NO.  sgT No. /PART NO. B2k /BOES NeNT PARTS NO. Qty
71 5300 54 332 #5- COLLAR 1
72 5330 36 384 ARYRD STUD 1
35290 21 164 INLALYNC - RUBBER STOPPER 1
74 9642050814 FavazLN MSXE SCREW M5X8 2
75 5340 36 432 ceo PIN _ ;_
76 5340 36 420 ARUIOTL 0N - STOP FINGER 1
77 5300 59 566 ces PIN 1
78 9670061208 VESREM BN M6X12 SOCKET BOLT M6X12 "gh
79 9660040014 FTYb M4 NUT M4 4
80 5340 36 434 IS3uub BRACKET 1
81 9710050014 AWM ANR M5 SPRING WASHER M5 7
82 5340 36 435-1 YbLJAP“HNY- COVER 1
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FEEDER DRUM

TFwrg

SECTION

SECTION NUMBER

| 53407 365 |

K*ZDBHEHEQCREELTEIHADT, 27 PESTEXLTFE L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. gg#ﬁo? ﬁﬁﬂfr%No, EB&H%/?S%»A%%NENT PARTS NO. PART NAME gﬁ
5340 23 2317  R7°UDINBNAPN SPRING GUIDE 1
33,34 o
5340 23 2327  7%0Y7 BLOCK 1
45,46
5340 36 510 FT=3*=F*Sf4 ASSY. PAPER FEED DRUM ASSY 1
20,35,36,40,42,60
5340 36 5102  71-3%-F“5(4 ASSY ~ PAPER FEED DRUM ASSY 1
15,20,35,36,40,42,60
5340 36 530 2P7b ASSY SHAFT ASSY 1
21,2425
5340 52 6047 O+ HYD2 LINK 1
55,64,65
1 9670051608 YEYRES L MEX16 SOCKET BOLT M5X16 Y 73 zf- 43
2 90643 NYESN SR BS TOOTHED LOCK WASHER B5 4
3 5340 36 515 FHAN - HOLDER 1
4 5340 36 516-3 INyupS-an_3 GRIPPER BASE 1
5 9670051001 YEYRENMLE M5X10 SOCKET BOLT M5X10 12
6 5480 23 223 RT0 Yoo SPRING 7
7 5480 23 222 £°> PIN 7
8 5480 23 221 KA - HOLDER 7
9 90699 Utvbh M5 U-NUT M5 7
10 5340 36 550 IS YYN© = ASSY GRIPPER ASSY 7
11 5340 36 555 ABUN© - _ STOPPER 7
12 9670031008 YEYPESIE M3X10 SOCKET BOLT M3X10 {7y p-& Y7
13 5290 29 315 bAnS- LOCK COLLAR 1
14 9684050508 FAZZN M5X5 SET SCREW M5X5 1
15 5300 54 152 AR BUSHING 2
16 5340 23 237 AEYN© - STOPPER 2
17 9670061608 JEYRESLE M6X16 SOCKET BOLT M6X16 WIJUE B8 2
18 5290 29 311 RERE WASHER 2
19 91630 An° =4~ IR12X15X16.5 SPACER IR12X15X16.5 2
20 91631 ASPYZIY HK1516LL BEARING HK1516LL 2
21 5340 23 211 XAl SHAFT 1
22 9660060014 FYr M6 NUT M6 4
23 9710060008 NURESNSR M6 SPRING WASHER M6 4
24 9411502500 F-N°-£°y 5X25 TAPER PIN 5X25 1
5 5340 36 540 P-4 ARM 1
26 5290 29 411 hto-5- CAM ROLLER 1
27 5290 29 412 heo-5-1192 CAM ROLLER WASHER 1
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FEEDER DRUM

Re&/STg g

SECTION
* IOBRAIBRTEHELTEICADT. £y FESTIEXLTFa L,

SECTION NUMBER

53402 365 |

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géy_rb'\?o% A %B'ﬁ'%*"“/ggﬁ%NENT PARTS NO. PART NAME g’%
28 5340 23 212  t°u PIN 1
29 5480 23 224-1 FlAS- HOLDER 7
20 9410501008 A7°07%E° 3 5X10 SPRING PIN 5X10 7
31 90179 OYNIPIYEFARSY M5X8  SET SCREW M5X8 7
32 9721070008 E-D7% E-7 E-RING E-7 3
33 5340 23 231 RIOYIINPS A pS SPRING GUIDE o
34 5300 45 243 A3 BUSHING 1
35 5340 36 512  #1-Ib (OPS) WHEEL (OPS) 1
36 9411504500 F-N°~E° 5X45 TAPER PIN 5X45 4
37 5340 36 517 A 1RS#M-b GUIDE WHEEL 4
38 5340 36 518  #“R BOS S 4
39 9684060608 FRRIN MEX6 SET SCREW M6X6 4
40 5340 36 514  #i1-Ib £I3- WHEEL CENTER 2
42 5340 36 513  #i{-Ib (NOPS) WHEEL (NOPS) 1
43 5330 23 113 4%hva WASHER 7
44 5290 24 127  # Wk BOLT 7
45 90441 INWH1 0812 BUSHING 0812 1
46 5340 23 232  INgYo BLOCK 1
47 5340 23 233 A7°yuon SPRING 1
48 9670061208 YEYRESL R M6X12 SOCKET BOLT M6X12 6
49 5290 25 114  ASPYIIVANS- BEARING COVER 2
50 90319 FN-LASPYSIY 620327  BALL BEARING 620322 2
51 5340 36 523-1 hi CAM 1
52 5340 36 521 ANO 4 - SPACER 2
53 9670063508 YEYRESLE M6X35 SOCKET BOLT M6X35 4
54 90904 ARS %— 5X5X28 KEY 5X5X28 1
55 5340 52 606 A4l BUSHING 1
56 9670081208 YEYRES LR M8X12 SOCKET BOLT M8X12 1
57 5340 87 116  n9Ib- WASHER 1
58 5290 23 112  # - GEAR 1
59 5340 36 522-1 991hi CLAMPING CAM 1
60 5340 36 511 Sp7t SHAFT 1
61 5330 24 522  A7°Q4 Yt SPROCKET 1
62 5340 36 571 HIb2™ — HOLDER 1
63 9648061414 95325 M6X14 SCREW M6X14 3
54 5300 32 568 7 931 BUSHING 1
65 5340 52 604  2b%9 137 LINK 1
66 5340 52 603  2537E°y PIN 1
67 5340 36 524 e CAM 1
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PAPER FEED TABLE LIFTING

oiar

SECTION

[ A . - - ]

SECTION NUMBER

53406 370

A DBEHEHRKHTRESELTEIHANDT. By FESTEXLTTFa Y,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. gs?r?o% iﬁf‘?ﬁ'%No. BRBM ?c?znﬁimew'r PARTS NO. PART NAME f)ﬁg
5290 37 310-1 SFIWh ASSY RATCHET ASSY 1
51,53,54,66 o
5290 37 3102-1 >FI9Wh ASSY RATCHET ASSY 1
51,53,54,65,66
5290 37 610 HA-LF¥%P- ASSY WORM GEAR ASSY 1
1-6
5300 37 810 NS (PAENY=) HANDLE (IVORY) 1
67-70
5310 37 510 £V p- GEAR 1
2,12,28-30
5310 37 5102  ASA“pE“p- BEVEL GEAR 1
2,12,28-31
5310 37 710 AN{PYNRAI°0h Yt ASSY  TABLE MOUNTING SPROCKET ASSY 1
16,18,50
5310 37 720 £%P- ASSY GEAR ASSY 1
11-13
5310 37 7202  NIMMWI59F HANDLE CLUTCH 1
10-13
5310 37 730 RN{P5YA7°04YE ASSY  TABLE MOUNTING SPROCKET ASSY 1
15,16-18,50
5310 37 810 N FESL (70) HANDLE (BLACK) 1
67-70
5330 37 230 JENHP-LYA ASSY DRIVE ARM PAWL ASSY 1
57,58
5330 37 2307  2b%HP-4Yi DRIVE ARM PAWL 1
52,57,58
1 5290 37 612 Hp7h SHAFT 1
2 9410302008 A7°Uo%Eoy 3X20 SPRING PIN 3X20 3
3 5290 37 614 Fhp- GEAR 1
4 5290 37 611 PARL AT BRACKET 1
5 9410302508 AJ°ULINECD 3X25 SPRING PIN 3X25 1
6 5290 37 613 FNp- GEAR 1
7 9670063008 YEYRENLE M6X30 SOCKET BOLT Mé6X30 2
9 5290 37 814 Y WANNUAS SPRING 1
10 5290 21 612 A3 BUSHING 1
* 11 5310 37 723 HY R BOSS 1
2 5290 37 313 ANLPHNT PN OFEN b - GEAR 2
13 9410301608 A7°0B2NE°T 3X16 SPRING PIN 3X16 1
14 5310 37 724 n3=- COLLAR 1
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PAPER FEED TABLE LIFTING SECTION
* ZOERRMATRIHERLTAIRANT, Lo FES T IENLTTF 20,
Naote: Whea crdering Hems marked & jindicate the set number because they are available only a5 a sel.

SECTION NUMBER | 53406 370 |

*

NO. St e/ BAnT wo. BB ERR ?C?Mt%NENT PARTS NO. PART RAME . o
15 5290 37 722 LA B GEAR 1
16 9410503208 A7°UI%E%y 5X32 SPRING PIN 5X32 3
17 5290 37 721 ns- COLLAR 1
18 5310 37 711 9P 7h SHAFT 1
19 9722120008 C-929% €-12 C-RING C-12 1
20 5290 29 210 AR BUSHING 2
21 9710050008 INFTAY AT I SPRING WASHER M5 4
22 9642051614 FANIRIN M5X16 SCREW M5X16 4
23 9642050514 FANI2INY M5X5 SCREW M5X5 1
24 9648041014 ¥5329% M4X10 SCREW M4X10 1
25 5290 33 534 A7°Y39Y SPRING 1
26 9721100008 E-N>9% E-10 E-RING E-10 2
27 5290 37 314 VAYIRE] WASHER 2
28 5310 37 516 Y A BOSS 1
29 5290 37 515 NP GEAR 1
30 5290 37 512 3R 2 GEAR 1
31 5290 26 112 PEJ BUSHING 1
32 5310 37 511 ARY N STUD 1
33 9710100008 NS 2Y¥spnz M10 SPRING WASHER M10 2
34 9660100014 TYF M10 NUT M10 2
35 5300 33 538 YIZ (PIENY-) KNOB (IVORY) 1
35 5310 33 538 YIZ (70) KNOB (BLACK) 1
36 9721070008 E-UDIN E-7 E-RING E-7 9
37 5290 29 313 VAF AR WASHER 7
38 5330 37 320 ne CAM 1
39 5300 37 411 ARY N STUD 3
40 5340 37 130 WY L INK 1
41 5290 37 432 59F LATCH 1
42 5290 37 431 AIYES STUD 1
43 5290 37 151-1 A2°439" SPRING 1
44 5290 21 641 WAL VAV VTS SPRING STUD 2
45 9721040008 E-UDI% E-4 E-RING E-4 1
46 9410402008 A2°Yu9%t°y 4X20 SPRING PIN 4X20 1
47 5290 37 434-1 R7°Yyuo™ SPRING 1
48 5290 37 433 A7°4D0%Nhy SPRING STUD 1
49 91250 F1IhY7e 1/4" OIL CUP 1/4" 1
50 5290 37 712 - A2°ay¥h SPROCKET 2
51 5290 37 313-1 %%t~ GEAR 1
52 5290 37 232 AR BUSHING 1




J1=0 7 T=wod0497

PAPER FEED TABLE LIFTING

7,3y

SECTION

SECTION NUMBER

|

53406 370

A DBIEBSTESHELTEIELADRT. Y FESTERLTF AW,

Note: When ordering items marked % indicate the set number because they are available only as a set.

NO. gg‘rbl\?o? ﬁsifr%lvo. gﬁ“%%“/?gzM%%NENT PARTS NO. PART NAME gﬁ
% 53 5290 37 311 SR BOSS 1
% 54 5290 37 312 SFTYRRT I RATCHET WHEEL g
5 5290 37 240-1 WA PAWL 1
56 5290 37 251 A7° 0o SPRING o
% 57 5290 37 220  Ln“- LEVER 1
% 58 5290 37 231 259% CLUTCH 1
59 5290 37 211 AR STUD 1
60 5290 37 233-1 R7°yyon SPRING 1
61 5290 21 164  I%4AtYA°- RUBBER STOPPER 1
62 5290 37 421-1 AR STUD 1
63 9710080008 NRAYHSR M8 SPRING WASHER M8 1
64 9660080014 F9k M8 NUT M8 1
65 5290 37 123 e BUSHING 1
66 9410301808 ATONTINECS 3X18 SPRING PIN 3X18 1
67 5300 37 811 NP LEDRT (P1H%Y-)  HANDLE BODY (IVORY) 1
67 5310 37 811 NI RS LEZ AT (20D HANDLE BODY (BLACK) 1
68 5300 37 815 Jo L=k (PLHvY-) PLATE (IVORY) 1
68 5310 37 815 L=t (20) PLATE (BLACK) 1
69 5300 37 820  NIFM (PAANY-) HANDLE (IVORY) 1
5 5310 37 820 NI (20) HANDLE (BLACK) 1
70 9648051014 $5325% M5X10 SCREW M5X10 2
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WITIJFTU=W . 21~ "y~ ooas SECTION NUMBER 228Ul 33U |
HEIGHT CONTROL BAR.FEED LEVER SECTION
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NAr3I2F0- . JT1=~F"bA™ =
HEIGHT CONTROL BAR.FEED LEVER

i gl

SECTION ) .
K DBABHQTRIEBELTEIHANDT, 2 FPBESTEXL TFaly,
Note: When ordering items marked % ,indicate the s et number because they are available only as a set.

[ T

SECTION NUMBER

L

5340z 380

NO.

ey tES /BRES

o BRES
gﬂ"“gﬁ;/COMPONENT PARTS NO.

PART NAME

R

SET NO. PART NO. ] Q'ty
5330 38 2107  A{IITFYHP-L HEIGHT CONTROL DRIVE ARM 1
19,20 -
1 5290 32 452  W3= KNOB 2
2 5310 38 351 NS - BAR 1
3 9660060014 $UF M6 NUT M6 | 2
4 9710060008 NN RYNANR M6 SPRING WASHER M6 2
5 5290 38 321 AR STUD 1
6 5290 38 310-1 ULA“- LEVER 1
7 9721040008 E-y39% E-4 E-RING E-4 2
8 5310 44 314 A5 SCALE 1
9 5290 38 330  LA“- LEVER 1
10 5290 38 341  ARYFS STUD 1
11 9670061208 JTYLESLE MEX12 SOCKET BOLT M6X12 2
12 9716060014 ES4Mh%2 M6 PLAIN WASHER M6 3
13 5330 38 240  7%55ub BRACKET 1
14 9721070008 E-137% E-7 E-RING E-7 3
15 5290 29 313 FOpv R WASHER 1
16 5290 38 232 Svaqoh JOINT 1
17 5330 38 220-1 A39°5-3- INDICATOR 1
/8 5290 38 322-2 A7°YIoN SPRING 1
19 5330 38 210  LN“- LEVER 1
20 5290 38 121 A3N BUSHING 1
21 5290 29 312  #%hz WASHER 1
22 9642050514 $A%325% M5X5 SCREW M5X5 1
23 9710050008 ASFHS AN R M5 SPRING WASHER M5 3
24 5290 38 238  {AN“2 LEAF SPRING 1
25 5290 38 233  7%0Ys | BLOCK 1
27 9410201008 A7°Ys9%E°y 2X10 SPRING PIN 2X10 1
28 9410301608 A7°4Y2%E°y 3X16 SPRING PIN 3X16 1
29 5300 38 234-1 2™ SCREW 1
30 5290 38 236  W3I= KNOB 1
31 9650051614 ILH5I2TY M5X16 SCREW M5X16 1
32 96700410608 YEULES L E MAX10 SOCKET BOLT M4X10 4
33 9710040008 ASRESANR M4 SPRING WASHER M4 4
34 97630 YUJIFS AS-05N AC115V SOLENOID AS-05N AC115V 1
35 5300 33 561-1 L°x PIN 1
6 90628 ATUIOESY SSP-4 SNAP PIN SSP-4 2
37 9660040014 TYb M4 NUT M4 4
38 5290 35 113 75— COLLAR 2
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NTrIZra=-b.77-r"bN"-
HEIGHT CONTROL BAR.FEED LEVER

SECTION NUMBER | 53407 380 |

SECTION
* IDBREBRETEHELTELLANT, 22 PFESTIEXLTFa W,
Note: When ordering items marked % ,indicate tha set number because they are available only as a set.

no. ST /B any wo. 8228 /O BONENT PARTS NO. PART NAME gﬁ
39 5330 57 151 V35 9h BRACKET 1
40 5300 33 562 h5- COLLAR 2
41 5340 52 632 o9 LINK f
42 9721100008 E-Y>0% E-10 E-RING E-10 1
43 5290 21 521 YPAR FEA SPRING 1
44 5290 29 311 gWhe 2 WASHER {_
45 9642041014 FAR32IN M4LX10 SCREW M4X10 2
46 9710040014 NY YV AR M4 SPRING WASHER M4 2
47 5330 33 620 P-4 ARM 1
48 5290 84 991 bobhvy?r-4 ARM 1
49 5290 33 512 AN =Y - SPACER 1
50 5290 33 515 5UF LATCH 1
51 5290 33 511 ARUp™ STUD 1
52 9710100008 Az atzr M10 SPRING WASHER M10 1
53 9660100014 Ty M10 NUT M10 1
54 9660050014 Y M5 NUT M5 1
55 9672052514 agYhIs bk M5X25 HEXAGON BOLT M5X25 1
56 9670062008 Y5YrRR®ILE M6X20 SOCKET BOLT M6X20 4
57 5340 61 436 2359 BRACKET 1
58 96589 ATYF AJ4L534 SWITCH AJ4534 1
60 9642051014 FANI2I™ M5X10 SCREW M5X10 2
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L.

SECTION NUMBER

R g P

12%7b~4

SECTION

INK FRAME

94



AR PR VAN

INK FRAME

Vw3

SECTION .
X IDBRBLIHBTEBBELTEEIHANT. By PHSTEXLTFaL,

SECTION NUMBER

L

53406 51

0 |

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. S HEE /EERES .. BAEH / COMBONENT PARTS NO. PART NAME gff,
1 5340 55 112-4 7JU-4L (NOPS) FRAME (NOPS) 1
2 9670082008 Yyybhtibt M8x20 SOCKET BOLT M8X20 6
3 9670062008 YyYbs*ibt M6X20 SOCKET BOLT Mé6X20 zﬁ
4 9670082508 Yoy Rt b M8X25 SOCKET BOLT M8X25 16
5 5340 55 117 7°L-F PLATE 2
7 9670051608 YyYbEtbE M5X16 SOCKET BOLT M5X16 2
8 5340 55 118 - KEY 2
9 5340 55 116 PARTES) PLATE 2
10 5340 55 111-4 12%70-4 (OPS) INK FRAME (OPS) 1
11 5340 55 113-1 AF- STAY 1
12 5340 55 114 AT - STAY 1 .
13 5340 55 119 AT= (A%“A112Z9F). STAY (FIRST UNIT) 1
14 5340 55 115 AT— STAY 1
anqa1zyh SECOND UNIT
15 5340 55 121 AN - COVER 1
16 9670051008 y5YrENLE M5X10 SOCKET BOLT M5X10 3
17 9670041008 Y5UbKstILE M4X10 SOCKET BOLT M4Xx10
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SECTION NUMBER

L

TS SAST S

SECTION

INK FOUNTAIN

GR



1T 242720

INK FOUNTAIN

Loy s s =7 m I
773 SECTION NUMBER | 53406 511
SECTION

A DBREMAITEERLTEEHEANDT. v FBSTELLTTF&EL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. . ggT}IQ#O% FgDB;%R#ir%NO. S EPn ,C!Cﬁ)il\;#p%NENT PARTS NO. PART NAME gﬁ

5322 51 300 10%7IP~Abn=5= ASSY INK FIRST ROLLER ASSY 1
82-84 '

5340 51 000-5 12FYFY,242720-5-ASSY INK FOUNTAIN, FOUNTAIN ROLLER 1
3-5,13-15,44,85,93,94 N

5340 51 010-4 (%YH“ ASSY INK FOUNTAIN ASSY 1
3-5,13-15,85,93,94

5340 51 0412 %955 (OPS) BUSHING (OPS) 1
42,46

5340 51 042Z-3 %955 (NOPS) BUSHING (NOPS) 1
45,46 '

5340 51 050  15%F35k4 yYuon RING 1
40,124,125

5340 51 060Z -~ #2UP-4 ASSY ARM ASSY 1
23,27

5340 51 080 L= ASSY (Z0) LEVER ASSY (BLACK) 1
25,26

5340 51 090Z-1 SFIYENIEMIL ASSY RATCHET HANDLE ASSY 1
23,24

5340 51 110 2%93-7F%95PTF ASSY  SHAFT ASSY 1
57,72,73,80,81

5340 51 1402 3“7%-0-5- DUCTOR ROLLER 1
62,64

5340 51 2322  2bS9YDY LINK 1
38,39

5340 51 830-1 1FYEN,742720-5-ASSY INK FOUNTAIN,FOUNTAIN ROLLER 1
1U$AFYI° LAY FOR STEPLESS INK FEED CONTROL
3-5,13-15,85,93,94,96

5340 51 8327 %795 (OPS) BUSHING (OPS) 1
T2EATYI°LATY FOR STEPLESS INK FEED CONTROL
46,97

5340 51 840-1 12%242707-4 ASSY INK FOUNTAIN ARM ASSY 1
1T2FAFYI° AT FOR STEPLESS INK FEED CONTROL
101,102

5340 51 860 P-4 ASSY ARM ASSY 1
12FATUICLAGD FOR STEPLESS INK FEED CONTROL___A
108,109 o

5340 51 870  #“R ASSY BOSS ASSY D
{23AFYIOLADS FOR STEPLESS INK FEED CONTROL
99,100
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T2F 73272
INK FOUNTAIN

w7ar SECTION NUMBER | >3%YG 211 |

SECTION
® A_DBHLEBETEBELTEZILANDT, By BB TEXLTFaw, .
; Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SRS /ERES .. e/ BOES ENT PARTS NO. PART NAME E%‘?
5346 51 080 bnv= ASSY (PT1Kk%“Y-) LEVER ASSY (IVORY) 1
25,26
17 90510 0-Yyxo9™ P-6 O0-RING P-6 17
2 5340 51 017 Uz KNOB 18
3 5340 51 070 7%=t suB ASSY BLADE SUB ASSY 1
4 5340 51 012-2 AoFYh“12 (OPS) PLATE (OPS) 1
5 5340 51 013-2 A2%YH“12 (NOPS) PLATE (NOPS) 1
6 9670052008 YUk vk M5X20 SOCKET BOLT M5X20 4
7 5340 51 043-2 27%359YbF (0PS) BRACKET (OPS) 1
8 9660080014 7Yk M8 NUT M8 4
8 9660080014 Yk M8 NUT M8 2
12F%FATYI°LAID FOR STEPLESS INK FEED CONTROL
9 5340 51 040-1 297t SHAFT 2
10 5340 51 047-1 ARYEW STUD 2
11 9721070008 E-UooN E-7 E-RING E-7 5
11 9721070008 E-Y2I9% E-7 E-RING E-7 4
12%¥ATYI°LAI FOR STEPLESS INK FEED CONTROL
12 5340 51 016 JunEC PIN 2
13 9642051814 FANJ32RI™ M5X18 SCREW M5X18 5
14 9710050008 nwaivpwz M5 SPRING WASHER M5 1¢
14 9710050008 n“aygvpw M5 SPRING WASHER M5 13
12FAFY7°0LR39 FOR STEPLESS INK FEED CONTROL
15 5340 51 011-2 A2FYH“NANT BASE 1
16 5340 51 044-2 735Uk (NOPS) BRACKET (NOPS) 1
17 5290 51 083 Y WA VA SPRING 1
18 5290 51 082 YA PAWL 1
19 5340 51 081 ATUI°RWE™ - HOLDER 1
_20 9710080008 n“ai4“nvz M8 SPRING WASHER M8 2
21 9642051014 FAY3zI™ M5X10 SCREW M5X10 9
21 9642051014 FAN3%x3™ M5X10 SCREW M5X10 7
12%ATYI°LAID FOR STEPLESS INK FEED CONTROL
22 5340 51 054 hnt- COVER 1
23 5290 33 214 AR BUSHING 2
24 5340 51 090-1 SFzYrnob*i RATCHET HANDLE 1
25 5340 51 093-1 uLn%- LEVER 1
26 5300 57 133 —FNY (PAENY-) GRIP (IVORY) 1
26 5340 51 094 —FNY) (o) GRIP (BLACK)
27 5340.51 060 F0YP-4 ARM 1
28 5290 51 064 Y WAL WAL SPRING 2
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TIEIAIT I
INK FOUNTAIN

T3

SECTION

SECTION NUMBER

| 53406 511 |

K’ _OBRBBEATRSBLTEILADT. Y PESTELLTTF20L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. AshE‘yTrr?o% gﬁg?fvo. A& ahR ?gﬁh?;%NENT PARTS NO. PART NAME gﬁ
29 5290 51 070 Y3 PAWL 3
30 5290 51 063-1 t°J PIN 1
4 5340 51 053  SFIVh ATl RATCHET WHEEL 1
32 9684060608 F22DY M6X6 SET SCREW M6X6 >
33 9660050014 $YL M5 NUT M5 4
33 9660050014 F9bF M5 NUT M5 3

TFATUTC AT FOR STEPLESS INK FEED CONTROL
34 9648041014 #3925% M4X10 SCREW M4X10 1
35 5300 33 538 YIE (PAHENU-) KNOB (IVORY) 1
35 5310 33 538 W2z (70) KNOB (BLACK) 1
36 5340 51 095 RAYES STUD 1
37 5340 51 096 394 WA FEEDING GRIPPER 1
38 5290 21 212 AR BUSHING 2
39 5340 51 232 ISC Ry L INK 1
40 5340 51 051-1 13%F39eS Yoo RING 1
41 9648051614 #5323 M5X16 SCREW M5X16 12
42 5340 51 041 3765 (OPS) BUSHING (OPS) 1
44 5340 51 031-3 J43F20-3- FOUNTAIN ROLLER 1
45 5340 51 042-3 3%2%5 (NOPS) BUSHING (NOPS) 1
6 5290 51 043 23 BUSHING 2
47 5290 51 090-1 2537° CLAMP 1
48 9670051608 YEUREN LR M5X16 SOCKET BOLT M5X16 1
48 9670051608 YEURES LR M5X16 SOCKET BOLT M5X16 3
13ATYU2°LA3D FOR STEPLESS INK FEED CONTROL
49 5300 51 180-1 #3°37L-4 BRACKET 1
50 9716050014 ESHS AN M5 PLAIN WASHER M5 3
51 5290 21 316 A7° 939" SPRING 1
52 5300 51 160  759%F CLUTCH 1
53 9721040008 E-UD7N E<4 E-RING E-4 3
54 5300 51 170 39 LINK 1
55 5300 58 364 A7C TS SPRING 1
56 97628 YU IS SOLENOID 1
57 9411402500 F-NC-t° 4X25 TAPER PIN 4X25 1
58 5290 51 135 h5- COLLAR 2
59 5290 51 133 A7 47N SPRING 1
60 5330 51 132 SuF LATCH 2
1 90627 G-17% 6-7 G-RING G-7 2
62 90331 FN-BANPYZIY 607DDU  BALL BEARING 607DDU 2
63 5340 51 142 s+7k SHAFT 1
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[ I gt QA BV

INK FOUNTAIN

LI

SECTION
AZDBKIBRTESELTEEHADT, v FESTEIXLTF& L,

SECTION NUMBER

]_” _bjaue 511 |

Note: When ordering items marked %, indicate the set number because they are available only asa set.

NO. *szr;:yT}r\j#o? Eslﬁ'\ﬁ'%NO, aﬁ‘3‘“42-’W‘/gé)ﬁrfr;mgNEN'r PARTS NO. PART NAME t{?‘ﬁ
64 5340 51 140  2%7%-0-5- DUCTOR ROLLER 1
65 9710030008 AV FENAYZ M3 SPRING WASHER M3 2
66 9642031014 TANIZIY M3X10 SCREW M3X10
67 5290 37 433 AD° HzoN Yy SPRING STUD 1
68 5290 51 123-1 R7°ys9™ SPRING 1
70 5290 51 122 £ PIN 1
71 90200 FN-BASPYDIN 60771 BALL BEARING 60777 1
72 5290 51 120-1 ULN“- LEVER 1
73 5330 51 111 Sp7h SHAFT 1
74 5330 51 131 P-4 ARM 2
75 5330 29 314 b2h5- LOCK COLLAR 2
76 9684050508 FA25% M5X5 SET SCREW M5X5 4
76 9684050508 FA2I% M5X5 SET SCREW M5X5 6

{SEAFYTO LAY FOR STEPLESS INK FEED CONTROL

77 9670062008 Y EASLE M6X20 SOCKET BOLT M6X20 2

77 9670062008 SRR LR ME6X20 SOCKET BOLT M6X20 4
TOFATYICLATS FOR STEPLESS INK FEED CONTROL

78 5330 51 112-2 P-4 ARM 2
80 5340 51 150  759%7-4 ARM 1
81 9410402008 2790V E S 4X20 SPRING PIN 4X20 1
82 5322 51 310  {v%77-Aba-5- INK FIRST ROLLER 1
83 5290 51 312 £ o GEAR 1
84 9410302508 R7CNTINEO S 3X25 SPRING PIN 3X25 1
85 9670082008 VEYRES LR M8X20 SOCKET BOLT M8X20 6
86 9680051208 F223% M5X12 SET SCREW M5X12 2
87 966006001 4 TUE M6 NUT M6 1
88 9670061608 VEYRESLE M6X16 SOCKET BOLT M6X16 1
89 9410301608 RT°UTIVECS 3X16 SPRING PIN 3X16 1
90 9721120008  E-429° E-12 E-RING E-12 1
91 5340 51 136  A7- STAY 1
92 5340 51 313-1 23l BUSHING 4
93 90730 Ne-h-E%35 1.6X5 RIVET 1.6X5 3
94 5340 75 621 Jou-t PLATE 1
95 5340 51 048  AN°-4- SPACER 1
96 5340 51 831 713720-5- FOUNTAIN ROLLER 1

- 1I%ATYI° LA3D FOR STEPLESS INK FEED CONTROL
97 5340 51 832 55795 (0PS) BUSHING (OPS) -

T2FARATYIOUATY

FOR STEPLESS INK FEED CONTROL
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1OFIAITY v7iay SECTION NUMBER | 53406 511
[ INK FOUNTAIN SECI:".%?"EB&(}M:%T'(}SEKLT'éiﬁ'/v(D'(\ oy PHESTEXLTTFA L,
Note: When ordering items marked ¥ ,indicate the set number because they are available only as a set.
NoO. géy'rbr\?o% gﬁﬁigr%No. BT gé&Mt%NENT PARTS NO. PART NAME gg
98 9648051014 43329 M5X10 SCREW M5X10 4
) ADEATYICLAID FOR STEPLESS INK FEED CONTROL
2 5340 51 871 HNA BOSS 1
12FATYI°LAIY FOR STEPLESS INK FEED CONTROL_—__
100 91706 99I1959F HF1616 ONE WAY CLUTCH HF1616 R
{DEXFYIOLAIS FOR STEPLESS INK FEED CONTROL
101 5340 51 841 P-4 ARM -
{DERTYTOLAIY FOR STEPLESS INK FEED CONTROL
102 90355011 999T1259F HFL 1626  ONE WAY CLUTCH HFL 1626 D
TOFATYI®LADY FOR STEPLESS INK FEED CONTROL -
103 5340 51 842 ANO -4 - SPACER 1
TIFATUILAZS FOR STEPLESS INK FEED CONTROL -
104 9722160008 C-1u2™ c-16 C-RING C-16 1
T2FATYIPLATD FOR STEPLESS INK FEED CONTROL
105 9710060008 ANEHNASE MG SPRING WASHER M6 1
(IFATYT® RIS FOR STEPLESS INK FEED CONTROL
106 5521 55 142 P BOLT 1
TI2FATYI®LAID FOR STEPLESS INK FEED CONTROL .
107 5521 55 143 AR BUSHING 1
K TI¥ATYI°LRIY FOR STEPLESS INK FEED CONTROL
108 5340 51 850  7-b ARM 1
{2FATYI° LAY FOR STEPLESS INK FEED CONTROL
109 5300 58 144  A3W BUSHING 1
1I¥RTYTOURID FOR STEPLESS INK FEED CONTROL
110 5290 29 312 gupnz WASHER 1
1T2FAFYZ°LADD FOR STEPLESS INK FEED CONTROL
111 5340 51 891 ATINSD SCALE PLATE 1
{2EATYTOLAIS FOR STEPLESS INK FEED CONTROL
112 9670083008 VYRS bR M8X30 SOCKET BOLT M8X30 2
12¥AFYIC LAY FOR STEPLESS INK FEED CONTROL
113 5340 51 875  #bA“- HOL D ER ' 1
{2FRF97° LAY FOR STEPLESS INK FEED CONTROL
114 9670051208 USRS M5X12 SOCKET BOLT M5X12 4
| (3$ATYIOLAIS FOR STEPLESS INK FEED CONTROL
115 5340 51 873 A (R SAN- GUIDE BAR 2
; f3¢3597°D239 FOR STEPLESS INK FEED CONTRQL
b 5340 51 876  A9U1- SCREW o

TO3ATUIC LRI

FOR STEPLESS INK FEED CONTROL
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RIVE DN SV WY v | 254G 511 ]

SECTION MUMBER
INK FOUNTAIN SECTION
HAIOBSRRETRERELTIIRAOT., U PHESTEEXLIT &S0y,
Mote: When orderng dens marked & gndicate he sel number becduse they are available only as a set.

NO.  Ser D, / BART NO. 330 59 | PO ONENT PARTS-NO. PART NAME Eﬁ?ﬁ,
117 5340 51 880 HLas - HOLDER 1
12FATYIC LAY FOR STEPLESS INK FEED CONTROL
118 90688 45N % L8 CONED DISC SPRING L8
12%A597°0A3% FOR STEPLESS INK FEED CONTROL
119 5340 51 872 FESHY b BRACKET 1
' 1OFAFYI°LAIS FOR STEPLESS INK FEED CONTROL
121 9670082508 YEURES LR M8X25 SOCKET BOLT M8X25 2
1U$A7Y2°LA3Y FOR STEPLESS INK FEED CONTROL
122 5340 51 874 AT - STAY 1
12$ATYI°LATY FOR STEPLESS INK FEED CONTROL
123 5322 53 331 £ _ PIN 1
ADEAFYIOLRIS FOR STEPLESS INK FEED CONTROL
124 5340 51 052-1 ULN“- LEVER 1
125 9648040514 #5329% M4LX5 SCREW M4XS5 - _ 3
126 5290 51 134 YA NUA SPRING 1
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OSCILLATING ROLLER

SECTION NUMBER | _234Ub >1c j

SECTION
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- AL -TA2I%g-5-

OSCILLATING ROLLER

LPigy

SECTION

RIS il
SECTION NUMBER l

53406 512

AZDBRAGHER[ITEBSHELTEICAOT, Y7 FESTEXLTTFAL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NoO. ga"rbr?o% ?Xiﬁio, ﬁ““""“5’7‘“/goﬁ'ir«ﬁ;:::_)NENT PARTS NO. PART NAME ?’%
5290 51 640-2 FTLOPRINFSYIBRL ASSY  DOG & CAM 1
22,23
5300 51 6312-2 *ABHLA - BUSHING HOUSING 1
17,25
5300 51 6412  ARWALR™- BUSHING HOLDER 1
17,19
5322 51 630-2 #43L-F122%0-5- ASSY OSCILLATING ROLLER ASSY 1
14,17-20,24-26,77
5322 51 900-2 +97°4IL-71y7%a-3- TOP OSCILLATING ROLLER ASSY 1
14,17-26,51,77" '
5322 51 920-2 #IL-F1I2%0-5-Ib7t RIDER OSCILLATING SHAFT ASSY 1
21-23,51 '
5340 51 210-1 HhLIPIF ASSY CAM SHAFT ASSY 1
32,33,57
5340 51 530 19E°2 ASSY SET PIN ASSY 2
64,65,69,70
5340 51 540 9L ASSY SET PIN ASSY 2
64,70,74
5340 51 820 nLIPIE ASSY CAM SHAFT ASSY 1
g LIFATYIOLAIL FOR STEPLESS INK FEED CONTROL
57,80,81
1 9660060014 $Yb M6 NUT Mé 4
2 9670061608 YEYRES L M6X16 SOCKET BOLT M6X16 4
3 5290 88 170 29" SCREW 2
4 9410301008 27°959%tE%y 3X10 SPRING PIN 3X10 2
5 5290 52 535 oo PIN 2
6 5340 51 522-1 7 55%bhAn%- BRACKET COVER 2
7 5340 51 521-1 7%559h BRACKET 2
9 90318 wv =Py A08712 BALL BEARING 608212 6
10 9670062008 YEYRENILE M6X20 SOCKET BOLT M6X20 15
12 5340 51 550 13%P1P D=5 INK IDLE ROLLER e
13 5340 53 175 F1-7% TUBE 2
' 2% £2279b SECOND UNIT
14 5322 51 610-1 FLRM=FI =TI 7%0=-3~ RIDER OSCILLATING ROLLER _J_
15 5290 29 315 FAnT- LOCK COLLAR 2
16 5322 51 931 NSy Yb "BRACKET 2
! 5290 51 642-2 A3 BUSHING 2
18 5300 51 644 FAns- LOCK COLLAR 2
19 5300 51 641 ARWHLTS - HOUSING 1
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OSCILLATING ROLLER

trinr

SECTION

e ke omy

SECTION NUMBER

l_ 53406 512

A ZDBHIBRTIEHS KL TEIEADT, €y PEBTELLTT &L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. StéyT,.r\th% iﬁfﬁﬁvo, x‘H;"":E':g's’""‘/*Cg(ﬁ)jil\llﬁ;::g‘oNENT PARTS NO. PART NAME BE%QY_
20 5322 51 643 SPIb SHAFT 2
21 5322 51 921 il SHAFT 1
22 5290 51 622-2 he CAM
23 5290 51 632-2 WA PAWL 1
24 5300 51 633-2 7°L-t PLATE 1
25 5300 51 631-2 AALELAN - HOUSING 1
26 91254 FNY-ATYI°l NIP-B6 NIPPLE NIP-B6 1
28 5290 51 521 A3 BUSHING 2
29 5340 51 523-1 7%359f BRACKET 1
30 5340 51 524-1 7%3459h BRACKET 1
31 5290 51 231-1 A3Yp® STUD 1
32 5290 51 212-2 %“p- GEAR 1
33 5340 51 211-1 3P7b SHAFT 1
34 5340 51 214-1 A3 BUSHING 2
35 5340 51 213 ne CAM 1
36 5340 51 219 n35- COLLAR 1
37 9723370008 C-4y9% c-37 C-RING C-37 1
38 90576 fr=lpnrPUD2™ 6904212 BALL BEARING 690422 2
39 5340 51 217 ANC = SPACER 1
40 5340 51 216 0P GEAR 4
41 5340 51 435-3 A3 BUSHING 1
42 5290 51 433 SP7h SHAFT 1
43 5290 51 432 AR BUSHING 1
44 5340 51 431-2 P-4 ARM 1
45 5290 51 437-1 #H5- COLLAR 1
46 90230 3192 IR 10X13X12.5 INNER RACE IR 10X13X12.5 1
47 5340 51 436-2 E°3 PIN 1
48 5340 51 434 INSEY BRACKET 1
49 9684050508 FA23% M5X5 SET SCREW M5X5 6
50 9670063508 YEYREN LR M6X35 SOCKET BOLT M6X35 1
51 9410302008 ATOYSTVEC S 3X20 SPRING PIN 3X20 1
52 9642051614 FANIRIY M5X16 SCREW M5X16 4

. 53 9684060608 FARIY M6X6 SET SCREW M6X6 4

54 9710060008 NVRYVA™N2R M6 SPRING WASHER M6 1
55 9710050008 ntrYvha™Nz MS SPRING WASHER M5 5
56 9660050014 Fwb M5 NUT M5 1
57 9410403208 ATCNIINE?D 4X32 SPRING PIN 4X32 :
58 9721070008 E-Y29% E-7 E-RING E-7 1
59 9410303008 A7°UDI%EeD 3X30 SPRING PIN 3X30 1

10R



A9U-F 129 -5~

OSCILLATING ROLLER

rgienls

SECTION

L

SECTION NUMBER

| 53406 512

ALDBRXZEHRBTRBBELTEILADNT, v PHESTIEXLTFa L,

i Note: When ordsring items marker & .ndicate the set number because they arc available only as a sct.
NO. S e /Ao, ﬁ“%m/gﬁﬁ%NENTPAFTSNO_ pénTNAME ?gﬂ
60 5330 51 622 F1-9% TUBE 1
BN {2229 SECOND UNIT o
1 5340 51 560-1 A2*%¥?1b“lbo->- INK IDLE ROLLER 1-
62 5340 51 510-1 12%¥P1b“bo-5~ INK IDLE ROLLER Ween med Xﬂ
63 5340 51 527 INSHYUp BRACKET _ 1
64 9410201008 AZCNIRESL 2X10 SPRING PIN 2X10 6
65 5340 51 532 Jhpva BLOCK 2
66 90703 utsk M6 U-NUT M6 2
67 5290 38 235 A2 Y on SPRING 2
68 5321 51 564 27 LINK 2
69 5340 51 531 Fokes PIN 2
70 5300 56 091 uez KNOB 4
71 5330 51 563 A SCREW 4
72 5330 51 564 ?-4 ARM 2
73 5290 54 338 Ao SPRING 2
74 5340 51 541 Face PIN 2
75 5340 51 526 2%55yb BRACKET 1
77 9648040814 ¥351%xI™ M4X8 SCREW M4X8 2
78 9670051608 Yy brENIbE M5X16 SOCKET BOLT M5X16 2
_ 1OFATYI°URIY FOR STEPLESS INK FEED CONTROL
79 5340 51 823 Lo PIN 1
1IFRATYI°LAIY FOR STEPLESS INK FEED CONTROL
80 5340 51 822 Fhp- GEAR 1
12¥RTUI° LATD FOR STEPLESS INK FEED CONTROL
81 5340 51 821 VAR SHAFT 1
TO¥ATYIOUATY FOR STEPLESS INK FEED CONTROL
82 5340 51 570 TP F " Wa-5~ INK IDLE ROLLER 1
83 9662060014 Ty M6 NUT M6 1

1n72



53406 513 ]

'I

SECTION NUMBER

R4 g

12¥490-712770~-2~

SECTION

INK OSCILLATING ROLLER
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P TADUT LI I U

INK OSCILLATING ROLLER

T

SECTION

SECTION NUMBER L

53406 513

A-DBRBBRBI TR EELTEICADT, € FESTIEXLTF &L,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. S [EEER Fa s [ POMBONENT PARTS NO. PART NAME gﬁ
5340 51 300  #3L-T{39%0-3- ASSY  OSCILLATING ROLLER ASSY 1
20-22
5340 51 400 49b=~F129%@=5- ASSY  OSCILLATING ROLLER ASSY 1
20-22,46,47 B
5340 52 500  13%k“24- ASSY INK CLEANING TRAY ASSY 1
8,54-58,61-63 B
5340 52 520 1PN 28-2P7+ ASSY SHAFT ASSY 1
66-69
> 9660060014 Ik M6 NUT M6 4
3 5290 52 535 £ PIN 2
4 5340 51 522-1 7 3HUMAAS- BRACKET COVER 2
5 5290 88 170 2% SCREW 2
6 9410301008 A7°UB7%Ee S 3X10 SPRING PIN 3X10 2
7 5340 51 521-1 7%359p BRACKET 2
8 9670062008 YEYR AN LR M6X20 SOCKET BOLT M6X20 20
9 90318 F-ANPYDIY 60822 BALL BEARING 60822 2
10 5340 51 510-1 1I%¥Pfh“Bo-5- INK IDLE ROLLER 1
11 5340 53 175 F1-7% TUBE 3
2M12229b SECOND UNIT
2 5290 51 521 23t BUSHING 4
13 5340 51 550 19%P1F O-5- INK IDLE ROLLER 2
14 5340 51 525-1 7 359h BRACKET 4
15 5290 51 427 RTOUDISAZYPS SPRING STUD 4
16 5290 51 043 231y BUSHING 4
17 5340 51 423 A3 KRS - BUSHING HOLDER 2
18 5290 51 423 nNS - COVER 4
19 9648051014 ¥5322% M5X10 SCREW M5X10 18
20 5322 51 410-1 fo#35L-F{o7 n-5- INK OSCILLATING ROLLER 2
21 5330 51 412 F9 - GEAR 2
22 9411405000 T-n°-kE°y 4X50 TAPER PIN 4X50 2
23 5290 24 275 VAT WASHER 4
24 5340 51 422 7oL~ PLATE 1
25 9670061208 YEYRES I M6X12 SOCKET BOLT M6X12 6
26 5290 51 414 He =1 WHEEL 2
27 9710100008 ARV ANR M1D SPRING WASHER M10 2
28 90701 UFYE M10 U-NUT M10 2
190610 BE-Uo2Y BE-60 BE-RING BE-60 8
30 9716080014 E54%h%2 M8 PLAIN WASHER M8 8
31 5290 51 424 FEA SCREW ]
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1T/ +HADV= T U=~

INK OSCILLATING ROLLER

L T

SECTION

SECTION NUMBER

L

354UG 51 3_E

X DBREHKBTESBELTEZILANDT., €7 PESTIEXLTTFA L,
Note; When ordering items marked % ,indicate the set number because they are availabie only asa set:

NO. gg#r?o% gpgﬁﬁ'%l\lo. Eﬁsa'g%/ggwfv%NENT PI\RTS-NO. PART NAME ?‘ﬁ_
32 5290 51 426 PALYY BLOCK 2
33 9660080014 Tub M8 NUT M8 é“
34 9710080008 nN“2¥vhvr M8 SPRING WASHER M8 .
35 5322 53 431-1 J7%av7 BLOCK 2
36 9670062508 VYK IE M6X25 SOCKET BOLT M6X25 3
37 5322 53 433-2 E°o PIN 4
38 90230 F1Y> IR 10X13X12.5 INNER RACE IR 10X13X12.5 4
39 5290 51 437-1 h>5- COLLAR 4
40 9710050008 NN hvz M5 SPRING WASHER M5 11
41 9660050014 FYF M5 NUT M5 4
42 5340 51 440 -0 ARM 1
43 5290 37 123 AR BUSHING 2
44 5340 51 442 Eeo PIN 1
45 5340 51 425 AL BLOCK 4
46 5340 51 413 FOPp- GEAR 1
47 9411402500 F-nN°-£°s 4X25 TAPER PIN 4X25 1
48 5340 51 421 PARVERY PLATE 1
49 5340 51 451 ARk - BUSHING HOLDER 2
50 5330 55 631 7°L-F PLATE 2
51 9642051014 FANI2IY M5X10 SCREW M5X10 b
52 5340 52 517 AL L0 BRACKET 1
53 9670051001 VEYEENILE M5X10 SOCKET BOLT M5X10 4
54 9410302508 AFyoaneen 3¥25 SPRING PIN 3X25 2
55 5340 52 516 te PIN 2
56 5340 52 519 AT Y9N SPRING 2
57 5310 52 521 AN VEY A BLADE 1
58 5310 52 522 J°u-t PLATE 1
59 9648041014 ¥35232I% M4X10 SCREW M4X10 1
60 5300 33 538 YWIE (PAHNY-) KNOB (IVORY) 1
60 5310 33 538 Y2 (70) KNOB (BLACK) 1
61 5340 52 510 1% 923~ INK CLEANING TRAY" 1
62 9710040008 NNREVNANZE M4 SPRING WASHER M4 6
63 9642041014 FANIRI™ M4X10 SCREW M4X10 6
64 5340 52 518 pALLEUTS BRACKET 1
65 9684050508 FAZDY M5X5 SET SCREW M5X5 1
66 5340 52 530 vn»- LEVER 1
67 9410302008 A7°NuonE*n 3X20 SPRING PIN 3X20 g
68 5340 52 522  h& CAM 2
69 5340 52 521 A SHAFT 1
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TIFIIV-TIIIT O3 triay SECTION NUMBER | 53406 513 |
INK OSCILLATING ROLLER SECTION

A _DPREHMTRBELTEIHADT, L FESTEILTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. ‘sbg'rbr?o% gpﬂfniir%;vo. gﬂ“%gﬁ/ggﬁﬂ%NENT PARTS NO. PART NAME gt‘;
70 5330 24 341 CERSPA HOUSING 1
71 9721070008 E-uo™ E-7 E-RING E-7 1
2 9716050014 ES4SA%2 M5 PLAIN WASHER M5 e
73 5330 82 201 LAY =R70 5o LEVER SPRING 1
74 5300 59 132 RIC YTV KA - SPRING HOLDER 1
75 90601 CE-Y29“ CE-8 CE-RING CE-8 4
76 5340 53 420 P-4 ARM 1
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AE-Lo=-2-
FORM ROLLER

eIy

SECTION

SECTION NUMBER

]

53406 514 |

X _DBRFWRTEHELTEILANT, €Y FPEFTEXLTFa v,

Note: When ordering items marked % ,indicate the set number because they are available only asa set.

NO. gE.?Tbl\i#O% Eﬁ%ﬁo. ﬁé"%“/ggxMﬁi:%NENT PARTS NO. PART NAME Qﬁ?;
5290 51 730-1 2% SCREW 3
60-62
5290 52 130 JI4-4Lo-3-""PYsI%P~L  FORM ROLLER BEARING ARM (L) 4
16,17,28
5322 51 7007  PYN°~Ti-Lo-3- UPPER FORM ROLLER o
' 3.4
5322 51 8102 07-7%-40-3- LOWER FORM ROLLER 1
3,54
5340 51 700z  hY7°74-L0-5- ASSY TOP FORM ROLLER ASSY 1
3,45 o
5340 51 720 Sp7h ASSY SHAFT ASSY 3
_ 12,15
5340 52 130 P-L ASSY ARM ASSY 2
16,17,28
1 5290 51 736 bAnS- LOCK COLLAR 6
2 9684060608 FAZIY M6X6 SET SCREW M6X6 20
3 90205 HY=bAN Py 6001LLB BALL BEARING 6001LLB
4 5322 51 700 PYNC - DA -bO-5- UPPER FORM ROLLER 1
5 5330 51 712 F1-7% TUBE 3
e e Rt SECOND UNIT
6 5290 51 742 AN = HOLDER 3
7 5290 51 830 INShyp BRACKET 2
8 5290 51 822 I SLE YAV DI SPRING STUD 4
9 5300 51 842 A7°0DN SPRING 2
10 9660060014 Y+ M6 NUT M6 3
11 9684061608 FAEIY M6X16 SET SCREW M6X16 3
12 5290 51 722 Y3z KNOB 3
13 5290 51 735 toy PIN 3
14 5290 51 821-1 755wt BRACKET 2
15 5340 51 721 0-5-9%7h ROLLER SHAFT 3
16 9410302508 A7°UDINECY 3X25 SPRING PIN 3X25 6
17 5290 52 115 IRy LINK 6
18 5290 52 112 FADS- LOCK COLLAR 4
19 9684051208 FARDY M5X12 SET SCREW M5X12 8
20 5300 52 122-1 ULN“- (PA#NY-) LEVER (IVORY) 2
20 5310 52 122-1 bLN“- (70) LEVER <BLACK) 2
1 5300 12 224 70— PLATE 2
23 5340 52 161 2y-ne CAM 2
24 9660080014 9+ M8 NUT M8 6
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JA-4L0-2-
FORM ROLLER

st P

SECTION

SECTION NUMBER

| 53406 514 |

K IDBRHBBRKATREBRLTEEILADT. o P FFTEXLTF &L,

Mote: When ordering tems marked & ,indicate the set number because they are available gnly 35 a set.

vo. L [EEER wan /PR o B
25 9710080008 NS 2™ H 2 M8 SPRING WASHER M8 6
26 5290 51 738 VAVERZA BUSHING 4
27 90204 =AY PYZ2Y 600122  BALL BEARING 600122 ¢
28 5290 51 737 teo PIN 6
31 5340 52 141 29-ht CAM 2
32 5340 52 111 2%+ SHAFT 2
33 5290 51 732 A7OYTINRRY Y SPRING STUD 8
34 5290 51 744 AVERVAS BUSHING 2
35 5290 52 119-1 A7°Huov SPRING 3
36 9410302008 A7°1929%E° 3X20 SPRING PIN 3X20 2
37 9723280008 c-Yyoo™ c-28 C-RING C-28 4
38 90364 FN-ANPYIOY 690222  BALL BEARING 690222 4
39 5340 52 132 ANO =4 - SPACER 2
40 5340 52 131 PARNL v p- GEAR 2
41 5340 52 117 ANC - - SPACER 2
42 9410502508 A7°DINECD 5X25 SPRING PIN 5X25 4
43 5290 51 123-1 R7°yyo™ SPRING 5
44 5290 51 731-1 7559 BRACKET 1
45 5340 51 700 bwI°I4-40-5- TOP FORM ROLLER 1
50 9650052014 IWHS323 M5X20 SCREW M5X20 2
52 5290 51 740 INSHYh BRACKET 1
54 5322 51 810 0P-7%-L0-5- LOWER FORM ROLLER 1
60 5290 51 083 yPARPUA SPRING 3

% 61 5290 51 733-1 a23% SCREW 3

*x 62 90401 AF-bES- 3/16 STEEL BALL 3/16 3
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JITURT- wras SECTION NUMBER | _ 23406 520 |
OPERATION LEVER SECTION
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JsurpnrT-

OPERATION LEVER

T3

SECTION

SECTION NUMBER L

53406 520 |

X DB METRBBELTEZIVADT., v FESTIEXLTF 20,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. ;cafrbr?o% gsﬁ:R:?r%NO, gga’gm/?gzMs:}ONENT PARTS NO. PART NAME Q@;&;
5340 52 200 Vaya™g ASSY SHAFT ASSY 1
38~40,49-51,63,64
5340 52 61012 P~-L ASSY ARM ASSY i 1
42,53
15340 52 631 RAURT STUD _
2 9670051008 Y5YREN Ibh M5X10 SOCKET BOLT M5X10
3 5340 52 635 IN359t BRACKET
4 9670061001 YoUbENBE M6X10 SOCKET BOLT M6X10
_2W9721070008 E-YD2% E-7 E-RING E-7 1
6 5340 52 650 Lne - LEVER
7 5340 52 640 L™ - LEVER
8 5486 44 174 N2 SPRING
10 5340 52 634 Eﬁi:?- SPACER
11 5340 52 620 ATYF Jb-4 SWITCH FRAME
12 5330 61 321 AN L-Y3ATYF OPERATION SWITCH
13 9642040814 FANIZIY M4X8 SCREW M4X8
14 5340 52 632 Ui/ LINK
15 5300 33 562 h>- COLLAR
16 90628 AFWIoLE®eL ss5p-4 SNAP PIN SSP-4
7 5300 59 566 E°>

PIN

18 9670041008

YEWREY b MAX10

SOCKET BOLT M4X10

19 97606-1

YLJAF AS-03A AC115V

SOLENOID AS-03A AC115V

N N B IR N R IR I I SN o™ T I I I\ G IO AT SN [ SN I A O I I R I e I N B I e e LV I - N I\ U Qo N

20 5340 52 652 INSHYh BRACKET

21 9660040014 FYr M4 NUT M4

22 9710040008 NS RYNHNZ M4 SPRING WASHER M4

23 9670061208 YHSYRESILE M6X12 SOCKET BOLT M6X12

24 5290 53 121 Ao YoV hk SPRING STUD

25 5290 52 119-1 A7°439" SPRING

26 9710080014 NSV pv 2 M8 SPRING WASHER M8

27 5340 52 271-1 R2YPS STUD

28 90200 wt =P UL2Y 607712 BALL BEARING 607212

29 5340 52 260 P-4 ARM

30 9660080014 FY+ M8 NUT M8

31 9670051608 YEYRESILF M5X16 SOCKET BOLT M5X16

32 9710050008 Ny A2 M5 SPRING WASHER M5

33 9660050014 +9b M5 NUT M5 I
} 9650063014 #5323 M6X30 SCREW M6X30 1

35 5340 52 212 A BOSS 1

36 5340 52 301 Yo7 LINK 2
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yoTUNS - A SECTION NUMBER | 534UG 520 |
OPERATION LEVER SE%ﬂ%&&ui&TusﬁLTéitkwT\tvb%%T&KLTTéw.

Note: When ordering items marked % indicate the set number because they ace available only as a set.
NO. St e / B o, Batw /B oNENT PARTS'NO, PART NAME gﬁ%
37 90447 %31 MB1612DU BUSHING MB1612DU 2
38 5340 52 220 Bt (OPS) CAM (OPS) 1
39 9410502508 AJ°YoonEeD 5X25 SPRING PIN 5X25
40 5340 52 240 het (NOPS) CAM (NOPS) 1
41 5330 52 660-1 9z PAWL 1
42 5290 33 214 A3 BUSHING 1
43 5320 52 671 AZoyzon SPRING 1
44 9642020514 FANIRIN M2X5 SCREW M2X5 2
45 710020014 nEREMANR M2 SPRING WASHER M2 2
46 97501 I7%2YP RS-9M MAGNET RS-9M 1
47 5330 52 634 PANE AN BRACKET 1
48 9684060608 PARI™ M6EX6 SET SCREW M6X6 1
49 3340 52 250-1 SFrvbfr-i RACHET WHEEL 1
50 2410503208 AZ°PunavE®n 5X32 SPRING PIN 5X32 2
51 5340 52 211 It SHAFT 1
52 5290 37 251 A7° oo SPRING 1
53 5340 52 610 ?=-4 ARM 1
55 5310 52 214 1INy -8~ INDICATOR 1
56 5310 52 660 FINIA RACHET 1
57 5296 33 525-1  ZFMEnY (I2%39) BALL GRIP (BROWN)
57 90758 AN =LZ® U2 32 (7o) BALL GRIP 32 (BLACK? 1
58 5340 52 605 v LINK 1
59 5340 52 606 AR BUSHING 1
60 9710030008 ARV ANR M3 SPRING WASHER M3 2
61 9642030614 FARI2RIN M3IXE SCREW M3X6 2
62 5290 52 213 LAY - LEVER 1
63 5321 43 118 ANe Y- SPACER 1
64 9411503600 T-N®~-E°> 5X36 TAPER PIN 5X36 2
65 5340 21 810 hes CAM 1
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SECTION NUMBER

L R

AT JALTIU 2T
WATER FOUNTAIN ROLLER

554UG 535U |

SECTION
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- =

wrvas SECTION NUMBER

SATAATOO-T
WATER FOUNTAIN ROLLER

53406 530

SECTION
A IDBRBMRATRBBELTEEIRADT, £ PESTEXLTF & Wi
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. géﬁbr?o% EBX%R#T%\JO, B ggiMﬁ:gNENT PARTS NO, PART NAME gg
5300 53 250-3 ZA“A“FWFPYI° ASSY  WATER BOTTLE CAP ASSY D
59-64
5322 52 3112  Jh%9% b= GEAR 1
10,11 .
5327 52 410-1 P-4 ASSY ARM ASSY 1
119,123 L
5327 53 009 P-4L ASSY ARM ASSY 1
18,19 o
5340 51 080 LAY- ASSY (70) LEVER ASSY (BLACK) 1

132,133

5340 52 32012

BLLNYM- ASSY

CAM LEVER ASSY

70,77

5340 52 330

P-4 ASSY

ARM ASSY

78-81

5340 52 37171-1

Y29 ASSY

LINK ASSY

67,74

5340 53 120Z-1

Y27 ASSY

LINK ASSY

8,7

5340 53 130

94 =-LEK1-1b ASSY

WORM WHEEL ASSY

124-126,151

5340 53 170Z-1 o-3- ASSY ROLLER ASSY 1
93,94
5346 51 080 UNY= ASSY (PAHivY-) LEVER ASSY (IVORY) 1
132,133
1 9721100008 E-Y22% E-10 E-RING E-10 3
2 5290 29 311 gvpnr WASHER 2
3 9670061208 JEYbHRSIbE M6X12 SOCKET BOLT M6X12 1
4 9721070008 E-Yy29% E-7 E-RING E-7 6
5 5290 29 313 #hpnz WASHER 4
6 5300 45 243 A2 BUSHING 2
7 5340 53 120-1 Yo7 L INK 1
8 5322 52 314-1 t°u PIN 1
9 5340 52 313 hi CAM 1
10 5322 52 311 FN - GEAR 1
11 5290 37 123 A3 BUSHING 1
12 5340 52 312 ARYWPW STUD 1
3 9710100008 nragvava M10 SPRING WASHER M10 1
14 9660100014 FYb M10 NUT M10 1
15 5290 29 312 v hvz WASHER 1
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ZANIEITI0-5-

WATER FOUNTAIN ROLLER

w7iar

SECTION

SECTION NUMBER

L

53406 530 |

AIDBRAMFMBSTREERLTEILANT, v FESTIEILTTF an,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

vo. SR /ERER .. BREH [ BOMEONENT PARTS NO. PART NAME éﬁ'g
17 9710050008 NYxYS vz M5 SPRING WASHER M5 9
18 5327 53 110 ?-4 ARM 1
19 5290 37 514 AR BUSHING °

26 9710080008 n“zyY“hHvx M8 SPRING WASHER M3 1
27 9660080014 FTYr M8 NUT M8 1
34 9648051614 $5129% M5X16 SCREW M5X16 7
38 5290 29 222-1 A2k BUSHING 3
39 90679 50Nk L12 SPRING L12 3
48 9642053014 FAavazaI™ M5X30 SCREW M5X30 4
49 5340 53 211 %359k (OPS) BRACKET (OPS) 1
50 9684050508 FAZDN M5X5 SET SCREW M5X5 10
51 5340 53 190-2 ZA“7“2 ASSY WATER FOUNTAIN ASSY 1
52 5340 53 212-1 7%35%F (NOPS) BRACKET {NOPS) 1
53 5322 53 217 AbYyne - STOPPER 1
54 5300 82 520-1 2%359t BRACKET 1
55 9642051014 FANI29Y M5X10 SCREW M5X10 5
56 5300 53 216 F=ANVNTRY HOSE CLAMP 1
57 5330 53 195 k-2 7X10X410 HOSE 7X10X410 1
58 5330 53 251-1 ZANK“HI BOTTLE 1
59 5300 53 256-2 N°YF PACKING 1
60 9721030050 E-Y2o9% E-3 E-RING E-3 3
61 5300 53 254=-2 2JWLN°YED RUBBER PACKING 1
62 5290 53 255 Y PAR WEA SPRING 1
63 5300 53 253 te PIN 1
64 5300 53 252-1 #pwIe° CAP 1
65 5300 53 214-1 t° PIN 2
66 5300 53 213 YIZ KNOB 2
67 5340 52 606 A3 BUSHING 2
69 5290 24 311 HNYIARWAN - HOUSING 1
70 5340 52 320 hLUN™ - CAM LEVER 1
71 90200 wt=ArFYoN 60722 BALL BEARING 60722 1
72 9721050008 - E-Y29" E-5 E-RING E-5 1
73 5290 52 322 ARYEN STUD 1
74 5340 52 371-1 4o2 L INK 1
75 5290 21 161 AZ2°0uo%nh SPRING STUD 2
76 5322 52 357-1 A7°Uuon SPRING 1
77 5290 37 513-1 ARk BUSHING 2
78 5340 52 360 P=b ARM 1
79 5340 52 350 P-4 ARM 1
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EANIAITUG-5-

WATER FOUNTAIN ROLLER

Erioge
SECTION

A -DWREMBTESELTEILANT. BV FESTEXLTF2 L,

L - - - |

SECTION NUMBER

53406 530

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. géyTbni*o% 0. 5“3‘5""“"“‘/*cd:;;oﬁjzv\,ﬁ;TcgNENT PARTS NO. PART NAME {53
80 9410402008 R7°YLI9E® S 4X20 SPRING PIN 4X20 2
81 5340 52 341 Sl SHAFT BN
2 9721040008 E-UJ2% E-4 E-RING E-4 3
83 5290 51 135 n3- COLLAR 2
84 5290 51 133 A7 YN SPRING 0
85 5290 51 132-1 397 LATCH 2
86 5340 52 342 YA ARM 2
87 5290 29 315 kANS- LOCK COLLAR 2
88 9670062008 YEYRRS LR MEX2D SOCKET BOLT M6X20 2
89 5322 52 353-3 P-4 ARM 1
90 5340 52 354-1 3P7t SHAFT 1
91 5290 51 134 R7°yu2" SPRING 1
93 91627 HN=bANPYII™ 606HZZIMC BALL BEARING 606HZIMC3 2
94 5340 53 170-1 0-5- ROLLER 1
95 5340 53 175 F1-7% TUBE 1
A e Bl FIRST UNIT
95 5340 53 176 F1-7% (7%1-) TUBE (BLUE) 1
AN{2229F SECOND UNIT
96 5340 53 174 57+ SHAFT 1
17 9410201850 A7OUTZYEC D 2X18 SPRING PIN 2X18 1
98 5290 24 118 n5- COLLAR 3
99 5340 52 380 -4 FRAME 1
100 97602 YUJTFY MS-10J AC115V SOLENOID MS-10J AC115V 1
101 9410301608 A79HDINECD 3X16 SPRING PIN 3X16 1
102 9642031014 tAN3RIY M3X10 SCREW M3X10 2
103 5330 55 550 P-4 ARM 1
104 5290 21 316 yPATPEA SPRING 1
105 5300 51 170 )27 L INK 1
106 5300 58 364 yPLUPrA SPRING 1
107 9716050014 E5#%h%2 M5 PLAIN WASHER M5 3
109 5340 53 182 A5 - STAY 1
110 9670052008 YEWhEN R M5X20 SOCKET BOLT M5X20 . 1
111 5322 53 163-1 =1-E-IL(30009%-A"33%) NEWMOL (DAMPENING ROLLER COVER) 1
112 9684051608 PX23™ M5X16 SET SCREW M5X16 1
113 5322 52 355 Loy PIN 1
114 9684060608 FAZIY M6X6 SET SCREW M6X6 1
5 9721050050 EYIs E-5 E-RING E-5 2
116 5290 37 314 AP AT - WASHER 1
119 90355010 9U9IT73YF HFL 1226  ONE WAY CLUTCH HFL 1226 1
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ZANI4u5o0-5-

WATER FOUNTAIN ROLLER

BT a

SECTION

SECTION NUMBER

| 53406 530 |

A DOBRHERETEFBELTEILADT, £ FHEFTEILTTAL,

Note: When ordering items marked *,indicate the set number because they are avaiiable only as a set.

no. S /B No. 8255/ COMPONENT PARTS NO. PART NAWE aty
120 5330 35 423 AZY RN STUD 1
121 5290 37 233-1 A2°y39™ SPRING 1
122 5480 53 222 Eoo PIN 1
123 5327 52 411 P10 ARM 1
124 90241 INwy1 MB1220DU BUSHING MB12200U 1
125 5340 53 131 A ~Likf =l WORM WHEEL 1
126 9410401608 A7°UTINECD 4X16 SPRING PIN 4X16 1
127 5310 53 155-1 A3l BUSHING 1
128 5290 52 423-1 t°y PIN 1
129 90436 129I1959F HF1216 ONE WAY CLUTCH HF1216 1
130 5327 52 421 WA BOSS 1
131 90371 A5Ab9Y2P AS1101 THRUST WASHER AS1101 1
132 5340 51 093-1 ULNA“- LEVER 1
133 5300 57 133 “ENY (PARNY-) GRIP (IVORY) 1
133 5340 51 094, ZENy (gQ) GRIP (BLACK)- 1
134 5327 53 154 5P T b SHAFT 1
135 5340 53 160-3 0-5- ROLLER 1
136 9670041608 JEYLESILE M4X16 SOCKET BOLT M4X16 1
137 5327 53 183 FYb NUT 6
138 5327 53 181-1 91N°- WIPER 6
139 5327 53 184-2 73459t BRACKET 6
140 9710030088 NERHSPNR M3 SPRING WASHER M3 12
141 9642030814 FA%IRSY M3X8 SCREW M3X8 12
142 5640 23 136 Abwyne - STOPPER 1
143 5430 35 314 ANC -4 - SPACER 1
144 5327 52 374 AN DY, BLOCK 1
145 5327 52 373 FVP-ybTh GEAR SHAFT 1
146 5327 52 375 7% av2 BLOCK 1
147 5327 52 371 Al =l SCALE 1
148 9670040808 YEYMANILE M4 X8 SOCKET BOLT M4X8 4
149 5327 52 376 ARYN - STOPPER 2
150 9670052508 Y5YMEN L M5X25 SOCKET BOLT M5X25 4
151 9410251608 A79Y29%ECD 2.5X16 SPRING PIN 2.5X16 1
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ZANIE-40-5- s _
AT74-L0-7 Trvas SECTION NUMBER | __234UG 535 |
WATER FORM ROLLER SECTION
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IATSALUO-F -

WATER FORM ROLLER

T3

SECTION

SECTION NUMBER

L

53406 535 |

*IDBRERRBJTRBEBELTEILADT, Ey FHESTEILTFaw,
Mrte: When ardering items markad % ,indicate the set number because they are available only 35 3 set.

No. gx—i_yrrfo% AT, ) BRBH [ A ONENT PARTS NO. PART NAME gﬁ
5290 51 730-1 23 SCREW 1
45-47
5322 53 3507Z-1 ZA“74-L0-5- ASSY WATER FORM ROLLER ASSY 1
36,37
5322 53 410-2 ZANAIV=-F122%0~-5~ WATER OSCILLATING ROLLER 1_
3-5
5340 53 170Z-1 o-35- ASSY ROLLER ASSY 1
49,50
5340 53 220-1 Z2A“14%1Zp-5- WATER OSCILLATION ROLLER 1
44,48-50,52 B
5340 53 270 $1F59F uPIF ASSY SHAFT 1
8,56,63,64
5340 53 3401 INSHEWR ASSY BRACKET ASSY 1
39,40
1 9648051614 $5325% M5X16 SCREW M5X16 4
2 5340 53 413-1 %794 BUSHING 2
3 5322 53 411-2 ZAM3U-F1I7%0=35- WATER OSCILLATING -ROLLER 1
4L 9410402508 AIOUDINES L 4X25 SPRING PIN 4X25 1
5 5322 53 412 F - GEAR 1
6 9710100008 AV RESHYR M0 SPRING WASHER M10 1
7 90701 utyr M10 U-NUT M10 1
8 9410302008 ATOYDTNEO T 3X20 SPRING PIN 3X20 4
9 9662080014 FYb M8 NUT M8 1
11 5300 82 256 FER SCREW 2
12 5290 38 235 ATC DN SPRING 2
13 5322 53 331 £e s PIN 4
14 5340 53 311 INSHYR BRACKET 2
15 9650052014 Y5323 M5X20 SCREW M5X20 2
16 5300 12 224 7°U-h PLATE 2
17 5300 17 117 YIZT (PAHENY-) KNOB (IVORY) 1
17 5310 17 117 Y33 (20) KNOB (BLACK) 1
18 5340 53 344 tIh SHAFT 1
19 5290 51 735 tev PIN 1
20 5290 53 132-1 2% SCREW 2
21 5340 53 341-1 7%559b BRACKET 1
22 9670052008 YrYrESIh M5X20 SOCKET BOLT M5X20 4
3 5322 53 334 yAI 2 BLOCK 2
24 5290 52 119-1  A2°yyo™ SPRING 2
25 5290 51 732 ADO YD TNRAY P SPRING STUD 2
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AN )A-L0-D- T g

WATER FORM ROLLER

SECTION NUMBER

55406 535 J
SECTION

* INBRUHBTEERELTEEEANT, LY PBESTEXILTFa,

Migte: Whan grdering items marked % ,indicate the set number because thwy are available only as a set.

»*

NO. gg;n?o% Eaﬁgﬁuo_ *E“ﬁ‘%ﬁ/ggzmﬁ%NENT PARTS NO. _ PART NAME ??},
26 90203 AN =pANPUYIIN 62521 BALL BEARING 62571 2
27 5340 53 312 h3- COLLAR 2
28 5290 52 244 RI°UTINRY SPRING STUD z
29 9642050514 FANIZIN M5X5 SCREW M5X5 2
30 9710050008 n“a¥vn™zr M5 SPRING WASHER M5 6
31 5290 38 238 1AN™ R LEAF SPRING 2
32 5322 53 333-1 7J%ovu7 BLOCK 2
33 5322 53 332 U= KNOB 2
34 9684060608 PARIN M6X6 SET SCREW M6X6 4
35 5290 51 736 FARS- LOCK COLLAR 2
36 90461 fiv=ib"*Pyy2* 6001HDDU BALL BEARING 6001HDDU 2
37 5322 53 350-1 ZzZA“7#4-4L0-5- WATER FORM ROLLER 1
38 5330 51 712 F1-7% TUBE 1

V11229 FIRST UNIT
38 5340 53 361 F1-0™ TUBE 1
%1229+ SECOND UNIT

39 5290 51 742 KIS~ HOLDER 1
40 5340 53 340 2%559E BRACKET 1
41 9684061608 FAZRI™ M6X16 SET SCREW M6X16 1
42 9642053014 FAv32IY M5X30 SCREW M5X30 4
43 5290 51 414 - WHEEL 1
44 9684050508 PARS™ M5X5 SET SCREW M5X5 4
45 5290 51 083 AZoyogn SPRING 1
46 5290 51 733-1 =#3» SCREW 1
47 90401 AF-Ritiv=lb 3/16 STEEL BALL 3/16 1
48 5340 53 222 PADS- LOCK COLLAR 2
49 91627 Fv-pAvPYZIY 606HZZIMC BALL BEARING 606HZZMC3 2
50 5340 53 170-1 0-5- ROLLER 1
51 5322 53 163-1 Z1-E-W(30003Y-2“33%) NEWMOL(DAMPENING ROLLER COVER) 1
52 5340 53 221 HRdwly SHAFT 1
53 5322 53 352-1 Z2-%-Wb(30002Y-A“3“1) NEWMOL(DAMPENING ROLLER COVER) 1
54 5340 53 175 F1-o% TUBE 1

An{12=9p  FIRST UNIT
54 5340 53 176 F1=-IO% (I“-) TUBE (BLUE) 1
AN(21zZYh SECOND UNIT

55 5300 52 122-1 ULNM= (PTRENY=) LEVER (IVORY) 1
55 5310 52 122-1 UL©NY=- (20) LEVER (BLACK) -
56 5340 53 290 F1E3%Fhns (NOPS) CAM (NOPS) 1
57 5340 53 272 PR W isA BUSHING 1
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P2 TRV TsvEs SECTION NUmeer ~ |__53406 535

WATER FORM ROLLER SECTION
X DWW TREELTEILADT. 27 FPEETEXLTFE Ly,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

s b ES /BAES

NO.  seT No. / PART NoO. BELH/ COMBONENT PARTS NO. PART NAME o
58 9723240008 C~yoown Cc-24 C-RING C-24 2
59 5340 53 273  PAMD $Vp- GEAR 1
D 91625 wN=LANPYSIN 6901212 BALL BEARING 690122 2
61 5340 53 274 ANC =Y - SPACER 1
62 5340 53 275 P4 h3- COLLAR 1
63 5340 53 271 TAPSUF P70 SHAFT 1
64 5340 53 280 FTA159FHL (OPS) CAM (OPS) 1
65 5290 89 422 2% SCREW 1
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SECTION NUMBER 254UG 5410

EU e P

nor™a

SECTION

PLATE CYLINPDER
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nNoE“9
PLATE CYLINDER

iz

SECTION

—_—y s - ET

SECTION NUMBER

l

53406 540

A ZDBRKEHBZTREEELTEIHADNDT, £y FESTEXLTFa W,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. et e gsﬁg'%No‘ AR ?OEIN;#;’%NENT PARTS NO. PART NAME gg
5340 54 610 757° ASSY CLAMP ASSY 1
9,16,22,25,26,28,30,33,35~43,47,53,115
5340 54 620-2 A“-A ASSY BASE ASSY 1
25,43
5340 54 640-2 A“-A ASSY BASE ASSY 1
25,31
5340 54 660-2 7337° ASSY CLAMP ASSY 1
9,16,18,22,25-34,36,%37,50,51-114,115
5340 54 670 A3-F-19537° ASSY PLATE TAIL EDGE CLAMP ASSY 1
1-3,6-12,14-17
5340 75 840-1 hN“- ASSY COVER ASSY 1
20,21,23,24,109,110,116-119
5340 75 850-1 AF- ASSY STAY ASSY 1
20,21
1 5290 54 669~1 AJCULISRAYE® SPRING STUD 2
2 5290 35 131-1 A7°039" SPRING 2
3 5340 54 680 F-b2537° TAIL EDGE CLAMP 1
6 9414161014 99E°> 1.6X10 SPLIT PIN 1.6X10 4
7 5290 54 413 R7°yogn SPRING 2
8 5340 54 674 Y= KNOB 2
9 9670052008 YEYEESbE M5X20 SOCKET BOLT M5X20 18
10 5340 54 675 Eoun™ =N TR>2HY SCREW 1
11 9660060014 Yt M6 NUT M6 1
12 5340 54 677 Eoons~ 3%y PIN BAR BASE 1
14 9670051001 YEYRES R M5X10 SOCKET BOLT M5X10 24
15 5340 54 673-1 h“1t% (OPS) GUIDE (OPS) 1
16 5290 54 338 A7°Yyon SPRING 8
17 5340 54 678-1 h“1F™ (NOPS) GUIDE (NOPS) 1
18 9648040814 $51239% M4XS8 SCREW M4X8' 4
20 5340 75 851-1 AF- STAY 1
21 5340 75 832-1 t°> PIN 2
22 5290 51 083 PRI YA SPRING 8
23 9410201008 A7°UuI%E° s 2X10 SPRING PIN 2X10 2
24 5340 75 834-1 t°3 PIN 1
25 5340 54 628 II77 Lo PIN 4
26 9670051808 YEYRESILE M5X18 SOCKET BOLT M5X18 8
7 5340 54 623 7557° CLAMP 1
28 5340 54 627 ALY BLOCK A
29 5340 54 664 7537° (NOPS) CLAMP (NOPS) 1




NIbNY N L R

PLATE CYLINDER

SECTION NUMBER | 53406 540 |

SECTION
* LDBRBHERBATREBELTESEIHADT. L PHETTEXLTF AL,
Mote. Whea ardeting ilems marked & indicale the set number because thay are aviitable orly 25 a seb.

No. S e Esfgﬁruq;_ Haaik ?SENEJ%NENT PARTS NO. PART NAME {gtﬁ;
30 5340 54 629 oW uuy BRACKET 4
31 5340 54 641-2 A%“=-2 BASE 1
32 5340 54 651-1 #“Wt BOLT :
33 5340 54 633 AN -9- SPACER 8
34 5340 54 663 2707¢ (0PS) CLAMP (OPS) 1
35 5340 54 661-1 2327° (0PS) CLAMP (OPS) 1
36 9410401408 AZPNZINES T 4X14 SPRING PIN 4X14 20
37 5340 54 626-1 a¥wrk°y LOCK PIN 4
38 9648030414 H322322% M3X4 SCREW M3X4 Z
39 5340 54 631 129%y -3~ INDICATOR e
40 5340 54 622-1 292327° CLAMP 4
41 5340 54 662-1 2527° (NOPS) CLAMP (NOPS) 1
42 5340 54 632 144 E°0 PIN 2
43 5340 54 621-2 A“-=-Z BASE 1
44 5330 54 521 1% -2~ INDICATOR 1
45 90720 o¥o2+Yhk AND2 LOCK NUT ANO2 1
46 90721 oYonvadt AW02 LOCK WASHER AWOD2 1
47 9684050508 PAzo™ M5X5 SET SCREW M5X5 4
48 9670063508 Y5Yrk“ibh M6X35 SOCKET BOLT M6X35 3
49 5340 54 516 PAFL AL BRACKET 1
50 5340 54 644-1 7J°L-F (OPS) PLATE (OPS) 1
51 5340 54 652-1 7FYbh NUT 2
52 5330 55 121-1 RA272°yyom SPRING 2
53 5340 54 636 pS 7 BOLT 2
54 906368 ASAFDYOP As1102 THRUST WASHER AS1102 3
55 90480 ASAPANPYLOY AXK1102 THRUST BEARING AXK1102 2
56 5330 54 519-1 WIZ (2@) KNOB (BLACK) 1
56 5336 54 519-1 UYIZ (PA4#>1-) " KNOB (IVORY) 1
57 90479 AFALTUSP- #S81102 THRUST WASHER WS81102 1.
58 9642040814 TANIRIY M4LX8 SCREW M4X8 2
59 9710040008 NE2RYNA™R M4 SPRING WASHER M4 2
60 5330 54 518 Ao uuon SPRING 1
61 97812 ATYF TL-Q3 SWITCH TL-Q3 1
62 9710030008 NEFYSH R M3 SPRING WASHER M3 2
63 9642032514 FTAR12I™ M3X25 SCREW M3X25 2
64 5340 54 634 A=l SCALE 2
65 9670041008 YIYERN LR MEX10 SOCKET BOLT M4X10 JEX
66 9410301008 AZeyoavE®y 3x10. SPRING PIN 3X10. 1
67 9670062508 Y5URKRRILE M6X25 SOCKET BOLT M6X25 1
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norso

PLATE CYLINDER

"\‘Z?"/El‘/

SECTION
AZDBRBEAMBSTREBFLTEZIHADT. Ly FESTEILTTFa L,

SECTION NUMBER l

53406 540 |

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. SRS B o, ""‘B"ﬂ"%%/?gxhn%%NENT PARTS NO. PART NAME {aﬁ't&y
68 5340 54 657-1 H (P (NOPS) GUIDE (NOPS) 1
69 5340 54 655 ALY BLOCK 2

D 5340 54 637-1 Lt°Z (NOPS) PIN (NOPS) I
71 5290 24 251 Y SLEPYA SPRING 2
72 90599 7%w351 MB1206DU BUSHING MB1206DU 2
73 5340 54 656-1 H Th“ (OPS) GUIDE (OPS) 1
74 5340 54 635 Jou-t PLATE 2
75 9642030614 FAR323% M3X6 SCREW M3X6 4
76 5340 54 646 AT=1 SCALE 2
77 5340 54 654-1 h5~ COLLAR KB
78 5340 54 653-1 b7t SHAFT 1
79 5340 54 523-1 7359t BRACKET 1
80 9716040014 ESHS A% R M4 PLAIN WASHER M4 2
81 5340 54 521-1 7°UL-t PLATE 1
82 90603 CE-Yo7% CE-12 CE-RING CE-12 1
83 5340 54 638-1 #H It BOLT 2
84 5340 52 303 B A FR Y Yy GUIDE BUSHING 3
85 9721070008 E-Y22% E-7 E-RING E-7 2
86 5340 52 280 né CAM 1

7 5290 33 214 AR BUSHING 2
88 5340 52 302-1 ARYE® STUD 4
91 5340 54 514 AN - COVER 1
92 5340 54 513-1 Az BUSHING 2

39F1LY FOR JAPAN
92 5340. 54 513-2 A3l BUSHING 1
o 23aWLy FOR EXPORT
93 5290 23 115 ANPHLIINHNS - COVER 2
94 91632 N =ANPYLZY 60072ZCM BALL BEARING 6007ZZCM 1
95 5340 54 111-2 ATFYD PLATE CYLINDER 1
96 5340 54 113 YDAV~ Fup GEAR 1
97 5330 23 113 CAF A WASHER 3
98 9672061214 oUHTEN L MEX12 HEXAGON BOLT M6X12 3
99 5340 54 112 IpTh SHAFT 1
174145 FOR JAPAN ]
99 5340 54 112-1 37t SHAFT 1
151YLY . FOR EXPORT .
7 91633 KN =-AYPYZIY 62062ZCM BALL BEARING 6206ZZCM 1
101 5340 54 114 ASPYDIN P AN - LOCK COLLAR 1
102 9684060608 PARD™ MEXE SET SCREW M6X6 3
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WA
PLATE CYLINDER

2Irar

SECTION

SECTION NUMBER

|

53406 540J

FIOHEBENG TR HELT2ELANT. T FEFSTEILLTFaL,
MNote: When craering dems marked #,indicate the set rumber liecawse they gre available wnly as a sat,

NO. ;E/II.I\?}OU gﬁfﬁﬁrgwo. SR Hr gg%a#b%NENT PARTS NO. PART NAME E?-ﬁ
103 5340 52 633 h>- COLLAR 1
104 5340 52 290 né CAM 1
105 90693 Y502 L9 SPRING L9 A
106 5340 52 304-1 HBM(FNIVYD2 GUIDE BUSHING 1
109 5340 75 853-1 7J°L-} PLATE 1
110 5340 75 852-1 RA5- STAY 1
112 9716050014 ES59vhAt2 M5 PLAIN WASHER M5 2
113 5340 54 639 Jou-t PLATE 1
114 5340 54 645 2°L-bF (NOPS) PLATE (NOPS) 1
115 90178 FAzD™ M5X5 SET SCREW M5X5 8
116 5340 74 125 AIN™D NAME PLATE 1
117 9716060014 ES4™hvz M6 PLAIN WASHER M6 1
118 5290 38 235 AI° Y™ SPRING 1
119 9648041014 #5323 M4X10 SCREW M4X10 4
120 9717120008 FTZYNHANR M12 WAVE WASHER M12 1
121 5290 12 314 FANS- LOCK COLLAR 1
A2F1Ly FOR JAPAN

121 5290 29 314 FAn5- LOCK COLLAR 1
1219LY FOR EXPORT

122 5340 54 515 A3 BUSHING g
191945 FOR EXPORT
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234UG 017 |

|

SECTION NUMBER

R Y

UUA
CONTROL BOX

CT1+7dm™

SECTION
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“rt e san oo secTioN NumBer | 53406 611 |

CONTROL BOX SECTION
X DOBKRBBRAITRSBELTEICADT, Ev FBESTEXLTFaw,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No TV B /BaET sponys /BENET ' SART NAME T

SET NO. ./ FART NG, COMFPONENT PARTS N0 'ty
5340 61 640-3 P-ROMYFCPUA™ - CPU BOARD WITH P-ROM 1
5/6
5240 61 641-~1 P-ROMYFCPUR® -} CPU BOARD WITH P-ROM 1
FRAYPOEN YA WITH GERMAN SAFETY FEATURES
5,6 | T
1 5340 61 110 BAFNIANYIR CONTROL BOX _—“;_
1 5340 61 120 £+ 3F Y73 CONTROL BOX 1
PR LYPOEY DAY WITH GERMAN SAFETY FEATURES _
2 9642051014 FANI2IY M5X10 SCREW M5X10 6
3 9710050008 AN2YSHN2 M5 ' SPRING WASHER M5 6
4 5340 61 645-1 F“{A7°L-22ta-5 CONTROLLER 1
5 5330 61 641-1 #iv-}F™ BOARD 1
6 5340 61 801-2 P-ROM P-ROM 1
6 5340 61 802-1 p-ROM P~ROM 1
AE Y P AWEE L) WITH GERMAN SAFETY FEATURES
7 5330 61 646 NNYFi = BATTERY 1
8 5330 61 644-2 PuI°FNTy AMPLIFER CIRCUIT BOARD 1
9 5330 61 643-1 FWOHNIFENND POWER CIRCUIT BOARD 1
10 97722  E2-R% 6.4X30 10A FUSE 6.4X30 10A 1
"1 97976 522 PT-19 TRANSFORMER PT-19 1
12 5340 61 123 Thia PLATE _ 1
13 5340 61 642-1 J137F-fv=p* CONNECTOR BOARD 1
14 97192 Yb- G6A-274P-DC24V  RELAY G6A-274P-DC24V 2
15 5340 61 647 1IN%-312b0-5 INVERTER CONTROLLER 1
5agp 16 97190 b= DSP1-DC24V RELAY DSP1-DC24V 5240 47 195 14
' 17 5340 61 121 ETFNITNYIRANS - COVER
17 5340 61 124 BTENIRNYIRAONS - COVER ' 1
PPN DI WITH GERMAN SAFETY FEATURES
18 5340 61 122 PIENIRNYIAIIIN T~ R INDICATOR _ 1
19 99779 71W3- 26B-2203-01 NOISE FILTER ZGB-2203-01 1
20 98810 © B-bF“hNTEY 50-1030 GUIDE 50-1030 2
21 5340 61 991 F3DA (F0YD) ~ TRANSFORMER 1PH 1
230-260v/220vV 230-260v/220v
21 5340 61 992 FE2A ($0VD) TRANSFORMER 3PH 1
210-380v/200v COMPOUND TYPE 210-380Vv/200V
21 5340 61 993 F20R (YD) TRANSFORMER 3PH s
' 220-380V/200V 220-380V/200V
21 5340 61 994 FZuA (YY) TRANSFORMER 3PH 1
360-460v/200v 360-460v/200V
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CrT 3 UUA s ar SECTION NUMBER [ 234Uu O] |

CONTROL BOX SECTION »
* IDBRKEHRQATIBELTEFEIVADT, 2 FEHESTEIXLTT A,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SRS Egﬁ'?r%mo. gs“%%*‘f‘/?émm#b%mzmr PARTS NO. PART NAME {fnﬁ'ﬁ

22 5340 74 111-1 PSJAAINYD (OUT 220V> NAME PLATE (OUT 220V) 1

22 5340 74 112-1 POURAINMD (OUT 200Vv) NAME PLATE (OUT 200V) 1

23 9642031814 FANIRINY M3X18 SCREW M3X18 . <

24 9710030007 A™RI*N"r M3 SPRING WASHER M3 13

25 9716030014 E39“ha™2 M3 PLAIN WASHER M3 13

26 9642030614 FANIRIY M3X6 SCREW M3X6 6

27 9642041014 FAYIRI™ M4X10 SCREW M4X10 4

27 9642041014 FA12I™ M4X10 SCREW M4X10 5
e v i V3 v = [ WITH GERMAN SAFETY FEATURES

28 9642030814 FaN1zxa™ M3X8 SCREW M3X8 6

29 9642032014 Favazy™ M3Xx20 SCREW M3X20 8

31 9716050014 EZ9vn*z M5 PLAIN WASHER M5 2

32 9710040008 ARt hvyr M4 SPRING WASHER M4 4

33 9716040014 ESH“hN 2 M4 PLAIN WASHER M4 4

33 9716040014 E3%%hv 2 M4 PLAIN WASHER Mé4 12
FeAYPsE o039 WITH GERMAN SAFETY FEATURES

34 9642040614 FTARIRAIN MLX6 SCREW M4X6 8
(AR S iA=L WITH GERMAN SAFETY FEATURES

35 5330 61 598 PANL AR BRACKET 1
AR SN IS AW [ WITH GERMAN SAFETY FEATURES

36 5330 61 599 2559 BRACKET 1
FRAUPOENEEY WITH GERMAN SAFETY FEATURES

37 5340 61 598 PAA Ny BRACKET 1
A & o) AT [ WITH GERMAN SAFETY FEATURES

38 5340 61 599 InShYt BRACKET 1
S ] v = b WITH GERMAN SAFETY FEATURES

39 5290 61 633 P-At> 300MM EARTH WIRE 300MM 1
P YPSEN 2039 WITH GERMAN SAFETY FEATURES

40 90643 nJiyrhpvx BS TOOTHED LOCK WASHER B5 2
PR rYyPoE 2T WITH GERMAN SAFETY FEATURES

41 9660040014 Tub M4 NUT M4 1
FRAYPLEN D3 WITH GERMAN SAFETY FEATURES
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SECTION NUMBER

SECTION

SUB CONTROL BOX (1>
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suB

BTF IFTVUIR (1)
CONTROL BOX (1)

i

SECTION
* IOBRKAUHMETREEHALTEILADT. Ly FESTEILTFI W,
Note: When ordering items marked % jindicate the set number because they are available only as a set.

B e ] l

SECTION NUMBER

53402 614

kv P RS /B8
SET NO./ PART NO.

Bazy/BEES

PART NAME

COMPONENT PARTS NO.

%
Q'ty

1 5340 61 130 HINBLFSIFENYIR SUB CONTROL BOX
2 9642051014 FAN325% M5X10 SCREW M5X10 s
3 9710050008 NN 2ENANR M5 SPRING WASHER M5 6
4L 98737 1298- 1-480703-0 4P CONNECTOR 1-480703-0 4P 1
5 98784 7293- CONNECTOR o
6 98799 1275-4pu70 CONNECTOR CAP 2
7 97201 A1YF LC1-D093A60 SWITCH LC1-D093A60 1
10 98947 tneL-3- BNL6 SEPARATOR BNL6 3
11 99307001 #-3%35- XEB1202 SURGE KILLER XEB1202 1
12 5340 61 141 $I% pezl £MYIA SUB PANEL BOX 1
15 5340 61 142 $7% n° R SUB PANEL 1
16 99933 vsYh L-420 SOCKET L=-420 1
17 99928 9%0-37° FG-1E GLOW LAMP FG-1E 1
18 97864 nYyR- COUNTER 2
19 98982 3793% BA-211T TERMINAL BA-211T 4
20 5340 61 132 #7VRTENIRSYZAANS - SUB CONTROL BOX COVER 1
21 96562 IJF7°U-F DGNW-1-B  END PLATE DGNW-1-B 2
22 96594 LMY SRS PEDR D DA SWITCH A3SA~5805-N 1
23 98926 527° SLL-24EY LAMP SLL-24EY 1
4 96550 ANES, AT-2076 BEZEL AT-2076 1
25 96564 A9EN RDATYF IR SWITCH BODY 2
26 96549 ATYF M-20124-26 SWITCH M-2012J4-26 4
27 5340 61 251-1 N{IN° 2L _ DELIVERY PANEL 1
28 97729-1 ATYF PI-25/E/SVB SWITCH PI-25/E/SVB 1
30 99938 AL AT BUZZER 1
31 9642041014 FANIZIY M4X10 SCREW M4X10 5
32 9710040007 Nh2YVh2 M4 SPRING WASHER M4 9
33 9716040014 ESHNHY A M4 PLAIN WASHER M4 4
34 9642041214 FANIZYY M4LXT2 SCREW M4X12 4
35 9642030814 FAYI23% M3X8 SCREW M3X8 4
36 9652031207 F5A323% M3X12 SCREW M3X12 4
37 9652040814 F5A329% M4X8 SCREW M4X8 2
38 9670061208 YEYRES LR M6X12 SOCKET BOLT M6X12 2
40 9642031614 FARIZIY M3X16 SCREW M3X16 2
41 96561 FRYSRIYF DPGAN-031-B DIGITAL SWITCH DGAN-031-B 1
42 95511001 ?251% 60HZ STABILIZER 60HZ 1.
) PANR, ATAM LY FOR USA,CANADA
42 99963 PJ71% 50HZ STABILIZER 50HZ 1
43 9710030008 NEEPY AR M3 SPRING WASHER M3 2
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97 brFRARNIZA (1) w73 |

_ SECTION NUMBER
SUB CONTROL BOX (1) SECTION ] ]

A DBREABSBTESBELTEILADT, £ FBSTEIXLTF v,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

53407 614 |

NO. ot BS /BRES MRS

SET No. / PART NO. BREH [ POMBONENT PARTS NO. PART NAME gﬁ'g _
44 9716030014 E34%hvx M3 PLAIN WASHER M3 2
45 99308003 JTAR DM R~ GT-215U NOISE FILTER GT=-215U 1
FAVh- AN LY FOR U.S.A.,CANADA X
46 97202 H-IBUL- LR1-p09340 THERMAL RELAY LR1-D09310 1
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5340G 615 |

SECTION NUMBER

T A

9N BAFIFITA (2D

SECTION

SUB CONTROL BOX -(2>
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TIT BAFNIHENUIA (2) A SECTION NUMBER | 53406 615
SUB CONTROL BOX (2) SECIl:OO)Ngﬁ%lzﬁiﬁT‘!iﬁi}KL‘C'é’fzz’d'/x,c?)‘(“ £y PESTIEXLTF a0,
. Note: When ordering items marked % ,indicate the set number because they are available only as a set.
no.  EtES :égx%n#f%No. 35%%/?§$%NENT PARTS NO. PART NAME {gt%
1 5340 61 130 42N LTENIRNYIR SUB CONTROL BOX 1
1 5340 61 140 §7% L ENIHYIR SUB CONTROL BOX
PR YPIESDYEY WITH GERMAN SAFETY FEATURES
2 9642051014 $A%2%I% M5X10 SCREW M5X10 6
3 9710050008 NS RYSAS R M5 SPRING WASHER M5 6
4 98737 129%- 1-480703-0 4P CONNECTOR 1-480703-0 4P kN
5 98784 3373~  CONNECTOR 2
6 98799 IR7F-%P97° CONNECTOR CAP 2
7 97165 A{YF S-K11 AC115V SWITCH S-K11 AC115v 1
10 98947 tN°L-2- BNL6 SEPARATOR BNL6 3
11 99307001 $-5%$5- XEB1202 SURGE KILLER XEB1202 1
12 5340 61 141 $I% NORL HVYOR SUB PANEL BOX 1
15 5340 61 142 CYANNLEY? SUB PANEL 1
16 99933 Y59k £-420 SOCKET L-420 1
17 99928 7%9-537° FG-1E GLOW LAMP FG-1E 1
18 97864 NHLR- COUNTER 2
19 98982 353% BA-211T TERMINAL BA-211T 4
19 98982 AANT BA-211T TERMINAL BA-211T 6
PR OYPLEY T3S WITH. GERMAN SAFETY FEATURES
3 5340 61 132 HINEAERIESUIRNND - SUB CONTROL BOX COVER 1
20 5340 61 134 $INLLENTENYIRANS - SUB CONTROL BOX COVER 1
PR AYPLEY DI WITH GERMAN SAFETY FEATURES
21 96562 I3h“7°L-F DGNW~1-B  END PLATE DGNW-1-B 2
22 96594 FURY ADRIYFIIHIGTS SWITCH A3SA-5805-N 1
23 98926 537° SLL-24EY LAMP SLL=24EY 1
24 96550 ANEN Y AT-2076 BEZEL AT-2076G 1
25 96564 AIFSRIRIYF RS SWITCH BODY 2
26 96549 ATYF M-2012J-26 SWITCH M-2012J-26 4
27 5340 61 251-1 NIIN° 2L DELIVERY PANEL 1
28 97729-1 ATYF PL-25/E/SVB SWITCH PI-25/E/SVB 1
30 99938 . PACASS BUZZER 1
31 9642041014 FARI25Y M4XT0 SCREW M4X10 2
31 9642041014 FANIZYY M4X10 SCREW M4X10 3
P AYUPIESHYES WITH GERMAN SAFETY FEATURES
32 9710040007 NERYSHNR M4 SPRING WASHER M& 7
33 9716040014 ES4hvz M4 PLAIN WASHER M4 4
3 9716040014 ES4™n 2 M4 PLAIN WASHER M4 12
P YPIENDHIY WITH GERMAN SAFETY FEATURES
34 9642041214 FANIRYY M4XT2 SCREW M4X12 ' S
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BO™ RAFNIREMUTR (2D T ra

SUB CONTROL BOX (2)

SECTION NUmMBER | 53406 615 |

SECTION
* ZOBDBEHK/TESBELTEIHADT, Ly P BHSTEXLTFaG,
Note: When ordering items marked # ,indicate the set number because they are available only as a set.

NO. ;:EIZIT?.:IEO% gﬁﬂ'ﬁ'ﬁuo. gﬁ‘%%“/’ggzﬁ%NENT PARTS NO. PART NAME {gﬁ

35 9642030814 $ANIZIY M3X8 SCREW M3X8 4

36 9652031207 F5R323% M3X12 SCREW M3X12 4

37 9652040814 F5RI2IY M4LX8 SCREW M4X8 _

38 9670061208 YEYRESLE M6X12 SOCKET BOLT M6X12 2

39 9642040614 FASIZTY MLXG SCREW M4X6 8
PRaUr et O30 WITH GERMAN SAFETY FEATURES

40 9642031614 TA®IZ2DY M3IX16 SCREW M3X16 2

41 96561 F93%21YF DGAN-031-B DIGITAL SWITCH DGAN-031-B 1

42 99962 PUTT+ 60HZ STABILIZER 60HZ 1

42 99963 ?PJ51% 50HZ STABILIZER 50HZ 1

43 9710030008 ASEZESHYR M3 SPRING WASHER M3 2

44 9716030014 ESHS A2 M3 PLAIN WASHER M3 2

45 97703 7°0723- 374-204-101 CIRCUIT PROTECTOR 374-204-101 2

46 97702 . 7°0723- 375-207-101 CIRCUIT PROTECTOR 375-207-101 1
(Rt 0 dvia i Ao Lr K 2 EXCEPT GERMAN SAFETY FEATURES

47 97207 JU- BMP6-5-0-5-0-4  RELAY BMP6-5-0-5-0-4 1
A O I v R W L WITH GERMAN SAFETY FEATURES

48 5340 61 260 EVDE AT TERMINAL BLOCK 1
F*1UPoe U3y WITH GERMAN SAFETY FEATURES

49 5330 61 598 I8S5Y} BRACKET
FRaUrPLEN D3O WITH GERMAN SAFETY FEATURES

50 5330 61 599 AL BRACKET 1
AR & I/l Rl =L WITH GERMAN SAFETY FEATURES

51 5340 61 598 INSEYp BRACKET 1
FNAYPORN DAY WITH GERMAN SAFETY FEATURES

52 5340 61 599 P ASTLTS BRACKET 1
e S el AV = L WITH GERMAN SAFETY FEATURES

53 5290 61 633 P-At> 300MM EARTH WIRE 300MM 1
FRAWPRY LT WITH GERMAN SAFETY FEATURES

54 90643 AYESI AN 2 BS TOOTHED LOCK WASHER BS5 2
PR UPIE D3 WITH GERMAN SAFETY FEATURES

55 9660040014 b M4 NUT M4 o
e R ARPED: WITH GERMAN SAFETY FEATURES
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FITOPAFIECVIA (3) RSV P SECTION NUMBER | 53402 616 |
suB CONTROL BOX (3 SECTION
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Ve

LT+ b SA

L3

SUB CONTROL BOX (3)

SECTION NUMBER |__5340Z 616

A ZDBRAUMRBITEHBBLTEIETADT, Y PESTEXLTF 2w,
Note: When ordering items marked % ,indicate theset number because they are available only as a set.

No. St gﬁﬁﬁio. ﬁﬁ%m/COMPONENTpARTSNO_ PART NAME ?ﬁ
1 5340 61 130 FIN eI YIR SUB CONTROL BOX 1
2 9642051014 FARIRIN M5X10 SCREW M5X10 T
3 9710050008 ARRENASR @S SPRING WASHER M5 6
4 98737 3298~ 1-480703-0 4P CONNECTOR 1-480703-0 4P 1
5 98784 1309 - CONNECTOR >
6 98799 1208-%py70 CONNECTOR CAP 2
7 97165 A{YF S-K11 AC115V SWITCH S-K11 AC115V 1
10 98947 EA°L-32- BNLS SEPARATOR BNL6 3_
11 99307001 $-3%£5- XEB1202 SURGE KILLER XEB1202 1
12 5340 61 141 97 ReAL AVWIR SUB PANEL BOX 1
15 5340 61 142 $I% no 2l SUB PANEL 1
16 99933 yryh L-420 SOCKET L-420 1
17 99928 7%g-537° FG-1E GLOW LAMP FG-1E 1
18 97864 nHR- COUNTER 2
19 98982 2553%1 BA-211T TERMINAL BA-211T 4
20 5340 61 132 GISELENTENYTABNS - SUB CONTROL BOX COVER 1
21 96562 I2MY2°L=-F DGNW-1-B END PLATE DGNW-1-B 2
22 96594 ADRS RIAIYFIIATHTS SWITCH A3SA-5805-N 1
23 98926 557° SLL-24EY LAMP SLL-24EY 1
4 96550 ASES L AT-2076 BEZEL AT-2076 1
25 96564 FIFNBIRTYF RO R SWITCH BODY 2
26 96549 ATYF M-20120-26 SWITCH M-2012J-26G 4
27 5340 61 251-1 NTIN° RN DELIVERY PANEL 1
28 97729-1 A{YF PI-25/E/SVB SWITCH PI-25/E/SVB 1
30 99938 Jngn - BUZZER | 1
31 9642041014 FANIRYS M4X10 SCREW M4X10 2
32 9710040007 NSRS HSE M4 SPRING WASHER M4 7
33 9716040014 ES4%hv2 M4 PLAIN WASHER M4 4
34 9642041214 FANIRYS M4X12 SCREW M4X12 4
35 9642030814 FANIRLY MIXB SCREW M3X8 4
36 9652031207 F52325% M3X12 SCREW M3X12 4
37 9652040814 F5A123% M4XS SCREW M4X8 2
38 9670061208 YESEES LR MEX12 SOCKET BOLT M6X12 2
40 9642031614 FARIRHY M3X16 SCREW M3X16 2
41 96561 FNYSA{YF DGAN-031-B DIGITAL SWITCH DGAN-031-B 1
42 99962 P71+ 60HZ STABILIZER 60HZ L
2 99963 Po71% 50HZ STABILIZER 50HZ 1
43 9710030008 ANRHS RN R M3 SPRING WASHER M3 2
44 9716030014 ES9%hv 2 M3 PLAIN WASHER M3 2




{_ 2O34UL O f E

SECTION NUMBER

LV s N

TATA N

1+ 7 3am

o

SECTION

SUB CONTROL BOX {(4)
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Y‘r)iv
suB

CTETIMTVIA
CONTROL BOX (4)

(4) TTar

SECTION
* - DBRBHATEISELTEILAOT, 2 FESTEXLTFa,

SECTION TQGMBER |_ 53407 617

- Note: When ordering items marked % indicate the set number because they are available only asa set.

NO. §E’T*fo% xész?l’%l-\lO. gﬁ;é%ﬁ/géﬂM#P%NENT PARTS NO. PART NAME. 53
1 5340 61 130 BN EENIHN YDA SUB CONTROL BOX 1
2 9642051014 FANTRIY MSX10 SCREW M5X10 e
3 9710050008 NH2¥YHA™ 2 M5 SPRING WASHER M5 &
4 98737 1273~ 1-480703-0 4P CONNECTOR 1-480703-0 4P 1
5 98784 1203- CONNECTOR 2
6 98799 IRTR-FPYTC CONNECTOR CAP 2
7 97166 JU- MSO-AT1RM 3.3A  RELAY MSO-A11RM 3.3A 1
10 98947 EN°L-F- BNLG SEPARATOR BNL6 3
12 5340 61 141 B7% PNORL ANYDR SUB PANEL BOX 1
15 5340 61 142 ¥I3% poal SUB PANEL 1
16 99933 YEYh L-420 SOCKET L-420 1
17 99928 7%0-537° FG-1E GLOW LAMP FG-1E 1
18 97864 noo A~ COUNTER 2
19 98982 2598% BA-211T TERMINAL BA-211T 4
20 5340 61 132 BINEAENTHNYIRAN - SUB CONTROL BOX COVER 1
21 96562 Iy 2°L-F DGNW-1-B END PLATE DGNW-1-B 2
22 96594 1IHNADRIWFIISIHT SWITCH A3SA-5805-N 1
23 98926 557° SLL-24EY LAMP SLL-24EY 1
24 96550 ANEN I, AT-2076 BEZEL AT-2076 1
3 96564 ADHNADALYF DA SWITCH BODY 2
26 96549 A1YF M-20124-26 SWITCH M-20124-26 4
27 5340 61 251-1 N{IN°RW DELIVERY PANEL 1
28 97729-1 A1YF PI-25/E/SVB SWITCH PI-25/E/SVB 1
30 99938 FugN BUZZER 1
31 9642041014 $A%129% M4X1D SCREW M4X10 2
32 9710040007 NSRESNNR M4 SPRING WASHER Mé 8
33 9716040014 ESYSNYZ M4 PLAIN WASHER Mé 5
34 9642041214 FANIRIY M4X12 SCREW M&4X12 4
35 9642030814 FANIZIY M3X8 SCREW M3X8 4
36 9652031207 P5AI29% M3X12 SCREW M3X12 4
37 9652040814 F5A129% M4X8 SCREW M4X8 2
38 9670061208 YEYEESE M6X12 SOCKET BOLT M6X12 2
40 9642031614 FAIRIY M3X16 SCREW M3X16 2
41 96561 FYONATIYF DGAN-031-B DIGITAL SWITCH DGAN-031-B 1
42 99962 P71+ 60HZ STABILIZER 60HZ 1
42 99963 P71+ 50HZ STABILIZER 50HZ 1
5 9710030008 NSRESHSR M3 SPRING WASHER M3 2
44 9716030014 E54%h% 2 M3 PLAIN WASHER M3 2
45 7°0598- 374-204-101 CIRCUIT PROTECTOR 374-204-101 2

97703
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TI® BAFRARTNYIA (4] pd e Ty SECTION NUMBER | 53401 617[

SUB CONTROL BOX (4) SECTION
X DBRAIHMRITREBLTAZILADT, £y PESTIEILT Fa,
Hote. When grdering items marked & indicate the set number because they st available only as 2 set.

No. S Y e R, BREH  § A ONENT PARTS NO. FART NAME gﬁr
46 97702 J°0393- 375-207-101 CIRCUIT PROTECTOR 375-207-101 2
47 99771 VAL ST SURGE KILLER 1
48 9642031014 FA®Q2IY M3X10 SCREW M3X10 :
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'j?\\ t,{*\\am\\ h iy et
VTR L5 i SECTION NUMBER |  534UZ 618 |
SUB CONTROL BOX (5) SECTION
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130 BIFANYTA (5)

o3

SEcTioN NUMBER | 53407 618 |

SECTION
A IDBRBHERTEESELTEIHADT, £ PFESTEILTFS W,

SUB CONTROL BOX (5)

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. gEq'}.l\?O% E’B?Rair%NO. és‘?“gﬁ/ggth(;NENT PARTS NO. PART NAME gg
1 5340 61 130 $7%b4ENIHSWIR SUB CONTROL BOX 1
2 9642051014 $ASI29Y M5X10 SCREW M5X10 6
3 9710050008 AR RYSASZ M5 SPRING WASHER M5 6
4 98737 3298- 1-480703-0 4P CONNECTOR 1-480703-0 4P 1
5 98784 1293~ CONNECTOR 2
6 98799 A%73-FPwI° CONNECTOR CAP 2
7 97166 JU- MSO-A11RM 3.3A  RELAY MSO-A11RM 3.3A 1
10 98947 tney-3- BNLG SEPARATOR BNL6 3
12 5340 61 141 ¥IN el VIR SUB PANEL BOX 1
15 5340 61 142 $7% ne Xl SUB PANEL 1
16 99933 YEYE L=420 SOCKET L-420 1
17 99928 7%g-537° FG-1E GLOW LAMP FG-1E 1
18 97864 hoy 8- COUNTER 2
19 98982 2553%¢ BA-211T TERMINAL BA-211T 4
20 5340 61 132 §INETENIHNDIANNS - SUB CONTROL BOX COVER 1
21 96562 IIF7°U-F DGNW-1-B  END PLATE DGNW-1-B 2
22 96594 AT ADATYFITIIHTS SWITCH A3SA~5805~N 1
23 98926 557° SLL-24EY LAMP SLL-24EY 1
24 96550 ANES ), AT-2076 BEZEL AT-2076 :
5 96564 26 ROATYF KA SWITCH BODY 2
26 96549 A1YF M-20124-26 SWITCH M-20124-26 4
27 5340 61 251-1 A137° 2 DELIVERY PANEL 1
28 97729-1 A1YF P1-25/E/SVB SWITCH PI-25/E/SVB 1
30 99938 Juyn o BUZZER :
31 9642041014 $ANI29Y M4X10 SCREW M4X10 2
32 9710040007 ANESS AR M4 SPRING WASHER M4 8
33 9716040014 ES4%h%2 M4 PLAIN WASHER M4 5
34 9642041214 FANIRDY M4X 12 SCREW M4X12 4
35 9642030814 FANI2Y M3X8 SCREW M3X8 4
36 9652031207 F52329% M3X12 SCREW M3X12 4
37 9652040814 F5R325% M4X8 SCREW M4X8 2
38 9670061208 YEYRESLE M6X12 SOCKET BOLT M6X12 2
40 9642031614 FANIZIN M3X16 SCREW M3X16 2
41 96561 FWINRIYF DGAN-031-B DIGITAL SWITCH DGAN-031-B: 1_
42 99962 7551+ 60HZ STABILIZER 60HZ 1
42 99963 PIF1% 50HZ STABILIZER 50HZ 1
3 9710030008 n2ayvph™ M3 SPRING WASHER M3 _3“
44 9716030014 ES4vhanz M3 PLAIN WASHER M3 2
47 99771 ECAET SURGE KILLER L
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HI% BTECIFVYZRA (5) L atd SECTION NUMBER | 5340Z 618

SUB CONTROL BOX (5) SECTION _
KA DBREHR/ATEAHSBLTESEHADT, 2 FRSTEXLTTFaL,
Note: When ordering items marked % jindicate the set number because they are available enly as a set

WS PART NAME i

NO. sthFr?c:% o, BEEH / COMPONENT PARTS NO. Q'ty
48 9642031014 Tavazar M3X10 SCREW M3X10 1
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53402 620 |

|

SECTION NUMBER

vIa

MoUne iy

SECTION

PANEL

OPERATION

1RR



VIIN© Rl

OPERATION PANEL

I ar

SECTION
AZDBRBMUBTREELTIIHANT, L2 FESTEXLTF A,

- o e D

SECTION NUMBER

53407 620

s ES /BRES

sani [ BEES

Note: When ordering items marked % ,indicate the set number because they are avaitable only as a set.

Lk

NO.  sg7T No. /PART NO. COMPONENT PARTS NO. PART NAME Q'ty
5340 61 230 A1IN° 2l ASSY MAIN PANEL ASSY 1
| 22,27-29 -
1 9642051014 $A%225% M5X10 SCREW M5X10 10
2 9710050008 NYz¥“pezx M5 SPRING WASHER M5 10
3 5340 61 240  HAF“hNS- SIDE COVER | 1
3 5346 61 240 LESANS - (PAHNY-) SIDE COVER (IVORY) 1
4 5340 61 212 AN°L-237 HYYIA JU-46 OPERATION BOX FRAME 1
5 5340 61 244 AZY P STUD 2
6 9642041014 FANIRIY M4X10 SCREW M4X10 15
7 9710040008 NYRENHNE M4 SPRING WASHER Mé& 5
8 5340 61 213 AN - COVER 1
8 5340 61 214 AN - COVER 1
AT ST AWEED) WITH GERMAN SAFETY FEATURES
9 9648040614 $5325% M4X6 SCREW M4X6 4
10 91470 FIINST B-66-2 HINGE B-66-2 2
11 5340 61 243 INSHwh BRACKET 2
12 96591 FUHENAAIWFHIHIH T SWITCH BUTTON 2
13 98926 557° SLL-24EY LAMP SLL-24EY 2
14 96564 FUKNRVAIYF DT SWITCH BODY 6
/5 5340 61 224  ADFLIVAS-pY INCHING GUARD 2
16 91314004 FSAIWEODRIN M3X12 SCREW M3X12 16
17 96559 A1YF C1420F-B SWITCH C1420F-B 4
18 96592 FTOKN RIRATYFHAHIH T SWITCH BUTTON 2
19 96593 OB RYRAIYFHAHIHT SWITCH BUTTON 2
20 96554 . AP A3SA-4001 BARRIER A3SA-4001 2
21 5340 61 222 AN°L=-337 ¥7% Nzl OPERATION SUB PANEL 2
21 5340 61 226 In°L=-937 ¥IN Nz OPERATION SUB PANEL 2
PN TYPTENDD3TD WITH GERMAN SAFETY FEATURES
22 90760 3YEoDEIN 3X6 TAPPING SCREW 3X6 12
24 98925 527° LSHD-2R LAMP LSHD-2R 2
PN IYPIENTIIASTHNT EXCEPT GERMAN SAFETY FEATURES
25 96522 ATYF AVW402-R SWITCH AVW402-R 2
PR1YPIEN DT WITH GERMAN SAFETY FEATURES
25 96590 QYIATYF AVLW32220D-R SWITCH AVLW32220D-R 2
26 5340 61 648 AT N R NV MAIN PANEL BOARD 1
27 5340 61 231 A1NC R 9313 MAIN PANEL REAR PLATE 1
8 5340 61 232 AN 2N MAIN PANEL 1
29 5340 61 225 ATYFAS - b GUARD 1
31 5340 61 211-1  #A°L-Y3IFYIA OPERATION BOX 1




YIYN° 2L
OPERATION PANEL

wIiay SECTION NUMBER |__ 53402 620
SECTION
*F ML URTHRERELTAIYAOT, € FEREBTELLTF &L,

teale: When orderieg ilems macked & ndicate the set number because they are available anly as a sek.

T FES USRS

NO.  SET NG /PART NG, ﬂﬁ%ﬁ'/?ﬁMﬁ:’%NENT PARTS NO. PART NAME gﬁ

31 5346 61 211=1  FA°L=U3FUIA (P1E™Y OPERATION BOX {(IVORY) 1

32 98334002 AMYF A3BA-90D1~-24EW SWITCH A3BA-90D1-24EW 2
RS I o'l LA o WITH GERMAN SAFETY FEATURES

33 5340 61 250 bR FIAE SIDE COVER 1

33 5346 61 250 HTE“ANY= (PARE™MY-) SIDE COVER (IVORY)D 1
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AT o343 R S

STATIC ELIMINATOR

SECTION NUMBER | 234UG 630 |

SECTION
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0 I B R K

STATIC ELIMINATOR

rvFrar

SECTION
A ZDHKEMBITREBBELTSEICANT, v FPESTIEXLTTFaL,

SECTION NUMBER | 53406 630 |

Note: When ordering items marked % sindicate the set number because they are available anly as a set.

NO. :éyrth?o? gsfﬁr%wo_ WAL ?SEM%%NENT PARTS NO. PART NAME gﬂﬁ
5340 61 895 EAFRUMIFEIT ASSY ELECTROSTATIC ELIMINATOR ASSY 1
PASH, HEALE FOR USA,CANADA T
1,2,4-11 _ h
5340 61 915-2 131'?“‘.)5)“3#3 ASSY ELECTROSTATIC ELIMINATOR ASSY 1
1,2, 4-11 _

1 9642051214 FASIRLY M5XG2 SCREW M5X12 2
_2 9710050008 RPTAT S CRE- SPRING WASHER M5 7
4 98191 B{FNLU%3£3504¢ 200V STATIC ELIMINATOR 200V :
4 99711001 ATV LN AEIRLA STATIC ELIMINATOR 1
PAYN, NTAN LY FOR USA,CANADA
5 5290 61 916-2 7359k BRACKET 1
6 9660050014 YL M5 NUT M5 7
7 9642053014 $ANI2YY M5X30 SCREW M5X30 2
8 5340 61 891 F2990 - BAR 1
FAUN,NERNLY FOR USA,CANADA
8 5340 61 911=1  31991°~ BAR 1
9 5340 61 914-1 7%559b BRACKET 2
10 5340 61 892 NN - BAR 1
FAURANTRNMLY FOR USA,CANADA
0 5340 61 912 NTINS = BAR 1
11 9670051508 JEYLRSIE M5X15 SOCKET BOLT M5X15 2
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2Ir/C0
ACCESSORIES

SECTION NUMBER | 554U 65U |

SECTION
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fsrew il SECTION NUMBER | 53407 650
ACCESSORIES SECILOUL\JEEI%(iQi&-T'(ifSiBLT'é FRADT, Y PESTEXLTTF &L,
Note: When ordering items marked % ,indicate the set number because they are avaifable only as a set.
no. S R ﬂﬁ%ﬁ/?gthﬂ#;’%NENT PARTS NO. PART NAME 3 gg
5340 25 120 Al g if HANDWHEEL 1
9,34-37
5430 83 100-1 PRSI AN L i, PLUNGER CAN ;_
24-33 _
5430 83 210-3 7°39“v-hAUYUN % ASSY PLUNGER CAN SHAFT ASSY 1
24-32
17 5310 31 154-1 232%% PILE BOARD 2
2 5290 31 153-1 23V % PILE BOARD 2
3 5290 31 152-1 23u%% PILE BOARD 2
4 5290 31 151-1 225% % PILE BOARD 2
5 5340 65 412 ANyt - COVER 1_
6 91430 FS54N%-(+)100MM %22 DRIVER (+)100MM PLASTIC HANDLE 1
6 91452 PYS5fA%- (+)100MM ¥  DRIVER (+)100MM WOOD HANDLE 1
7 91431 FYSIAY - (-)100MM DRIVER (~-)100MM 1
8 96010 NS SPATULA 1
9 5240 25 116 NIPYRAL-1 HANDWHEEL 1
10 61531 AW & vl GREASE PUMP 1
11 5330 82 326 17 KNIFE 1
13 21420 gQuURFETSLOF 5 HEXAGON KEY WRENCH 5 1
4 91421 aYhIkyovoF 4 HEXAGON KEY WRENCH 4 1
15 91422 oYhIENOLIF 3 HEXAGON KEY WRENCH 3 1
16 91423 aYhosE“ouoF 2.5 HEXAGON KEY WRENCH 2.5 1
17 91400 ANT 17X19 WRENCH 17X19 1
18 91401 AN°F 13X17 WRENCH 13X17 1
19 91454 AN®F 10X13 L140 WRENCH 10X13 L140 1
20 91402 AN°¥ 8X10 WRENCH 8X10 1
22 91442 FTIR™ GIL GUN 1
23 91532-2 TR A ek & 617 OIL FOR PUMP 1
24 5430 83 218 ¥373 COVER 1
25 5430 83 213-2 AYR® HEAD 1
26 543D 83 216-2 #py7e CAP 1
27 5430 83 214-1 7%vo2 BUSHING 1
28 5430 83 217 UWE/A NUT 1
29 5430 83 215-1 A7°yyon SPRING 1
30 90408 AF-AS - 3/8 STEEL BALL 3/8 2
31 5430 83 111-1 VY2r7 HOLDER 1
2 9723180008 c-1Yoo2% €-18 C-RING C-18 1
33 5430 83 115-1  &“FW BOTTLE 1
34 5340 25 121 N7 SHAFT 1
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R s SECTION NUMBER | S2uus 00U

ACCESSORIES SECTION )

AIDBREABQITESBEL TEEICADT, €2 PHESTEILTT AL,
Note: When ordering items marked % ,indicate the set number because they are available onfy asa set.
b i a -

NO.  ggT ;to% B An NO. HBand ?gznﬁ:%NENT PARTS NO. PART NAME {t‘?ﬁ
35 5300 25 117 Z2°L-F PLATE 1
36 9650063014 Ib¥332u™ MeX30 SCREW M6X30 1
37 9410402508 AZTUDINE®D 4X25 SPRING PIN 4X25
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SECTION
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WORK ORGANIZER

SECTION NUMBer | 53406 652 |

SECTION
A ZDOBRIMHETRIEELTEITADT. €Y PBESTIEXLTF &L,
Note: When ordering items marked %,indicate the set number because they are available only as a set.

-y VEBS /BRAES
NO.  sgT NO./;

ART NO.

maawn/MiES

PART NAME

COMPONENT FPARTS NO.

Bk
Q'ty

5341 65 200 #3“398%1 WORK ORGANIZER ASSY 1
| 1,2,4-9
5341 65 201 FEUI98NT (PAHNY-) WORK ORGANIZER ASSY (IVORY) 1

1,2,4-9

8 5346 65 212

FrO(FAENY-)

FOOT (IVORY)

19642050814 FAN 32T M5X8 SCREW M5X8 8
2 9710050008 AL LS SPRING WASHER M5 10
3 5340 65 213 VERELERE WORK ORGANIZER 1
3 5346 65 213 £ 303%1 (P14 Y-) WORK ORGANIZER (IVORY) 1
4 9642051014 FA% 229 M5X10 SCREW M5X10 2
5 5320 65 212 EAES AL COVER 1
5 5346 65 214 IN34YE (PAANY-) BRACKET (IVORY) 1
6 5320 65 211-3  4£%393%1 WORK ORGANIZER 1
6 5346 65 211-2 433931 (PTANI-) WORK ORGANIZER (IVORY) 1
7 9660050014 TYF M5 NUT M5 2
8 5340 65 212 7Y FOOT 2
2

2

9 9670061208

YIIEPEN I MEX12

SOCKET BOLT M6X12
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LUBLICATION (OPS)

T SECTION NUMBER
SECTION

L

2094UL4L 02O ]
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S
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tLUL UPY)? LEGdE L

LUBLICATION (OPS) SECTION . A ‘
AZDBREMBETRHSELTEILANDT. £ PESTEXLTFEL,

SECTION NUMBER | _ 53406 655 |

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. Sti-fy‘rri?o% ?R%Rgr%wo. 35&$“/?§£%NENT FARTS NO. PART NAME gﬁ
1 91331 J-K7°55% pG10ON SEAL PLUG PG10N 3
2 5340 66 112 7%35Uh BRACKET 2
19 1LY FOR JAPAN
2 5340 66 114 AR BRACKET 2
_ 19294y FOR EXPORT
3 9710060008 AN YR HN T M6 SPRING WASHER M6
4 9660060014 TYEF M6 NUT M6
5 9642062514 FARIRTD™ MEX2S SCREW Mé6X25
6 91338 #-NN°47° 4X500 PIPE 4X500 23
193145 FOR JAPAN
6 91338 Y=Uane42° 4£X500 PIPE 4X500 25
192V FOR EXPORT
7 91160 FeIaN PA-4 PLUG PA-4 46
39%1L5 FOR JAPAN
7 91160 7°59% PA-4 PLUG PA-4 50
131YLY FOR EXPORT
8 91161 AU=-2% PB-4 SLEEVE PB-4 46
39%1L5 FOR JAPAN
8 91161 A= PB4 SLEEVE PB-4 50
219290% FOR EXPORT
9 91066 FNZ8-7°339%P- DPB15 PLUNGER DPB1IS 3
12116y FOR JAPAN
9 91066 FTHARR=-7°339"P- DPB15 PLUNGER DPB15S 1
192947 FOR EXPORT
10 91172 AU=7% PB-6 SLEEVE PB-6 8
11 91173 7°39% PA-6 PLUG PA-6 8
12 91061 Ffoun°r7® 6X3000 PIPE 6 8
13 94670061208 ) ?59b$“bb MEX12 SOCKET BOLT M6X12 4
14 91180 RELTIERN Y PZI-16 PIPE BAND PZ-16 6
15 9670050808 YUURET P M5X8 SOCKET BOLT M5X38 19
16 91165 NeT7°nN“o k™ PI-14 PIPE BAND PZ-14 5
3% 165 FOR JAPAN
16 91165 NeA2ep o™ pPZ-14 PIPE BAND PZ-14 7
191945 FOR EXPORT _
17 91137 NS PZ-524 BAND PZ-524 5
18 91167 NOAI9NSDPY PZ-34 PIPE BAND PZ-34 2
) 91062 NOATONNDEY PI54L PIPE BAND PZ544 4
20 91063 REAIORRLIY pZ-184 PIPE BAND PZ-184 1
21 91162 W% pD-4 NIPPLE PD-4 2

m




F171 (OPS) Al SECTION NUMBER | 23406 655 |

LUBLICATION (OPS) SECTION
K ZDBRIBRITRBEELTESIEIEANT. €7 FHFSTEIL TTF S,
Note: When ordering items marked % ,indicate the set number because they are avaijlable only as a set.

No. S e e o wasn /TS ent PARTS~ NO. PART NAME gﬁ'&

22 91169 Ik PEF-4 ELBOW PEF-4 10
37T1LY FOR JAPAN

22 91169 IbH™ PEF-4 ELBOW PEF-4 1
131Uy FOR EXPORT

23 91170 ZYJ°I PFF-4 NIPPLE PFF-4 6

24 91203 K™ PHD-4 ELBOW PHD-4 7

25 91186 F1- PKDp-6 SEPARATOR PKD-6 2

27 9670062508 YHYMETIbE M6X25 SOCKET BOLT M6X25 5

28 91060 1223~ PRI10T CONNECTOR PQ10T 2

29 91065 FYRA-7°559%P- DPB16 PLUNGER DPB16 1
172314y FOR JAPAN

29 91065 FUAA~IO 53+~ BPB16  PLUNGER DPRI16 3
15319465 FOR EXPORT

31 91375 FWARA-D°59"P~ DPB-12 DESTER PLUNGER DPB-12 1
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LUBLICATION (NOPS)

wow SECTION NUMBER | _224Ub 050 |
SECTION
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TAL ANUE B2

LUBLICATION (NOPS)

T I

SECTION

XZDBRBHETRHSBELTEILADT. €y FBESTEX LT Fa,

SECTION NUMBER l

53406 656

H Mobe: When orgering items marked % ,indizate the set number because they are available only as a sal,

NO. ;5}$f-gf§?io. BB gﬁﬁ%%NENTPARTSNO. FART NAME gﬁ
1 91331 5-17°57% PGI10ON SEAL PLUG PG10ON 2
2 91066 FRAA-TOSLHY P~ DPBIS PLUNGER DFB15 —;~
3 91161 Zy-7% PB-4 SLEEVE PB-4 30
bk FOR JAPAN |
3 91161 A=7% PB-4 SLEEVE PB-4 34
I3AIILYT FOR EXPORT
4 91160 FOI5gY PA-4 PLUG PA-4 30
39F14LY FOR JAPAN _
4 91160 7°57% PaA-4 PLUG PA-4 34
133ULY FOR EXPORT
5 91338 F-UTN°17° 4X50D PIPE 4X500 15
J2TfLY FOR JAPAN
5 91338 $-UTN°{7° 4X500 PIPE 4X500 17
TH1IYLY FOR EXPORT
6 5340 66 112 INSHY b BRACKET 2
7 9670061208 YEYRHESIE M6X12 SOCKET BOLT M6X12 8
8 9710060008 NRRYSHNE M6 SPRING WASHER M6 10
9 9660060014 FUE M6 NUT M6 10
10 9642062514 FANIRYN M6X25 SCREW M6X25 6
191172 RU-7% PB-6 SLEEVE PB-6 14
12 91173 7°50% pa-~6 PLUG PA-6 14
14 91375 FYR2-7°555%b- DPB-12 DESTER PLUNGER DPB-12 2
32F14LY FOR JAPAN
14 91381 FYZ3-7°555 b~ DPB-13 DESTER PLUNGER DPB-13 2
1LY LY FOR EXPORT
15 91061 T{oIN°17° 6X3000 PIPE 6 3
16 5340 66 113 IRSHY b BRACKET 2
ATEALY FOR JAPAN
16 5340 66 113-1 7%559 BRACKET 2
1u1WhLY FOR EXPORT
17 91162 Yo pp-4 NIPPLE PD-4
18 91169 ILEY PEF-4 ELBOW PEF-4
J9F1TLY FOR JAPAN
18 91169 ILHS PEF-4 ELBOW PEF-4 6
1IN LT FOR EXPORT
19 91203 ILHS PHD-4 ELBOW PHD-4
0 91180 NeLF3°N*p™ PI-16 PIPE BAND PZ-16 6
21 9670050808 VSRR LE M5X8 SOCKET BOLT M5X8

IZ2F1LY

FOR JAPAN
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+171 (NOPS)

LUBLICATION (NOPS)

TZwrg

SECTION

SECTION NUMBER

53406 656 |

ARG HETULELTIICFANT, £ HFESTeT LT FaL-,

Mota: When ordering items marhed & ndiate the seb number because they are available anly as a set.

no. S e /R e, wawH [ b oNENT PARTS NO. PART NAME ?ﬁ,
21 9670050808 YYURESibE M5X8 SOCKET BOLT M5X8 7
122945 FOR EXPORT _f
22 9670062008 Yhyraribh Mex20 SOCKET BOLT M6X20 £
23 9670062508 YEW kAN LE M6X25 SOCKET BOLT M6X25 2.
24 91067 THAA=-3°5L0%P~ DPB11T PLUNGER DPB11 1
26 91171 k™ PHDS ELBOW PHD6 1
27 5340 66 111 IS BRACKET 1
28 9670051001 VaybEtikk M5X10 SOCKET BOLT M5X10 2
29 91057 F1014°07° LA-WED OIL PUMP LA-W8D *1”"“
30 91186 F1- PKD=-6 SEPARATOR PKD=-6 1
31 91060 1273~ PQRI10T CONNECTOR P&10T 1
32 91152 ZW2°l Pp-6 NIPPLE PD~6 1
33 91058 I ¥22320Y0 JHD~306 HED JHD-306 1
34 91165 nNeAL7°p»ub PZ-14 PIPE BAND PZ-14 2

1230465

FOR EXPORT
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TAPE INSERTER SECTION
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VA BV R

TAPE INSERTER

E s
JSECTDN

SECTION NUMBER

1

53407 680 |

A DBRAGRRATEBELTEIHADT, 27 FHESTEXLTFa L,

Note: When ordering items marked % ,indicate the set number because they are available onty as a set.

no. ST EE /ERES . sant/DONEe NENT PARTS NO. PART NAME 2ty
5330 89 800-2 TF-7°42%-3- TAPE INSERTER 1
1-11,19
- 5340 61 9211 Zo1RYTATF-)° 104 -3- TAPE INSERTER 1
1-19
5340 61 923-1 o bYTI3S51A02IVE COUNTER ;_
12-18
1 5290 61 961 Huad BODY 1
2 5290 61 964 F-20kEaN - TAPE HOLDER 1_
3 9642030614 FTavazoY M3X6 SCREW M3X6 6
4 5290 61 963 F-2ohnA b TAPE GUIDE 1_
5 9716030014 E349%hr2 M3 PLAIN WASHER M3 2
6 5290 61 965 7-4 ARM 1
7 9670061208 YEYUbENIbE M6X12 SOCKET BOLT M6X12 2
8 5300 89 822-2 I“>h5uhp BRACKET 1
9 9716100014 ES4vh 2 M10 PLAIN WASHER M10 5
10 90630 AFwIeEeL SSpP-8 SNAP PIN SSP-8 4
11 9662100014 TUFNM1U NUT M10 4
12 5486 61 933-1 I2%359h BRACKET 1
13 9642051014 FAva32I™ M5X10 SCREW M5X10 2
., 9710050008 HF L Al R I L SPRING WASHER M5 2
15 5340 61 926 35Yp BRACKET 1
16 9680050508 FAI™N M5X5 SET SCREW M5X5 2
17 5340 61 925 AR B STAND 1
18 5290 61 941 N9IR~- DC24V COUNTER DC24V 1
19 91551 I~-h=-5=-7° TAPE FOR TAPE INSERTER (200M) 1
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COVER (0OPS)
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COVER (OPS)

SECTION NUMBER | 53406 710 |

SECTION
KXZOBMBEMIBATREBEL TEEHANT, £ FEFTEXLTFaL,

Note: When crdering items marked % ,indicate the set number because they are available only as a set.

181

No. s /EnES.. BREW [ COMPONENT 1ARTS NO. PART NAME Eﬁf
1 90813 NSTDP* 22D M5X10 SCREW M5X10 22
2 5340 73 010-1 »Anv- (OPS) COVER (OPS) 2
2 5340 73 030-1 Hn“- (OPS) COVER (OPS) 2
RSN AWNELD) WITH GERMAN SAFETY FEATURES N
2 5346 73 010-1 #nv=- (OPS) (PA%“Y-) COVER (OPS) (IVORY) _i;—
3 5300 72 021 ABYp™ STUD 9
4 9660060014 YE M6 NUT M6 17
5 5340 89 510 Ant- (0PS) COVER (OPS) 1—
5 5340 89 520 Ant- (0PS) COVER (OPS) 1
by DI WITH GERMAN SAFETY FEATURES |
5 5346 89 510 ANt - (0PSY (P1H™YU=) COVER (OPS) (IVORY) 1
6 90651 65-Y7% GS-6 GS-RING GS-6 6
7 5300 71 156 Eeo PIN 9
8 5340 73 015-1 HA“- (Q0P3) COVER (OPS) 2
8 5346 73 015-1  Hp“— (0oPS8)Y {(PTH“YW-> COVER (OPS) (IVORY? 2
9 9710050008 nhxrYvhhar M5 SPRING WASHER M5 20
10 9642052514 A% MSX25 SCREW M5X25 4
12 9642051014 Fav1zxo% MSX10 SCREW M5X10 14
13 5340 72 020 hn® - COVER 1
3 5340 72 040 s - COVER 1
PR AYPLRN I3 WITH GERMAN SAFETY FEATURES
13 5346 72 020 = ({xza-) COVER (YELLOW) 1
13 5346 72 040 AA® — (BF=6TV59D) COVER (WARM BLACK) 1
14 5300 73 031 {2FhNN=23Up0 STUD 4
15 5340 71 111 AN~ (OPS) COVER (OPS) 1
15 5340 71 112 Ant= (0PS) COVER (OPS) 1
A S5 v3 AWHE ) WITH GERMAN SAFETY FEATURES
15 5346 71 111 A~ (0PS) (PT1&“Y-) COVER (OPS) (IVORY) 1
16 5340 75 011 hne - COVER 1‘
17 5300 71 155 PAME S BRACKET 5
18 90164 Y= KNOB 1
19 5340 71 120 Anv= (0PS) (I™Ib=) COVER (OPS) (BLUE) 1
19 5340 71 130 Anv- (0PS) COVER (OPS) 1
Pe YRR D230 WITH GERMAN SAFETY FEATURES
19 5346 71 120 MY = (0PS) (PN =-) COVER (OPS) (IVORY) .*1_
20 96701051001 VEYER*bE M5X10 SOCKET BOLT M5X10 1
-1 5310 71 157 ARYEN STUD 2
22 9642040414 FANIRIY MLXG SCREW M4&X4 4
23 5340 71 152 nN° &M PANEL 1



hnw -

(0PS)

COVER (OPS)

V73

SECTION NUMBER |

53406 710 |

SECTION
A _DBPRARMA”ITRBELTEILAOT, By FESTERXLTT 2,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

No. S e e gB;aE%/??Nﬁ%NENT PARTS NO. PART NAME {gi

23 5346 71 152 nezib (%300} PANEL (BROWN) 1

23 5346 71 153 Nezly (™300} PANEL (BROWN) 1_
PAYN, hTANLY FOR USA,CANADA

24 5340 71 150 hnw - COVER 1

24 5340 71 160 ANS - COVER 1
FSrYPIRNDUTY WITH GERMAN SAFETY FEATURES

24 5346 71 150 Y- (110-) COVER (YELLOW) 1

24 5346 71 160 AN = (9F=L7V599) COVER (WARM BLACK) 1

25 5300 72 013 ARYPN STUD 4

26 9660050014 Wb M5 NUT M5 1

28 5300 73 014 Ay-lbhn®- SCALE COVER 2

29 5310 73 013 Ar-L2b-4 SCALE FRAME 2

30 5290 61 135-1  3A% LABEL 1
PR YPoEN D23y WITH GERMAN SAFETY FEATURES

31 5290 61 633 ?=-At> 300MM EARTH WIRE 300MM 6
PR YPIEN D3 WITH GERMAN SAFETY FEATURES

32 5486 61 643 7-AtY 150MM EARTH WIRE 150MM 5
[N B I /R e 1= L WITH GERMAN SAFETY FEATURES

33 90643 NEFYYAY R BS TOOTHED LOCK WASHER B5 44
AN s A1) WITH GERMAN SAFETY FEATURES

34 9642041014 TAavazy™s M4X10 SCREW M4X10 4
12FATYI°UAIY FOR STEPLESS INK FEED CONTROL

34 9642041014 FALIRTY M4X10 SCREW M4X10 16
Sy AWHE L] WITH GERMAN SAFETY FEATURES

35 9660040014 TYE M4 NUT M4 16
(AR OV AW ED) WITH GERMAN SAFETY FEATURES

36 5290 74 087 SANM LABEL 1

37 5290 74 083 280 )b LABEL

38 9710040014 NY2¥VHR2R M4 SPRING WASHER M4 4
{FAFYTOLADY FOR STEPLESS INK FEED CONTROL

39 5340 73 052 1¥HhN"- (OPS) INK COVER (OPS) 2
13FRFYI°LAAD FOR STEPLESS INK FEED CONTROL

39 5346 73 052 13FNWNN=-(0PS) (PAH%Y-) INK COVER (OPS) (IVORY) 2
12FAFYI°LAZD FOR STEPLESS INK FEED CONTROL

40 5340 73 050 ANY- (OPS) COVER (OPS) 2_
AIFATHICLAID FOR STEPLESS INK FEED CONTROL

40 5346 73 050 NS~ (OPSY (PIH™-) COVER (OPS) (IVORY)

_ 12FATYI® LRI FOR STEPLESS INK FEED CONTROL
41 5346 71 154 21NN (ABDICK) NAME PLATE (ABDICK) 1
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AT AUPS).
COVER (OPS)

TIYa¥ SECTION NUMBER | 5340G 710

SECTION
A IDNBREHBTREEL TEZELADT, £y FESTIEXLTF 2 W, :
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

pany / BEES PART NAME T

NO v b ES /ESES

- SET NO./ PART NO, COMPONENT PARTS NO. Q'ty
42 5346 71 155 AMNAYD (ITEKD NAME PLATE (ITEK) 1
43 5327 71 015 ARYpW STUD 1
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\NUPDOZ

COVER (NOPS)

TSI

SECTION
HZNHLRAZITRHEELTEIHADT, 7 FESTEILTFa,

SECTION NUMBer | 53406 720

Note: When ordering iems marked % indicats the set number because they are available anly a5 a sat,

vo. SRR /ERER o BAEH | COMBONENT PARTS NO. PART NAME ?ﬁ,
1 9660050014 FYF M5 NUT M5 12
2 5300 72 021 RAY R STUD 5
3 5300 71 156 tes PIN éi
"4 5340 73 020-1 HN“- (NOPS) COVER (NOPS) 2
4 5340 73 040-1 HN“- (NOPS) COVER (NOPS) 2

FY1YPENDIDID WITH GERMAN SAFETY FEATURES
4 5346 73 020-1 BHA“- (NOPS) (PT#%“Y-) COVER (NOPS) (IVORY) 2
5 9642052514 FASIRIN M5X25 SCREW M5X25 4
6 9710050008 NS RESHNR M5 SPRING WASHER M5 21
7 5340 73 025  HN“- COVER 2
7 5340 73 045 NS - COVER 2
FrrYPEN D3 WITH GERMAN SAFETY FEATURES
7 5346 73 025 ANS = (PAHNY-) COVER (IVORY) 2
5340 89 521 AN - COVER 1
5340 89 522 AN - COVER 1
FRAYPSENDDIY WITH GERMAN SAFETY FEATURES
9 5346 89 521 ANS = (PLENY=) COVER (IVORY) 1
10 90813 NNTFY223% M5X10 SCREW M5X10 19
11 5340 71 271-1  FI-Jhn“- COVER 1
2 9642051014 $A% 323 M5X10 SCREW M5X10 17
13 5340 72 032 AR BN STUD 3
14 5340 72 030 HAS - COVER 1
14 5340 72 050 s - COVER 1
FY1YPTENI3IY WITH GERMAN SAFETY FEATURES
14 5346 72 030 hNN- (110-) COVER (YELLOW) 1
14 5346 72 050 ANS = (9F=LTV5Y9) COVER (WARM BLACK) 1
15 5340 71 210-2 HBA“- (NOPS) COVER (NOPS) 1
15 5340 71 230 ANN = (NOPS) COVER (NOPS) 1
PN rYPIENID3IY WITH GERMAN SAFETY FEATURES
15 5346 71 210-2 HN“- (NOPS) (PT&“Yy-) COVER (NOPS) (IVORY) 1
16 5330 71 212 nne - COVER 1
16 5336 71 212 BNVS= (PAHENY=). COVER (IVORY) 1
17 5310 71 157 AR b STUD 2
18 5340 71 220-1 AN“- (NOPS) (Z“b=)  COVER (NOPS) (BLUE) 1
18 5340 71 240~1 AN“- (NOPS) COVER (NOPS) 1
P 1YFPIEN D3I WITH GERMAN SAFETY FEATURES
3 5346 71 220-1 AN“- (NOPS) (P{#“Y-) COVER (NOPS) (IVORY) 1
19 5340 71 250 nNS - COVER 1
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(NOPS)

COVER (NOPS)

i Mg

SECTION

SECTION NUMBER

| 53406 72U |

K IDBHEBRKITEHELTEICLANDT. v PBSTEXLCTTF éh\;

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. SR JBRE R, Baaw /L ONENT PARTS NO. PART NAME gg

19 5340 71 260 hnv = COVER 1
P AUPLEN LT WITH GERMAN SAFETY FEATURES

19 5346 71 250 hhY= (110-) COVER (YELLOW)

19 5346 71 260 W= (DF-LT2597) COVER (WARM BLACK) 1

20 5300 71 155 INIFub BRACKET 5

23 99923 JPoh =" PC-47 FAN GUARD PC-47 1

25 91314005 AYEL RN LX6 TAPPING SCREW 4X6 4

26 90651 GS~13I9% GS-6 GS-RING GS-6 4

29 5300 73 031 TOFHND 23U STUD 2

30 9642041614 FAYIRI® MEXT6 SCREW M4X16 2

31 9716040014 39N havzr M4 PLAIN WASHER M4 2

32 9710040008 Nt hAv 2 M4 SPRING WASHER M4 2

33 9660040014 7Yt M4 NUT M4 2

33 9660040014 TYE M4 NUT M4 22
FefIPOE D30 WITH GERMAN SAFETY FEATURES

34 5300 73 015 A3YEY (OPS) STUD (OPS) 1

35 5340 71 211 Ans - COVER 1

37 5486 78 274-1 32N (99%) LABEL (JAPANESE) 1

37 5486 78 275-1 32\ (z{I2%) LABEL (ENGLISH) 1

38 5290 61 633 P-A2t> 300MM EARTH WIRE 300MM 11
(R - vl A L WITH GERMAN SAFETY FEATURES

39 5486 61 643 ?-At> 150MM EARTH WIRE 150MM 5
M 7 ] AW E [ WITH GERMAN SAFETY FEATURES

40 9642041014 FARI2IN M4LX10D SCREW M4X10 20
FRAAYPLENITD WITH GERMAN SAFETY FEATURES

41 90643 nNEgvHvR BS TOOTHED LOCK WASHER B5S 60
FraYPoEY 99 WITH GERMAN SAFETY FEATURES

42 5290 74 075 FCC 32 FCC LABEL 1
PANA W1V LY FOR U.S.A.-,CANADA

43 5341 71 215 ARYLW STUD 1

44 5341 71 255 AQYpw STUD 1

45 5290 74 087 AN LABEL 1
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A" FUERTIONT -
1ST SAFETY COVER

oA SECTION NUMBER | _234UG /75U |
SECTIGN
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2701

18T SAFETY COVER

FATT AR

vF3r

SECTION

* DOBBEBRBTABEL TEICAOT. £ FBSTEXLTFI s,
Note: When ordering items marked % ,indicate the set number because they are available oniy as a set.

SECTION NUMBER

|l 53406 750

No. S e | BRER o, 355=%ﬁ/ggxwﬁ=%msm- PARTS NO. PART NAME ~ {gﬁ
1 5290 52 423-1 t°3 PIN 4
2 9660030014 $yb M3 NUT M3 >
3 9710030008 A D E SPRING WASHER M3 22
4 5340 75 411-2 Pyt uhNS- SAFETY COVER 1
6 9716040014 E549h%3 M4 PLAIN WASHER M4 4
8 9660040014 TYb M4 NUT M4 24
9 9710040008 NNEFSHNE M4 SPRING WASHER M4 28
10 5290 76 022 A{YFI°L-b SWITCH PLATE 5
11 9648043014 $5323% M4X30 SCREW M4X3D 10
12 97303 A1YF V-1C2 SWITCH V=1C2 5
100V,115v3s FOR 100V,115V
12 98303001 21YF $845B20 SWITCH $845B20 5
PNTYI3OTHN1./230V39 230V,EXCEPT GERMAN FEATURES
13 9716030014 ESHv AN M3 PLAIN WASHER M3 12
14 9642031414 FANIZIY M3X14 SCREW M3X14 10
15 5340 75 211-3  PobSIHAv- SAFETY COVER 1
16 5340 75 220  to9™ HINGE 1
17 9684050508 FAZYS M5X5 SET SCREW M5X5 11
18 5290 75 031 L CAM 4
9 5340 75 420-1 Eoo™ HINGE 1
20 5340 75 430-1 Lt HINGE 1
22 98501 ANS= 360010-1 COVER 360010-1 5
100V,115v3% FOR 100V,115V
23 5295 75 020-1 Eou® HINGE 1
24 9642061614 FAR 2T MEXT6 SCREW M6X16 4
25 9716060014 E54% A% M6 PLAIN WASHER M6 4
26 5300 53 213 3= KNOB 4
27 5330 75 031 ht, CAM 3
R P LD WITH GERMAN SAFETY FEATURES
27 5330 75 031 ne CAM 1
Y1939 1HN1.230V3D 230V,EXCEPT GERMAN FEATURES
28 95338 R1YF WK244XP-2U SWITCH WK244XP-2U 6
FRAUPLEYLIAY WITH GERMAN SAFETY FEATURES
28 95338 ATYF WK244XP-2U SWITCH WK244XP-2U 1
PRAYDIHCANSI230VIAS 230V,EXCEPT GERMAN FEATURES
29 9642044014 FARIRIN MLX4D SCREW M4X40 10
PRrYPIEN AN WITH GERMAN SAFETY FEATURES
30 5340 75 323 Euov HINGE 2
31 5340 75 441-3  PURNOAN - COVER 1
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Al B I v ) P C7ras

1ST SAFETY COVER

SeEcTioN NumBer [ 53406 750 |

SECTION
AIDBRIHQTRIEBELTEIHADT, Ly PFESTEILTF &,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NoO. gsl*rbn?o% gPB?RSEr%NO. gﬁ%gyﬂ/@cﬁnﬁp%NENT PARTS NO. PART NAME ?ﬁ/
33 5340 75 320 Eooe HINGE

34 5295 75 031-1  A«(W¥ha SWITCH CAM 3

[ G vE vV b WITH GERMAN SAFETY FEATURES
34 5295 75 031-1  A{9Fhe SWITCH CAM 1
PN r9saAS AN 7/230030 230V,EXCEPT GERMAN FEATURES

35 96420310474 Fav32au™ M3X10 SCREW M3X10 10
36 5340 75 111-2  Puthuhnv- SAFETY COVER 1
37 5340 75 4432  PURNSANN-IRN COVER 1
38 5340 75 442 AN - COVER 1
39 9642052514 FAN3RIN M5X25 SCREW M5X25 4
40 9710050008 nh2¥vhpv2 M5 SPRING WASHER M5 10
41 5340 75 340 IVS359F (OPS) BRACKET (OPS) 1
42 9642050814 FAvd2RIN M5X8 SCREW M5X8 4
43 5340 75 330 PYUbNS Apn- COVER 1
44 9670052008 YEYbrE“LE M5X20 SOCKET BOLT M5X20 2
45 5340 75 324 INSHEYE BRACKET 1
46 5340 75 311-2 Z?oE“ohn“- SAFETY COVER 1
47 5295 75 040 Eoo HINGE 1
48 5340 75 350 Y359k (NOPS) BRACKET (NOPS) 1
49 5322 75 020 Eoo™ HINGE A
50 5330 75 491-2 HApv- COVER 1
51 9642041014 FAN32I™ M4X10 SCREW M4X10 4
52 5330 75 492-1 Ctoo™ HINGE 1
53 9642034014 FANIZIN M3X40 SCREW M3X40 2
54 5300 75 112 teo PIN 2
55 5330 75 120-1 toow HINGE 1
56 9642040807 FAT225Y M4XE SCREW M4X38 12
57 91321 7 RYEFPUF TL-148 MAGNET TL-148 2
58 9642051614 AR 223 M5X16 SCREW M5X16 2
60 9642040607 FANIRI™ M4LX6 SCREW M4X6 A
61 5340 75 444 t4z7143 FIXING PLATE 1
62 5290 74 082 AN LABEL 6
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SECTION NUMBER

[F g TS

Attt roerrguont -

SECTION

2ND SAFETY COVER
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CLC S e 2 T SECTION NUMBER

2ND SAFETY COVER

| 5340z 751

SECTION
*ZDBRGMETRBBELTEIILANT, £ FESTEXLTFA W,

Note: When ordering items marked % ,indicate the set number because they are available only 3sa set.

NO. ‘sbsﬁ'rr?o% igﬂﬁr%No. g&%m/gg%l;i;gNENT PARTS NO. PART NAME ?ﬁ:
1 9642060814 FANTZIY MAXS SCREW M4X8 10
2 9716040014 ES4SBY2 M4 PLAIN WASHER M4 10
3 5295 75 020-1 L33 HINGE 3
4 5340 75 220 Eos HINGE 2
5 5290 75 031 nt CAM | 3
6 9684050508 F223% M5X5 SET SCREW M5X5 5
7 5290 76 022 ATYFTOU-b SWITCH PLATE 3
8 97303 ATYF V-1C2 SWITCH V-1cC2 3
100v,115va% FOR 100V,115V |
8 98303001 ATYF $845B20 SWITCH $845B20 3
F*rwa3srh™r/230vas 230V,EXCEPT GERMAN FEATURES
9 9710030008 AN EHN PSR M3 SPRING WASHER M3 10
10 9642031414 $ANIRYY MIX14 SCREW M3X14 6
11 5340 75 611-3 Pt uhns- SAFETY COVER 1
12 9710040014 AVKESHRR M4 SPRING WASHER M4 2
13 9642040807 FANIESY M4XS SCREW M4X8 8
14 9642041014 $AN225% MAXA0 SCREW M4X10 2
15 95338 A{YF WK244XP-2U SWITCH WK244XP-2U 3
Lt v A Tk L] WITH GERMAN SAFETY FEATURES
6 9660040014 Tk M4 NUT Mé 8
17 9710040008 ANZHND R M4 SPRING WASHER M4 14
18 5330 75 031 e CAM 3
R &I dviE vl b= 2o WITH GERMAN SAFETY FEATURES
19 9642044014 FANIZIN MAXAD SCREW M4X40 4
LI Tl LA B L WITH GERMAN SAFETY FEATURES
20 5290 52 423-1 t°3 PIN 2
21 9642061614 FANIZIN M6X16 SCREW M6X16 1
22 9716060014 ES4%h%% M6 PLAIN WASHER M6 1
23 5340 75 211-3 Pt ohnt- SAFETY COVER kN
24 5300 53 213 Y= KNOB 1
25 9648043014 $5329% M4X30 SCREW M4X30 6
26 9716030014 S LE PLAIN WASHER M3 6
27 98501 ANS- 360010-1 COVER 360010-1 3
100V,115V3% FOR 100V,115V e
29 5310 32 119 0-3Y-A5- ROTARY STAY 1
30 5340 75 612-2 CDANS-IF® COVER 1
3 9648051014 $3229™ M5X10 SCREW M5X10 2
34 9642031014 $A%325% M3X10 SCREW M3X10 4
35 5340 75 511-2 PyESIANS- SAFETY COVER 1
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2ND SAFETY COVER SECTION _ _
AZDBRAHAITIBELTEFICADT, €7 FPHSTEXL T T2,

SECTION NUMBER | 53487 751 |

Mote. When orderng items marked & ,indicate the set number because they are available orly as a set.

Ty b BE SBRES

NO. St N6/ PART NO. m&&m{?&?ﬁ’%NENT PARTS NO. PART MAME g-’,:ﬂ;_-
36 5330 75 482-1 HnAM-FpYUF COVER CATCH 2
37 5295 76 013 Bho =R SUPPORTER 2
38 5295 75 040 toan HINGE ‘
39 9642041614 Tﬂ“]?b“ M4X16 SCREW M4X16 2

Y LYPIENTDIY WITH GERMAN SAFETY FEATURES
40 5340 75 621 7°u-t PLATE 1

41 90730 ne-n-tv239% 1.6X%5 RIVET 1.6X5 3
42 5340 75 615 I¥I(R FIXING PLATE 4
43 5290 74 082 PAAN ] LABEL 3
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SAFETY BAR

o= SECTION NUMBER L 254UL {00 |
SECTION
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SAFETY BAR

T

SECTION
*Z OBBEBHRITEBELTEEIBAOT, €7 BRI TIEXLTF 2w,

SECTION NUMBER

53407 755

Note: When ordering items marked %,indicate the set number because they are available only as a set.

NO. .géyrkni#o? igfngi‘%No. BREER ?Oﬁ%\ﬁ%;%NENT PARTS NO. PART NAME gg
1 9642041014 FANIRYY M4X10 SCREW M4X10 4
2 95338 ATYF WK244XP~2U SWITCH WK244XP-2U 2
3 5340 75 734 TN SHYh BRACKET 2
4 5340 75 732 AN Y- SPACER 4
5 9670064508 VEYREN D M6X45 SOCKET BOLT M6X45 4
6 9716060014 ES4% A% M6 PLAIN WASHER M6 4
7 9684050508 FAZSY M5X5 SET SCREW M5X5 4
8 5340 75 733 A1UFhi SWITCH CAM 2
9 5340 75 713 ARY Y STUD 2
10 9721040008 E-U27Y E-4 E-RING E-4 4L
11 5340 75 710 P-4 (OPS) ARM (OPS) 2
12 5340 75 781 2P h SHAFT 2
13 9670081208 YEYREN LR M8X12 SOCKET BOLT M8X12 2
14 9721070008 E-YD9Y E-7 E-RING E-7 14
15 5290 29 313 BOPS R WASHER 10
16 5340 75 712 AR STUD 9
17 9670063008 YEYRES L MEX30 SOCKET BOLT M6X30 8
18 5290 37 433 ATC DTN AY SPRING STUD 4
19 5480 25 418 A7°uDT™ SPRING 8
D 5340 75 723 ke PIN 6
21 5340 75 760 Jeu-t PLATE 2
22 9716050014 ES4S A%z M5 PLAIN WASHER M5 4
23 9670051608 YEYRELE M5X16 SOCKET BOLT M5X16 8
24 5340 75 714 IRV L INK 4
25 5340 75 740 POESINS - ASSY (D) BAR ASSY (D) 1
27 5340 75 780 P-0 ARM 2
28 5340 75 770 7°L-F PLATE 2
29 5340 75 718 Eoo PIN 3
30 5340 75 741 57 L INK 2
32 5340 75 750 PoESoNY~ ASSY (E) BAR ASSY (E) 1
33 5340 75 114 £9% ANS-(OPS) COVER (OPS) 1
34 9710050014 NS RIS ANR MG SPRING WASHER M5 4
35 9442051014 FASTIREY M5X10 SCREW M5X10 11
36 5340 75 115 %% HNY= (NOPS) COVER (NOPS) 1
37 5340 75 720 PUENIAY- ASSY (B) BAR ASSY (B) 1
38 5340 75 717 oy PIN 1
) 9660060014 FUb M6 NUT M6 4
40 9710060008 NRRYNDER M6 SPRING WASHER M6 4
41 5340 75 725 Noo LINK ' 2
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PoEN I -
SAFETY BAR

Twas SECTION NUMBER | _234UZ 755 |

SECTION
X DBRRFBRATRHELTEILANDT, £y I BB TEXLTTF AL,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

st ES /BRBES

NO. SET NO. / PART NO. gﬁ’“ﬂn"‘?'?'?':/’C!(g%ll#P%)NENT PARTS NO. PART NAME ggfﬁy
42 5340 75 730 POERINAM- ASSY (O BAR ASSY (C) 1
43 5340 75 716 POEMOHAM - COVER 1
44 5340 75 112 ¥ P-nnt-(OPS) COVER (OPS) /
45 9710050008 NS RYNH™R M5 SPRING WASHER M5 7
46 5340 75 113 £V p-ANS - (NOPS) COVER (NOPS) 1
47 5340 75 724 ARYp STUD §
48 5340 75 116 FhP-AnT - GEAR COVER 2
49 9670062008 YyubE L M6X20 SOCKET BOLT M6X20 2
50 5340 75 719 £°o PIN 2.
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1ST BLANKET CLEANING

SECTION NUMBER | ~»=-7ve vcu |

SECTION
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b T A Vs B o i R U w3

1ST BLANKET CLEANING

SECTION NUMBER |__ 53406 820

SECTION
AZDBRBUBTRBBELTEIHANT, v FESTEXLLF &,
] Note: Whert ordering items marked % ,indicate the set number because they are available onty as a set,

NO. g[—inFh?O% gﬂfﬁﬁﬁmo_ gﬁﬁ%*‘/ggfﬁimzmr PARTS NO. PART NAME ) gtﬂ;
5330 82 2407  £I9%390-3- CLEANING ROLLER 1
12,13
5340 82 100  J"53%9rbI9%34 (2g)  BLANKET CLEANER (BLACK) 1
1-33,35-42,48-52,54-64,66,68-72 |
5340 82 190  IPTF ASSY STAY I
38-40,42,52
5340 82 2661 *I™ ASSY SCREW ASSY 2
56,57
5340 82 7137 P-4 ARM 1
| 3,10
5340 82 7147 P-4 ARM 1
1,10
5346 82 100  7°3359hEIINES PAAYY- BLANKET CLEANER (IVORY) 1
1-33,35-42,48-52,54-64,66,68-72
1 5340 82 714  P-L ARM 1
2 5310 82 181 A5 - STAY 2
3 5340 82 713 P-4 ARM 1
4 90604 CE-Y37% CE-26 CE-RING CE-26 2
5 9660060014 FYF M6 NUT M6 4
5 9670061208 YEYURESLE M6X12 SOCKET BOLT M6X12 6
7 9710060008 NNRES YR M6 SPRING WASHER M6 6
8 5300 82 256 25 SCREW 2
9 5300 82 257  A7°Nuon SPRING 2
10 5300 82 282 A2 BUSHING 2
11 5310 82 281 F9g-35- ROLLER :
12 5320 82 24D  o=3- ROLLER 1
13 90675 ANPHSOY 6000DDY BEARING 6000DDU 2
14 5300 58 513  $H3- LOCK COLLAR 2
15 9684050508 FAZIY M5X5 SET SCREW M5X5 7
16 5340 82 181 25— STAY 1
17 5300 82 185-1 t°3 PIN 2
18 5300 82 187 R7°UDI% (0PS) SPRING (OPS) 1
19 5240 82 711 LAY = (OPS) LEVER (OPS) :
20 5340 82 230 _ JL-4 (OPS) FRAME (OPS) 1
21 5340 82 301 LRS- LEVER 1
22 5330 82 720 vt SHAET :
j 5340 82 712 ynr= (0PS) LEVER {(NOFS) 1
24 9648041014 $5325% M4X10 SCREW M4X10 9
25 5300 82 259  R7°NII SPRING 2
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oA O B A W AV o VI A= b w7ar
1ST BLANKET CLEANING SECTION

KX DBRBERKTREBLTEIVADT. 2V FESTERLTFa L,
Mote: When ordering items marked 4 ,indicate the set number because bay are avaiahle only an 3 set.

SECTION NUmBER | 53406 820 |

v P ES /M me 7 S ANES

: e
NO.  gE7 no. /PART NO. PART NAME

COMFONENT PARTS NO. Sty

26 5300 59 132 A7 UDONEKILAN - SPRING HOLDER 1
27 5330 82 201 UNS=RD° 10N LEVER SPRING 1
28 5340 82 160 AV A FRAME

oPsS oPS
29 9670051001 YEY RN LE M5X10 SOCKET BOLT M5X10 1
30 5340 82 267 Abune - STOPPER 1
31 5340 82 264 Ee PIN 2
32 5330 82 711 2% SCREW 2
33 5340 82 254 ALY BLOCK 2
35 5340 82 240 2L-4 (NOPS) FRAME (NOPS) 1
36 5340 82 170 PIVEYA FRAME 1

NOPS NOPS
37 5300 82 188 A7°429% (NOPS) SPRING (NOPS) 1
38 9410301608 A7°129%E°y 3X16 SPRING PIN 3X16 4
39 5340 82 260 P-4 ARM 2
40 5340 82 191 Jv7t SHAFT 1
41 9721070014 E-YI E-7 E-RING E-7 2
42 5340 82 220 UNt= (NOPS) LEVER (NOPS) 1
43 5340 82 310 V) RESERVOIR 1
44 9642040414 FAN DRI M4X4 SCREW M&4X4
45 5330 82 321 1ANNR SPRING 1
46 5310 82 323-2 AK°II%g-5- SPONGE ROLLER 1
47 5330 82 425 5FIwh RACHET 1
48 5430 21 518-1 39+t NUT 2
49 9670042008 YrYbRN b M4X20 SOCKET BOLT M4X20 2
50 5330 82 426 Y YARNUA SPRING 1
51 5300 29 317 PAVAF] WASHER 1
52 5340 82 210 UNY= (OPS) LEVER (OPS) 1
54 5300 33 538 YIZ (PLEHENY-) KNOB (IVORY) 1
54 5310 33 538 Y= (70) KNOB (BLACK) 1
55 9721040014 E-U2IY E-4 E-RING E-4 4
56 90890 FTIUARSSTA Y 0606 BUSHING 0606 2
57 5340 82 266 FEN SCREW 2
58 90703 Uryhr M6 U-NUT M6 4
59 5340 82 265 LAVRF WASHER 2
60 5430 38 414 A7° Yogn SPRING 2
61 5480 53 126 A7y gN SPRING
62 5340 82 253 912 PLATE 1
63 9642040814 FANIRIY M4X8 SCREW M4X8 ' 3
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Jt223JreoaN 39

1ST BLANKET CLEANING

2o ar

SECTION

SECTION NUMBER

| 53406 820

K IOMBRERATEHELTEZLAOT. BvIBSTEXLTF 20,
Mate. When ordering items marked % indrcate the set number because they are available only as a sel,

oy P EBS JSBRES

b kg

NO.  seET o/ / FART NO. BB EH /DU ONENT FARTS NO, PART NAME Qty
64 9716060014 E349%h%2 M6 PLAIN WASHER M6 2
66 5340 82 183  HTANS- COVER 1

8 5340 82 263 n- BAR 1
69 5340 82 184 IFHNt - COVER 1
70 9642041014 Favd29" M4X10 SCREW M4X10 3
71 9710040008 NS YAt M4 SPRING WASHER M4 6
72 5340 82 250 AT- STAY 1
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2ND BLANKET CLEANING

SECTION NUMBER | __5340G 825 |

SECTION
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B R P R M e e

2ND BLANKET CLEANING

e

SECTION

SECTION NUMBER

| 53406 825 |

RZOBHEMETEHELTEIRADT, v FESTEXLLF &L,

i Mota: Whaen ordering Hems marked #* ,indicate the set number because they are available dnly as a seb

No. gg#rfo% Eﬁfﬁrﬁmo, BB /O nONErT F’ARTSINO. _ PART NAME gﬁ«
3300 53 250-3 ZAWSANRLEPUTIC ASSY WATER BOTTLE CAP ASSY 1 .
78-83
5330 82 2401 tII™390-5- CLEANING ROLLER rd
68,69 L
5340 82 2661 I ASSY SCREW ASSY 2
17,19 -
5340 82 600 I 55Ukt eNaY (7o) BLANKET CLEANER {(BLACK) 1
1-9,15-27,29-33,35-7T2,74+,75
5340 82 650 IP2F ASSY SHAFT ASSY 1
3-6,8 ]
5340 82 71312 P-4 ARM i
71,72
5340 82 71412 P-4 ARM 1
70,71
5340 82 720 P2k ASSY SHAFT ASSY 1
4,74,75
5346 82 600 VS5 Uberu39 PAAYU~ BLANKET CLEANER {(IVORY) 1
1-9,15-27,29-33,35-72,74,75
1 9648041014 #3323% M4X10 SCREW M4X10 8
V2 5300 33 538 YWIZ (PAHENY-D) KNOB (IVORY) 1
2 5310 33 538 YIE (2a) KNOB (BLACK) 1
3 5340 82 660 bnw - LEVER 1
4 9410301608 AJPULIONESD 3X16 SPRING PIN 3X16 4
5 5340 82 260 r-4 ARM 2
6 5340 82 191 2P SHAFT 1
7 9721070014 E-Y39% E-7 E-RING E-7 4
8 5340 82 670 bine - LEVER 1
9 5340 82 730 ?-4 ARM 1
10 5330 82 425 SFzwh RACHET 1
171 5330 82 321 TRIN™R SPRING 1
12 9642040414 FANIRIN M4LX4 SCREW M&4X4 1
13 5310 82 323-2 A%°odvg-5-. SPONGE ROLLER 1
15 5310 82 281 FYo-5- ROLLER 1
16 5340 82 181 AT - STAY 1
17 90890 TTLAFNSTAYE 0606 BUSHING 0606 2
18 9721040014 E-YuI9“ E-4 E-RING E-4 4
9 5340 82 266 Fu™ SCREW 2
20 90703 uswt M6 U-NUT M6 4
21 5340 82 265 A ~ WASHER 2
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01 JNDDTUPBRIVLD wrras SECTION NUMBER [ 53406 825 |
2ND BLANKET CLEANING SECIL?%B%(:&&T‘&H}'}E LTEEHANT. Ty PHEBSTEXLTTaL,
Maota: When ardering items marked ¥ ,indicate the set number because they wre available only as a set.
no. ST /B o, B ﬁ”ﬁ‘%m/?g&ﬁf?)wznr PARTS NO. PART NAME gﬁ
22 5430 38 414 A2Cyuon SPRING 2
23 5480 53 126 YRR WA SPRING 2
24 5300 58 513 ho>- LOCK COLLAR
25 9642041014 FARI2I™ M4X10 SCREW M4X10 3
26 9670061208 VEYbrENLE M6X12 SOCKET BOLT M6X12 5
27 9716060014 ESH™hn™zr M6 PLAIN WASHER Mé 2
28 5340 82 740 Vo RESERVOIR 1
29 9710040008 RYNDN2 M4 SPRING WASHER M4 3
30 5340 82 184 RN - COVER 1.
31 5340 82 253 7013 PLATE 1
32 5300 29 317 Ttz WASHER 1
33 5330 82 426 AR v LA SPRING 1
35 9710040014 NNV M4 SPRING WASHER M4 3
36 9716050014 ESY™ntz M5 PLAIN WASHER M5 2
37 9642040814 FANIRIY M4LXB SCREW M4X8 3
38 5300 59 132 A7 N HR S - SPRING HOLDER 1
39 9684050508 PARD® M5X5 SET SCREW M5X5 7
40 5330 82 201 bt =32°4yuon LEVER SPRING 1
41 9670051001 iUt M5X10 SOCKET BOLT M5X10 3
42 5340 82 170 2b-4 FRAME
‘ oPS oPs
43 5340 82 267 Abune- STOPPER 1
44 5340 82 264 E°o PIN 2
45 5300 82 259 P AR WA SPRING 2
46 5340 82 263 ne - BAR 1
47 5310 82 181 AT - STAY 2
48 5330 82 720 %7+ SHAFT 1
49 5340 82 301 Lnw- LEVER 1
50 9670042008 YoYyrE*ibt M4X20 SOCKET BOLT M&4x20 2
51 5430 21 518-1 79wk NUT 2
52 5340 82 250 AT - STAY 1
53 5340 82 183 SIhNN- COVER 1
54 9710060008 NhYvpnz M6 SPRING WASHER M6 5
55 5300 82 186 LNv= (NOPS) LEVER (NOPS) 1
56 5340 82 160 u-4 FRAME 1
NOPS NOPS
57 5340 82 690 Jb-4 (NOPS) FRAME (NOPS) -
58 5300 82 256 FEN SCREW 2
59 5300 82 257 YA WA SPRING 2
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ST L JU22TIPERIUTID Trar SECTION NUMBER [_ 5340G 825

2ND BLANKET CLEANING SECTION i
X ZOBRBIMKTEEBLTEILANT. €Y FESTEXLCF2 v,
Note: When ordering items marked *indicate the set number because they are available only as a set.

o, ExtES/EBRBE E“"%%*"/?giwﬁjmepn PARTS NO. PART NAME g%
60 5330 82 711 A SCREW ?
61 5340 82 254  7%gY7 BLOCK 2
2 5300 82 185-1 Lt°o PIN Ef
63 5300 82 188 A2°Yx2% (NOPS) SPRING (NOPS) 2_
64 5300 82 184-1 ULA“- (OPS) LEVER (OPS)> 1
65 90640 NYE¥“ 3“2 B6 TOOTHED LOCK WASHER B6 E_
66 9660060014 FYF M6 NUT M6 4
67 5340 82 680 2u-4 (OPS) FRAME (OPS) 1
68 90675 ANPyOI™ 6000DDU BEARING 6000DDU 4
69 5330 82 240 0-5- ROLLER 2
70 5340 82 714 P-4 ARM 1
71 5300 82 282 A3 BUSHING 2
72 5340 82 713 7=-L4 ARM 1
74 5330 82 740-1 P-4 ARM 1
75 5340 82 721 J97b SHAFT 1
76 5300 82 543 NIR=-4 NAME PLATE 1
77 5330 53 251-1 ZA“K“bW BOTTLE 1
78 5300 53 256-2 n°YED PACKING 1
79 5300 53 254=-2 I™4n°vFs RUBBER PACKING 1
0 9721030050 E-UI7% E-3 E-RING E-3 3
81 5290 53 255 VAR WAL . SPRING 1
82 5300 53 253 teo PIN 1
83 5300 53 252-1 #PY2° CAP 1
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JUIIRIDTAVIT

BLANKET CLEANING DRIVE

SECTION NUMBER [ 224UL BB

SECTION
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AU AVTIRYD
BLANKET CLEANING

Redrbs g

DRIVE

SECTION
C AZOBREMBTRISELTEILADT. £y PESTEXLTTFAW,

SECTION NUMBER

| 53402 828

Note: When ordering items marked % sindicate the set number because they are available only as a set.

gl td
Q'ty

1

No. ST No. /AT No. 8255/ COMPONENT PARTS NO. PART NAME
5340 82 340 YP*9P-L ASSY ARM ASSY
1r5,9,47
5340 82 530-1 A“ILI“ ASSY VALVE ASSY

31,32,34,35

ARM ASSY

5340 82 750 HES 9P~ ASSY 1
152,559
1 9410301608 A7°UYIINECD 3X16 SPRING PIN 3X16
2 5340 82 760 P-4 ARM '
3 5300 82 364 T VANFTA SPRING
4 5290 37 433 A7° TS hY SPRING STUD
5 5340 82 351 5Pk SHAFT
6 5330 59 566 231 BUSHING
7 9710050014 AN AN R M5 SPRING WASHER M5
8 9642051014 FANIRSY M5X10 SCREW M5X10 2
9 5340 82 350 P-4 ARM
10 9710850008 NRINAN R MB SPRING WASHER M5 2
11 9660050014 Fb M5 NUT M5
12 5340 82 542 INSHYp BRACKET

13 9670061208

VEYRENLE M6X12

SOCKET BOLT Mé6X12

4 9716060014

ESHN AN M6

PLAIN WASHER M6

*x 34
* 35

* 32

15 90629 ATWICEey SSP-6 SNAP PIN SSP-6
16 5300 57 023-1 ¢t° PIN
17 97657 yuJ1b™ AS20N SOLENOID AS20N J708-015
18 9670051001 YEURE®LE MEX10 SOCKET BOLT M5X10 1
19 5340 82 780 INS59b BRACKET
20 9716050014 ES¥“A"2 M5 PLAIN WASHER M5
21 5340 82 520 AbPYne - STOPPER
22 5340 82 511 V359t BRACKET
23 5340 82 131 IN359Yb BRACKET
24 5340 82 140 FFFYE BRACKET
25 5340 82 793 IRBNN - COVER
27 5300 82 520-1 234yt BRACKET
29 9642061614 FANIRIN M6EX16 SCREW M6X16
30 ¢710040008 AR AN R M6 SPRING WASHER M6
31 5340 82 513-1 Zv2°n NIPPLE
5340 82 512-1 AN IVENTN- VALVE
"3 9410302008 R7°Y222E°Y 3X20 SPRING PIN 3X20
5340 82 514 A DA VALVE 1
5300 82 513 Al ~ NIPPLE 1
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INSELINIIFRNY
BLANKET CLEANING DRIVE

riar

SECTION

SECTION NUMBER

| 53407 828J

X _DBRKHKTRHELTEIHADT. €Y FESTEXLTFaL,
Note: When ardesing Hems marked # ndicate the sed number because they are available onfy 45 3 sat.

NGO,

o FEE SEaET

ey /LSS

PART NAME

bk

SET NGO/ PART NO. COMPONENT PARTS NO. Qy
37 90512 0Yyy2% P-10A 0-RING P-10A 4
38 90505 0yx2% P-16 O-RING P-16 1
39 5300 52 121 UNS = (PLlivYy-) LEVER (IVORY) g
39 5310 52 121 LN = (20) LEVER (BLACK) 1
40 9650052014 AH5323% M5X20 SCREW M5X20 1
41 5340 82 797 fi-2 10X13x220 HOSE 10%X13x220 1
42 5300 82 517 AV D DL GRIP 3
43 5340 82 796 -2 10X13X350 HOSE 10X13X350 1
44 9721070008 E-YI% E-7 E-RING E-7 2
45 5340 82 541 Uy LINK 2
46 5300 57 024 AN - 4= SPACER 4
47 5340 82 360 P-4 ARM 1
48 5340 82 523 VAPLEL BRACKET 2
49 5340 82 791 fi-2 10X13X110 HOSE 10X13X110 1
50 5340 82 524 ne17° PIPE 1
51 5340 82 771 AVERL BRACKET 1
53 5340 82 120 IN559h BRACKET 2
54 9410502008 A7°Yy7%E°y 5X20 SPRING PIN 5X20 8
55 9670083508 YEYEENLE M8X35 SOCKET BOLT M8X35 8
56 5340 82 110 AL BRACKET z
57 5340 82 794 PASLAL BRACKET 4
58 9670051608 VYN IbE M5X16 SOCKET BOLT M5X16 8
59 5340 82 770 P-b ARM 1
60 5340 82 795 hne - COVER 1
61 5340 82 792 fi-2 10X13x120 HOSE 10X13X120 1

210



AR



R7w3S

N®IIAN=RATCU-V9F
POWDER SPRAY UNIT

SECTION NUMBER | 5340 830 }

SECTION
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T s L_ 53402 830

WA A U=IT SECTION NUMBER

POWDER SPRAY UNIT

SECTION
A IOBRZIRBTRBEFLTEIEILADOT, Y FBSTEIXLTTa W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. ST &S JEEES o Bath/ PomboNENT PARTS.NO. PART NAME {gﬁ
29 9716060014 E38%hv2r M6 PLAIN WASHER M6 2
51 9670062508 JEYRES LR M6X25 SOCKET BOLT M6X25 4

6 5340 83 276 7oL-F PLATE 1
67 5340 83 275 IeSHYL BRACKET 1
68 9670052008 YEUrEYILE M5X20 SOCKET BOLT M5X20 2
69 5340 61 931 Azkg-E*UIA CONTROL BOX 1
70 5340 61 932 NeoI™ ™ fo POWDER JAR 1
71 9672062014 ogYhaENib b MEX20 HEXAGON BOLT M6X20 Eﬂ
72 9710060014 NR2RYNANR M6 SPRING WASHER M6 2
73 5340 83 277 V559 BRACKET 2.
74 5340 61 938 FIUTFAII™ YT NIPPLE i
75 5340 61 934 IP-327°LYUY- AIR COMPRESSOR 1
76 5340 61 935 ExZ-bki-A VINYL HOSE 1
77 9670061208 VEYRPETILE MEX12 SOCKET BOLT M6X12 2
78 5340 61 936 A7°L=-2Z9} SPRAY UNIT 1
79 5340 61 937 Ne9aIN-F1-I%3273 CONNECTOR 3
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SECTION NUMBER £ 2IHBUL OHU |
REGISTER PUNCH SECTION
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VI TARX—INTOT L7z

REGISTER PUNCH

SECTION NUMBER  |__ 534027 840

SECTION
¥ DHARHBTREBELTEILADT, B FESTIEXLTF &y,
Note: When ordering items marked %,indicate the set number because they are available only as a set.

NO. AR ésxu?ir%No. “%%W/?c}?M%%NENT PARTS NO. PART NAME fg%
5110 10 010-4 UISAZ-N°oFEYF REGISTER PUNCH SET K
1-20,23-29,31-45 o
5110 10 100-4 UISAZ-N°F ASSY REGISTER PUNCH ASSY 1
1-20,23-29,31-40
5110 10 180-1 N°TFtYE A PUNCH SET A 1
16,19,29,31 o
5110 10 190-1 N°>¥&9h B PUNCH SET B 1
16,19,20,23
5110 20 110-1 P-4 ASSY ARM ASSY 1
1,4, 40
5340 54 690 L% 3R~} REGISTER MARKING DEVICE 1
46-49
1 5110 20 131-1  A{N> NAME PLATE
2 9721080008 E-4>7% E-8 E-RING E-8
3 5110 20 121 Eos PIN
4 5110 20 111 P-4 ARM
5 5110 20 119 NS 2 SPRING
6 5110 20 112 o PIN
7 5110 10 121 IS5k BRACKET
8 5110 20 132-1 A1N“3 NAME PLATE

9 9710060008

NN RYNN™2R M6

SPRING WASHER M6

10 9670061208

YoUbRNILE M6X12

SOCKET BOLT M6X12

11 90790 1Yes 3923 M3X10 SCREW M3X10
12 5110 10 141 o=~ COVER
13 9660030014 Y M3 NUT M3
14 5110 10 110 J°u-+F PLATE

15 9670052008

YEYbRTIbE M5X20

SOCKET BOLT M5X20

16 2412501400 N132E%2 5X14 PARALLEL PIN 5X14
17 2110 20 115 xI® SCREW

18 5110 20 114-1 2%5359 BRACKET

19 5110 20 116-2 Nn°oF PUNCH

20 5110 20 118-3 N°U¥F PUNCH

23 5110 10 143-2 2313 DICE

24 5110 20 113-1 2%359¢ BRACKET

25 5110 10 171 ool BOARD

26 5110 10 122 AT~ STAY

799948 VDI BU-6928 BUSHING BU-692B
28 9642042014 IAR3ROY M4X20 SCREW M4X20

29 5110 20 117 NoOF PUNCH

=l || A|A N I e N N N e R el el R e L L N L N N LV -
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LINAA-N°TF
REGISTER PUNCH

w7rax

SECTION

SECTION NUMBER

| 53407 840 |

X IAOBRKUBMK/ITRBHELTEIVLART, E Y P BSTEXLTTF 20,
Note: When ordering items marked %,indicate the set number because they are available only as a set.

no. S SRR, BREH /DA ONENT PARTS NO. PART NAME it
* 31 5110 10 142-1 2“1A DICE 1
32 9716050014 ES4%h%2 M5 PLAIN WASHER M5 3
33 9710050008 NN ZYSAYZR M5 SPRING WASHER M5
34 9642050814 FA®I29% M5X8 SCREW M5X8 3
35 9642041214 FANIRIN M4X12 SCREW M4X12 4
36 9710040008 NE2EVAN 2R M4 SPRING WASHER M4 4
37 90773 T22I% 4.8X20 WOOD SCREW 4.8X20 4
38 5110 10 123 7ey-+t PLATE 1
39 5110 10 130 A=l SCALE 1
40 90730 N -n-t%3% 1.6X5 RIVET 1.6X5 2
41 5110 20 150 LIS AR-E°D (6MM) PIN (6MM) 1
42 5110 20 160 LISRA-ECY (6MM) PIN (6MM) 1
43 5110 20 170 LIYRI-EC D (2MM) PIN (2MM) 1
44 5110 20 180 UINRR-ECY (2MM) PIN (2MM) 1
45 5110 20 140 LISRI-NY = (6MM) BAR (6MM) 1
46 5340 54 692 y-t SHEET 1
47 5340 54 693 teo PIN 2
48 5340 54 691 y-b SHEET 1
49 9652030614 F52223%M3X6 SCREW M3X6 2
50 5110 20 190 LINRZ-NN - (2MM) BAR (2MM) ¥
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=6 (CD?
FRAME (CD)

SECTION NUMBER | >34UZ 860 |

SECTION
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fu~-6 (CD)
FRAME (CD)

Eriar

SECTION
*XZOWABEHETEESRELTEZLADT. £ PFSTEILTFa W,

P . e ]

SECTION NUMBER

5340z 860

Note: When ordering items marked % indicate the set number because they are available only as a set.

No. SRS %?R#EI'%NQ gﬂﬁ%%/?gzhﬁ’%NENT PARTS NO. PART NAME gg
1 5300 87 425-1 HNTFY GUIDE ﬂ
2 5290 87 421-1 AZYF® STUD 2
3 5330 87 435-1 AN{RY GUIDE 1
4 5340 86 212 FIIFVYTU-L (NOPS) FRAME (NOPS) 1
5 5290 52 422  E°3 PIN | 2
6 96519 A1YF AVW4DT-R SWITCH AVW401-R 1
6 96522 A1YF AVW4D2-R SWITCH AVW402-R 1
PR IPLEM LAY WITH GERMAN SAFETY FEATURES )
7 5340 61 411  IV35uN BRACKET KR
8 9710050008 NCEUNASE M5 SPRING WASHER M5 12
9 9642051014 $ANIRIY M5X10 SCREW M5X10 4
10 5290 87 423-1 ANTFS GUIDE 1
11 5290 87 441 PIN595 OIL RECEIVER 1
12 5290 87 422-1 ARYPS STUD 1
13 9670041008 YEYRESILE M4X10 SOCKET BOLT M4X10 12
14 5340 87 421-1 ARYLS STUD 1
15 9710060008 NSRENHNR M6 SPRING WASHER M6 12
16 9660060014 T M6 NUT M6 12
17 9670083508 JEYMESLE M8X35 SOCKET BOLT M8X35 4
8 5340 86 211-1 FIvF“Y7L-6 FRAME 1
19 5340 87 423-1 ARV STUD 1
20 5300 87 424-1 ANARS GUIDE 1
21 5330 87 436-1 H“qp® GUIDE 1
22 9670081608 VEYRES LR M8X16 SOCKET BOLT M8X16 2
23 9710080008 ASYRHSE ME SPRING WASHER M8 2
24 5290 24 126 Y- WASHER 2
25 5290 86 413 PACEPTA BUSHING 2
26 96589 A{YF AJ4L534 SWITCH AJ4534 1
27 9716050014 ES4nhvz M5 PLAIN WASHER M5 8
28 5340 87 462 I8 SHup BRACKET 2
29 5290 87 431-1 PI%54% OIL RECEIVER 1
30 5310 87 423-1 AN(ES GUIDE 1
31 9642052014 Faraxy™ M5X20 SCREW MSX20 4
32 5340 87 461 I5y BRUSH 2
33 5340 87 422-1 RAUES STUD 1
34 S340 61 437 IRSaYh BRACKET 1
3 9642050814 FASIXYY M5X8 SCREW M5X3 4
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FENDLDNIDENIINT (CD)
PRIVE. DRIVEN SHAFTS (CD2

v7ar SECTION NUMBER | 53407 870 j
SECTION
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YrUJLYTLIPTIUNY (LD it

DRIVE. DRIVEN SHAFTS (CD)

SECTION NUMBER |___ 53402 870 |

SECTION
A COBIBBEHTHESEBLTIILADT, €y PESTIEXLTTFa W,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

o EZtES /ERES . Bk / CONECNENT PARTS NO. PART NAME iorid
5300 87 2122 A2°a5Yh SPROCKET 1
56,60
5300 87 2132 A2°ayyh SPROCKET 1
56,57 ]
5310 87 150-1 o-3y-hnq™ ROTARY GUIDE 1
27-32,39-42

5340 87 110-2

AZ%obWt ASSY

SPROCKET ASSY

23,24,43-45

1 9642040814 FANIRIY M4XS8 SCREW M4X8 2
2 9710040008 ARRENARR M4 SPRING WASHER M4 2
3 5340 87 126 A=l SCALE 1
4 9670054008 YEWRESRE M5X40 SOCKET BOLT M5X40 3
5 5330 24 515  A{2¥Ns-3- ' INDICATOR 1
6 5340 87 127 ANC — - SPACER 1
7 5340 87 117 HWR BOSS 2
8 9684060608 bRA2IY MEX6 SET SCREW M6X6 8
9 9648040814 $#5329% M4X8 SCREW M4X8 4
10 5340 87 124 ACLEL BRACKET 1
11 5340 87 123 AL LI BRACKET 1
2 97837 £I%- GXL-N12F SENSOR GXL-N12F 2
13 9642030314 FANIRIY M3IX3 SCREW M3X3 4
14 9670051001 Y5y RS bE M5X10 SOCKET BOLT M5X10 2
15 5340 87 125 INS5Y b BRACKET 1
16 5340 87 119 R WAL TR PLATE 1
17 5340 87 121 SR AL PLATE 1
18 9670061408 JrYPR LR M6X1T4 SOCKET BOLT M6X14 3
19 5340 87 115 HRS - HOLDER 1
20 90207 A“PUIIY 6203LLB BEARING 6203LLB 2
21 5290 25 114 ANPYDIN AN - BEARING COVER 1
22 9670061208 YEYRESLE M6X12 SOCKET BOLT M6X12 3
23 9411603600 F-N°-£%2 6X36 TAPER PIN 6X36 1
24 5340 87 113-1  A7°04YF (NOPS) SPROCKET (NOPS) 1
27 5522 45 126 hetbvg-5- GUIDPE ROLLER 24
28 5310 87 154 9P SHAFT 8
29 5300 87 161-1 HA1b*7JL-0 SIDE FRAME 2
30 9670061008 YEYRESIE M6X10 SOCKET BOLT M6X10 8
1 9660060014 FYF M6 NUT M6 4
32 9670062008 YEYRESLE M6X20 SOCKET BOLT M6X20 5
34 9670052008 YhYhEN L M5X20 SOCKET BOLT M5X20 2
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(CD)

BTIFwa

SECTION NUMBER

l

53402 870 |

PRIVE. DRIVEN SHAFTS (CD) SECII:%')\J%B.%QQ&T(:H;}LT%it*/x.d)‘[\ Ty PBSTERXLTTFa WL,

Note: When ordering items marked % jindicate the set number because they are available only as a set.
NO. géyTrfo gﬁﬁr%No. Bant ?gthﬂs;%NENT PARTS NO. PART NAME 1(?%5/
35 5340 87 512 INSHYh BRACKET 1
36 5340 87 511 A CAM 1
37 9716050014 ES4“n%2 M5 PLAIN WASHER M5 .
38 9670051608 YSYEESILE M5X16 SOCKET BOLT M5X16 2
39 9642051014 TARIZIY M5X10 SCREW M5X10 9
40 9710050008 NYRYSAN R M5 SPRING WASHER M5 9
41 9686062008 P2z M6X20 SET SCREW M6X20 2
42 5300 87 162 HRS - HOLDER 2
43 5340 87 111-2 9¢7¢ SHAFT 1
44 5340 87 112-1  2A7°0y%h (OPS) SPROCKET (OPS) 1
45 9411603200 F-NC-E%y 6X32 TAPER PIN 6X32 1
46 5300 87 121-1 #“t- GEAR 1
48 5340 21 572 ANPULTINH BEARING COVER 1
49 5340 87 114 UL P - WASHER 1
50 9670081208 VEYREMLE MBX12 SOCKET BOLT M8X12 1
51 9670064508 JEYREN L M6X45 SOCKET BOLT M6X45 4
52 53230 87 216 ISHE BRACKET 2
53 5330 87 218 KA - HOLDER 2
54 5340 87 214 HILRS - HOLDER 2
55 5330 87 217 N5~ COLLAR A
56 90315 FS~RAYNPYLOY 600322  BALL BEARING 600322 4
57 S300 87 213 A7°asyh SPROCKET 1
58 5310 87 522 ne CAM 1
59 5340 87 213 n>- COLLAR 1
60 5300 87 212 A7°asyb SPROCKET 2
61 9684050508 PAZI™ M5X5 SET SCREW M5X5 2
62 5330 87 215 7099 BLOCK 2
63 5330 87 221 AT YT SPRING 2
64 5640 48 107 AbYne - STOPPER 8
&5 5340 87 220 A7°aryh SPROCKET 1
66 9670061608 YIUBENM LS M6X16 SOCKET BOLT M6X16 6
67 5340 87 118 Jou-b PLATE 1
68 5340 87 215 AT ET BRACKET 1
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TETSY T Uy soEs SECTION NUMBER | 224Uf &f< |}
CHAIN GRIPPER (CD) SECTION
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FI=YNINT - (CD2

CHAIN GRIPPER (CD)

£ ials

SECTION

o

SECTION NUMBER

L

53407 872

AIDBRKAMRAITRBBELTSIILANT. By PESTELLTTFa W,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

no. S /ERER . B2/ COMBONENT PARTS NO. PART NAME gg
5300 87 410 FI-2 ASSY CHAIN ASSY a2
1,25
5310 87 301-2 2“YYne-3*1 ASSY GRIPPER BASE ASSY 3
2,3,6,10,11,15,16,22-24,26-28
53180 87 3021 IUOUNS ~0P7M ASSY GRIPPER SHAFT ASSY é:
6,16,28
5310 &7 310-1 IWYUNC =A™ ASSY GRIPPER BASE ASSY 3
3,10-11,23,24
5340 87 3I00+-2 FIDFHUIVUUN® ~ ASSY GRIPPER UNIT ASSY ;_
2-11,15-19,21-24,26-28 ~
1 5300 87 412 Fr-o CHAIN 6
2 5300 87 312-1 2I7“3459t BRACKET 3
3 9684050508 bARI™ M5X5 SET SCREW M5X5 12
4 9721040008 E-Y29% E-4 E-RING E-4 3
5 90203 FS-ARPYIIN 25712 BALL BEARING 62522 3
6 5290 87 316-1 7?-& ARM 3
7 5290 87 317 ARYLY STUD 3
8 9710050008 NSr¥MhA%x M5 SPRING WASHER M5 3
9 9660050014 Yk M5 NUT M5 3
0 5310 87 314-1 %I}t SHAFT 3
11 5290 87 319-1 Z2yYpN° ~3%o GRIPPER STUD 15
14 9670051001 YEYrEYibE M5X10 SOCKET BOLT M5X10 12
15 5290 87 315-1 AA°-%4- SPACER 3
16 5310 87 313-1 op7+h SHAFT 3
17 5340 37 321 A2 Yo SPRING 6
18 5290 87 323-1 #H5~ COLLAR 6
19 5321 87 318-2 I%“yun°- GRIPPER 15
21 9670061608 VEYREM L MEX16 SOCKET BOLT M6X16 15
22 5300 87 311-1 32%359t BRACKET 3
23 5290 87 322 INS5Yt BRACKET 3
24 9410301608 AI°HLonERy 3X14 SPRING PIN 3X16 15
25 90853 %31k 22 RF2040 JOINT LINK RF2040 6
26 9411301600 F-n°-t°z 3X16 TAPER PIN 3X16 3
27 9411302000 T=n°«t°> 3X20 TAPER PIN 3X20 in
28 2411302200 F-n°-E£®o 3x22 3

TAPER PIN 3X22
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N127=-7™b (CD
PAPER DELIVERY TABLE (CD)

At SECTION NUMBER | 234UZ 388U |

SECTION
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n1o7r=s" (CD)I

PAPER DELIVERY TABLE (CD)

BFi g

SECTION
A IDBRHEMB/ITESELTEILADT. oy FRSTEXLTTFAL,
Note: When ordering items marked * ,indicate the set number because they are available only as a set.

SECTION NUMBER

5340z 880

NO.

kv FES /BRES
SET NO. /PART NO.

o BRES
%n"%m/COMPONENT PARTS NO.

PART NAME

[k
@ty

1

5310 88 140 F-2% 250" 2 ASSY SPROCKET AND GEAR ASSY
32-34
5340 88 240 NMIF-T%h ASSY DELIVERY TABLE DOLLY ASSY

22-26

227

1 5340 32 719 fi-A2 10X17X2400 HOSE 10X17X2400 1
2 91211 F-AN“obY 146 HOSE BAND 16 _Eﬁ
3 9410302008 AZonngngesn 2x2il SPRING PIN 3X20 1
4 5320 87 218 -2 10x17x220 HOSE 10X17X220 1
5 9670061208 YEYLESILE M6X12 SOCKET BOLT M6X12 2
6 9710050014 AN HN2 M5 SPRING WASHER M5 9
7 9642051014 FANIRIN M5X10 SCREW M5X10 7
8 5320 87 217-1 7“359t BRACKET 1
9 9660080014 FYt+ M8 NUT M8 2
170 5290 17 113 N o™ VALVE 1
11 5340 17 114 AECT RN SPINDLE 1
12 5290 17 115 Y PARIWUA SPRING 1
13 5300 17 116 nns - COVER 1
14 5300 17 117 UIE (PTANY-) KNOB (IVORY?) 1
14 5310 17 117 YIZ (J0) KNOB (BLACK) 1
5 5300 12 224 7°b-F PLATE 1
16 94650052014 IY3222 MS5XZD SCREW M5X20 1
17 5330 88 236-1 h3- COLLAR 4
18 5340 88 234 L= RAIL 2
19 9670051001 YyYbE“ ik M5X10 SOCKET BOLT M5X10 6
20 5330 88.237-1 ARRAYP™ STUD 2
21 5290 88 250 L~ RAIL 2
22 53180 44 314 A=l SCALE 1
23 5340 88 241 NIT 0% DELIVERY TABLE DOLLY 1
24 91350 ¥PA2- 420G-N-75 CASTER 420G-N-75 4
25 90770 223" 4 _1%20 WOOD SCREW 4,1X%20 16
26 9716060014 E3¥Nhv2 M6 PLAIN WASHER M6 16
27 9648052014 #3329 M5X20 SCREW M5X20 2
28 9648051614 $5320% M5X16 SCREW M5X16 2
29 9648051014 #5325 M5X10 SCREW M5X10 2
30 5290 89 143 A3 BUSHING 2
- 32 5250 88 142 A7%akut SPROCKET 2
3 9410402508 A7°UDINER D AX25 SPRING PIN 4X25 2
34 5310 88 141 YPTh SHAFT 1
35 90843 0-5-F1-2 RS37-1 50P CHAIN RS37-1 50°p 1



NTIT-7" (€D)

PAPER DELIVERY TABLE (CD? SECTION _ ]
2 OEHGHRATLERELT2IHADT. T FPRESTHFILTFE L.,
Note: When gréening items marked & ndicate the set nuiber Because they are available naly as a set.

Pig

SECTION NUMBER

5340z 880 |

NO. et b / PARE NO. BREH /DAL ONENT PARTS NO. PART NamE o
36 5290 88 235 Whi iy WEIGHT 2
37 5310 88 146 7°U-t PLATE 1
38 9414202514 FYE°y 2X25 SPLIT PIN 2X25 ‘
39 90856 %3132 RS37-1 JOINT LINK RS37-1 2
40 9670081608 JyEyrhahbhk M8X16 SOCKET BOLT M8X16 2
41 9710080008 NHrY“h*x M8 SPRING WASHER M8 8
42 5310 88 233 AT- STAY 1
43 5340 88 150 Fr-2 (OPS) CHAIN (OPS) 1
44 5290 88 231 ARy W STUD 2
45 90214 Fh=-bAvrysoY 600022 BALL BEARING 6000zz 6
46 5340 88 232 ARYpN STUD 2
47 5290 88 220-1 7b-4 FRAME 1
48 9662080014 TUr M8 NUT M8 6
49 5290 88 210-1 7Jb-4 FRAME 1
50 5290 31 116 v}/ L INK 1
51 9721070008 E-Y>I2™ E-7 E-RING E-7 2
52 9642032014 FAnZg R M3X20 SCREW M3X20 2
53 90644 NYEY“ A2 A3 TOOTHED LOCK WASHER A3 2
54 5310 88 145-1 I7%559h BRACKET 1
55 97313 AIUF V=-1C244 SWITCH V-1C244 .
56 97381 PIFI-2~ VAM22 ACTUATOR VAM22 1
57 98501 Ay~ 360010-1 COVER 360010-1 1
58 5300 21 424 PASTESY PLATE 1
59 9642050814 FARJ %I M5X8 SCREW M5X8 2
60 5340 88 233 AZYp™ STUD 4
61 5340 88 151 FI~ ANTE® GUIDE 2
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STAND LIFTING DRIVE (D) SECTION
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STAND LIFTING DRIVE (CD)

tLp?

WIS

SECTION

SECTION NUMBER

L

53406 890 |

X IDBRERITESBELTEICLANT, v FESTEILTTF &V,

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NoO. dszéy'rl‘r?o% ngﬁrg;uo. Wb ??Nﬁ:%NENT PARTS NO. PART NAME gg
5290 88 1127  ABWHLA™- HOUSING 1
27,48
5290 88 1947  #“t- GEAR 1
1,2
5296 88 160 NIES I (PAKNY =) HANDLE (IVORY) 1
37,80,82,83
5300 89 210 7537°7F%99%7 ASSY CLAMP SHAFT ASSY 1
9,16,17
5310 88 160 NOFS L (70) HANDLE (BLACK) 1
37,80,82,83
5330 88 110 IN5yYE ASSY BRACKET ASSY 1
17,25,27-30,40-43,46,47
5330 88 1112 7%55wth BRACKET 1
25,27
5330 88 120z 7P-b4 ARM 1
31,33
5330 89 130-1 NIF“BIPIF ASSY HANDLE SHAFT ASSY 1
58,60,78,81
5330 89 2177 Y2 LINK 1
2.6
5340 89 2182-1 ht ASSY CAM ASSY 1
2,5
1 5290 88 194 Fup- GEAR 1
2 5290 89 219 A2 BUSHING 3
3 5290 88 193 ARY PN STUD 1
4 5290 89 216 Ee o PIN 1
5 5340 89 218-1 hé CAM 1
6 5330 89 217 IRV, LINK 1
7 5290 89 215 7557 CRANK 1
8 9684060608 FARDY MEX6 SET SCREW M6X6 6
9 5290 89 213 P Ib SHAFT 1
10 9642051614 FANIRIN M5X16 SCREW M5X16 5
11 5290 89 211 ANPYDIIN KBRS - BEARING HOLDER 1
12 9710050008 ASRYSASR M5 SPRING WASHER M5 -6
13 90211 S -bARPYDIO™ 620222  BALL BEARING 620222 2
14 5290 89 212 n5- COLLAR 1
5 9723350008 C-19% €-35 C-RING €-35 1
16 5300 89 214 0P GEAR 1
17 9410302508 AT°UDINE® D 3X25 SPRING PIN 3X25 2
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STAND LIFTING DRIVE (CD)

=M T

SECTION

SECTION NUMBER

| 5354UG 890 |

A DB BITHERELTEIVADT, T P ESTIEX L TFaw,
Mate: When erdering items marked # ,indicate the set number because they are available only as a set.

NO. St o /AT o, BREH [ COmbaNENT F'ARTS-NO. PART NAME fgﬁ'
19 5290 88 170 FEA SCREW 1
20 5290 37 814 AZR o SPRING 1
21 5290 88 134 239F CLUTCH

22 9684050508 FARZY MEXS SET SCREW M5X5

23 9660060014 TUh M6 NUT M6

24 9710060408 AR N™ R ME SPRING WASHER M6

25 5330 88 111 PA LAy BRACKET

26 9721070008 E-Y29™ E-7 E-RING E-7

27 90242

I%¥31 MB1210DU

BUSHING MB1210DU

28 5290 88 180

£ p-

GEAR

29 5310 88 113-1 P77t SHAFT
30 5290 88 183 = KEY

31 5290 88 131 331 BUSHING

32 9660050014 $9b+ M5 NUT M5

33 5330 88 120 7-4 ARM

34 5290 51 064 ' PAUFTA SPRING

35 5290 51 070 92 PAWL

36 5290 51 063-1 L°3 PIN

37 9648051014 $53%9% M5X10 SCREW M5X10

38 9717120008 FEHNHANE M2 WAVE WASHER M12
39 5290 29 315 bAnS- LOCK COLLAR

40 5290 37 613 $5 - GEAR

41 5290 88 133 57 ¢ SHAFT

42 5290 37 614 FVp- GEAR

43 9410302008

A2e0no%Eey 3X20

SPRING PIN 3X20

44 9670062508

YEWbhhbE MEX25

SOCKET BOLT M6X25

l_\ _\‘_\ DS lalalNn|a{iala(nN]lalala|lalalsr ]|l W lwlos

45 5340 88 122 29 LINK

46 5290 88 115 SFLURRA -1 RATCHET WHEEL

47 9410402808 RIPNINEC S 4X28 SPRING PIN 4X28

48 5290 88 112 ARNE LA - HOUSING

49 5290 88 144 Fhp- GEAR

50 9410402508 A2HONES D 4X25 SPRING PIN 4X25

51 5290 88 190 Fhb- GEAR

52 5290 82 162 AR BUSHING

53 5310 89 134-1 Yz (90> KNOB (BLACK)

53 5316 89 134 Yz {PAENY-) KNOB (IVORY) _
54 5310 89 133-1 Y3z (90) KNOB- (BLACK) o
54 5316 89 133-1 YI= (P1H%NY-) KNOB (IVORY) 1
55 5290 89 120 by - LEVER 1
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P I AV A M S ¥ T3 SECTION T\JL:UMBER I_ 53406 890 ]

STAND LIFTING DRIVE (CD) SECTION
X _DBRIFEK/TRSFEFLTEZILADT, Ly PESTEILTTFA W,
_ Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO. o[RS, a5 BF5 ggﬁﬁ%wewr PARTS NO, PART NAME g‘ﬁ
56 5290 89 148 n5- COLLAR 1
57 90603 CE-Y29% CE~12 CE~RING CE-12 1

3 5330 89 131-1  2P7h SHAFT 1
59 5290 89 112 ALY BUSHING R
60 5290 89 135  A7°a4Wh SPROCKET 1
61 5340 88 260 DAS - LEVER 1
62 5330 88 262 AAYRY STUD 1
63 5330 35 423 A2y STUD 1
64 5290 35 131-1 &7°yuo% SPRING 1
65 5340 88 270 159 LINK 1
66 5290 21 521 A7 N SPRING 1
67 9721040008 E-U30% E-4 E-RING E-4 1
68 5300 33 562 n5- COLLAR 2
69 90628 21YI°t9 sS5P-4 SNAP PIN SSP-4 2
70 9670041008 YEYRES LR M4X1D SOCKET BOLT M4X10 4
71 97630 JLJA{F® AS-05N AC115V SOLENOID AS-O5N AC115V 1
72 5300 33 561-1 E°2 PIN 1
73 5330 57 151 PAEL L BRACKET 1
74 9670061208 YEYRESE M6X12 SOCKET BOLT M6X12 2

5 9710040008 NSRYNASR M4 SPRING WASHER M4 4
76 966004001 4 TYE M4 NUT M4 4
77 5300 12 224 7°b-} PLATE 1
78 9410403208 ATOUDINES D 4X32 SPRING PIN 4X32 1
79 5290 51 427 RI° YT RAY S SPRING STUD 1
80 5296 88 161 AP WETZETY (P15%4-)  HANDLE BODY (IVORY) 1
80 5310 88 161 NIES BB (70) HANDLE BODY (BLACK) 1
81 5290 89 129 ANS —¥ - SPACER 1
82 5300 37 815 2°U-b (PAEYY-) PLATE (IVORY) 1
82 5310 37 815 72°L-+ (79 PLATE (BLACK) 1
83 5300 37 820 NoFS (PLENY-) HANDLE (IVORY) 1
83 5310 37 820 NFS L (Z0) HANDLE (BLACK) 1
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SIDE GUIDE (CD)>

R

SECTION NUMBER i 25407 592)

SECTION
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dATTHATITT

(LD
SIDE GUIDE (CD)

T2 ras

SECTION
*XIOBRREHATREHEELTIELANT, £y FESTERLT Fa,

SECTION NUMBER

53407 892

Note: When ordering items marked % ,indicate the set number because they are available only as a set.

NO- :E/TFN%O% ?R%Rﬁﬁlo. ﬁﬁ%“/ggni%NENT PARTS NO. PART NAME g%
5340 89 2251-1 #A1b™N 1P (OPSIASSY SIDE GUIDE (OPS) 1
8,32
5340 89 2262-1 #1b“A“1TF“(NOPS)ASSY SIDE GUIDE (NOPS) ASSY -_?ﬁ
7,8 T
1 9721100008 E-932% E-10 E-RING E-10 3
2 5290 29 311 v h¥z WASHER 3
3 5290 89 224 A2°9yyo™ SPRING _?“
4 9648051614 ¥3223% MEX16 SCREW M5X16 _-E_
5 5321 29 220-1 AZl BUSHING *7*
6 96531 A1YF CS-16-5N SWITCH CS-16-5N -?_
7 5340 89 226-1 #AF“Hh™1F" (NOPS) SIDE GUIDE (NOPS) 1
8 5290 37 513-1 AZW BUSHING 4.
9 5310 89 223 A S SHAFT 1
10 5330 89 370 vl L INK 1
11 5290 89 324 RZCHLIN AAYRW SPRING STUD 1
12 9710060008 AR RYMH% R M6 SPRING WASHER M6 1
13 9660060014 IYE M6 NUT M6 2
14 9670062508 YahYkkr b MEXZS5 SOCKET BOLT Mé6X25 1
15 9642040814 TANIRI M4LXS SCREW M4X8 2
S 9710040008 v e M4 SPRING WASHER M4 2
17 5486 42 517 22 2850b BRACKET 1
18 9648040814 2333 MAXE SCREW M4X8 2
19 9721030008 E-US2% M3 E-RING M3 3
20 5330 89 374 AbRUne - STOPPER 1
21 5330 89 376 A2 Yuon SPRING 1
22 5330 89 373 oz L INK 1
23 5290 89 325-1 A7Zeyuow SPRING 1
24 5290 33 122 AZ TRy p™ SPRING STUD 1
25 5290.89 323-2 #™A BOSS 1
26 5290 89 227-1 H1b¥aA*{+™AR BUSHING 1
27 5290 32 141 UIE KNOB 1
28 90607 CE-Y27% CE-18 CE-RING CE-18 1
29 9684050508 FARIN M5XS SET SCREW M5X5 9
30 5330 89 360 Peb ARM 1
31 5310 89 311 b7+ SHAFT 1
32 5340 89 225-1 #1bE“hH“1b™ (OPS) SIDE GUIDE (OPS) 1
} 5290 29 315 FABS- LOCK COLLAR 1
34 9642051614 FAN2RIY MS5X16é SCREW M5X16 3
35 9710050008 nargvhrz M5 SPRING WASHER M5 11
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FLENANIES (CD)
SIDE GUIDE (CD)

R757 I

SECTION NUMBER 53407 892 |

SECTION
R COBRATHE TR EELTSE EEADT. £ b FEBTIEXLTFaw,
Note: When ordering items marked % ,indicate the set number because they are available anly as a set.

NO. gE/‘rl‘ﬁo% iKEIR#Er%No. %“%%%/?SIM%P%NENT PARTS NO. PART NAME . cfaﬂ’g_
36 5290 89 222 A3 BUSHING 1
37 5330 89 221-1 A3l BUSHING 1
38 5340 89 320 Jashav A FRONT GUIDE
39 9670061208 YhUrE L E M6X12 SOCKET BOLT M6X12 2
40 5330 89 351 PARLEL BRACKET 1
41 5340 89 411 AT- STAY 1
42 9642051014 FANIRI™ M5X10 SCREW M5X10 8
43 5340 89 412 NS s GUIDE 2
44 5340 89 413 AN AR GUIDE 2
45 9648040614 #35323% M4X6 SCREW M4X6 4
46 5330 89 375 AN - COVER 1
47 5340 89 421 T1=5=N%~ FEELER BAR 1
48 9410302508 A7°YDI%t°y 3X25 SPRING PIN 3X25 3
49 90601 CE-Y27"“ CE-8 CE-RING CE-8 2
50 5300 75 112 ] PIN 2
51 5290 89 422 T O SCREW 1
52 5300 59 134 FARS- LOCK COLLAR" 1
53 5290 89 423 Y wALPYAS SPRING 1
54 9642031614 FARIRDY M3X16 SCREW M3X16 2
55 90644 NYFYSH%2 A3 TOOTHED LOCK WASHER A3 A
56 5330 61 434 INS5YE BRACKET 1
57 97332 AfYF D2MV-5L111-1C2 SWITCH D2MV-5L111-1C2 1
58 5300 21 424 PALIEE PLATE 1
59 5290 89 228 PARTA PLUG 1
60 5290 44 241 Y32 KNOB 1
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BACK GUIDE (CD)

uuuuu

SECTION NUMBER | 224UL 8¥3> |

T
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BACK GUIDE (CD)

RES - P

SECTION
X DRI METESELTEILANT. Ly FPBFTEXLTTFa L,
Note: When ordering items marked % ,indicate the set number because they are available only as a set.

SECTION NUMBER

| 53407 895 |

NO. . ngvTrl\j#O—% ??R‘ﬁ:rio. gi;Eﬂ‘%gg/z:‘!(x)iYM#F’pﬂéNENT PARTS NO. PART NAME gﬁ
1 9648051014 ¥5325% M5X10 SCREW M5X10 4
2 5340 89 146 N VYZANTES BACK GUIDE >
3 5340 89 147-1 NSYIASAfS BACK GUIDE 1
4 90630 ArWretey S$5p-8 SNAP PIN SSP-8 "|_~
5 5340 89 145 7%35uR BRACKET :
6 9684050508 PAZSY MEXS SET SCREW M5X5- 5
9 5290 29 314  FAh5- LOCK COLLAR 1
10 5290 29 210  A4W BUSHING 2
11 9710050008 ANZEVANR M5 SPRING WASHER M5 4
12 9642051614 FANIZIY M5X16 SCREW M5X16 4
13 5330 89 139-1 S9okLA“~ RACK HOLDER 1
14 9684060608 FAZSS MEX6 SET SCREW M6X6 1
15 5330 89 144-1 597 RACK 1
16 9670081608 JEYRESLE MBX16 SOCKET BOLT M8X16 2
17 90802 FI- RS35-1 46P CHAIN RS35-1 46P 1
18 5290 89 142  A7°a5ul SPROCKET 1
19 5330 89 141 #“t=3rJF SHAFT 1
20 5310 29 232  A%- STAY 1
21 5341 89 138-=1 A (b 7°L-F GUIDE PLATE 1
2 9670051001 JEYLESE M5X10 2

SOCKET BOLT M5X10
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PART NUMBER INDEX

B e & 5 | ersarES [

PART NUMBER i SECTION No. ’
NBH -624S 153407 355130
5110 10 010-4 {5340z 840
5110 10 100-4 {53407 840
5110 10.110 53407 8401 14
5110 10 121 53407 840 7
5110 10 122 53402 840 | 26
5110 10 123 5340z 840 38
5110 10 130 153407 840 39
5110 10 141 53407 840| 12
5110 10 142-1 {5340z 840 31
5110 10 143-2 53407 840 | 23
5110 10 171 53407 840 | 25
5110 10 180-1 15340z 840
5110 10 190-1 |[5340Z 840
5110 20 110~1 {5340z 840
5110 20 111 53407 840 | 4
5110 20 112 53407 840 | 6
5110 20 113-1 (53407 840 | 24
5110 20 114-1 [53407 840 | 18
5110 20 115 5340z 840 | 17
5110 20 116-2 |[5340Z 840| 19
5110 20 117 53407 840 | 29
5110 20 118-3 53407 840 | 20
5110 20 119 53407 840| 5
5110 20 121 53407 840 3
5110 20 131-1 5340z 840| 1
5110 20 132-1 |5340z 840| 8
5110 20 140 53407 840 | 45
5110 20 150 53407 840 | 41
5110 20 160 53407 840| 42
5110 20 170 53407 840 43
5110 20 180 53407 840| 44
5110 20 190 5340z 840| 50
5290 12 314  |53406 540(121
5290 14 120 53406 110| 8
5290 16 200-3 [5340z 170
5290 16 212 53407 170| 36
5290 16 215 5340z 170| 29
5290 16 226 5340z 170} 61
5290 16 311 5340z 1701 7
5290 16 312 5340z 170 27
5290 16 313 153402 170} 22
5290 16 314 534027 170 26
5290 16 315 15340z 170 21
5290 16 316 5340z 170} 25
5290 16 411 5340z 170 32
5290 16 412-1 {5340z 170] 53
5290 16 413 5340z 170} 57
5290 16 414 5340z 170 56
5290 16 415-2 [5340Z 170| 34
5290 17 111 5340z 170| 50
5290 17 113 5340z 170| 15
5290 17 113 5340z 320| 79
5290 17 113 5340z 880| 10
5290 17 115 53407 170 47
5290 17 115 5340z 320 81
5290 17 115 5340z 880 12
5290 17 119 53407 170 51
5290 17 120 5340z 170} 5
5290 17 127 53407 320} 89
5290 21 123 53407 330 39
5290 21 142 5340z 2101108

B om & = oL ES ||
___PART NUMBER SECTION No.
5290 21 142 53407 220
5290 21 161 53406 530} 75
5290 21 161 53407 210 36
5290 21 161 53407 220} 75
5290 21 161 {53407 330 44
5290 21 164 53406 370! 61
5290 21 164 53407 360]| 73
5290 21 212 53406 511 | 38
5290 21 316 53406 511! 51
5290 21 316 53406 530(104
5290 21 316 53402 350| 65
5290 21 521 53406 890! 66
5290 21 521 53407 350 77
5290 21 521 53407 380 43
5290 21 612 53406 370t 10
5290 21 612 53407 210] 28
5290 21 612 53407 220! 95
5290 21 641 53406 370! 44
5290 21 641 534GZ 3301 63
5290 21 641 53407 355| 98
5290 21 643 53402 330 62
5290 22 318 53407 210] 2
5290 22 318 {53407 220 47
5290 23 112 5340z 240! 87
5290 23 112 53407 245; 87
5290 23 112 153407 365) 58
5290 23 113 53407 250! 10
5290 23 113 53407 260 38
5290 23 115 53406 540| 93
5290 24 118 53406 530| 98
5290 24 126 53407 860| 24
5290 24 127 53407 230]| 20
5290 24 127 53407 240/| 88
5290 24 127 53407 245| 88
5290 24 127 53407 365| 44
5290 24 233 53407 240 (102
5290 24 233 53407 245|102
5290 24 234 53407 240(103
5290 24 234 53407 245/103
5290 24 251 53406 540| 71
5290 24 251 53407 240 12
5290 24 251 53407 245| 12
5290 24 252 53407 240(112
5290 24 252 53407 245112
5290 24 253 53407 240| 1
5290 24 253 53407 245| 1
5290 24 275 53406 513! 23
5290 24 311 53406 530| 69
5290 25 113 53407 250} 18
5290 25 114 5340z 250; 12
5290 25 114 53407 260 26
5290 25 114 53407 365| 49
5290 25 114 53407 870 21
5290 25 115 53407 260| 20
5290 26 112 53406 370| 31
5290 26 112 53407 210| 78
5290 26 112 53407 220]| 77
5290 26 213 53407 260| 31
5290 26 222 53407 260| 15
5290 29 210 53406 370| 20
5290 29 210 53407 330§ 32
5290 29 210 53407 895] 10




PART NUMBER INDEX

B B B B CoeoarES | ® B EF S o BS

PART NUMBER SECTION No. ’ PART NUMBER SECTION No.
5290 29 222-1 (53406 530 38 5290 32 310 5340z 320
5290 29 311 53406 530 2 5290 32 313 5340z 320
5290 29 311 53407 230 7 5290 32 420 5340z 320
5290 29 311 53402 360 36 5290 32 430 5340z 320
5290 29 311 53402 365} 18 5290 32 440 5340z 320
5290 29 311 53407 380 44 5290 32 451 5340z 320
5290 29 311 53407 892 2 5290 32 452 5340z 320
5290 29 312 153406 511110 5290 32 452 5340z 350
5290 29 312 53406 530} 15 5290 32 452 5340z 355
5290 29 312 153402 310 7 5290 32 452 5340z 380
5290 29 312 5340z 330| 40 5290 32 531 153402 320
5290 29 312 5340z 355| 90 5290 32 532-1 5340z 320
5290 29 312 53402 380 21 5290 32 533-2 (53407 320
5290 29 313 53406 370 37 5290 33 122 5340z 892
5290 29 313 53406 530 5 5290 33 141 5340z 330
5290 29 313 5340z 240 13 5290 33 142-1 5340z 330
5290 29 313 53407 245| 13 5290 33 213-1 5340z 330
5290 29 313 5340z 330| 59 5290 33 2132-1|5340Z 330
5290 29 313 5340z 380 | 15 5290 33 214 53406 511
5290 29 313 153407 755 15 5290 33 214 5340G6 520
5290 29 314 53406 540 (121 5290 33 214 53406 540
5290 29 314 5340z 330 19 5290 33 214 5340z 330
5290 29 314 532407 360 16 5290 33 215-1 5340z 330
5290 29 314 5340z 895 9 5290 33 2152-1|5340z 330
5290 29 315 53406 512} 15 5290 33 230-2 (5340z 330
5290 29 315 53406 530 87 5290 33 314 5340z 330
5290 29 315 53406 890 ] 39 5290 33 431 5340z 330
5290 29 315 53407 365t 13 5290 33 451-1 5340z 210
5290 29 315 5340z 892 | 33 5290 33 451-1 5340z 220
5290 29 411 5340z 230| 35 5290 33 454 534GZ 210
5290 29 411 53407 365 26 5290 33 454 5340z 220
5290 29 412 5340z 210 | 68 5290 33 455 5340z 330
5290 29 412 53407 220 72 5290 33 511 5340z 380
5290 29 412 53407 230 34 5290 33 512 5340z 380
5290 29 412 53402 365 27 5290 33 515 5340z 380
5290 31 116 5340z 880} 50 5290 33 534 53406 370
5290 31 122 53402 3104} 26 5290 34 130 5340z 330
5290 31 122 53407 312} 12 5290 34 141-1 5340z 330
5290 31 151-1 |5340z 650 4 5290 34 142 5340z 330
5290 31 152-1 |5340z7 650 3 5290 34 151 5340z 330
5290 31 153-1 |5340z 650 2 5290 34 152 5340z 170
5290 31 214 5340z 355} 40 5290 34 152 5340z 330
5290 32 112 53407 3204 42 5290 34 153 5340z 330
5290 32 113 5340z 320} 51 5290 35 113 5340z 380
5290 32 114 5340z 320} 55 5290 35 131-1 53406 540
5290 32 115 5340z 320 43 5290 35 131-1 53406 890
5290 32 117 5340z 320} 50 5290 35 131-1 |53407 240
5290 32 121 53407 320| 54 5290 35 131-1 53407 245
5290 32 122 5340z 320 53 5290 35 136-1 |5340z 330
5290 32 123-1 ;53407 3201 47 5290 36 112 5340z 360
5290 32 125 53407 3201| 46 5290 36 212 5340z 360
5290 32 126 53407 320 45 5290 36 214 153402 350
5290 32 141 53407 320 48 5290 36 214 5340z 360
5290 32 141 53407 355! 16 5290 36 321 5340z 360
5290 32 141 5340z 892 | 27 5290 36 351 5340z 350
5290 32 211-1 |5340z 320, 49 5290 36 353 53407 360
5290 32 212-2 |5340z 320:% 62 5290 36 354 5340Z 360
5290 32 213 5340z 320; 66 5290 36 355-1 5340z 360
5290 32 214 5340z 320; 67 5290 37 123 53406 370
5290 32 215 5340z 320 61 5290 37 123 53406 513
5290 32 216 5340z 3201 65 5290 37 123 53406 530
5290 32 217 5340z 320]| 91 5290 37 123 i5340z2 210

107

51
49
50
25
49
50
36
46

67
48
38

64
51
51

33
47
104
41

79
23

26
65
43
11
118




PART NUMBER INDEX

B & &S €I args No B o & 5 tr 3 BS No

PART NUMBER SECTION No. ) _ PART NUMBER SECTION No. | ’
5290 37 123 5340z 2201|116 5290 38 238 53406 535! 31
5290 37 123 53407 330 3 5290 38 238 53407 380 24
5290 37 123 5340z 360 | 34 5290 38 310-1 [5340Z 380 6
5290 37 151-1 153406 370 | 43 5290 38 321 53407 380 5
5290 37 211 5340G6 370| 59 5290 38 322-2 :5340z 380: 18
5290 37 220 53406 370 | 57 5290 38 330 5340z 380 9
5290 37 231 i53406 370| 58 5290 38 341 5340z 380, 10
5290 37 232 53406 370| 52 5290 41 114-1 |53407 210 41
5290 37 233-1 53406 370| 60 5290 41 114-1 53407 220|102
5290 37 233-1 {53406 530|121 5290 43 112 5340z 360 35
5290 37 240-1 |53406 370 55 5290 43 1121 53407 360
5290 37 251 53406 370 56 5290 44 241 5340z 892 60
5290 37 251 53406 520 52 5290 51 043 53406 5111} 46
5290 37 310-1 |53406 370 5290 51 043 53406 513} 16
5290 37 310z-1|53406 370 5290 51 063-1 |5340G6 511} 30
5290 37 311 53406 370| 53 5290 51 063-1 15340G6 890§ 36
5290 37 312 53406 370| 54 5290 51 064 53406 511 ] 28
5290 37 313 53406 370| 12 5290 51 064 53406 890, 34
5290 37 313-1 53406 370| 51 5290 51 070 ;53406 5111 29
5290 37 314 53406 370| 27 5290 51 070 i5340G6 890, 35
5290 37 314 53406 530|116 5290 51 082 53406 511 | 18
5290 37 421-1 {53406 370 62 5290 51 083 53406 511 17
5290 37 431 53406 370 42 5290 51 083 53406 514} 60
5290 37 432 53406 370| 41 5290 51 083 53406 535} 45
5290 37 433 53406 370)| 48 5290 51 083 53406 5401 22
5290 37 433 53406 511 | 67 5290 51 090-1 |5340G6 511 47
5290 37 433 5340z 210 17 5290 51 120-1 |53406 511; 72
5290 37 433 5340z 220 74 5290 51 122 53406 511 | 70
5290 37 433 5340z 360 58 5290 51 123-1 (5340G 511 | 68
5290 37 433 5340z 755| 18 5290 51 123-1 {53406 514 | 43
5290 37 433 5340z 828 4 5290 51 123-1 5340z 360| 10
5290 37 434-1 |5340G6 370 47 5290 51 132-1 (53406 530 85
5290 37 434-1 {53407 330 | 43 5290 51 133 53406 511 | 59
5290 37 434-1 {5340z 350| 78 5290 51 133 53406 530 | 84
5290 37 512 53406 370| 30 5290 51 134 53406 511126
5290 37 513-1 |53406 530 77 5290 51 134 53406 530 91
5290 37 513-1 |53407 892 8 5290 51 135 53406 511} 58
5290 37 514 53406 530| 19 5290 51 135 53406 530} 83
5290 37 515 53406 370 29 5290 51 212-2 |[5340G6 512 32
5290 37 610 53406 370 5290 51 231-1 [|53406 512 31
5290 37 611 53406 370 4 5290 51 312 53406 511 | 83
5290 37 612 53406 370 1 5290 51 414 53406 513 | 26
5290 37 613 53406 370 6 5290 51 414 53406 535§ 43
5290 37 613 53406 890 40 5290 51 423 53406 513 18
5290 37 614 53406 370 3 5290 51 424 53406 513 31
5290 37 614 53406 890 42 5290 51 426 53406 513§ 32
5290 37 712 53406 370| 50 5290 51 427 53406 513} 15
5290 37 721 53406 370 17 5290 51 427 53406 890| 79
5290 37 722 53406 370| 15 5290 51 432 53406 5121} 43
5290 37 814 53406 370 9 5290 51 433 53406 512 42
5290 37 814 53406 890 | 20 5290 51 437-1 i5340G6 512 | 45
5290 38 121 5340z 320| 19 5290 51 437-1 53406 513 | 39
5290 38 121 53407 380 20 5290 51 521 53406 512 28
5290 38 141-1 |53407 330| 58 5290 51 521 53406 513| 12
5290 38 232 5340z 380| 16 5290 51 622-2 |53406 512 | 22
5290 38 233 5340z 380 25 5290 51 632-2 |53406 512| 23
5290 38 235 53406 512 | 67 5290 51 640-2 |53406 512
5290 38 235 53406 535| 12 5290 51 642-2 53406 512 | 17
5290 38 235 53406 540|118 5290 51 722 53406 514 12
5290 38 235 5340z 240|107 5290 51 730-1 [5340G 514
5290 38 235 53407 245|107 5290 51 730-1 {53406 535
5290 38 236 5340z 380]| 30 5290 51 731-1 15340G 514 44
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5290 51 732 i5340G6 514} 33
5290 51 732 f534DG 535§ 25
5290 51 733-1 |5340G 514} 61
5290 51 733-1 {5340G 535| 46
5290 51 735 53406 514 ] 13
5290 51 735 53406 535 19
5290 51 736 ‘53406 514 1
5290 51 736 53406 535| 35
5290 51 737 53406 514 28
5290 51 738 53406 514 26
5290 51 740 53406 514} 52
5290 51 742 5340G6 514 6
5290 51 742 153406 535| 39
5290 51 744 153406 5141 34
5290 51 821-1 {53406 514i 14
5290 51 822 53406 514 8
5290 51 830 53406 514 7
5290 52 112 53406 5141 18
5290 52 115 5340G 514 17
5290 52 119-1 53406 514 | 35
5290 52 119-1 |5340G6 520} 25
5290 52 119-1 {53406 535| 24
5290 52 130 5340G 514
5290 52 213 {53406 520} 62
5290 52 244 53406 535| 28
5290 52 244 15340z 210 84
5290 52 244 §53402 220 | 62
5290 52 244 153402 360 9
5290 52 322 53406 530: 73
5290 52 422 5340z 860 5
5290 52 423-1 |5340G6 530|128
5290 52 423-1 |5340G6 750 1
5290 52 423-1 (53407 751 | 20
5290 52 535 53406 512 5
5290 52 535 53406 513 3
5290 53 121 53406 520| 24
5290 53.132-1 |5340G6 535 | 20
5290 53 255 53406 530| 62
5290 53 255 5340G 8253 81
5290 54 325 5340z 210 97
5290 54 325 5340z 220 | 63
5290 54 338 53406 5121 73
5290 54 338 53406 540 16
5290 54 338 5340z 355 41
5290 54 413 53406 540 7
5290 54 542-1 15340z 355| 99
5290 54 669-1 [5340G 540 1
5290 61 135-1 |5340G6 710| 30
5290 61 633 53406 611 | 39
5290 61 633 53406 615] 53
5290 61 633 53406 710 | 31
5290 61 633 53406 720| 38
5290 61 916-2 |5340G6 630 5
5290 61 941 5340z 680 | 18
5290 61 961 5340z 680 1
5290 61 963 5340z 680 4
5290 61 964 5340z 680 2
5290 61 965 5340z 680 6
5290 74 075 5340G 720 42
5290 74 082 53406 750} 62
5290 74 082 5340z 751 43
5290 74 083 53406 7104 37

® B E = oL a BE
PART NUMBER SECTION No.
5290 74 087 340G 710
5290 74 087 53406 720
5290 75 031 53406 750
5290 75 031 53407 751
5290 76 022 53406 750
5290 76 022 153402 751
5290 82 162 53406 890
5290 84 991 53407 380
5290 86 413 53402 860
5290 87 315-1 |[5340Z 872
5290 87 316-1 |53407 872
5290 87 317 53407 872
5290 87 319-1 |5340Z 872
5290 87 322 153402 872
5290 87 323-1 (5340Z 872
5290 87 421-1 |5340z 860
5290 87 422-1 |5340z 860
5290 87 423-1 |5340Z 860
5290 87 431-1 |5340Z 860
5290 87 441 53407 860
5290 88 112 53406 890
5290 88 11212 53406 890
5290 88 115 53406 890
5290 88 131 53406 890
5290 88 133 53406 890
5290 88 134 53406 890
5290 88 142 53402 880
5290 88 144 53406 890
5290 88 170 53406 512
5290 88 170 53406 513
5290 88 170 53406 890
5290 88 180 53406 890
5290 88 183 53406 890
5290 88 190 53406 890
5290 88 193 53406 890
5290 88 194 53406 890
5290 88 1942 53406 890
5290 88 210-1 [5340z 880
5290 88 220-1 |5340z 880
5290 88 231 53407 880!
5290 88 235 53402 880
5290 88 250 5340z 880
5290 89 112 53406 890
5290 89 120 53406 890
5290 89 129 53406 890
5290 89 135 53406 890
5290 89 142 534072 895
5290 89 143 5340z 880
5290 89 148 53406 890
5290 89 211 53406 890
5290 89 212 53406 890
5290 89 213 534066 890
5290 89 215 53406 890
5290 89 216 53406 890
5290 89 219 53406 890
5290 89 219 5340Z 355 |
5290 89 222 53407 892
5290 89 224 53407 892
5290 89 227-1 |5340Z 892
5290 89 228 53407 892
5290 89 323-2 |5340Z 892
5290 89 324 53407 355
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020-1
020-1
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"”E3402‘é92t 11 5300 33 562 5340z 380 ; 40
53407 892} 23 5300 36 352 53402 360 29
53406 535[ 65 5300 37 411 53406 370! 39
53407 8921 51 5300 37 810 53406 370 :
53407 892 53 5300 37 811 53406 370 67
53406 750‘ 23 5300 37 815 53406 370| 68
5340z 751' 3 5300 37 815 53406 890 | 82
53406 750 34 5300 37 820 53406 370 69
53406 750 47 5300 37 820 53406 890 | 83
53407 751! 38 5300 38 234-1 |5340z 380 29
53407 7511 37 5300 45 243 53406 530 6
53406 520} 57 5300 45 243 53407 230; 30
53406 890 5300 45 243 53402 365 34
53406 890 80 5300 51 160 53406 511 52
53407 320} 34 5300 51 170 53406 511 | 54
53407 320 35 5300 51 170 53406 530|105
53406 514 21 5300 51 180-1 |53406 511! 49
53406 535: 16 5300 51 631-2 |53406 512 25
53406 890, 77 5300 51 6312-2|53406 512
5340z 170 44 5300 51 633-2 |53406 512 | 24
53407 320 37 5300 51 641 53406 512 | 19
53407 880' 15 5300 51 6412 |53406 512
53407 170 46 5300 51 644 53406 512 | 18
5340z 320 82 5300 51 842 53406 514| 9
53407 880| 13 5300 52 121 53407 828 | 39
53406 535{ 17 5300 52 122-1 |53406 514 | 20
53407 170 45 5300 52 122-1 |53406 535| 55
53407 320| 83 5300 53 213 53406 530| 66
53407 880) 14 5300 53 213 53406 750 26
53407 240 39 5300 53 213 53402 751 24
53407 245| 39 5300 53 214-1 |5340G 530| 65
53407 250 29 5300 53 216 53406 530| 56
53407 880 58 5300 53 250-3 |53406 530
53407 892 58 5300 53 250-3 |5340G6 825
5340z 210, 4 5300 53 252-1 |5340G 530! 64
53407 220 49 5300 53 252-1 |5340G 825 83
53407 210 3 5300 53 253 53406 530! 63
53407 220! 48 5300 53 253 53406 825 82
53407 650| 35 5300 53 254-2 |5340G 530! 61
53406 820! 51 5300 53 254-2 |53406 825, 79
53406 825| 32 5300 53 256-2 |53406 530 59
53407 320 39 5300 53 256-2 |53406 825| 78
53407 365, 64 5300 54 152 53407 210117
5340z 320! 22 5300 54 152 5340z 220117
53407 320, 20 5300 54 152 53407 365! 15
53407 320 26 5300 54 161-1 |5340Z 330! 68
53406 370| 35 5300 54 332 5340z 360! 71
53406 511| 35 5300 56 088 53402 210 43
53406 513) 60 5300 56 088 53407 220 87
53406 820} 54 5300 56 091 53406 512 . 70
53406 825| 2 5300 57 023-1 |5340Z 828 16
53407 240] 53 5300 57 024 53407 828 46
53407 245| 53 5300 57 052 53407 330 42
53406 890| 72 5300 57 133 53406 511 26
53407 210 49 5300 57 133 53406 530133
53407 220|108 5300 58 143 53407 320 11
5340z 380! 35 5300 58 1432 |5340z 320
53406 520| 15 5300 58 144 53406 511|109
53406 890| 68 5300 58 144 53407 320! 12
5340z 210| 50 5300 58 145 53407 350 82
5340z 220|106 5300 58 145 53407 355/113
53407 360! 69 5300 58 364 53406 511 55
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5300 58 364 53406 530(106 5300 87 410 5340z 872
5300 58 513 53406 820 | 14 5300 87 412 53407 872 1
5300 58 513 53406 825| 24 5300 87 424-1 |53407 860 20
5300 58 513 53407 355| 67 5300 87 425-1 |5340z 860 1
5300 59 126-1 [5340Z 355|104 5300 89 210 53406 890
5300 59 132 53406 513| 74 5300 89 214 53406 890 | 16
5300 59 132 53406 820| 26 5300 89 822-2 |5340Z 680 8
5300 59 132 53406 825| 38 5310 12 220 53407 320 | 34
5300 59 132 53407 310| 47 5310 12 223 53407 320| 35
5300 59 133 53407 310 48 5310 17 117 53406 535| 17
5300 59 134 53407 892 | 52 5310 17 117 53402 170 | 45
5300 59 331 53407 310| 50 5310 17 117 5340z 320| 83
5300 59 565 5340z 210| 40 5310 17 117 53407 880 | 14
5300 59 565 53407 220| 61 5310 22 313 5340z 210 4
5300 59 565 53407 360]| 66 5310 22 313 53407 220 | 49
5300 59 566 53406 520| 17 5310 24 211 53407 240 3
5300 59 566 53407 360| 77 5310 24 211 53402 245 3
5300 61 124-1 |53406 110 1 5310 29 232 53407 290 30
5300 71 155 53406 710 17 5310 29 232 53407 315 5
5300 71 155 53406 720| 20 5310 29 232 53407 895| 20
5300 71 156 53406 710 7 5310 31 120 5340z 310
5300 71 156 53406 720 3 5310 31 121 5340z 310| 24
5300 72 013 53406 710| 25 5310 31 154-1 [5340Z 650 1
5300 72 021 53406 710 3 5310 31 215 53407 310 | 21
5300 72 021 153406 720 2 5310 32 111 53407 320| 44
5300 73 014 153406 710| 28 5310 32 116 5340z 320| 59
5300 73 015 153406 720 34 5310 32 118 53407 320 58
5300 73 031 153406 710| 14 5310 32 119 53402 751 | 29
5300 73 031 ‘53406 720| 29 5310 32 410 53402 315 4
5300 75 112 53406 750| 54 5310 33 211-1 |5340Z 330| 26
5300 75 112 53407 892| 50 5310 33 538 53406 370| 35
5300 82 184-1 !5340G 825| 64 5310 33 538 53406 511 | 35
5300 82 185-1 i5340G 820 17 5310 33 538 53406 513 | 60
5300 82 185-1 {5340G 825| 62 5310 33 538 53406 820 54
5300 82 186 53406 825| 55 5310 33 538 53406 825 2
5300 82 187 53406 820| 18 5310 33 538 53407 240 53
5300 82 188 53406 820| 37 5310 33 538 53407 245| 53
5300 82 188 5340G 825| 63 5310 36 215 53407 360| 44
5300 82 256 53406 535| 11 5310 37 510 53406 370
5300 82 256 53406 820 8 5310 37 5102z 53406 370
5300 82 256 53406 825| 58 5310 37 511 53406 370 32
5300 82 257 53406 820 9 5310 37 516 53406 370| 28
5300 82 257 53406 825| 59 5310 37 710 53406 370
5300 82 259 53406 820| 25 5310 37 711 53406 370 18
5300 82 259 5340G 825| 45 5310 37 720 53406 370
5300 82 282 53406 820| 10 5310 37 7202z 53406 370
5300 82 282 53406 825| 71 5310 37 723 53406 370 11
5300 82 364 53407 828 3 5310 37 724 53406 370 14
5300 82 513 53407 828| 35 5310 37 730 53406 370
5300 82 517 53407 828 | 42 5310 37 810 53406 370
5300 82 520-1 !53406 530 54 5310 37 811 53406 370| 67
5300 82 520-1 |5340z 828| 27 5310 37 815 53406 370| 68
5300 82 543 53406 825| 76 5310 37 815 53406 890 | 82
5300 87 121-1 !5340z 870 46 5310 37 820 53406 370 69
5300 87 161-1 15340z 870| 29 5310 37 820 53406 890| 83
5300 87 162 53407 870 | 42 5310 38 351 53407 380| 2
5300 87 212 5340z 870| 60 5310 44 314 53407 380 8
5300 87 21212 53407 870 5310 44 314 53407 880 22
5300 87 213 53407 870| 57 5310 52 121 5340z 828 39
5300 87 2132 53407 870 5310 52 122-1 |[5340G 514| 20
5300 87 311-1 15340z 872| 22 5310 52 122-1 |53406 535| 55
5300 87 312-1 |53407 872 2 5310 52 214 53406 520| 55
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52 292 15340z 210! 53 5322 24 271 5340z 240 60
52 292 553402 220(115 5322 24 271 53407 245; 60
52 293 i53402 210 45 5322 51 300 53406 511}
52 293 i5340z 2201113 5322 51 310 53406 511 . 82
52 521 553406 513 57 5322 51 410-1 53406 513 . 20
52 522 i53406 513 | 58 5322 51 610-1 53406 512 | 14
52 660 ‘53406 520! 56 5322 51 630-2 |5340G6 512
53 155-1 53406 530:127 5322 51 643 53406 512 | 20
55 315 5340z 315° 7 5322 51 700 5340G 514 4
71 157 :5340G 710 21 5322 51 700z 53406 514
71 157 :53406 720. 17 5322 51 810 5340G 514 | 54
73 013 53406 710, 29 5322 51 810z 5340G 514
82 181 53406 820 2 5322 51 900-2 53406 512
82 181 53406 825! 47 5322 51 920-2 |5340G6 512
82 281 53406 820! 11 5322 51 921 53406 512 | 21
82 281 53406 825! 15 5322 51 931 53406 512 | 16
82 323-2 |5340G 820 46 5322 52 311 53406 530 10
82 323-2 153406 825 13 5322 52 31112 53406 530
87 150-1 5340z 870 5322 52 314-1 53406 530 8
87 154 5340z 870! 28 5322 52 353-3 53406 530 89
87 301-2 5340z 872 5322 52 355 53406 5301113
87 302-1 5340z 872 5322 52 357-1 5340G6 530| 76
87 310-1 53407 872 5322 53 163-1 53406 530|111
87 313-1 5340z 872 16 5322 53 163-1 5340G 535| 51
87 314-1 15340z 872 10 5322 53 217 53406 530| 53
87 423-1 53402 860 : 30 5322 53 331 5340G 5111|123
87 522 5340z 870: 58 5322 53 331 5340G 535| 13
88 113-1 53406 890: 29 5322 53 332 53406 535 | 33
88 140 53407 880: 5322 53 333-1 53406 535| 32
88 141 534012 880§ 34 5322 53 334 53406 535| 23
88 145-1 534012 880§ 54 5322 53 350-1 5340G 535| 37
88 146 5340z 880: 37 5322 53 350z-1(5340G6 535
88 160 53406 890 5322 53 352-1 5340G 535| 53
88 161 53406 890 80. 5322 53 410-2 53406 535
88 233 5340z 8801 42 5322 53 411-2 5340G 535 3
89 133-1 53406 8903 54 5322 53 412 5340G 535 5
89 134-1 53406 890 53 5322 53 431-1 5340G 513 | 35
89 223 5340z 892 9 5322 53 433-2 53406 513 37
89 311 5340z 892 | 31 5322 75 020 5340G 750 49
89 133-1 53406 890 54 5327 52 371 5340G 530 (147
89 134 53406 890| 53 5327 52 373 5340G 530 (145
24 240 5340z 240 11 5327 52 374 53406 530|144
24 240 5340z 245 11 5327 52 375 5340G 530 (146
65 211-3 |5340G6 652 6 5327 52 376 5340G 530|149
65 212 5340G 652 5 5327 52 410-1 53406 530
87 217-1 5340z 880 8 5327 52 411 53406 5301|123
87 218 5340z 880 4 5327 52 421 53406 530|130
22 121 5340z 210 15 5327 53 009 53406 530
22 121 5340z 220| 59 5327 53 110 53406 530| 18
29 220-1 53407 892 5 5327 53 154 5340G 530|134
43 117 i5340z 355|162 5327 53 181-1 53406 530(138
43 118 553406 520| 63 5327 53 183 5340G 5301|137
51 564 i5340G 512 | 68 5327 53 184-2 5340G 530(139
87 318-2 5340z 872! 19 5327 71 015 53406 710| 43
24 112-1 5340z 240: 82 5330 11 181 53406 110| 24
24 112-1 5340z 245 82 5330 13 111 53406 110 6
24 230 5340z 240 5330 16 112 5340z 170| 18
24 230 53407 245 5330 16 422 5340z 170 | 64
24 231 5340z 240|100 5330 21 662 5340z 210| 86
24 231 5340z 245|100 5330 21 662 5340z 220| 82
24 232 5340z 240|101 5330 21 664 5340z 210| 80
24 232 5340z 245[1101 5330 21 664 5340z 220]| 65

5322
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5330 23 113 53406 540 97 5330 31 216 153407 310 | 30
5330 23 113 5340z 230} 21 5330 31 218 53407 310 9
5330 23 113 5340z 240 81 5330 31 220-1 |53407 310
5330 23 113 53407 245 | 81 5330 31 221 5340z 3101 13
5330 23 113 53402 365| 43 5330 31 232 5340z 310 | 16
5330 24 311 53402 240} 62 5330 31 268 5340z 310 | 20
5330 24 311 53407 2451 62 5330 32 510-1 |5340z 320 | 38
5330 24 313 53407 240| 79 5330 32 520-1 |5340z 320 40
5330 24 313 53407 245| 79 5330 32 560 53407 320
5330 24 314-1 |53407 240| 70 5330 32 563 5340z 320]| 17
5330 24 314-1 (53407 245| 70 5330 32 566 5340z 320| 13
5330 24 315 53407 240} 76 5330 32 570 5340z 320
5330 24 315 53407 245 76 5330 32 575 53407 320 31
5330 24 316-1 (53407 240 75 5330 32 576-1 |5340z 320| 33
5330 24 316-1 ([53407 245| 75 5330 32 580-1 |53407 320
5330 24 317 53407 240 72 5330 33 110-1 |5340Z 330| 55
5330 24 317 53407 245 72 5330 33 110z-1|5340z 330
5330 24 318 53407 240| 78 5330 33 130 53407 330 64
5330 24 318 53407 245 738 5330 33 210-1 |5340z 330
5330 24 319-2 ;53407 240| 63 5330 33 240-1 |5340z 330| 66
5330 24 319-2 53407 245| 63 5330 33 410 5340z 330 | 54
5330 24 321 5340z 240 65 5330 33 410z 5340z 330
5330 24 321 53407 245} 65 5330 33 420 5340z 330 52
5330 24 322 53407 240 67 5330 33 440-1 |53407 330 6
5330 24 322 53407 245 67 5330 33 4402-1|5340Z 330
5330 24 341 53406 513| 70 5330 33 453 5340z 330 7
5330 24 341 53407 240 44 5330 33 620 53407 380 | 47
5330 24 341 53407 245} 44 5330 34 110 53407 330 | 38
5330 24 349-1 53407 240| 49 5330 35 221 53407 350 | 94
5330 24 349-1 (53407 245, 49 5330 35 222 5340z 350 70
5330 24 349-1 |5340z 355|101 5330 35 223 5340z 350 93
5330 24 351 53407 2401 47 5330 35 224 5340z 350| 95
5330 24 351 53407 245 47 5330 35 225 5340z 350| 68
5330 24 515 5340z 870 5 5330 35 231 5340z 260 | 11
5330 24 522 5340z 260} 28 5330 35 231 5340z 350 4
5330 24 522 53407 365} 61 5330 35 232-1 |5340z 260| 10
5330 25 113 53407 260; 25 5330 35 232-1 |[5340z 310 6
5330 25 118 5340z 250| 15 5330 35 232-1 |5340z 350 6
5330 26 121 5340z 2601t 22 5330 35 233 53407 260 3
5330 26 211 15340z 260 29 5330 35 233 5340z 350 | 10
5330 26 216 5340z 260| 30 5330 35 234 53407 260 2
5330 26 221 53407 260§ 17 5330 35 235 53407 260 | 37
5330 26 223-3 (53407 260} 14 5330 35 235 5340z 350 (110
5330 26 224-3 |53407 260} 16 5330 35 310 53407 350
5330 26 225-2 ;53407 260] 138 5330 35 311 5340z 350|102
5330 29 234 53407 315 6 5330 35 311 53407 355118
5330 29 314 53406 511] 75 5330 35 312 53407 350| 84
5330 31 111-1 ;5340z 310} 23 5330 35 312 53407 355 (114
5330 31 112-1 [53407 310 34 5330 35 322 53407 350| 76
5330 31 113-1 5340z 310t 37 5330 35 323-2 |5340z 350 | 75
5330 31 116 5340z 310 36 5330 35 330~-1 |5340zZ 350 62
5330 31 118 5340z 310| 51 5330 35 330z-1|5340z 350
5330 31 130 5340z 310 5330 35 341-1 |5340z 350| 60
5330 31 140 5340z 310| 39 5330 35 351-1 |5340Z 350| 24
5330 31 150 5340z 310| 40 5330 35 352 53407 350| 47
5330 31 160 5340z 310 5330 35 354-2 153407 350| 48
5330 31 161 5340z 310 45 5330 35 361-1 |5340z 350 23
5330 31 170 53402 310 46 5330 35 362 5340z 350| 29
5330 31 180 53407 310 42 5330 35 370 5340z 350
5330 31 181 5340z 310 43 5330 35 371 5340z 350| 86
5330 31 211-1 |5340z 310| 10 5330 35 410 5340z 350| 85
5330 31 212 5340z 310 3 5330 35 421 5340z 350103
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5330 35 422 - !5340z 350 99 5330 52 660-1 (53406 520 41
5330 35 423 53406 530120 5330 52 671 153406 520 | 43
5330 35 423 53406 890 | 63 5330 53 195 153406 530 | 57
5330 35 424 5340z 350|100 5330 53 251-1 :5340G6 530| 58
5330 35 430 53407 350 89 5330 53 251-1 153406 825| 77
5330 35 441 53407 350| 91 5330 54 518 153406 540 | 60
5330 35 460 5340z 350 5330 54 519-1 [5340G6 540 | 56
5330 35 461 53407 350 | 21 5330 54 521 53406 540 | 44
5330 35 462-1 53407 350| 45 5330 54 521 53407 355 (100
5330 35 463-1 |53407 350 | 37 5330 55 121-1 (53406 540| 52
5330 35 464 5340z 350| 5 5330 55 550 (53406 530(103
5330 35 465 5340z 350 13 5330 55 631 53406 513 | 50
5330 35 466 53407 350 | 44 5330 57 151 53406 890 | 73
5330 35 467-2 [5340z 350| 36 5330 57 151 53407 210 | 58
5330 35 468 5340z 350|111 5330 57 151 53407 220 (112
5330 35 536 53407 355 28 5330 57 151 53407 380 39
5330 35 551-1 |5340Z 350| 54 5330 59 566 53407 828 6
5330 35 551-1 [5340Z 355 76 5330 61 321 53406 520 12
5330 35 552 53407 350 56 5330 61 434 53407 892 | 56
5330 35 552 5340z 355| 77 5330 61 598 53406 611 | 35
5330 35 561 53407 355| 92 5330 61 598 53406 615 49
5330 35 571 53407 355| 22 5330 61 599 53406 611 | 36
5330 35 573 53407 355| 14 5330 61 599 53406 615 50
5330 35 783 53407 355| 68 5330 61 641-1 [53406 611 | 5
5330 35 792 53407 355| 91 5330 61 643-1 {53406 611 | 9
5330 35 797 5340z 355| 38 5330 61 644-2 {53406 611 | 8
5330 36 211 53407 360| 39 5330 61 646 53406 611 7
5330 36 312 53407 360 | 17 5330 71 212 53406 720 16
5330 36 313 53407 360| 24 5330 75 031 53406 750 27
5330 36 314-1 (53407 360 | 12 5330 75 031 53407 751| 18
5330 36 370 53407 360| 25 5330 75 120-1 |5340G6 750 55
5330 36 381-1 {53407 360| 50 5330 75 482~-1 (53407 751| 36
5330 36 383 53407 360] 56 5330 75 491-2 153406 750 | 50
5330 36 384 53407 360 72 5330 75 492-1 [53406 750 | 52
5330 36 391 53407 360| 57 5330 82 201 53406 513 | 73
5330 36 392 53407 360 49 5330 82 201 53406 820 27
5330 36 531-1 |53407 360| 4 5330 82 201 53406 825 | 40
5330 36 5312-1|5340z 360 5330 82 240 53406 820 12
5330 37 110 5340z 330 56 5330 82 240 53406 825| 69
5330 37 110z |53407 330 5330 82 2407 {53406 820
5330 37 230 53406 370 5330 82 2407 53406 825
5330 37 230z 53406 370 5330 82 321 53406 820 | 45
5330 37 320 53406 370] 38 5330 82 321 53406 825| 11
5330 38 130 5340z 330 60 5330 82 326 53402 650 11
5330 38 142 53407 330 61 5330 82 425 53406 820 | 47
5330 38 210 5340z 380 19 5330 82 425 53406 825| 10
5330 38 210z (53407 380 5330 82 426 53406 820| 50
5330 38 220-1 {5340z 380 | 17 5330 82 426 53406 825| 33
5330 38 240 53407 380 13 5330 82 711 53406 820 32
5330 51 111 53406 511 73 5330 82 711 53406 825 60
5330 51 112-2 |53406 511 78 5330 82 720 53406 820 22
5330 51 131 53406 511 | 74 5330 82 720 53406 825| 48
5330 51 132 53406 511| 60 5330 82 740-1 {53406 825! 74
5330 51 412 53406 513 | 21 5330 87 215 53407 870} 62
5330 51 563 53406 512| 71 5330 87 216 5340z 870 52
5330 51 564 53406 512 72 5330 87 217 53407 870 55
5330 51 622 53406 512 60 5330 87 218 5340z 870| 53
5330 51 712 53406 514| 5 5330 87 221 53407 870| 63
5330 51 712 53406 535| 38 5330 87 435-1 (53407 860| 3
5330 52 492 53407 210 22 5330 87 436-1 {53407 860 21
5330 52 492 53407 220| 86 5330 88 110 53406 890
5330 52 634 53406 5201 47 5330 88 111 53406 890 25
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5330 88 111z [53406 890 5340 21 140 53407 210 75
5330 88 120 53406 890| 33 5340 21 140z 5340z 210
5330 88 120z |53406 890 5340 21 143 53407 210| 67
5330 88 236-1 |53407 880 17 5340 21 143 53407 220 71
5330 88 237-1 |5340z 880 20 5340 21 144 53407 210| 54
5330 88 262 53406 890 62 5340 21 144 53407 220 84
5330 89 130-1 [53406 890 5340 21 145 53407 210| 55
5330 89 131-1 |5340G6 890| 58 5340 21 145 53407 220 85
5330 89 139-1 (53407 895| 13 5340 21 146 53407 210 77
5330 89 141 53407 895 19 5340 21 146 53407 220 92
5330 89 144-1 |5340Z 895| 15 5340 21 147 53407 210| 72
5330 89 217 53406 890| 6 5340 21 147 53407 220 79
5330 89 2177 {53406 890 5340 21 148 53407 210| 69
5330 89 221-1 |53407 892 | 37 5340 21 148 53407 220| 40
5330 89 351 53407 892 40 5340 21 151 {5340z 210| 70
5330 89 360 53407 8921 30 5340 21 151 53407 220| 2
5330 89 370 53407 892| 10 5340 21 152 |53407 210| 63
5330 89 373 53407 892 | 22 5340 21 152 53407 220 15
5330 89 374 53407 892 20 5340 21 154 15340z 210| 61
5330 89 375 53407 892, 46 5340 21 154 53407 220| 35
5330 89 376 53407 892 | 21 5340 21 160  |53407 210 65
5330 89 800-2 [5340Z 680 5340 21 171 5340z 210| 37
5336 24 349-1 |53407 240 49 5340 21 171 53407 220| 60
5336 24 349-1 (53407 245 49 5340 21 172 53407 210| 34
5336 24 349-1 |53407 355|101 5340 21 172 53407 220 56
5336 54 519-1 |53406 540 56 5340 21 173 53407 210| 33
5336 71 212 53406 720| 16 5340 21 173 53407 220 57
5340 11 110 53406 110} 10 5340 21 174 53407 210| 26
5340 11 113 53406 110| 39 5340 21 174 53407 220| 55
5340 11 114 53406 110| 39 5340 21 175 53407 210 | 12
5340 11 151 53406 110| 26 5340 21 175 53407 220 21
5340 11 170 53406 110| 25 5340 21 180 53407 210
5340 15 111 53406 110 15 5340 21 180 53407 220
5340 15 112 53406 110| 18 5340 21 181 53407 210| 8
5340 16 111 53407 170| 18 5340 21 181 53407 220| 52
5340 16 112 5340z 170| 18 5340 21 182 5340z 210| 5
5340 16 113 53407 170| 18 5340 21 182 5340z 220| 50
5340 16 421 53402 170} 41 5340 21 183 53407 210 13
5340 16 423 5340z 170| 58 5340 21 183 53407 220 24
5340 17 112 5340z 170| 48 5340 21 191 5340z 210 1
5340 17 113 5340z 170! 20 5340 21 191 53407 220| 46
5340 17 114 53407 170| 40 5340 21 210 /53407 210| 47
5340 17 114 53407 320 80 5340 21 210  |5340z 220|109
5340 17 114 53407 880 11 5340 21 220 53407 210(119
5340 17 123 53407 170| 38 5340 21 511 53407 210| 76
5340 17 125 53407 170| 63 5340 21 520 ;53407 210| 74
5340 17 127 5340z 170] 1 5340 21 520 53407 220 99
5340 21 111 53407 2107 44 5340 21 520z 5340z 210
5340 21 112 53407 210} 30 5340 21 520z |53407 220
5340 21 112 53407 220i101 5340 21 530 53407 220| 94
5340 21 120 53407 210 24 5340 21 530z [5340z 220
5340 21 1207 |5340z 210 5340 21 540 53407 210| 73
5340 21 130 53407 210 5340 21 540 5340z 220(110
5340 21 130 53407 220 5340 21 550-1 |5340z 210| 87
5340 21 131 53407 210] 20 5340 21 550z-1;53407 210
5340 21 131 53407 220 98 5340 21 560 53407 210
5340 21 132 53407 210} 27 5340 21 560 53407 220
5340 21 132 53407 220] 93 5340 21 561 53407 210(102
5340 21 133 53407 210} 52 5340 21 561 53407 220 39
5340 21 133 53407 220; 90 5340 21 562-2 |53407 210 88
5340 21 134-1 |53407 210! 81 5340 21 562-2 53407 220| 88
5340 21 134-1 [53407 220[ 80 5340 21 563 53407 210! 89

——— N
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5340 21 563 '53407 220| 83 5340 23 131 5340z 2301 48
5340 21 564 15340z 210 92 5340 23 132 53407 230 45
5340 21 564 53407 220 13 5340 23 133 53407 230! 44
5340 21 570 53402 210 5340 23 134 53402 230 46
5340 21 571 5340z 210(105 5340 23 135 53407 230 47
5340 21 572 53407 210(103 5340 23 136 53407 230 43
5340 21 572 53407 220| 30 5340 23 210 53402 230
5340 21 572 53407 870| 48 5340 23 211 53407 230 238
5340 21 580 53407 210| 94 5340 23 211 53402 365 21
5340 21 590 5340z 210|106 5340 23 212 53407 230} 36
5340 21 590 53407 220| 91 5340 23 212 153402 365 28
5340 21 610 5340z 210109 5340 23 220 {53407 230; 33
5340 21 621 53402 210|110 5340 23 231 53407 230§ 31
5340 21 621 53402 220 8 5340 23 231 53402 365 33
5340 21 622 5340z 210(113 5340 23 2312 53407 230
5340 21 622 53407 220 22 5340 23 2312 53407 365
5340 21 630 53407 210 5340 23 232 53407 230! 38
5340 21 630 53407 220 5340 23 232 53407 365 | 46
5340 21 631-1 |5340Z 210(114 5340 23 2322 53402 230
5340 21 631-1 |5340z 220| 26 5340 23 2321 53402 365
5340 21 632-1 [5340Z 2101(116 5340 23 233 53407 230| 37
5340 21 632-1 |5340z 220| 27 5340 23 233 53407 365! 47
5340 21 633 53402 210|111 5340 23 234 53407 230 16
5340 21 633 5340z 220| 16 5340 23 23412 53407 230
5340 21 640 53402 210(112 5340 23 236 5340z 230| 25
5340 21 640 53407 220| 17 5340 23 237 53407 230 8
5340 21 710 53407 220(114 5340 23 237 53402 365| 16
5340 21 721 53407 220(107 5340 23 238 53402 230 61
5340 21 730 53407 220| 76 5340 23 240 53407 230 2
5340 21 7302 53407 220 5340 23 311 53402 230! 59
5340 21 740 53402 220]| 42 5340 23 312 53407 230/ 60
5340 21 751 53407 220| 97 5340 24 111-1 |5340z 240 86
5340 21 760-1 |5340z 220| 89 5340 24 111-1 |5340Z 245 86
5340 21 760z-1,53402 220 5340 24 112-1 |5340Z 240 58
5340 21 770 53407 220 5340 24 112-1 |5340Z 245| 58
5340 21 771 53402 220| 32 5340 24 121 53407 240| 84
5340 21 780 53407 220| 38 5340 24 121 53402 245| 84
5340 21 790 53402 220 7 5340 24 122 53402 240| 94
5340 21 810 53406 520| 65 5340 24 122 53402 245| 94
5340 21 820-1 |5340z 210| 90 5340 24 123 53402 240| 91
5340 21 830-1 |5340z 210| 98 5340 24 123 53402 245| 91
5340 21 830-1 |5340z 220 43 5340 24 124 53407 240 | 61
5340 21 841 53407 210(101 5340 24 124 53402 245| 61
5340 21 841 53407 220| 67 5340 24 131 53407 240 34
5340 21 842 53402 210| 91 5340 24 140 53407 240 24
5340 21 850-1 |5340z 210(100 5340 24 140 53407 245 93
5340 21 860-1 |5340z 220| 44 5340 24 150 53402 240! 93
5340 21 871 53407 220| 45 5340 24 150 53407 245} 24
5340 21 880-1 53407 220| 66 5340 24 161 53402 240} 23
5340 21 891 5340z 210(120 5340 24 161 53402 245} 23
5340 23 110-2 |5340z 230 5340 24 162 53407 240} 26
5340 23 1102-2i5340Z 230 5340 24 162 53402 245 26
5340 23 111-2 [5340z 230| 23 5340 24 163 53407 240| 31
5340 23 112 53407 230| 22 5340 24 163 53407 245 31
5340 23 113-1 {53407 230| 63 5340 24 164 53407 240} 20
5340 23 114 53407 230| 49 5340 24 164 53407 245 20
5340 23 115 5340z 230| 51 5340 24 213 53402 240 2
5340 23 116-1 {53407 230| 56 5340 24 213 53407 245 2
5340 23 117 53407 230| 58 5340 24 215 53402 240 9
5340 23 118 53402 230| 53 5340 24 215 53402 245 9
5340 23 118 53402 240| 90 5340 24 220 53407 240
5340 23 118 53402 245| 90 5340 24 220 53402 245
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5340 24 221 5340z 240 95 5340 33 452 5340z 330| 9

5340 24 221 53407 245| 95 | 5340 35 310 53407 355
5340 24 262 53407 240 96 5340 35 321 53407 350 87
5340 24 262 53407 245| 96 5340 35 353 5340z 350: 71
5340 24 263 53407 240| 97 5340 35 381 5340z 350| 50
5340 24 263 53407 245| 97 5340 35 391 53402 350; 35
5340 24 266 53407 240| 98 5340 35 451-1 |5340z 350| 72
5340 24 266 5340z 245| 98 5340 35 454 5340z 3551106
5340 24 267 5340z 240| 99 5340 35 455 53407 350{ 59
5340 24 267 53407 245| 99 5340 35 456 53407 350(109
5340 24 344 53407 240 45 5340 35 511~2 |5340z 355! 72
5340 24 344 53407 245| 45 5340 35 512 53407 355|142
5340 24 541 153402 240 42 5340 35 521-2 [5340Z 355 (112
5340 24 541 53407 245 42 5340 35 533-2 [5340Z 355|111
5340 24 550 53407 240 5340 35 534-1 |5340Z 355| 29
5340 24 550 53407 245 5340 35 554 5340z 350 53
5340 24 560 5340z 240 50 5340 35 555 53407 355| 78
5340 24 560 53407 245| 50 5340 35 556 53407 355; 78
5340 24 564 53407 240]| 36 5340 35 557 - |5340z 355 78
5340 24 565 53407 245| 36 5340 35 572 53402 355:¢ 7
5340 24 570 5340z 240| 55 5340 35 610 53407 355
5340 24 580 '5340z 240| 57 5340 35 613 53402 355! 36
5340 24 580 53407 245 57 5340 35 620 53407 355
5340 24 611 53407 245| 34 5340 35 630 53407 355 58
5340 24 620 1534027 245| 55 5340 35 640 53402 355| 35
5340 25 110-1 5340z 250 5340 35 650 53402 355
5340 25 111-1 \53402 250 16 5340 35 651 53407 3551143
5340 25 116 153407 650 9 5340 35 662 53402 355| 18
5340 25 120 53402 650 5340 35 670 53407 355
5340 25 121 53407 650| 34 5340 35 671 53402 355145
5340 25 150 53407 250 26 5340 35 672 53402 355|146
5340 25 160 5340z 250| 30 5340 35 673 53407 355|147
5340 25 211" 5340z 250 20 5340 35 674 53407 355|148
5340 25 212 53402 250 5 5340 35 675 53402 355|149
5340 25 213 53402 250 3 5340 35 676 53402 355|150
5340 25-214 53407 250 8 5340 35 680 53407 355
5340 25 215 53407 250 4 5340 35 690 53407 355
5340 25 216 5340z 250| 33 5340 35 711 53402 355| 25
5340 26 230-1 |5340z 260| 23 |- 5340 35 720 53407 355| 24
5340 29 111-3 |[5340Z 290 7 5340 35 7202 53407 355 .
5340 29 112-4 [53407 290 1 5340 35 722 53402 350| 64
5340 29 235-1 |5340z 290| 27 5340 35 740 53407 355
5340 29 236 53402 290 6 5340 35 74012 53407 355
5340 29 237 53407 290| 28 5340 35 760 53407 355144
5340 29 238 53402 290| 21 5340 35 842-1 |5340Z 355! 61
5340 29 241 5340z 290| 29 5340 35 910 53407 355
5340 31 001 53407 315 1 5340 35 920 - 153407 355
5340 31 002-2 |5340Z 315 8 5340 35 921 53402 355{131
5340 32 130 53407 320| 60 5340 36 210 53402 360
5340 32 173 5340z 320| 71 5340 36 220 53402 360[ 43
5340 32 174 53407 320| 92 5340 36 310 53402 360
5340 32 711 53407 320| 68 5340 36 311 5340z 360| 18
5340 32 712 53407 320| 72 5340 36 315 53402 360: 19
5340 32 713 53407 320| 64 5340 36 340-1 |5340Z 360| 13
5340 32 714 53407 320| 76 5340 36 344-1 |5340Z 360| 27
5340 32 715 53407 320| 77 5340 36 380 53407 360
5340 32 716 53407z 320| 70 5340 36 382 53402 360 52
5340 32 717 53407 320| 78 5340 36 411-1 |53407 360 59
5340 32 718 53407 320| 87 5340 36 413-2 |5340z 360; 55
5340 32 719 53402 320| 69 5340 36 414 5340z 360, 1
5340 32 719 53407 880 1 5340 36 417 53402 360] 65
5340 33 121-1 |5340z 330]| 57 5340 36 420 153407 360 76
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5340 36 431 153407 360 64 5340 51 095 153406 511
5340 36 432 53407 360| 75 5340 51 096  [53406 511
5340 36 433 53407 360| 68 5340 51 110 53406 511
5340 36 434 5340z 360| 80 5340 51 136 153406 511
5340 36 435-1 ;53407 360| 82 5340 51 140 (53406 511
5340 36 510 53407 365 5340 51 1407 {53406 511
5340 36 510z |5340Z 365 5340 51 142 53406 511
5340 36 511 53407 365| 60 5340 51 150 53406 511
5340 36 512 53407 365| 35 5340 51 210-1 |5340G6 512
5340 36 513 53407 365| 42 5340 51 211-1 153406 512
5340 36 514 53407 365| 40 5340 51 213 53406 512
5340 36 515 153402 365| 3 5340 51 214-1 (53406 512
5340 36 516-3 53407 365| 4 5340 51 216 53406 512
5340 36 517 53407 365| 37 5340 51 217 53406 512
5340 36 518 53407 365| 38 5340 51 219 53406 512
5340 36 521 53407 365| 52 5340 51 232 153406 511
5340 36 522-1 |53407 365| 59 5340 51 2327 {53406 511
5340 36 523-1 53407 365| 51 5340 51 200 53406 513
5340 36 524 53407 365 67 5340 51 313-1 |53406 511
5340 36 530 53407 365 5340 51 400 53406 513
5340 36 540 53407 365| 25 5340 51 413 53406 513
5340 36 550 53407 365| 10 5340 51 421 53406 513
5340 36 555 53407 365| 11 5340 51 422 53406 513
5340 36 561-1 |53407 290 33 5340 51 423 53406 513
5340 36 562 53407 290| 34 5340 51 425 53406 513
5340 36 563-1 |53407 290| 37 5340 51 431-2 |53406 512
5340 36 571 53407 365| 62 5340 51 434 53406 512
5340 37 130 53406 370| 40 5340 51 435-3 53406 512
5340 51 000-5 (53406 511 5340 51 436-2 (53406 512
5340 51 010-4 |5340G6 511 5340 51 440 53406 513
5340 51 011-2 |5340G6 511 | 15 5340 51 442 53406 513
5340 51 012-2 |5340G6 511 | 4 5340 51 451 153406 513
5340 51 013-2 {53406 511| 5 5340 51 510-1 ;53406 512
5340 51 016 53406 511| 12 5340 51 510-1 ;53406 513
5340 51 017 53406 511 | 2 5340 51 521-1 [5340G6 512
5340 51 031-3 |53406 511 44 5340 51 521-1 |53406 513
5340 51 040-1 |5340G6 511 9 5340 51 522-1 |53406 512
5340 51 041 53406 511 42 5340 51 522-1 |5340G6 513
5340 51 041z {53406 511 5340 51 523-1 |53406 512
5340 51 042-3 |53406 511 45 5340 51 524-1 |53406 512
5340 51 0427-3:53406 511 5340 51 525-1 |5340G6 513
5340 51 043-2 |53406 511 | 7 5340 51 526 53406 512
5340 51 044-2 [53406 511 16 5340 51 527 53406 512
5340 51 047-1 [53406 511 | 10 5340 51 530 53406 512
5340 51 048 ~ [53406G 511 95 5340 51 531 153406 512
5340 51 050 53406 511 5340 51 532 53406 512
5340 51 051-1 |53406 511 | 40 5340 51 540 53406 512
5340 51 052-1 [53406G 511|124 5340 51 541 53406 512
5340 51 053 53406 511 31 5340 51 550 53406 512
5340 51 054 53406 511 22 5340 51 550 53406 513
5340 51 060 53406 511 27 5340 51 560-1 [53406 512
5340 51 060z (53406 511 5340 51 570 53406 512
5340 51 070 53406 511| 3 5340 51 700 53406 514
5340 51 080 53406 511 5340 51 7007 53406 514
5340 51 080 53406 530 5340 51 720 53406 514
5340 51 081 53406 511 19 5340 51 721 53406 514
5340 51 090-1 (53406 511 24 5340 51 820 53406 512
5340 51 090z-1|53406 511 5340 51 821 53406 512
5340 51 093-1 |53406 511 | 25 5340 51 822 53406 512
5340 51 093-1 53406 530(132 5340 51 823 53406 512
5340 51 094 53406 511 26 5340 51 830-1 [53406 511
5340 51 094 53406 530[133 5340 51 831 53406 511

63
80

33
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39
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74
12
13
61
82
45

15
81
80
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96
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5340 51 832 i5340G6 511 97 5340 52 60412 53407 365
5340 51 83212 53406 511 5340 52 605 53406 520
5340 51 840-1 |53406 511 5340 52 606 53406 520
5340 51 841 53406 511|101 5340 52 606 53406 530
5340 51 842 53406 511 (103 5340 52 606 53407 355
5340 51 850 5340G 511|108 5340 52 606 53407 365
5340 51 860 53406 511 5340 52 610 5340G 520
5340 51 870 53406 511 5340 52 610z 53406 520
5340 51 871 53406 511 | 99 5340 52 620 53406 520
5340 51 872 53406 511 (119 5340 52 631 53406 520
5340 51 873 {53406 511 (115 5340 52 632 53406 520
5340 51 874 :5340G 511|122 5340 52 632 53407 380
5340 51 875 53406 511|113 5340 52 633 53406 540
5340 51 876 5340G 511|116 5340 52 634 5340G 520
5340 51 880 53406 511 (117 5340 52 635 53406 520
5340 51 891 53406 511|111 5340 52 640 53406 520
5340 52 111 5340G 514 | 32 5340 52 650 53406 520
5340 52 117 53406 514 | 41 5340 52 652 5340G 520
5340 52 130 153406 514 5340 53 120-1 :i5340G 530
5340 52 131 %5340G 514 | 40 5340 53 120Z-1|5340G 530
5340 52 132 153406 514 | 39 5340 53 130 53406 530
5340 52 141 53406 514 | 31 5340 53 131 53406 530
5340 52 161 53406 514 | 23 5340 53 160-3 5340G 530
5340 52 200 53406 520 5340 53 170-1 (5340G 530
5340 52 211 53406 520| 51 5340 53 170-1 |5340G 535
5340 52 212 [53406 520| 35 5340 53 170z-1(5340G 530
5340 52 220 i5340G6 520 | 38 5340 53 170z-1|5340G6 535
5340 52 240 153406 520 40 5340 53 174 53406 530
5340 52 250-1 |5340G 520| 49 5340 53 175 53406 512
5340 52 260 5340G 520 | 29 5340 53 175 53406 513
5340 52 271-1 {53406 520| 27 5340 53 175 53406 530
5340 52 280 53406 540| 86 5340 53 175 53406 535
5340 52 290 53406 540|104 5340 53 176 53406 530
5340 52 301 53406 520| 36 5340 53 176 5340G 535
5340 52 302-1 53406 540 88 5340 53 182 53406 530
5340 52 303 53406 540 | 84 5340 53 190~-2 |5340G 530
5340 52 304-1 ;5340G 540106 5340 53 211 53406 530
5340 52 312 53406 530| 12 5340 53 212-1 |5340G6 530
5340 52 313 53406 530 9 5340 53 220-1 |5340G 535
5340 52 320 53406 530 70 5340 53 221 5340G 535
5340 52 3201 53406 530 5340 53 222 53406 535
5340 52 330 53406 530 5340 53 270 5340G 535
5340 52 341 53406 530 81 5340 53 271 5340G 535
5340 52 342 53406 530| 86 5340 53 272 53406 535
5340 52 350 53406 530| 79 5340 53 273 53406 535
5340 52 354-1 |53406 530( 90 5340 53 274 53406 535
5340 52 360 53406 530 738 5340 53 275 53406 535
5340 52 371-1 |5340G 530| 74 5340 53 280 53406 535
5340 52 3712-1i5340G6 530 5340 53 290 53406 535
5340 52 380 53406 530 99 5340 53 311 53406 535
5340 52 500 53406 513 5340 53 312 53406 535
5340 52 510 53406 513 61 5340 53 340 5340G 535
5340 52 516 53406 513 | 55 5340 53 3402 53406 535
5340 52 517 53406 513 | 52 5340 53 341-1 |5340G 535
5340 52 518 53406 513 | 64 5340 53 344 53406 535
5340 52 519 53406 513 | 56 5340 53 361 5340G6 535
5340 52 520 53406 513 5340 53 413-1 153406 535
5340 52 521 53406 513 | 69 5340 53 420 53406 513
5340 52 522 {53406 513 | 68 5340 54 111-2 |5340G 540
5340 52 530 53406 513 | 66 5340 54 112 53406 540
5340 52 603 53407 365| 66 5340 54 112-1 |5340G 540
5340 52 604 53407 365| 65 5340 54 113 5340G_ 540

No.
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67
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55
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11
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125
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94
50

96
13
11
95
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95
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51
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52
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63
57
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99

96




PART NUMBER INDEX

B %5 B S oL a &S No B s ® B o arES No

PART NUMBER SECTION No. ’ _ PART NUMBER SECTION No. ;
5340 54 114 53406 540|101 5340 55 119 53406 510] 13
5340 54 513-1 5340G 540 92 5340 55 121 53406 510 15
5340 54 513-2 153406 540 92 5340 61 110 53406 611 1
5340 54 514 53406 540! 91 5340 61 120 53406 611 1
5340 54 515 53406 540:122 5340 61 121 53406 611: 17
5340 54 516 ;53406 540 | 49 5340 61 122 53406 611 18
5340 54 521-1 {53406 540 81 5340 61 123 53406 611 12
5340 54 523-1 55340G 540 79 5340 61 124 53406 611 17
5340 54 610 i5340G6 540 5340 61 130 53406 615: 1
5340 54 620-2 :53406 540 5340 61 130 53407 614 1
5340 54 621-2 |5340G 540| 43 5340 61 130 53407 616 . 1
5340 54 622-1 |5340G 540! 40 5340 61 130 53407 617 1
5340 54 623 5340G 540 | 27 5340 61 130 53407 618 1
5340 54 626-1 53406 540} 37 5340 61 132 53406 615 | 20
5340 54 627 5340G 540: 28 5340 61 132 53407 614 | 20
5340 54 628 5340G 540 25 5340 61 132 53407 616 | 20
5340 54 629 53406 540 30 5340 61 132 5340z 617 | 20
5340 54 631 5340G 540, 39 5340 61 132 5340z 618 | 20
5340 54 632 5340G 540 | 42 5340 61 134 53406 615] 20
5340 54 633 53406 540 33 5340 61 140 53406 615 1
5340 54 634 5340G 540 64 5340 61 141 53406 615; 12
5340 54 635 5340G 540| 74 5340 61 141 53407 6141 12
5340 54 636 5340G 540 53 5340 61 1471 53407 616 | 12
5340 54 637-1 5340G6 540| 70 5340 61 141 53407 617 | 12
5340 54 638-1 5340G 540 | 83 5340 61 141 53407 618 | 12
5340 54 639 153406 540113 5340 61 142 5340G 615| 15
5340 54 640-2 :53406G 540 5340 61 142 53407 614 | 15
5340 54 641-2 |5340G 540| 31 5340 61 142 53407 6164} 15
5340 54 644-1 53406 540| 50 5340 61 142 53407 6174 15
5340 54 645 5340G 540114 5340 61 142 53407 618; 15
5340 54 646 5340G 540, 76 5340 61 151 53406 110 27
5340 54 651-1 5340G6 540 32 5340 61 154 53406 110! 29
5340 54 652-1 5340G 540 51 5340 61 161 5340z 290 11
5340 54 653-1 5340G 540 78 5340 61 162 53407 290 18
5340 54 654-1 5340G 5401\ 77 5340 61 163 53407 290 17
5340 54 655 53406 5401 69 5340 61 164 5340z 290! 26
5340 54 656-1 5340G 5404 73 5340 61 211-1 5340z 620 | 31
5340 54 657-1 |5340G 5407 68 5340 61 212 5340z 620 4
5340 54 660-2 [5340G6 540 5340 61 213 5340z 620 8
5340 54 661-1 53406 540| 35 5340 61 214 53407 620 8
5340 54 662-1 53406 540 41 5340 61 222 53407 620 21
5340 54 663 5340G 5401| 34 5340 61 224 53407 620} 15
5340 54 664 5340G 540| 29 5340 61 225 5340z 620! 29
5340 54 670 53406 540 5340 61 226 53407 620: 21
5340 54 673-1 53406 540| 15 5340 61 230 5340z 620
5340 54 674 53406 540 8 5340 61 231 53407 620 27
5340 54 675 5340G 540| 10 5340 61 232 53407 620' 28
5340 54 677 5340G 540| 12 5340 61 240 53407 620 3
5340 54 678-1 53406 540| 17 5340 61 243 5340z 620! 11
5340 54 680 53406 540 3 5340 61 244 5340z 620" 5
5340 54 690 53407 840 5340 61 250 53402 620 33
5340 54 691 53407 840 48 5340 61 251-1 |5340G6 615 27
5340 54 692 5340z 8401 46 5340 61 251-1 |[53407 6141 27
5340 54 693 53407 840 47 5340 61 251-1 53407 616} 27
5340 55 111-4 |5340G6 510| 10 5340 61 251-1 |[53407 617 | 27
5340 55 112-4 |5340G 510 1 5340 61 251-1 |53487 618 | 27
5340 55 113-1 53406 510 11 5340 61 260 53406 615| 48
5340 55 114 5340G 510 12 5340 61 411 5340z 860 7
5340 55 115 53406 5101 14 5340 61 423 53406 110| 38
5340 55 116 53406 510 9 5340 61 436 5340z 380| 57
5340 55 117 53406 510 5 5340 61 437 5340z 8601 34
5340 55 118 53406 510 8 5340 61 461 53406 110 1
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5340 61 598 53406 611 | 37 5340 72 040 53406 710+ 13
5340 61 598 53406 615| 51 5340 72 050 53406 720 14
5340 61 599 53406 611 | 38 5340 73 010-1 |53406 710; 2
5340 61 599 53406 615| 52 5340 73 015-1 53406 710 8
5340 61 612 5340z 290 | 38 5340 73 020-1 |53406 720‘ 4
5340 61 640-3 [5340G6 611 1 5340 73 025 53406 720: 7
5340 61 641-1 |5340G 611 [ 5340 73 030-1 |53406 710 | -2
5340 61 642-1 |5340G6 611| 13 5340 73 040-1 |53406 720 4
5340 61 645-1 |5340G6 611 4 5340 73 045 53406 720| 7
5340 61 647 53406 611 | 15 5340 73 050 153406 710 40
5340 61 648 53407 620 | 26 5340 73 052 53406 710} 39
5340 61 801-2 |53406 611 6 5340 74 111-1 |53406 6111 22
5340 61 802-1 |53406 611 6 5340 74 112-1 153406 611 22
5340 61 891 53406 630 8 5340 74 125 53406 540!116
5340 61 892 53406 630| 10 5340 74 125 53407 240:110
5340 61 895 53406 630 5340 74 125 5340z 245110
5340 61 911-1 |53406 630 8 5340 75 011 53406 710} 16
5340 61 912 53406 630| 10 5340 75 111-2 [53406 750 36
5340 61 914-1 |5340G6 630 9 5340 75 112 ]53402 755 44
5340 61 915-2 |53406 630 5340 75 113 "53407 755 46
5340 61 921-1 (53407 680 5340 75 114 153402 755 33
5340 61 923-1 |53402 680 5340 75 115 53407 755] 36
5340 61 925 53407 680| 17 5340 75 116 i53402 755, 48
5340 61 926 5340z 680 15 5340 75 211-3 53406 750 15
5340 61 931 5340z 830 | 69 5340 75 211-3 [53402 751 23
5340 61 932 5340z 830| 70 5340 75 220 i5340G6 750 16
5340 61 934 5340z 830| 75 5340 75 220 5340z 751 4
5340 61 935 5340z 830| 76 5340 75 311-2 [5340G6 750| 46
5340 61 936 53407 830| 78 5340 75 320 53406 750; 33
5340 61 937 5340z 830 79 5340 75 323 53406 750| 30
5340 61 938 5340z 830 74 5340 75 324 53406 7501 45
5340 61 991 53406 611 | 21 5340 75 330 53406 750 43
5340 61 992 53406 611 | 21 5340 75 340 53406 7501 41
5340 61 993 53406 611 | 21 5340 75 350 53406 750; 48
5340 61 994 53406 611 | 21 5340 75 411-2 |53406 750 4
5340 65 212 53406 652 8 5340 75 420-1 {53406 7504 19
5340 65 213 53406 652 3 5340 75 430-1 |5340G6 750! 20
5340 65 412 53407 650 5 5340 75 441-3 |5340G6 750° 31
5340 66 111 53406 656 | 27 5340 75 442 53406 750| 38
5340 66 112 53406 655 2 5340 75 443-2 |53406 750: 37
5340 66 112 53406 656 6 | 5340 75 444 53406 750| 61
5340 66 113 53406 656| 16 5340 75 511-2 |5340z 751 35
5340 66 113-1 |53406 656| 16 5340 75 611-3 |5340Z 7511 11
5340 66 114 53406 655 2 5340 75 612-2 |5340z 751: 30
5340 71 111 53406 710 15 5340 75 615 53402 751¢ 42
5340 71 112 53406 710| 15 5340 75 621 53406 511 | 94
5340 71 120 53406 710| 19 5340 75 621 5340z 751 | 40
5340 71 130 53406 710| 19 5340 75 710 5340z 755 11
5340 71 150 53406 710 | 24 5340 75 712 5340z 755| 16
5340 71 152 53406 710| 23 5340 75 713 5340z 755 9
5340 71 160 53406 710| 24 5340 75 714 53407 755| 24
5340 71 210-2 |5340G6 720| 15 5340 75 716 5340z 755 43
5340 71 211 53406 720| 35 5340 75 717 5340z 755| 38
5340 71 220-1 |5340G6 720| 18 5340 75 718 15340z 755 29
5340 71 230 53406 720| 15 5340 75 719 '5340z 755| 50
5340 71 240-1 |[5340G6 720| 18 5340 75 720 15340z 755! 37
5340 71 250 53406 720| 19 5340 75 723 "5340z 755; 20
5340 71 260 53406 720| 19 5340 75 724 153402 7551 47
5340 71 271-1 |[53406 720| 11. 5340 75 725 153402 755; 41
5340 72 020 53406 710| 13 5340 75 730 153402 755[ 42
5340 72 030 53406 720 14 5340 75 732 ‘53402 755 4
5340 72 032 53406 720] 13 5340 75 733 5340z 755 8
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5340 75 734 52407 755 3 5340 82 265 53406 825 21
5340 75 740 5340z 755| 25 5340 82 266 53406 820 57
5340 75 741 53407 755 30 5340 82 266 53406 825! 19
5340. 75 750 53407 755 32 5340 82 2661 53406 820
5340 75 760 5340z 755| 21 5340 82 2661 53406 825
5340 75 770 5340z 755| 28 5340 82 267 53406 820 30
5340 75 780 153407 7551 27 5340 82 267 53406 825]| 43
5340 75 781 153402 755| 12 5340 82 301 53406 820 21
5340 75 811 53407 230 19 5340 82 301 53406 825 | 49
5340 75 820-1 |5340z 240 5340 82 310 ‘53406 8201} 43
5340 75 820-1 |[5340Z 245 5340 82 340 5340z 828
5340 75 821-1 |5340z 240|108 5340 82 350 53407 828 9
5340 75 821-1 53407 245|108 5340 82 351 53407 828 5
5340 75 830-1 |5340z 240|104 5340 82 360 153402 828 | 47
5340 75 830-1 [5340zZ 245|104 5340 82 511 53407 828 | 22
5340 75 832-1 |53406 540 | 21 5340 82 512-1 15340z 828 32
5340 75 833-1 |5340z 240|105 5340 82 513-1 {53407 828 | 31
5340 75 833-1 53407 245|105 5340 82 514 53407 828 | 34
5340 75 834-1 [5340G 540| 24 5340 82 520 53407 828 | 21
5340 75 834-1 15340z 2401(106 5340 82 523 153407 828 48
5340 75 834-1 |53407 245|106 5340 82 524 {5340z 828 50
5340 75 840-1 ;53406 540 5340 82 530-1 |53407 828
5340 75 850-1 {53406 540 5340 82 541 153407 828 45
5340 75 851-1 |5340G 540 20 5340 82 542 153407 828 | 12
5340 75 852-1 [5340G6 540(110 5340 82 600 5340G 825
5340 75 853-1 !53406 540 (109 5340 82 650 53406 825
5340 76 001 53406 110 | 46 5340 82 660 53406G 825 3
5340 82 100 53406 820 5340 82 670 53406 825 8
5340 82 110 53407 828| 56 5340 82 680 5340G 825| 67
5340 82 120 53407 828| 53 5340 82 690 :5340G6 825 | 57
5340 82 131 53407 828| 23 5340 82 711 53406 820 19
5340 82 140 53407 828| 24 5340 82 712 153406 820 23
5340 82 160 53406 820| 28 5340 82 713 53406 820 3
5340 82 160 53406 825| 56 5340 82 713 5340G 825! 72
5340 82 170 53406 820| 36 5340 82 71312 53406 820
5340 82 170 53406 825| 42 5340 82 7132z 53406 825
5340 82 181 5340G 820| 16 5340 82 714 53406 820 1
5340 82 181 53406 825| 16 5340 82 714 53406 825} 70
5340 82 183 53406 820| 66 5340 82 7141 53406 820
5340 82 183 153406 825| 53 5340 82 7141 53406 825
5340 82 184 53406 820| 69 5340 82 720 53406 825
5340 82 184 53406 825| 30 5340 82 721 53406 825 75
5340 82 190 53406 820 5340 82 730 53406 825 9
5340 82 191 53406 820| 40 5340 82 740 53406 825| 28
5340 82 191 5340G 825 6 5340 82 750 53407 828
5340 82 210 53406 820| 52 5340 82 760 53407 828 2
5340 82 220 53406 820| 42 5340 82 770 53407 828 59
5340 82 230 53406 820| 20 5340 82 771 53407 828 51
5340 82 240 53406 820| 35 5340 82 780 53407 828 19
5340 82 250 53406 820| 72 5340 82 791 53407 828 49
5340 82 250 53406 825| 52 5340 82 792 53407 828! 61
5340 82 253 53406 820| 62 5340 82 793 53407 828 25
5340 82 253 53406 825| 31 5340 82 794 5340z 828 57
5340 82 254 53406 820| 33 5340 82 795 53407 828} 60
5340 82 254 53406 825| 61 5340 82 796 53407 828 43
5340 82 260 53406 820| 39 5340 82 797 53407 828 41
5340 82 260 53406 825 5 5340 83 275 53407 830} 67
5340 82 263 53406 820| 68 5340 83 276 53407 830f 66
5340 82 263 53406 825| 46 5340 83 277 53407 830; 73
5340 82 264 53406 820| 31 5340 86 211-1 {53402 860| 18
5340 82 264 53406 825| 44 5340 86 212 53407 860 4
5340 82 265 53406 820| 59 5340 87 110-2 (53407 870
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5340 87 111-2 |5340Z 870 43
5340 87 112-1 |5340Z 870 44
5340 87 113-1 |53407 870 24
5340 87 115 53407 870 19
5340 87 116 53407 365| 57
5340 87 116 53407 870 49
5340 87 117 53407 870 7
5340 87 118 5340z 870| 67
5340 87 119 53407 870\ 16
5340 87 121 53407 870 17
5340 87 123 5340z 870 11
5340 87 124 53407 870 10
5340 87 125 53407 870} 15
5340 87 126 53407 870| 3
5340 87 127 53407 870| 6
5340 87 213 53407 870 59
5340 87 214 53407 870 54
5340 87 215 53407 870 68
5340 87 220 53407 870 65
5340 87 300-2 |53407 872
5340 87 321 53407 872 17
5340 87 421-1 |53407 860! 14
5340 87 422-1 |53407 860| 33
5340 87 423-1 |5340Z 860) 19
5340 87 461 53407 860; 32
5340 87 462 53407 860| 28
5340 87 511 53407 870 36
5340 87 512 53407 870 35
5340 87 562 53407 290 32
5340 88 122 53406 890 45
5340 88 150 53407 880 43
5340 88 151 53407 880 61
5340 88 232 53407 880 46
5340 88 233 53407 880| 60
5340 88 234 53407 880 18
5340 88 240 53407 880
5340 88 241 53407 880 23
5340 88 260 53406 890 61
5340 88 270 53406 890| 65
5340 89 145 53407 895| 5
5340 89 146 53407 895| 2
5340 89 147-1 |53407 895! 3
5340 89 218-1 |53406 890! 5
5340 89 2182-1|53406 890
5340 89 225-1 |53407 892 32
5340 89 225z-1|53402 892
5340 89 226-1 (53407 892} 7
5340 89 2267-1(5340Z 892
5340 89 320 53407 892 | 38
5340 89 411 53407 892 41
5340 89 412 53407 892 | 43
5340 89 413 53407 892 44
5340 89 421 53407 892 47
5340 89 510 53406 710| 5
5340 89 520 53406 710| 5
5340 89 521 53406 720| 9
5340 89 522 53406 720( 9
5341 24 214 53407 240| 8
5341 24 214 53407 245] 8
5341 31 510 53407 312
5341 31 511 53407 312| 7
5341 31 512 53407 312} 3
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PART NUMBER
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SECTION No.
5340z 31276
53407 312 4
5340z 312 5
53407 312 | 14
53407 312 | 15
53402 312 | 16
53407 312 | 17
5340z 330
53407 330| 25
53407 330| 30
53407 330| 22
53407 355|151
53407 355(110
53407 355|187
53402 355[103
53407 3551 44
53402 355| 81
53407 355[152
53402 355| 97
53407 355153
53407 355|154
53402 355| 17
53407 355|155
53407 355| 69
53407 355| 75
53407 355| 66
53402 355]| 65
53407 355|157
53407 355| 31
53402 355| 52
53407 355| 37
53402 355(119
53402 355| 63
53402 355| 82
53407 355| 84
53407 355[160
53407 355| 60
53407 355| 59
53402 355| 53
53407 355| 34
53407 355| 46
53407 355/158
5340Z 355|159
53402 355([161
53406 652
53406 652
53406 720 43
53406 720| 44
53407 895| 21
53406 511
53406 530
53402 620 31
53407 620 3
53407 620 33
53406 652 6
53406 652 8
53406 652 3
5340G 652 5
53406 710| 15
53406 710| 19
53406 710 24
53406 710/ 23
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5346 71 153 53406 710 | 23
5346 71 154 53406 710 | 41
5346 71 155 53406 710 | 42
5346 71 160 53406 7101 24
5346 71 210-2 153406 720 15
5346 71 220-1 (53406 720| 18
5346 71 250 i53406 720 19
5346 71 260 53406 720| 19
5346 72 020 ;53406 710 13
5346 72 030 53406 720 14
5346 72 040 53406 710| 13
5346 72 050 53406 720 14
5346 73 010-1 |5340G6 710 2
5346 73 015-1 153406 710 8
5346 73 020-1 !53406 720 4
5346 73 025 53406 720 7
5346 73 050 53406 710| 40
5346 73 052 53406 710| 39
5346 82 100 53406 820
5346 82 600 53406 825
5346 89 510 53406 710 5
5346 89 521 53406 720 9
5430 11 219 5340z 250 21
5430 21 518-1 |5340G6 820| 48
5430 21 518-1 {53406 825| 51
5430 24 124-1 |53407 240 5
5430 24 124-1 ;53407 245 5
5430 24 125 53407 240 4
5430 24 125 53407 245 4
5430 35 212 5340z 350107
5430 35 224 5340z 350| 28
5430 35 311-1 {5340z 350| 58
5430 35 312 53407 350| 32
5430 35 314 5340G 530|143
5430 35 314 5340z 350| 15
5430 35 314 53407 355|163
5430 35 321-1 |5340z 350| 38
5430 35 322 5340z 350| 19
5430 35 323 5340z 350| 20
5430 35 324 5340z 350 18
5430 35 332 5340z 350| 33
5430 36 620-1 (53407 355
5430 36 621-1 {53407 355|117
5430 36 622-1 |53407 355 8
5430 36 623-1 15340z 355 10
5430 36 624-1 |53407 355 9
5430 36 640-1 153407 355
5430 36 641-1 [5340Z 355 4
5430 36 650-1 15340z 355
5430 36 660-1 |5340Z 355
5430 38 414 53406 820 60
5430 38 414 53406 825| 22
5430 39 118 5340z 355| 57
5430 39 614 5340z 355| 50
5430 83 100-1 |[5340z 650
5430 83 111-1 153407 650 31
5430 83 115-1 |5340z 650 33
5430 83 210-3 |5340z 650
5430 83 213-2 153407 650 25
5430 83 214-1 53407 650| 27
5430 83 215-1 |5340z 650| 29
5430 83 216-2 |5340Z 650| 26

B 2 B S
. PART NUMBER
L g
5430 83
5480 23
5480 23
5480 23
5480 23
5480 23
5480 23
5480 23
5480 23
5480 25
5480 53
5480 53
5480 53
5486 42
5486 44
5486 61
5486 61
5486 61
5486 78
5486 78
5521 55
5521 55
5522 45
5640 23
5640 23
5640 48
90072
90072
90101
90102
90111002
90164
901738
90179
90179
90181
90200
90200
90200
90200
90200
90200
90202
90203
90203
90204
90204
90205
90207
90207
90207
90211
90211
90212
90214
90214
90214
90218
90230
90230

217
218
221
221
222
222
223
223
224-1
224-1
418
126
126
222
517
174
643
643
933-1
274-1
275-1
142
143
126
136
136
107

90241
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24

| 10
11

15
29
19
61
- 23
122
17

32
39
12
37
.37
106
107
27
142
164
64
16

19
19
15
18
115
13
31
62
71
28
71
90
47
14

26

27
61

13
21
20
13

1116

115
45

46
38
124
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90242 T 53406 890 27
90307 53402 350 46
90308 53402 355 (166
90315 5340z 870 56
90318 53406 512 9
90318 53406 513 9
90318 5340Z 310 | 17
90319 5340z 210|104
90319 5340z 220 31
90319 53407 365| 50
90331 53406 511 | 62
90352 5340z 360 40
90355010 53406 530(119
90355011 53406 511|102
90364 53406 514 | 38
90368 53406 540 | 54
90371 53406 530|131
90401 53406 514 | 62
90401 53406 535 | 47
90408 5340z 650| 30
90436 53406 5301129
90441 5340z 230| 39
90441 53407 365| 45
90447 53406 520 | 37
90461 53406 535| 36
90477 5340z 240| 71
90477 53407 245 | 71
90479 53406 540| 57
90480 53406 540 | 55
90502 5340z 170| 54
90505 5340z 828| 38
90510 53406 511 1
90512 5340z 828 37
90514 5340z 330| 23
90576 53406 512 | 38
90599 53406 540| 72
90601 53406 513| 75
90601 53407 892| 49
90603 53406 540 82
90603 53406 890 57
90603 5340z 320| 52
90604 53406 820 4
90607 53407 892 | 28
90610 53406 513| 29
90626 53407 310 44
90627 53406 511 61
90628 53406 520 16
90628 5340G 890 69
90628 5340z 210| 48
90628 5340z 220|105
90628 5340z 360| 70
90628 5340z 380| 36
90629 5340z 828| 15
90630 5340z 680 10
90630 53407 895 4
90640 53406 825| 65
90643 53406 611| 40
90643 53406 615| 54
90643 53406 710| 33
90643 53406 720| 41
90643 53407 365 2
90644 5340z 880 53
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PART NUMBER SECTION No. -
90644 53407 892 | 55
90651 53406 710 6
90651 53406 720 26
90652 53407 355| 73
90654 53407 310 18
90675 53406 820 13
920675 53406 825]| 68
920679 53406 530| 39
90688 53406 511118
90688 5340z 240| 83
920688 53407 245 | 83
90690 5340z 260 | 32
90692 5340z 210| 62
90692 5340z 220)| 14
90692 53407 355|167
90693 53406 5401|105
90699 5340z 230 4
90699 53407 365 9
90700 53407 240 74
90700 53407 245| 74
90701 53406 513 | 28
90701 53406 535 7
90703 53406 512 | 66
90703 53406 820| 58
90703 53406 825 | 20
90710 5340z 260 | 33
90720 53406 540 | 45
90721 5340G 540| 46
90730 53406 511 93
90730 5340z 240 | 59
90730 53402 245| 59
90730 5340z 751 | 41
90730 5340z 840 | 40
90741 5340z 355 5
90758 53406 520 57
90760 5340z 620 | 22
90770 5340z 880 25
90773 5340z 840 37
90790 5340z 840 | 11
90802 5340z 895 | 17
90804 5340z 320 28
90813 53406 710 1
920813 53406 720 10
90813 53402 360 | 46
90840 5340z 350| 80
90842 5340z 260| 35
90843 5340z 880| 35
90852 5340z 320| 29
90852 5340z 350| 81
90853 5340z 872 | 25
90856 5340z 260 | 36
90856 5340z 880 | 39
920890 53406 820 56
90890 5340G 825 17
90900 5340z 240| 69
90900 53407 245| 69
90900 5340z 250| 17
90904 5340z 170 8
90904 53402 365| 54
90906 5340z 170 8
91057 53406 656 | 29
91058 53406 656| 33
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91067
91100-1
91137
91150
91152
91160
91160
91161
91161
91162
91162
91165
91165
91167
91169
91169
91170
91171
91172
91172
91173
91173
91180
91180 .
91186
91186
91200
91203
91203
91211
91211
91211
91211
91212
91213
91231
91232
91233
91234
91236
91237
91240
91241-1
91250
91250
91251
91254
91298
91298
91314004
91314005
91319007
91321

wra HE No B K B S o aLBe © No
SECTION No. ’ PART NUMBER SECTION No. ] :
5340G 655 28 91324 53407 320 74
53406 6561 31 91331 5340G 655 1
5340G 655) 12 91331 53406 656 1
53406 656 15 91338 53406 655 6
5340G 655 | 19 91338 |5340G6 656 5
53406 655| 20 921350 153402 880: 24
5340G 6551 29 91375 153406 655t 31
5340G 655 9 921375 5340G 656 14
5340G 656 2 91381 53406 656} 14
5340G 656 24 921400 5340z 650]| 17
53407 170 921401 53407 650, 18
5340G 655 | 17 921402 5340z 650| 20
5340z 170| 55 921420 5340z 650| 13
5340G 656} 32 91421 53407 650 14
53406 655 7 91422 53407 650! 15
5340G 656 : 4 91423 53407 650! 16
5340G 655 8 921430 5340z 650! 6
5340G 656 3 91431 53407 650" 7
53406 655§ 21 91442 :53407 650 22
5340G 656 17 91452 5340z 650 6
53406 655| 16 91454 53407 650 19
53406 656 34 921470 5340z 620' 10
53406 655| 18 91531 5340z 6501 10
5340G 655 | 22 91532-2 5340z 650| 23
5340G 656 18 921551 53407 680 19
5340G 655} 23 921609 53407 355168
5340G 656 26 921620 53407 240 89
53406 655| 10 921620 53407 245| 89
5340G 656 | 11 91621 53407 230 52
53406 655 | 11 91622 53407 240, 25
5340G 656 | 12 91622 53407 245 25
5340G 655 | 14 91623 5340z 240| 85
53406 656| 20 921623 53407 245 | 85
53406 655| 25 91624 53407 240 32
53406 656 | 30 91624 53407 245 32
5340z 170 60 921625 53406 535| 60
5340G 655 | 24 921627 53406 530| 93
5340G 656| 19 921627 53406 535| 49
53407 170 2 91628 5340z 240 29
53407 320| 88 91628 53407 245 | 29
53407 3301 45 91629 5340z 240 28
5340z 880 2 91629 5340z 245| 28
5340z 170! 49 21630 53407 230 6
5340z 330 53 921630 5340z 365] 19
5340z 170 37 91631 53407 230 5
5340z 170} 59 921631 5340z 365| 20
53407 170: 24 921632 5340G 5401 94
5340z 170! 35 921633 53406 5401|100
5340z 170 31 921706 53406 511 (100
5340z 170| 30 91929 5340z 355[169
5340z 170| 23 95101001 153406 110! 11
5340z 170| 33 95103002 ‘53406 110 28
53406 370| 49 95117 53407 350 3
5340z 360| 30 95119 i5340z2 350108
5340z 170| 52 95147 53406 110; 40
5340G 512 | 26 95338 53406 750 28
53407 240 68 95338 5340z 751 15
53407 245| 68 95338 5340z 755 2
53407 620} 16 95511001 53407 614 42
53406 720} 25 926010 53407 650: 8
5340z 312 2 926051 53406 110| 28
53406 750] 57 96519 53407 860 6

A
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B8 B S w7 arES No
PART NUMBER SECTION No. '
196522 53407 620 | 25
96522 5340z 860 6
96531 5340z 892 6
96549 53406 615 | 26
96549 53407 614 26
96549 53407 616} 26
96549 5340z 617 | 26
96549 53407 618 | 26
96550 53406 615| 24
96550 53407 614} 24
96550 53407 616| 24
96550 53407 6171 24
96550 53407 618 24
96554 5340z 620 | 20
96559 5340z 620 17
96561 53406 615 41
96561 53407 6147 41
96561 53402 616 | 41
96561 53407 617 | 41
96561 53407 618 | 41
96562 53406 615 21
96562 53407 614| 21
96562 53407 616 21
96562 53407 617 | 21
96562 53407 618} 21
96564 53406 615| 25
96564 53407 614 | 25
96564 53407 616} 25
96564 53407 617 | 25
96564 53407 618: 25
96564 53407 620} 14
96589 5340z 380 58
96589 5340z 860 26
96590 5340z 620} 25
96591 53407 620 12
96592 5340z 620% 18
96593 53407 620 19
96594 53406 615 22
96594 53402 614 22
96594 53407 616 22
96594 53407 617 | 22
96594 53407 618 22
97034 5340z 170; 6
97038 53406 110; 11
97054 5340z 170 6
97165 53406 615 7
97165 53407 616 7
97166 53402 617 7
97166 53402 618 7
97190 53406 611} 16
97192 53406 611| 14
97201 53407 614 7
97202 53407 614 46
97207 53406 615| 47
97303 53406 750] 12
97303 53407 240} 37
97303 53407 245 37
97303 5340z 250 | 28
97303 5340z 751 8
97313 5340z 880 55
97332 53407 892§ 57
97380 5340z 240f 38

B B EF =S o arEHS No

PART NUMBER SECTION No. .
97380 53407 245! 38
97380 53407 2501] 27
97381 53407 880! 56
97501 53406 520 | 46
97602 53406 530 (100
97603 5340z 350:105
97606-1 53406 520 19
97606-1 53407 360! 60
97628 53406 511 56
97630 53406 890 | 71
97630 53407 380 34
97632 53407 210} 57
97632 5340z 2201104
97657 53407 828 | 17
97702 53406 615 | 46
97702 53407 617 | 46
97703 53406 615 | 45
97703 53407 617 | 45
97722 53406 611 10
97729-1 53406 615| 28
97729-1 53402 614 28
97729-1 53407 616| 28
97729-1 53407 617 | 28
97729-1 53407 618 28
97812 53406 5401 61
97823 53407 355|107
97825 53407 290| 23
97837 5340z 870 12
97864 53406 615] 18
97864 53402 614} 18
97864 53407 616! 18
97864 5340z 617 ] 18
97864 5340 618! 18
97974 53406 110 5
97975 53406 110{ 5
97976 53406 611 11
98191 53406 630| 4
98303001 53406 750) 12
98303001 53407 751 8
98334002 53407 620 32
98501 53406 750 22
98501 5340z 2401 40
98501 53407 245]| 40
98501 53407 7511 27
98501 5340z 880 57
98737 53406 615 4
98737 53407 614 &4
98737 53407 616} 4
98737 53407 617 4
98737 53407 618 &
98784 53406 615 5
98784 53407 614 5
98784 53402 616 5
98784 53407 617 5
98784 53407 618| 5
98799 53406 615 6
98799 53407 614 6
98799 53402 616| 6
98799 5340z 617 6
98799 53407 618[ 6
98810 53406 611 20
98899 53406 110 40
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~__ PART NUMBER _ | SECTION No. ’
98925 153407 620 24
98926 53406 615| 23
98926 53407 614 23
98926 53407 616 23
98926 5340z 617 | 23
98926 53407 618| 23
98926 5340z 620} 13
98947 53406 615 10
98947 5340z 614 | 10
98947 5340z 616 | 10
98947 5340z 617 | 10
98947 5340z 618 | 10
98982 53406 615 19
98982 53407 614 | 19
98982 5340z 616| 19
98982 53402 617 | 19
98982 53402 618 19
99307001 53406 615 | 11
99307001 5340z 614 | 11
99307001 5340z 616 | 11
99308003 153402 614 45
99711001 53406 630 4
99771 53407 617 | 47
99771 53407 6181 47
99776 53406 110} 42
99779 53406 611¢{ 19
99923 53406 720 23
99928 53406 615 17
99928 534072 614§ 17
99928 5340z 616| 17
99928 53402 617 | 17
99928 5340z 618 | 17
99933 5340G 615| 16
99933 53407 614 16
99933 5340z 616 | 16
99933 53402 617 | 16
99933 5340z 618 | 16
99938 53406 615] 30
99938 5340z 614} 30
99938 5340z 616} 30
99938 5340z 617 30
99938 5340z 618} 30
99948 53407 840 27
99953 53406 110 34
99959 53407 290 8
99960 5340z 290 10
99962 5340G 615t 42
99962 53407 616 | 42
99962 5340z 617 | 42
99962 53407 6183 42
99963 53406 615; 42
99963 53407 614 42
99963 53407 6161 42
99963 53407 617 42
99963 5340z 618: 42
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